CX955

Parts Catalog



A=)
==

N;

1. 91 & PART NO. EG

FIGOoO1 &l el =5

FIG 002 D|01 ot ’é
FIG 003 Z¢ct0] & ot 2
FIG 004 & 2l ol E &
FIG 005 & OLIZEE
FIG 006 Hi J| OHLIZE
FIG 007 ATD S LIE
FIG 008 ZZEAFZ E S210/1Y J|
FIG 009 E &l
FIGO1I0 A IAINZIERIIAE
FIG 011 LUB.2 & A| A&l

FIG 012 LUB.OIL PIPE
FIG013 2 & | H AlIAE
FIGO14 9 E 222X
FIGO15H & O_IE@ =
FIG 016 HES 10| &

FIG 017 2 E{UIOI & & AEHH
FIG018 8 XIHI O RKLIE
FIG019 8 At M SLIE
FIG 020 & AHIFE

FIG 021 Dt A3 HIE

X
(=
= Ul

2. F=HE PART NO. C2

FIG 020 J| O A0l A

FIG 021 & &= & M QK| Af
FIG 022 2 & = & M 21 X| Af
FIG 023 & AFZE

FIG 024 2¢2{013

FIG 025 N E0[&

FIG 025A 0fl & &I & &

oE
oE

&2 =
E

24

(1)
(2)

11
13
15
19
21
23
26
28
30
32
34
36
38
40
42
44
46
48
50
52

57
59
61
63
65
67
69



FIG 026 = 0l € HST & =c| 71

FIG 028 & A 74
FIG 029 2| 0f 77
FIG 030 =8 T 79
FIG 031 22 & 81
FIG 032 I| & & 83
FIG033AE 2 22 85
FIG 033B 2 22{(2 &) 87
FIG 033C 0}0| E 22 89
FIG 034 3222 91
FIG 035A X & L /(1) 93
FIG 035B = & I 2| 21(2) 95
FIG 037A = & 8t A (1) 97
FIG 037B X &} 2t A(2) 99
FIG 038 AIE 101
FIG 040 @ HPS 103
FIG 042 E=dIH 105
FIG 043 £ 8= It 107
FIG 044 =81 It 109
FIG 045 A5t &I tHH 111
FIG 046 Ed0/3 HE&ALHE 113
FIG 047 A E(HX) 115
FIG 048 I E{ 2 117
FIG 049 & & (1) 119
FIG 050 & & (2) 121
FIG 052 & ZH(3) 123
FIG 053 ™ & (4) 125
FIG 054 & ZH(5) 127
FIG 055 & Z(6) 129
FIG 056 & Z(7) 131
FIG 057 2&F Al A (1) 133
FIG 058 2t &F Al A (2) 135
FIG 059 XS4l A 137
FIG 060 & Z(8) 139
FIG 061 HEHIOIA & ARE 141
FIG 062 2 &3 144
FIG 063A 2+C|0fl O] £ 146

FIG 063B ctC| 0l O E 148



FIG 064 0l 0 22U

FIG 065 2~ S|

FIG 066 S J| 2t & ctCI OOl & HH
FIG 066A S J| HHH & LI OOl & HH

FIG 066A(C) S| A & tCIOIOIEH HH (CH)

FIG 067 | X

FIG 068 =&

FIG 069 HST&H 3 & S A
FIG 070 HST SET

FIG 071 F Al & &l

FIG 074 & 2,2 &

FIG 075 S dI Ot &3

3. 0l S PART NO.C3

FIG 077 & =2t 2t A

FIG 077A 2 =J}0| & 2t}
FIG 077B &2 & JtO| &(LH)
FIG 078 @I J| Xl 2!

FIG 079A 21 J] 3 0] A (LH)
FIG 079B 2! J| A 0] A(RH)
FIG 079C 2! J| H O A (&l E{/RH)
FIG 080 2! J| &l A(RH)

FIG 081 21 J| 2l JI01&

FIG 082 @l J| III0| =

FIG 085 Ol & & 2t H|

FIG 086 Ol | & =2 H

FIG 087 2 & (LH)2tH|

FIG 088A A & (&I E4/LH)2t Al
FIG 088A-2 A~ & (Al E/LH)2 Al
FIG 088B A~ & (4l E{/RH)2t Hl(1)
FIG 088C A~ &/ (RH)2H|

FIG 090A 2 & — S(LH)Z Al
FIG 090B =& & XI(LH)2t Al
FIG 091 2 & dil & (LH)2 Al
FIG 091A 2 & 2 S (Hl &2t AH|
FIG 092 2 & & K| (&l Ef)2H Al
FIG 092A 2 & 2 (Al E)2tAH|

150
152
154
156
159
161
163
165
167
169
171
173

177
179
181
183
185
187
189
191
193
195
197
199
201
203
205
208
210
212
214
216
218
220
222



FIG 093 2 & & XI(RH)2H |

FIG 093B = & il Z(RH)&H Al
FIG 094 &= & Lo &) 2t Al

FIG 094A 2t & 8l & 2t

FIG 094B £ & & A 2t H|

FIG 095 &= 2 0] &l A X[ Kl 24
FIG 095A &= L2l & 2t A

FIG 095B =& &I & 2|

FIG 095C &= € Al 2t Al

FIG 096 O] &f -1 = (LH)ZH Al

FIG 096A O] 2 H| O A& (LH)2t Al
FIG 097 O &t 1 S (&l & )2t Al
FIG 097A Of 2 H| O A (&I E )2t Al
FIG 098 O] &F 1 S(RH)&t Al

FIG 098A O] & 2 Ol 2 (RH)2HA|
FIG 099 O] &F J} O] &(RH)2t Al
FIG 099A I H| 2t H|

FIG 100 & S H Ol A2t

FIG 100A S I E 2t Al

FIG 101 &l & (2| Of )2 Al

FIG 101A 2| O A Ol A (2 2/RH) A E{ 2HH (1)
FIG 101A(2) 71 O A 0 A (2 2 /RH) A E{ 2t H (1)

FIG 102 S22 &2 H2H

FIG 103 J| O A O] & (AHOI )2t HI(1)
FIG 103-2 J| 01 H Ol &2 (AFOI &) 2k Hl(2)
FIG 104 J| O1 2| O (O IH )2+ Al

FIG 105 2452l 2t A

FIG 106 J| O H Ol &(= O1)&2t Al

FIG 107 LIS (X EE)

FIG 107A H B (O 1H) 2t Al

FIG 108A At Ol & 31 Bi(LH)2t Al

FIG 108B AFOl S HH{(RH)2t A

FIG 108C & &l H HH 2t Al

FIG 109A == 2 & 2t Al

FIG 109B === = A (0l 5 &)Lt Al

=
FIG 109C =7 2 A (S =) Al
FIG 109D =7 S A(E =)2H Al
FIG 109E =57 S A(CI I A0 )2t A|

224
226
228
230
232
234
236
238
240
242
244
246
248
250
252
254
256
258
260
262
264
266
268
270
272
274
276
278
280
282
284
286
288
290
292
294
296
298



[0
1=

FIG 109F =% S A2 & A )2 A

4. &35 PART NO. C4

FIG 110 2 HI(1)

FIG 111 2 HMI(2)

FIG 112 2 HI(3)

FIG 113 =22

FIG 114 =S HH

FIG 115 & &

FIG 116 X 2l S(1)
FIG 118 Hi &l

FIG 119 &2 J|(H AHIOIA
FIG 120 J| O H Ol A
FIG 121 EI&

FIG 122 Il 2H

FIG 123 2 E

FIG 124 Xl Q! & &
FIG 125 & X| 2t

FIG 126 & il = & &
FIG 127 & il = &
FIG 128A & X 2t & & HH &(2)
FIG 129 dIH

FIG 131 S+=

FIG 131A 28 3
FIG132 R ¢

FIG 133 2 = & Bt(1)
FIG 134 2 = & BH2)
FIG 134-2 2 = & BH?2)
FIG 135 18 LA

FIG 136 2 LI & (1)
FIG 137 2 LI & (2)
FIG 138 HH &I IH

FIG 141 &2 S

FIG 143 Z & & COMP
FIG 144 €1 3 (1)

FIG 145 & 3(2)

FIG 147 & S(2)

o~ P~

300

304
307
310
312
315
318
320
323
326
329
332
335
337
339
342
344
346
348
350
352
354
356
358
360
363
366
368
370
373
375
377
379
382
384



FIG 148 22 &3
FIG 149 22 &3
FIG 150 &1 3

FIG 151 £ 2 & & (1)
FIG 152 £ 2 & Z(2)
FIG 153 QI &

FIG 154 &Y S

FIG 156 2| & (1)

FIG 157 2| &(2)
FIG 158 2| &(3)
FIG 159 S & KIT

FIG160 & 1 & 55

FIG 161 2 X Q1 J|(LH/6) SET S &

FIG 162 2 X Q1 J|(LH/6) SET S &

FIG 163 2 X QI J|(RH/6) SET S &

FIG 164 2 X Q1 J|(RH/6) SET S &

FIG 165 2 X Q1 J|(RH/5) SET S &

FIG 166 166

FIG 167 O3 (1)

FIG 168 0t 3(2)

FIG 181M Z |2 & ETHHEIHEH &)
FIG 182M == M S(ZEIHHE)

FIG 183M ==(ZEIHHE)

FIG 184M 2H =(ZEIHHE)

FIG 185M &t A S(HEIHHE)

FIG 185M-2 &t ¢t S(HEIHH S (S 8)
FIG 186M HH(ZE EIHEH )

FIG 187TM & StEHHEIHH )

FIG 188 Ot3

FIG 189 A3 &

FIG 189-2 A3 2

5. B2 PART NO. C5
FIG 191AJH Bl L &(CEH)
FIG 191B I & & & (CH)

FIG 191C Bl Ol ({2 (CE)

387
389
392
394
396
398
400
402
404
406
408
410
412
414
416
418
420
422
424
426
428
430
432
434
436
438
440
442
444
446
449

453
456
458



1. 8l & PART NO. EG

FIG001 &2l 22
FIG 002 J|H ol &

FIG003 Sct0| E otRE & 2E =
=

N
FIG 004 & 2IH ol & & 2|
FIG 005 E& O{LIZE
FIG 006 B D] OHLIZ =
FIG 007 ATD S LIE
FIG 008 ZHAIZ E S210/12! J|
FIG 009 £ ¢!
FIGO10 A IANIERIIAE
FIG 011 LUB.2 & Al AEl
FIG 012 LUB.OIL PIPE

FIG013 2& & AIAE
FIGo4 g 228

FIG 015 ¢ 2 QI & 8l

FIG 016 S 10| &

FIGO017 2 EHUIOIH & AEHH 2 H
FIG018 8 Xt HIH |LIE

FIGO19 &8 Xt M H |LIE

FIG 020 & AHIIHE

FIG 021 DA NI E

11
13
15
19
21
23
26
28
30
32
34
36
38
40
42
44
46
48
50
52



==

FIG 001 /él Q |:_| % g Year/Month
CX955 2021-06
TR PARTS: MOT SOLD SEPARATELY
NOTE




==
FIG 001 SEIEE Yearont
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
001 1 [129F33-01950 & B =5 ASsY 1
001 4 [129900-01250 = J,LIAIEHY 55 1
001 5 |[171051-01921 = 1 21,NPTF1 1
001 6 |129978-02020 HEH=E 10
001 9 |[129900-02410 ZAFZESA] 1
001 10 [27241-300000 2 5
001 11 [22351-060012 A 2
001 12 |23876-030000 =i, R0O3 1
001 13 [23876-030000 =i, R0O3 1
001 14 |23876-030000 =i, R0O3 1
001 18 [129900-02931 AHAEHINHE 2
001 21 |129978-01200 E=SE 18
001 22 |129978-01331 ol EJtA 3 1
001 23 |22190-100002 A, 2410 1
001 24 126106-100142 = E M10X14 1
001 25 |729900-02801 Bl HI & 5
001 28 |129900-02341 Ol 1Bl & ASSY 5
001 31 |129900-02941 AHAEHIED25 2
NOTE

-10 -




==

X| Year/Month
o

10

FIG 002 Jl O ot

2021-06

CX955

NOTE

-11 -




==
FIG 002 J10f ot* & Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
002 1 [129978-01531 JIOIAOI A 1
002 2 |129100-01580 & 2l 8X16 4
002 3 [129900-32030 O-&, P20 1
002 4 [129900-32040 O-&, P14 1
002 5 |26106-080162 FSASUHA=SE 1
002 6 |26106-080202 £ E M8X20 8X20 3 A
002 7 |26226-080302 AHEZE M8X 30 2
002 8 |124160-01751 ZyA 1
002 9 |24311-000320 S E0dE 1
002 10 [129978-01720 CRE=2H X HH 1
002 11 |26106-080162 FSASUHA=SE 2
002 12 |26106-080502 = E M8X 50 5
002 13 [121023-26071 I HH 1
002 14 |24321-000850 O-g, 1AG85.0 1
002 15 [26106-100202 FSASUHA=SE 2
002 16 [129978-01550 IIAHAOIAHH 1
002 17 [129916-01800 UM 1
002 18 [26106-080402 = EM8X 40 5
002 19 [26106-080702 = EM8X 70 7
002 | 20 |129900-14140 SHAHE 6205 1
002 | 21 |129900-26250 SHAHE 6206C3 2
NOTE

-12 -




==

Year/Month

2021-06

IH0
oll

R0
Ok

'}
il

N

FIG 003

CX955

NOTE

-13-



==
FIG 003 Sci0l 2 otfRd&a2E S vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
003 1 [129100-01580 & 28X16 2
003 2 |129978-01600 otfd 1
003 3 |[119620-01750 A 1
003 4 [26206-100352 = EM10X 35 9
003 5 |26206-100952 = EM10X 95 4
003 6 |[129916-01790 A D115/95XT11 1
003 7 |129E23-01710 2 Y HASSY 1
003 8 |[119640-01640 CdelEea 1
003 10 [22190-220002 AetA 22 1
003 11 |26106-080122 = EM8X 12 16
003 12 [127677-91260 3 dA 1
003 13 [26106-060142 = EM6X 14 1
NOTE

-14 -




==
FIG 004 AlZIH B E & EH E Year/Month
CX955 2021-06
-g% ] 90 X85 X87 KB3 K86 XBD
NOTE

-15 -




==
Al 2] I = = Year/Month
FIG 004 el =& =UE
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
004 1 [123907-11550 WEECA AIE 8
004 2 |129978-11710 & gl ol = ASSY 1
004 9 |23876-020000 =i ,R02 1
004 10 [23876-030000 =d 1 ,R03 8
004 11 |27241-400000 =d 1,40 1
004 12 [129978-11100 s eEE 8
004 13 [129978-11110 BHoleE 8
004 14 [129907-11120 WS AT 16
004 15 [119620-11180 Aod 2lH0lIH 16
004 16 [124160-11340 wWe A 16
004 17 [129907-11510 WE S Xl ASsY 8
004 19 [129150-11750 L E M8 8
004 | 20 |123907-11830 TEEX 8
004 | 21 |123907-11820 Sl Xl Jols 8
004 | 22 |27310-070001 Y, 7 16
004 | 24 |129978-11871 QA JtA3M 4
004 | 25 |129978-11900 clHiold 4
004 | 26 |129978-11950 AHEZSE 4
004 | 27 |120270-54410 QIME 2t A 4
004 | 28 |26306-080002 L E M8 4
004 | 29 |129978-11240 ZH AFEZ E ASSY 1
004 | 30 |129907-11250 SAHY AIZE 1
004 | 31 |129978-11260 SAHY AMEE 3
004 | 32 |129978-11270 SAHY AMEE 2
004 | 33 |123907-11280 etA 8
004 | 34 |129978-11650 Z H ZASSY 4
004 | 36 |129150-11230 WS ST LEAL 4
004 | 37 |129150-11750 L E M8 4
004 | 38 |129978-11660 ZH & ASSY 4
004 | 40 |129150-11230 WS ST LEAL 4
004 | 41 |129150-11750 L E M8 4
004 | 42 |129978-11920 clHiold 4
004 | 43 |26455-080122 =E M8X12 2
004 | 44 |26106-080402 £ E M8X40 2
004 | 45 |26106-080652 FSASUHA=SE 6
004 | 46 |26216-080652 AHE = E M8X65 2
004 | 47 |26306-080002 L E M8 2
004 | 48 |129978-11452 ol =& 3HH ASSY 1
004 | 49 |129978-03010 =dl0lE 1
004 | 50 |129978-03030 =dlolE AxE 1
004 | 51 |129978-03060 Scld = 1
004 | 52 |26587 -050102 LtAF M5X10 1
004 | 53 |123907-03100 CHOIOf I & 1
004 | 54 |123907-03110 =dI0lE 1
004 | 55 |123907-03120 2cd SdiolE 1
NOTE

-16 -




==
Al 2] =|| = = Year/Month
FIG 004 el =& =UE
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
004 | 56 |123907-03140 CHOIOI = &4 Aia' 1
004 | 57 |129978-11311 ZU E DA 1
004 | 58 |119100-11330 SclHg:e 1
004 | 59 |129A00-11330 L0E 1
004 | 61 |119807-11770 =4 1
004 | 62 |129978-12700 2EAA 1
004 | 63 |129A00-12780 2EdAMo-g 2
004 | 64 |22857-500100 LtAF 5X10 6
004 | 65 |22857-500100 Lt Al 5X10 6
004 | 66 |26450-060162 £ E M6X16 2
004 | 67 |26106-060652 = E M6X65 10
004 | 68 |119620-01620 & El M6X10 2
004 | 69 |129978-11360 A HOIA 1
004 | 70 |129978-11340 A HOIA 1
004 | 71 |129978-11351 ZUIEAHOIAMIFAZ 1
004 | 72 |129978-77500 2FOI 0oLl A 1
004 | 73 |129978-77510 JH01E 1
004 | 74 |129978-77520 HEH 1
004 | 75 |22857 -500100 Lt Al 5X10 3
004 | 76 |24311-000380 O-& 1AP38.0 1
004 | 77 |26106-060142 = E M6X 14 2
004 | 78 |26106-060302 = E M6X 30 3
004 | 79 |26106-060602 = E M6X 60 7
004 | 80 |129F01-07930 oA &l LFTER 1
004 | 81 |129F01-07941 oA &l LFTER 1
004 | 82 |26106-100202 FSASUHA=SE 2
004 | 83 |26106-100202 FSASHA=SE 2
004 | 84 |129F33-03100 B2l s AASSY 1
004 | 90 [129410-03990 SAZEHE 215 123 X 456 X 789 1
004 | 91 |129F33-03160 L QIE ASSY 3-WAY 1
004 | 92 |129978-03280 SASE 350 1
004 | 93 |129978-03350 Scld X0E 1
004 | 94 |129A01-77310 olH IOl = 1
004 | 95 |129978-03270 SAZE 26.0 1
004 | 96 |129978-03380 Scld X0E 1
004 | 97 |129A00-12711 0l 2EdA 1
004 | 98 |129A00-12790 e N [OR= 1
004 | 99 |[23000-060000 28X 60 2
004 | 100 |23297 -350121 =8 I A35X12 1
004 | 101 |26106-060142 = E M6X 14 1
004 | 102 |26106-100162 = E M6X 16 1
004 | 103 |119803-77830 2FOI 0oLl A 1
004 | 104 |129978-77800 S2=d1 4
004 | 105 |129978-77820 SESc A4 Y 1
004 | 106 |129978-11800 BWE IOl E(suC 8
NOTE

-17 -




==
FIG 004 Ml E & BUE Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
004 | 107 |123907-11810 HEI0IE 8
NOTE

-18 -




==

Year/Month

2021-06

FIG 005

CX955

NOTE

-19-



==
FIG 005 EUMLIZE Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
005 1 [129978-12110 HLIZE JtA3l 1
005 2 |129978-12161 £ 2 0ILlI 2 =ASSsY 1
005 3 | 129A00-11330 LQOIE 1
005 4 [129978-12120 sguuU=zE 1
005 5 |129E01-13700 clEgE 1
005 6 |[129978-13710 EGRZEEAH Ol 1
005 7 |129978-13720 EGR-VAH Ol A JtAZ 1
005 8 |26106-060202 = EM6X 20 2
005 9 |26106-080252 = EM8X 25 4
005 | 10 |26216-060252 AHEZE, M6X 25 8
005 | 11 |129A00-12720 =24 A 1
005 | 12 |26106-080452 = EM8X 45 6
005 | 13 |26106-080952 = EM8X 95 4
005 | 14 |129978-12311 S & IOl = ASSY 1
005 | 15 |23297-080061 E 2
005 | 16 |129978-12331 S A ASSY 1
005 | 18 |106990-44660 SASHE 125 2
005 | 19 |129A00-13350 LOIZXQIEZE 1
005 | 20 |22190-120002 A2k M 2
005 | 21 |26106-060162 = EM6X 16 2
005 | 22 |129978-12820 sSgE 1
005 | 23 |129A00-12900 AZE Ui 1
005 | 24 |129A00-12910 AZEINAZ 1
005 | 25 |121850-77021 Olliol e IFA 3N 1
005 | 26 |26106-060402 = EM6X 40 4
005 | 27 |26106-080252 = EM8X 25 2
005 | 28 |26106-080902 = EM8X 90 2
NOTE

-20 -




FIG 006

CX955

BHOI OHLI 2=

c

==
Year/Month

2021-06

X-WARK PARTS: NOT SOLD SERARATELY

NOTE

-21 -




==
FIG 006 BHOI LI 2 = Yearonth
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
006 1 [129978-13111 B J1 MLl 2 &= ASSY 1

006 2 |129978-13121 BHOI ILIZ & 1

006 3 |[129F01-13610 = EM10X95 10.9T 6

006 4 [129F01-13670 BHOIHILIZEAHESZSE 1

006 5 |[129F01-13680 SEAHOIA 1

006 6 |[129F01-13690 L1 EM10 SUS 1

006 7 |129A01-13710 AHEZEM10X95 10.9T 1

006 8 |[129978-13770 BH D= =4l A 1

006 9 |129A00-91200 SEME 1

006 10 |[129418-18320 A B E =2 EM8X20 4

006 11 [26306-100002 HE M10 1

006 12 [129978-13310 BH D111k Ol ZASSY 1

006 13 [23297-080061 = 2 T A8X6 1

006 14 [129978-13330 S A ASSY 1

006 16 | 129A00-13380 SAZE 14 2

006 17 | 129A00-13350 LOIZXQIEZE 1

006 18 [129A00-17311 M DJEA S 2

006 19 [26106-060122 =E M6X 12 1

006 | 20 |129978-13411 EGREHItA3 2

006 | 21 |129978-13420 EGR Z=¢f 1

006 | 22 |129E00-13610 = EM8X50 2

006 | 23 |129F01-13650 = EM10X40 1

006 | 24 |129978-13880 EGR-C Ot = g E=ASSY 1

006 | 25 |129978-13870 EGREH0IZ BHE 1

006 | 26 |129418-18320 A B E =2 EM8X20 2

006 | 27 |26106-080202 =2 EM8X 20 8X20 2 A
006 | 28 |123900-13130 AHEZE, M10X22 4

006 | 29 |123900-13130 AHEZE, M10X22 2

006 | 30 |129F01-13350 BH DI IHOI &£ 1

006 | 31 |123900-13641 = E M8X95 3

006 | 32 |129F01-13650 = E M10X40 2

006 | 33 |123901-18080 JEAZM 1

006 | 34 |119131-18320 AHEZE M8X22 1

006 | 35 |26306-080002 L Em8 1

006 | 36 |129A00-13751 ANXINAZEMA 1

006 | 37 |129927-13810 JEAZM 1

006 | 38 |129978-13820 A X TIHO| ZASSY 1

006 | 39 |26106-100252 FSASUHA=SE 2

006 | 40 |26306-080002 L Em8 2

006 | 41 |129F01-13900 AlXIEE 1

006 | 42 |129E00-13910 EGR-V 21 JtA3M 1

006 | 43 |129E00-13920 EGR-V Ot = JtA 3 1

006 | 44 |26106-100602 =2 EM10X 60 4

NOTE

-22 -




N-SARK PARTS: MOT SOLD SEPARATELY

s
1E
%Mm_
M| <=
sl R
>
W
i)
Ok
o
<
N~
O wu
o g8
Qo 3
™

NOTE

-23.-



==
FIG 007 ATD R LIE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
007 1 [119107-13190 AHEZEM10X30 1
007 2 |129F01-16820 ATD EXH AHIO| 1
007 3 |[129F01-16830 ATD FW AHIO| 1
007 4 [129F01-16850 ATD AHIOI 1
007 5 |[129F01-16870 ATD GC AHI0I 1
007 6 |26106-080302 SASUHA=SE 4
007 7 |26106-080402 = E M8X 40 2
007 8 |26106-100202 FSASUHA=SE 5
007 9 |26106-100202 FSASUHA=SE 4
007 10 [26106-100202 FSASUHA=SE 2
007 11 [26106-100452 = E M10X45 4
007 12 |26306-100002 L1 E,M10 2
007 13 [128300-13230 2SI ItA3 2
007 14 [129F01-16860 DPF-SCR C E¢ct3! 1
007 16 | 129900-07900 Alxe| = H 2
007 17 [128300-13230 2SI ItA3 2
007 18 [129F01-13660 = E M10X3010 .9T 4
007 19 [129F01-13910 BH D= =4l A 1
007 | 20 |129C00-13940 BH D= =4l A 1
007 | 21 |129C00-13970 BH 1= = Al A 1
007 | 22 |129F01-16000 DPF ASSY 1
007 | 23 |129F01-16200 DOC A0l A 1
007 | 25 |129F01-16400 JdESEHANA 1
007 | 27 |129978-16550 Otz E8 X 1
007 | 28 |129978-16600 DPF 2 JtA3l 2
007 | 29 |129A00-16610 = EM8X28 10.9T 20
007 | 30 |129C01-16680 DPF 2l = H 1
007 | 31 |129978-16700 DPF A AE[ XA 7
007 | 32 |129978-16720 DPF C AEIZ 1
007 | 33 |26106-080142 = E M8X 14 2
007 | 34 |26306-080002 L E, M8 20
007 | 35 |129F01-16800 DPF-SCR A E¢2t3l 2
007 | 36 |129F01-16810 DPF-SCR B 22t 2
007 | 37 |129F01-16890 DPF BHE 3
007 | 39 |129A00-13350 LOIZXQIEZE 2
007 | 40 |129A00-17311 MDA 4
007 | 41 |129C23-17550 S AASSY 1
007 | 43 |129A00-17570 SAZSE 2
007 | 44 |129E26-17600 S AASSY 1
007 | 46 |129A00-17520 SAZSE 2
007 | 47 |129978-17700 MDA 1
007 | 48 |129C23-17800 IOl & ASSY 1
007 | 49 |129C23-17810 IOl & ASSY 1
007 | 50 |129F01-19000 SCR ASSY 1
007 | 51 |129C01-16680 DPF 2l = H 1
NOTE

-24 -




==
FIG 007 ATD 2 LIE vear/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
007 | 54 |26106-080142 = E M8X 14 2
007 | 55 |129F01-19100 SCR IIO| = 1
007 | 56 |129F01-19590 CEE=E 1
007 | 57 |129F01-19580 2 =d0lE 1
007 | 58 |129F01-19800 NOX 4l A 2
007 | 59 |22117-120000 M, 12 6
007 | 60 |26106-060302 = E M6X 30 3
007 | 61 |26106-080162 FSASUHA=SE 4
007 | 62 |26106-100202 FSASUHA=SE 8
007 | 63 |26306-100002 U E, M10 4
007 | 64 |26306-100002 U E, M10 4
007 | 65 |26716-120002 HE, M12 6
007 | 66 |129F01-19500 S=E2=gu 1
007 | 67 |729F33-92600 A NE 1
007 | 68 |128300-13230 2SI ItA3 2
007 | 69 |129F01-19510 ZE3AE 1
007 | 70 |129F02-19510 HAE 1
007 | 71 |129F01-19520 2 B HHASSY 1
007 | 72 |129F01-19530 ISl X I EASSY 1
007 | 73 |129F01-19540 Otz el X QI EASSY 1
007 | 74 |129F01-19550 X QI EASSY 1
007 | 75 |129F01-19560 DM CW X QI E ASSY 2
007 | 76 |129F01-19570 DM A E 4
007 | 77 |129F01-19580 2 =d0lE 1
007 | 78 |22117-120000 M, 12 4
007 | 79 |26106-060302 =E M6X30 3
007 | 80 |26306-100002 U E, M10 4
007 | 81 |26306-100002 U E, M10 4
007 | 82 |26716-120002 HE, M12 4
007 | 83 |V2183608020 L2EFUHEEES(SP) M8X20 3
007 | 84 |V2183610025 L2EFUAEEES(SP) M10X25 6
007 | 85 |Vv4111600100 HetAM M10 4
007 | 86 |Vv4011600100 ALEOLA M10 8
007 | 87 |Vv3043600100 L2EFAHEES2S M10 8
NOTE

-25-




==

Year/Month

2021-06

FIG 008
CX955

K-MARK PARTS: NOT SOLD SEPARATELY

NOTE

- 26 -



==
FIG 008 HAFZE S2tol g J] of YeariMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
008 1 [129150-14200 EH = 8
008 2 |129978-14400 FANZE 8
008 3 |129908-14581 L AFZ E ASSY 1
008 4 [129150-02450 AHAEHINHE 1
008 6 |129900-14100 ZAFZED | 1
008 7 |22512-070140 Il 7X 14 1
008 8 |26106-080142 =E, M8X 14 2
008 9 |123900-25060 OIOISJIHAFEE 1
008 10 [129900-25100 OtOlI = JI HASSY 1
008 13 [26106-080552 = E, M8X 55 3
008 14 [129978-25300 L EM14X1.5 1
008 15 [129978-25700 E2A 1
008 16 [ 129978-25900 HII|N 1
008 17 |26106-060102 = E,M6X 10 3
008 18 [129978-25710 AlA 1
008 19 [26106-060142 = E, M6X 14 1
008 | 20 |129980-26200 HII|N 1
NOTE

-27 -




==

Year/Month

2021-06

E

FIG 009

CX955

NOTE

-28 -



==
FIG 009 E_I [al Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
009 1 [129978-18021 HE XN ASSY 1
009 2 |129472-18090 JEAZM 1
009 3 |26306-080002 L E ,m8 4

NOTE

-29 -




==
FIG 010 AEHIJAFZERIIAE Year/Month
CX955 2021-06

NOTE

T-WAAK PARTS: MOT SOLD SEPARATELY

16
3

-30 -



==
FIG 010 JHIMZEGKIAE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
010 1 [129978-21030 I AFE E ASSY 1
010 3 [129900-21200 JHEIAANZEI|N 1
010 4 [121850-21290 2l 1
010 5 |[121850-21920 g 1
010 6 |[22512-070140 7l 1
010 7 [129916-21610 2E 1
010 8 |[129978-21670 JHIANEZEEZCL] 1
010 9 |[129960-21930 kA IEAZ 1
010 10 [129960-21940 V-2l 2tA 1
010 | 11 |121850-21130 Sciolg =E 6
010 12 [129978-21580 S ctOl 2lAssY 1
010 14 [129900-21600 I 1
010 16 [ 129FOL-22080 1] A =ASSY 4
010 18 [129978-22050 ol A~ = EASSY 4
010 | 22 |129978-22300 mAsEs 4
010 | 23 |22252-000340 2,34 8
010 | 24 |129978-23000 HYE Y 2 EASSY 4
010 | 27 |129900-23200 HUEZEEZEE 8
010 | 28 |129900-23601 JHIEHOE 4
010 | 30 |129978-23900 L AEERA 4
010 | 31 |129900-23611 Hl O 2 ASSY 4
010 | 33 |129F01-22900 1] A= ASSY 4
010 | 35 |129978-22740 g ASSY 4
NOTE

-31 -




==

FIG 011 LUB.2 Y Al A& Year/Month
CX955 2021-06
K-MARK PARTS: MOT SOLD SEFARATELY
NOTE

-32-




==
FIG 011 LUB.2 & Al AE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
011 1 [129978-32000 QY EHIASSY 1
011 16 |26106-080452 = E M8X 45 3
011 17 [129F01-33010 2 2 =20l AASSY 1
011 18 [129F01-33020 QASHAOIA 1
011 19 [129F01-33030 QY ZAAO0IATIOIE 2
011 20 |158600-51420 CEeHE1 4
011 21 |22190-160002 AetM 16 4
011 22 |24311-000200 O-, 1AP20.0 4
011 23 |26106-060222 =E, MeX22 4
011 24 126216-060202 SR = 4
011 25 |26366-060002 L E, M6 4
011 26 | 129978-33020 JEAZM 1
011 27 |129978-33050 L= 1
011 28 |129978-33070 S0tA3 2
011 29 [23875-030000 =1 R30 1
011 30 |26106-080352 FSASUHA=SE 1
011 31 |26106-080552 = E, M8X 55 9
011 32 |26216-080402 AHEZE, M8X 40 2
011 33 |26306-080002 L E, M8 2
011 34 |26376-100002 U E, M10 4
011 35 |124976-34850 =4 1
011 36 |129939-34864 EAEI0IE 1
011 37 |119000-35140 AHEEHEE 1
011 39 |129900-32030 0-2, P20 1
011 40 |129E23-35001 g elgl ot Ol ZASSY 1
011 41 |26106-080122 = E, M8X 12 3
011 42 |119005-35151 Z &, D80X100 1
NOTE

-33-




FIG 012

CX955

LUB.OIL PIPE

==
Year/Month

2021-06

N-MARK PARTS: NOT SOLD SEPARATELY

NOTE

-34 -




==
FIG 012 LUB.OIL PIPE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
012 1 119761-39450 RAARAX 1
012 2 |129F01-39010 LO T/C LIt Ol & ASSY 1
012 3 [124223-39900 clHiold 2
012 4 [121252-39150 LT QIE S E M10X1.5 1
012 5 |[129978-39700 M=aEE ASSY 1
012 11 [22190-100002 At 10 2
012 12 |[23414-100000 JEAZM 2
012 13 [26106-080122 = E, M8X 12 2
012 14 [ 129930-39050 QAUIOoI=Z 1
012 15 [105010-39140 LOIZXQIEZSE 2
012 16 [22190-080002 A2M 8 4
012 17 [ 129960-03990 SASHED 2
012 18 |[124070-13300 A BPT3/8 1
012 19 [129F01-39600 LOCI & T/C IOl = 1
012 | 20 |129974-39820 LOZIES A 1
012 | 21 |24316-000180 O-3, 4DP18.0 1
012 | 22 |26106-060162 =E, M6X 16 2
012 | 23 |129908-39390 LOIZXQIEZE 4
012 | 24 |129978-39650 s 4
012 | 25 |22351-030010 AT 4
NOTE

-35-




FIG 013

CX955

=4 /- AIAE

==
Year/Month

2021-06

X-MAR PARTS: MOT B50LD SEPARATELY

NOTE

-36 -




==
FIG 013 22 H AIAH Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
013 1 [129F01-42010 Cw & I ASSY 1
013 2 |124160-01910 =4 1
013 4 [129978-42111 CwW & X JH 1
013 6 |[119593-42120 =&KXl 1
013 7 |129978-42122 Cw & I JpA3 1
013 8 |[119578-42130 JEAZM 1
013 9 |[129978-42141 O-, G45 1
013 13 [121450-42450 =4 1
013 14 | 124465-44950 JEAZM 1
013 15 [129466-49300 asg 1
013 16 | 129928-49420 LQOIE 1
013 17 [129916-49740 =4 4
013 19 [26577-060202 A EE A Z2LEAL 2
013 | 20 |26577 -080162 LEAF 9
013 | 21 |129978-42020 HAH 8 X JtA3M 1
013 | 22 |23414-080000 JEAZM 1
013 | 23 |26106-080122 =E, M8X 12 1
013 | 24 |26106-080502 = E, M8X 50 5
013 | 25 |124610-48610 NS AEH 1
013 | 26 |124610-49291 JEAZM 1
013 | 27 |123950-49501 N2 AEHH 1
013 | 28 |123500-49550 MNE2AS JEAZN 1
013 | 29 |26106-080252 = E, M8X25 4
013 | 30 |119620-49290 = ASSY 1
013 | 34 |129927-44900 AY I MA 1
013 | 35 |22190-120002 A2t M 1
013 | 36 |129928-49420 L0E 1
013 | 37 |129E00-49610 EGR-C 2! S AASSY 1
013 | 39 |129960-03990 SASHED 2
013 | 41 |129E00-49640 EGRC OI = A S AASSY 1
013 | 42 |129960-03990 SAZHYD 2
013 | 45 |129978-49691 EGR-C Ot £ S AASSY 1
013 | 46 |129960-03990 SASHE 2
013 | 49 |129978-49780 CW EGR-C Ot = IOl & 1
013 | 50 |26106-080162 FSASUHA=SE 2
NOTE

-37 -




==

Year/Month

2021-06

=]
El
D
[0
U
&l

X-MARK PARTS: MOT SOLD SEPARATELY

FIG 014

CX955

NOTE

-38-



==
FIG 014 eSS EE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
014 1 [129978-51000 & I ASSY 1
014 2 |129978-51100 SCV S/A ¥ E ASSY 1
014 4 [129978-51120 o-&, scv 1
014 5 |[129978-51130 SCV E2E 2
014 6 |[129978-51200 2 & S/AHA 1
014 8 |[129978-51220 =2E4d M 0-g 1
014 9 |[129978-51300 S 2 LIAKIR 1
014 10 [129978-51310 =2 LIAH 1
014 11 [129978-51320 SLILIAF 2t A 2
014 12 [129978-51400 ZE 02 LIAFKIR 1
014 13 [129978-51410 SO0t LEAE 1
014 14 [129978-51420 SLIAIZEA 2
014 15 [129978-59150 TRESA 14 1
014 16 [129978-59160 TRIESA10 1
014 17 |24341-000500 O-8, 1AS50.0 1
014 18 [26306-080002 L E, M8 2
NOTE

-39 -




==

Year/Month

2021-06

D

Eal
g

Rl

oJ
n
&

FIG 015

CX955

K-MARY. PARTS: MOT SO0ULD SEPARATELY

NOTE

-40 -



==
FIG 015 Gz oMade Year/Montn
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
015 1 [119717-32050 o-, P17.0 4
015 2 | 129FOL-53050 CR DLC 2/ & H 4
015 3 [129978-57000 dl & ASSY 1
015 4 [129978-57100 dl LA EHA 1
015 5 |[129978-57200 PRES LIMIT SIAZE 1
015 7 |129978-57220 SLIA 1
015 8 |[129978-57230 SLIAIZEA 2
015 9 |[129978-59170 TRIESA10 1
015 | 10 |26106-080352 FSASUHA=SE 2
015 | 11 |123907-11601 ool =& 4
015 | 12 |129978-59100 Sal=T1 SO/ R e 6
015 | 13 |129978-59100 HERO0IZE8 T 2
015 | 15 |129978-59700 ™ = IOl ZASSY 1
015 | 17 |129978-59810 QI M & 1IHOl ZASSY 1
015 | 18 |129978-59820 QI M & IIHOl ZASSY 1
015 | 19 |129978-59830 QI M & 1IHOl ZASSY 1
015 | 20 |129978-59840 QI M & 1IHOl ZASSY 1
015 | 21 |26366-060002 HE 6
015 | 22 |26366-060002 HE 2
NOTE

-41 -




==

FIG 016 oA Z2IH0| = Year/Month
CX955 2021-06
18 ?—24
i | =i
19 ¥20 X2 13 2
/ 7
4 Fig 18

T}

3 —a

35—5

X-WARK PARTS: WOT SOLD SEPARATELY

NOTE

-42 -




==
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
016 | 1 [129A00-55600 TREEICE) 1
016 2 | 129A00-55610 ZHEct3l ASSY 1
016 3 | 129A00-55800 ZH, A =(129A0055800-) 1
016 4 [26106-080302 FSASHA=SE 2
016 5 |[129F33-59010 A2 S AASSY 1
016 8 |128377-59860 clHiold 1
016 9 |23080-015000 e 2
016 10 [129978-59070 A2 S AASSY 1
016 11 [114270-59010 SASHED 2
016 14 [129978-59080 A2 S AASSY 1
016 17 |23080-011000 e 2
016 18 [129978-59090 A2 S AASSY 1
016 19 [114270-59010 SASHED 2
016 | 22 |26106-080162 FSASUHA=SE 1
016 | 23 |129978-59500 c| & It 0| ZASSY 1
016 | 24 |129978-59550 LOIZXQIEZE 5
016 | 25 |129978-59560 JEAZM 5
016 | 26 |129978-59570 L0E 1
016 | 27 |22190-080002 A2k M 1
016 | 28 |129978-52100 HERIEHZ 1
016 | 29 |129C00-55700 Z2H 1
016 | 30 |129C00-55710 Ht CIASSY 1
016 | 31 |129A00-55750 24 3dd 1
016 | 32 |129A00-55760 o-g 1
016 | 34 |129C01-55720 HEEHY 1
016 | 35 |129A00-55730 2 gl M E(129A0055730-) 1
016 | 36 |129A00-55740 2 2(129A0055740-) 1
016 | 37 |129917-55821 dl e Ml A ASSY 1
016 | 38 |129917-55830 CaielEdd 1
016 | 39 |129917-55840 o-g 1
NOTE

-43 -




==

Year/Month

2021-06

2HUIOIH & AEEH 2 H

FIG 017

CX955

NOTE

-44 -



==
FIG 017 2EHUIOIH & AEHE 2E Year/Montn
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
017 | 1 |V2013608110 LEFH=EES) M8X110 1
017 | 2 [10031029400 2 E{ LI Ol Ef ASSY ’
017 3 |[17111032041GB 2HUloIedZ2l 1
017 4 136833330030 AT Ol M (14X22X36) 1
017 7 |W2013608120 LEFUHEEES) 1
017 10 (36813330040 A H 0l A (1.6) 1
017 15 [36813330060 #H E(VZ =2B46) 1
017 | 16 [10011013000 AEEZ2H 1X1X1 1
017 17 V2173612030 L2EFUAEEEF(S) M12X30 2
017 | 28 |V2173608025 L2EFUAEEEF(S) M8X25 1
017 | 29 |Vv3043600080 L2EFAHEES2SE M8 1
017 | 30 |36833332100GB S et 3 (ALT) COMP 1
017 | 31 |Vv4011600080 ALE LA M8 1
017 | 40 |36813330020 A H 01 A (9) 1
017 | 42 |Vv4111600080 HetAM M8 2
017 | 43 |19027722080 2F M (9X22X2) T=2.3 2
017 | 44 |V2183608045 L2EFUAEEES(SP) M8X45 1
NOTE

- 45 -




==

FIG 018 NIHNH KL E Year/Month
CX955 2021-06
NOTE

- 46 -




==
FIG 018 NIHNH KL E Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|EFFECTVE| REMARKS

DATE

018 1 [129F33-75100

ECUASSY, 94FHT-NJSL

NOTE

-47 -




==
Year/Month

2021-06

S MA =LE

FIG 019

CX955

NOTE

-48 -



k!
FIG 019 NIHNHSLE Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

019 1 [129F33-75500

DCU ASSY, 94FHT-NJSL

NOTE

- 49 -




FIG 020

CX955

==
Year/Month

2021-06

X-WARK FARTS: WOT SOLD SEPARATELY

NOTE

-50 -




==
FIG 020 S AHIE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
020 1 [121750-59890 LIZEUHE 1
020 2 |129978-77930 HEHE e 1
020 3 |129978-91251 otLlI A 1
020 8 |129F01-91261 otLlI A 1
020 17 [129A00-91451 HEIAR = 1
020 18 [129F01-91600 otLIA Bt 1
020 19 [129978-91610 otLIA Bt 1
020 | 20 |26106-060122 =E, M6X 12 2
020 | 21 |26106-060122 =E, M6X 12 2
020 | 22 |26106-100162 = E, M10X 16 1
020 | 23 |29621-200000 gHE 2
NOTE

-51 -




==

FIG 021 A2 HJ E Year/Month
CX955 2021-06
NOTE

-52.-




==
FIG 021 IFANNE Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
021 1 [729978-92600 HAAANE 1
021 2 |129978-01331 ol EJtA 3 1
021 3 [129978-11311 ZUHIEIAZM 1
021 4 [124160-11340 WY A M 16
021 5 |[129978-11351 ZUIEAHOIAMIFAZ 1
021 6 |[123907-11601 ool =& 4
021 7 |129978-11871 (RS DL ESEA 4
021 8 |[129978-12110 HLIZEJtA3N 1
021 9 |129A00-12780 o-g 2
021 10 |[129A00-12790 o-g 1
021 11 [129A00-12910 AZ S IIA3 1
021 12 [129978-13111 BHOIHILIZ =0 A3 1
021 13 [128300-13230 2SI ItA3 1
021 14 [128300-13230 2 I A 1
021 15 |[128300-13230 2SI ItA3 1
021 16 [129978-13411 AXZSHIAZN 2
021 17 [129978-13720 A AV AH O A IFAZ 1
021 18 [129927-13810 JEAZM 1
021 19 |[129E00-13910 QA &l-v Q1 DA 1
021 20 |129E00-13920 gl &y O = JpA3 1
021 21 |129978-16600 DPF JtA3d 2
021 22 |129A00-17311 M DJEA S 4
021 23 |123901-18080 JEAZM 1
021 24 |1129472-18090 JEAZM 1
021 25 |129900-32030 o-g 1
021 26 | 129900-32030 o-g 1
021 27 |129900-32040 o-g 1
021 28 |119717-32050 o-g 4
021 29 |129978-33020 JEAZM 1
021 30 |129978-33070 S0tA3 2
021 31 |129908-39690 JEAZ 1
021 32 |129978-42020 HAHEZ A 1
021 33 | 124465-44950 JEAZM 1
021 34 |124610-49291 JEAZM 1
021 35 |123500-49550 MEABIIIASN 1
021 36 |121850-77021 Olliol e IFA 3 1
021 37 |22190-080002 A 2kA 1
021 38 |22190-080002 A 2kA 1
021 39 |22190-100002 A 2kA 2
021 40 |22190-120002 A 2kA 2
021 41 |22190-120002 A 2kA 1
021 42 |23414-080000 JEAZM 1
021 43 |23414-100000 JEAZM 2
021 44 |23414-120000 JEAZM 2
021 45 |24311-000320 S E0dE 1
NOTE

-b3 -




==

FIG 021 jfﬁajﬂ A‘” E Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
021 46 |24311-000320 S E0dE 1
021 47 |24311-000380 o-g 1
021 48 |24341-000530 o-g 1

NOTE

-54 -




2. = £ PART NO. C2

FIG 020 J| O HOlA

FIG 021 &&= & XXl AFEZE(1)
FIG 022 & &= & X Xl AFEZE(2)
FIG 023 & AMFZE

FIG 024 E 40|32

FIG 025 N EDO|A

FIG 025A 0l & & &

FIG 026 V= Uil & HST & =
FIG 028 &1 )

FIG 029 Il 2| O

FIG 030 =& =g

FIG 031 22 &

FIG 032 1| & &

FIG 033A E & 2 =2

FIG 033B 2 22{(23)

FIG 033C OO0l = =22

FIG 034 AZ =72

FIG 035A == & L ¢f| 21(1)

FIG 035B & & L ¢ &(2)

FIG 037A = & 2F A (1)

FIG 037B == & 8F A (2)

FIG 038 AlE

FIG 040 LNHPS

FIG 042 & =d{ItH

FIG 043 2 #H = dIH

FIG 044 =9 = dIH

FIG 045 4F .G dIH

FIG 046 220/ 3 HE&AHE
FIG 047 A EI(&)

FIG 048 BHE]C]

FIG 049 & & (1)

FIG 050 & & (2)

FIG 052 & &(3)

FIG 053 & & (4)

FIG 054 & & (5)

FIG 055 & & (6)

FIG 056 & &(7)

FIG 057 2 dl A (1)

-55-

57
59
61
63
65
67
69
71
74
77
79
81
83
85
87
89
91
93
95
97
99
101
103
105
107
109
111
113
115
117
119
121
123
125
127
129
131
133



FIG 058 2f 24l A (2)

FIG 059 A= Al A

FIG 060 & & (8)

FIG 061 A XH Ol A & AZE
FIG062 HE &3

FIG 063A c}tCl 0l Ol E

FIG 063B ctC| 0| Ol &

FIG 064 0l 0 A2l

FIG 065 A~ S |

FIG066 SJ| HH & 2tCI 0 Ol & 2HH
FIG 066A S )| HH & 2tCI IOl & HH

FIG 066A(C) 7| HH & ctCIOIOIE HUH (CH)

FIG 067 J|0{ HZ

FIG 068 =&

FIG 069 HST& 3 & S A
FIG 070 HST SET

FIG 071 E Al &l el

FIG 074 &/ 2, 2 &

FIG 075 il Ot &4

-56 -

135
137
139
141
144
146
148
150
152
154
156
159
161
163
165
167
169
171
173



==

FIG 020 Il HO| A Year/Month

2021-06

CX955

NOTE




==
FIG 020 J101 A0l A Yearonth
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
020 1 [36801010011M I AHOI A (L) 1X1X1 1

020 2 |37511010022M JIAHAHOIA(R) 1X1X1 1

020 3 |36801010031M ot E (M =/LH) 1X1X1 1

020 9 |36801010041M ot ¢ (M =/RH) 1X1X1 1

020 10 (V6001106310 SHAHE 6310 2

020 11 (V7051401100 CEEEZE(HHEE) 110 2

020 15 (V7201019008 O (P) P8 1

020 16 V2013608012 LEFUHEEES) M8X12 1

020 17 V7811600004 =d (AL HI0I1H) R1/4 1

020 | 21 |37511010063 IFAOTAHAH Ol L) 1X1X1 1

020 | 22 [37511010072 I TENES) 1X1X1 2

020 | 23 |36751020290 Fm2cld 1

020 | 24 |V7211031075 OE(G) G75 1

020 | 25 |V2173612030 L2EFUAEEEF(S) M12X30 14

020 | 27 |V2014608070 LEFUHEEES) M8X70 10

020 | 28 |Vv4111600080 HetAM M8 16

020 | 29 |Vv4011600080 ALE2LA M8 16

020 | 30 |V2003614120 FEAEERS) M14X120 1

020 | 31 |Vv4111600140 HetAM M14 1

020 | 32 |Vv4011600140 LALLM M14 1

020 | 40 |V2004608120 FEA=SEES) M8X120 2

020 | 41 |61041010020 =3 EOIAHAHOIL) 2

020 | 42 |V2014608075 LEFUHEEES) M8X75 1

020 | 43 |Vv4111600080 HetAM M8 2

020 | 44 |Vv4011600080 LALLM M8 2

020 | 45 |V2014608105 LEFUHEEES) M8X105 3

020 | 51 |37511010150 =5 Wol= 1 1

020 | 52 |V3352600200 L2EFAHEII=3S M20 1

020 | 53 |V7201024018 OE(P) P18 1

NOTE

- 58 -




=h=!
FIG 021 LA AMAX AFEZE() Year/Month

2021-06

CX955

“FIG.020-02

—

NOTE

-59 -




==
FIG 021 lad= g MK AFEZE() Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
021 136801022010 ga= 1X1X1 1
021 2 (35531020010 LA (KM LRI 1X1X1 1
021 3 |Vv6001106305 SHAHE 6305 2
021 5 134504720020 9= 1
021 16 [37511030012M SAIEE) 1X1X1 1
021 17 35521110181 ANEHAIZE(1.4) 1X1X1 1
021 18 (V6802000010 A+ 5/16 1
021 19 (37511030022 AHIONAIZE) 1X1X1 1
021 20 |35541032000 Al ZH & compP 1X1X1 1
021 | 21 [Vv7201024014 02 (P) P14 1
021 22 136801032101 MKl 2 comp 1X1X1 1
021 23 | V5801406032 A 6X32 1
021 26 |35531042001 JIN(PI2H) compP 1X1X1 1
021 27 V6001106305 SHAHE 6305 1
021 28 | V7401254008 Y A(S) $25408 1
021 29 V6001106305 SHAHE 6305 1
021 30 |35751022101 2= J| 01(36T)ASSY 1X1X1 1
021 31 34511020140 2F M (25X34X3) 2
021 32 134511022120 DXS Al 1
021 33 |37511030040 Zot 1X1X1 1
NOTE

-60 -




FIG 022

CX955

ol
=

==
=

=
=

-/

& XM LAl AFEE(2)

==
Year/Month

2021-06

NOTE

-61 -




==
FIG 022 = & MOKX AFEE(2) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
022 1 [37511050012 I 0(51) 1X1X1 1
022 2 |37511050021 =(EdR) 1X1X1 1
022 3 37511050031 gsd 1 2
022 4 (37511062004 Il H(16)ASSY 1X1X1 2
022 5 37511062020 £ Al(43X47X48) 1X1X1 2
022 6 |[37511060010 AE D=5 2
022 7 |37511060020 etA 1X1X1 2
022 8 37511073203 2H(AIEZ E)CcoMP 1X1X1 2
022 9 |36571060010 2t 0l & (30X12X10) 1X1X1 4
022 | 10 |V7441203007 2 4A(D) D20307 2
022 15 (V7041400140 CEEZTH(FE) 14 2
022 17 V3043600120 L2EFAHEES2S M12 2
022 18 [34521060051 g2 = E(M12X40) 1X1X1 2
022 | 20 |37511070011 F&D) 1X1X1 1
022 | 21 |37511072002 Il H(47/17)ASSY 1X1X1 2
022 | 22 |37511070041 £ Al(45X49X64) 1X1X1 2
022 | 24 |V6041106309 S IO 2 (HL1) 6309HL1 2
022 | 29 |37511063402 2/ (2 & XI/LH) COMP 1X1X1 1
022 | 30 |34521060030 USAE 1X1X1 2
022 | 32 |37511063500 2 (2 & XI/RH) COMP 1X1X1 1
022 | 34 |35801060090 Zeh, HEHX) 1X1X1 2
022 | 35 |36811060010DG SdiOIEERIE/IARY) 2
022 | 36 |34521060041 ScixgEAme D=2 1
NOTE

-62 -




==
FIG 023 2 ANEE Year/Month
CX955 2021-06
<FI6.020-02>

-B3 -

NOTE




==
FIG 023 = AP E Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
023 | 1 [37511080012 2010 1X1X1 2
023 2 36801080020 ANZE(E/LH) 1X1X1 1
023 4 (36801080030 A Z E(Z2/RH) 1X1X1 1
023 6 V7041400500 CEEETH(FE) 50 2
023 8 |Vv6001106310 SHAHE 6310 2
023 9 37511080060 N (= F2) 1X1X1 2
023 10 (37511080070 Z 2H(50X60X22) 50.8X5.5 25 2
023 11 [35801080040M 2 ATZ3AB)ME 1X1X1 2
023 12 (37511080050 2 eh(E) T=3.2 2
023 13 37511050040 2 2A 1 2
023 14 (V4011600200 ALE LA M20 2
023 15 (V3002600200 FEAHEES13 M20 4
023 16 (37511080081 Zot 1X1X1 2
023 17 |35801080110M g ot2&d 1X1X1 2
023 18 (35801080120 Z E (2l Hm12) M12X25 16
023 19 (V4011600120 ALE LA M12 24
023 | 20 |V2013612025 LEFUHEEES) M12X25 8
NOTE

-64 -




e
5| 8
HE
H__lr
5| <
>
)
a5
1|
4
N 3
5 =
Q &
L

NOTE

-85 -



==
FIG 024 S5d0/3a Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
024 1 35531092000 Bd0l2 (R)ASSY 1X1X1 2
024 2 |35531092020 2= 1X1X1 2
024 3 37511092031 A3 Sd0IE 1X1X1 10
024 4 [37511092040 Zcl T=2 10
024 6 [37511092060 HE2 (7Y (D3X118) 2
024 7 |37511092070 ol elsl 6
024 8 |V6041106307 =l & (HL1) 6307HL1 2
024 | 9 [v7211031135 02(Q) G135 2
024 10 (V2004608030 FEA=SEES) M8X30 11
024 11 [V4011600080 LALLM M8 12
024 12 (V2013608035 LEFUHEEES) M8X35 1
NOTE

- 60 -




E/3
FIG 025 INE=A IR Year/Month

2021-06

CX955

NOTE

-67 -



/2
FIG 025 /\‘| =] D| /ﬂ Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
025 1 36801230010M HOIA (H2E/E 1X1X1 1
025 2 (36801230021M H Ol A (32 E/RH) 1X1X1 1
025 3 |V2183608035 AL EEES(SP) M8X35 12
025 5 [Vv5201008016 o T(A) 8X16 2
025 6 (79552010260 S Y IEH (PT 1/4) 1
025 7 V2013608012 AESUEEES) M8X12 1
025 8 |[V7201019007 ogl(P) P7 1
025 | 9 |V2013614055 L2EFAZSEES) M14X55 2
025 10 |V2014614080 AESUEEES) 14X80 1
025 11 | V4011600140 AT A M14 3
025 12 |V4111600140 HetM M14 3
025 | 13 |V2013614035 L2EFASEES) M14X35 1
025 14 V4011600140 AT A M14 1
025 15 |V4111600140 HetM M14 1
025 16 36801230031 IO (A THM9) 1X1X1 1
025 17 |v6001106007 SHHEZE 6007 2
025 18 36801230041 ATH I (56) 1X1X1 1
025 19 |Vv6001106304 SHHEH 6304 2
025 20 (36831233000 = (PTO/B205) COMP 1
025 21 |Vv6001106008 SHHEZE 6008 1
025 22 |VvV6001106007 SHHEZE 6007 1
025 23 | V7441304508 22 A(D) D30458 1
025 | 24 |V7441355008 2 &1(D) D35508 1
025 25 (36751020290 FTRE41 1
025 26 (37511010150 =5 o= 1 1
025 27 V3352600200 AEEZHEI=33 M20 1
025 31 [36831020010M = 2l(VC116.5) 1
025 32 (36831020020 = 2 Xl B205 1
025 33 (36831020040 0g(51.6X3.5) 1
025 34 37683350030 XelsAZz3dI)| S5X5X25 1
025 | 35 |V6001506205 S 6205DD 1
025 | 36 |V6001506303 S 6303DD 1
025 37 V7051400470 cadsad(y¥E) 47 1
025 38 |[V7051400520 cCadsad (Y E) 52 1
025 39 (V7231015022 0gl(s) S22 1
025 40 (36831020030 2 2H(17X28X2) 1
025 41 |V7041400170 CEHElE(EE) 17 1
025 42 (36257010030 ig==9l 1

NOTE

-68 -




L
5l s
M| <=
~ 3|8
>
ol
g
T
s
f)
=
N 8
X
O o
LL

Y
L

Fl6.025-51

54

53

NOTE

- 69 -



==
FIG 025A ol 5 Bl & & vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
025A| 1 |35911220010DG 2l & = 2l (V3B199/V3B135) 1
025A | 2 |V2174610030 L2EFUAEEEF(S) M10X30 4
025A| 4 |36801220021DG = 2l (V3B147.5) 1
025A| 5 |36801220030 Z 2l (30X50X03) 1X1X1 1
025A| 6 |V4111600200 HetAM M20 1
025A| 7 |Vv4011600200 ALE LA M20 1
025A 8 (V3342600200 2EFAHEII=2S M20 1
025A| 9 |[36811222101DG | & (Bl M/HST) COMP 1
025A | 10 |37521520070 A 2N T=2.3 1
025A | 11 |V7041400200 CEEZTH(FE) 20 1
025A | 12 |36811120140DG = Cl|(FT80X67) 2
025A | 13 |V6001106304 SHAHE 6304 4
025A | 14 |V7051400520 CEEEZE(EE) 52 4
025A | 15 |V7041400200 CEEETH(FE) 20 2
025A | 16 |V7051400550 cggsgd (s 55 2
025A | 17 |36813420010 ATE(HSTHIA Z ) 1
025A | 18 |36801120080 HSTEHIEE=ZE 1X1X1 1
025A | 19 |V3042600100 L2EFAHEES2S M10 1
025A | 20 |36811220070 L E(M10) 1
025A | 21 |36831223100DG =dl 0l E(0t0l =) COMP 1
025A | 22 |36831222300 = dl Ol E(HST) ASSY 1
025A | 23 |Vv6001106006 SHAHE 6006 2
025A | 24 |V2174610030 L2EFUAEEEF(S) M10X30 2
025A | 25 |36801522500DG JIOIE(® E) comMP 1X1X1 1
025A | 26 |V2183608016 L2EFUAEEES(SP) M8X16 2
025A | 27 |36801330020 ASH (U F/EE) 1X1X1 1
025A | 28 21004100070 SoIsdAEH HS80% 1
025A | 33 |36807032100DG i & 20l =) coMmP 1
025A | 34 |36501060060 £ Al(15X17X15) 2
025A | 35 |V7041400150 CEEZFH(FE) 15 1
025A | 36 |V4111600140 HetAM M14 1
025A | 37 |36577030010DG = Cl(FT095X030) 1X1X1 1
025A | 38 |V6001506204 SHAHE 6204DD 2
025A | 39 |V7051400470 CEEEZE(HEE) 47 1
025A | 40 |V7041400200 CEEZTH(FE) 20 1
025A | 42 |36801330030 Bl (15X77) 1X1X1 1
025A | 43 |Vv4011600120 ALE2LA M12 1
025A | 44 |V4111600120 HetAM M12 1
025A | 49 |35911330010 Ve E(LC66) 1
025A | 50 |37681520111 THEHATE D=4 1
025A | 51 |36802102100 Ol F 2 21 XI 2 0l 2 ASSY 1X1X1 1
025A | 53 |36801332201DG ASH0FLE)COMP 1X1X1 1
025A | 54 |Vv2183608020 L2EFUAEEES(SP) M8X20 2
025A | 55 |34801120020 #H E(VZE 2B53) 3
NOTE

-70 -




FIG 026

CX955

= 0l E HST & 2

==
Year/Month

2021-06

NOTE

-71 -




==
FIG 026 TS N HST & E2 Yearonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
026 1 [36801232003DG Il Ol A (It 2 El) COMP 1
026 2 |V2173612030 L2EFUAEEEF(S) M12X30 2
026 3 |V2173612040 L2EFUAEEEF(S) M12X40 2
026 4 (V4111600120 HetAM M12 4
026 5 36801120021 A== 1
026 6 36301700050 EdzZ=Ed 2AAM T=45 2
026 7 |V4011600200 ALE LA M20 2
026 8 |Vv3002600200 FEAHEES13 M20 2
026 | 10 |Vv6001506305 St 6305DD 4
026 11 |[V7051400620 CEEEZE(EE) 62 2
026 13 [36811120050DG = 2l(V3B153.5A128) 1
026 15 [36801132101DG 2 (8l &) comp 1
026 16 35017030080 DU Al(20X23X20) 2
026 18 (36811212200 Hl Ol 2 (Bl &) COMP 1
026 | 19 |Vv6001506304 St 6304DD 2
026 | 20 |V7051400520 CEEEZE(HEE) 52 2
026 | 21 |V7041400200 CEEZTH(FE) 20 1
026 | 22 |V2173608020 L2EFUAEEEF(S) M8X20 1
026 | 23 |Vv4111600200 HetAM M20 1
026 | 24 |V7041400200 CEEZTH(FE) 20 1
026 | 25 |34801120040 ATEOIH2E/ES) 1
026 | 26 |36801520060 Bl & 2 E(M10X160) 1
026 | 27 |Vv3042600100 L2EFAHEES2S M10 2
026 | 28 |36811122001DG gl & () comp 1
026 | 29 |35017030080 DU Al(20X23X20) 2
026 | 30 |[36507030060 = Cl(FT80X62) 1
026 | 31 |V7041400170 CEEETH(FE) 17 1
026 | 32 |36801232301 (1 &)compP 1X1X1 1
026 | 33 |V7041400200 CEEZFH(FE) 20 1
026 | 34 |V2183608020 L2EFUHEEES(SP) M8X20 1
026 | 36 |36002110020 HaelgAZE D=1.8 1
026 | 37 |36811122100DG S§=HEAET COMP 1
026 | 38 |V2183608020 L2EFUAEEES(SP) M8X20 2
026 | 40 |36811122202DG St (8 2) CcomMP 1
026 | 41 |36811120140DG = CI(FT80X67) 1
026 | 42 |V2183612025 L2EFUAEEES(SP) M12X25 2
026 | 43 |V2183612025 L2EFUHEEES(SP) M12X25 2
026 | 47 |36813330012 #H E(VZ =2B46) 3
026 | 48 |35911130030 #H E(VZE 2B38) 3
026 | 49 |36801120010DG =2l (V3B125.5A109) 1X1X1 1
026 | 50 |36817030070 M & 1
026 | 70 34522200040 £1(08X18) D=8.0 1
026 | 71 |Vv4111600080 HetAM M8 1
026 | 72 |Vv5001930020 =g 3X20 1
026 | 73 |36738340820 2(0.5) T=0.5 1
NOTE

-72-




==
FIG 026 TS HE HST& E2 Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
026 | 78 |36501120051 7| 01(8X7X36) 2
026 | 79 |36812200021 A 0l =(1000) 1

NOTE

-73 -




H/3
FIG 028 SH A Year/Month

2021-06

CX955

NOTE

-74 -




==
FIG 028 SH j_l Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
028 1 [36801522102DG Sl Xl (e ) COMP 1
028 2 |V2173612030 LEFUSELF(S) M12X30 4
028 3 |36805470010 = E(M14X50) 4
028 4 [Vv4011600140 ALE LA M14 6
028 5 136805470020 28 =2 2 E(M14X50) 2
028 6 |[36801520150DG Ol & (8! A1) 1X1X1 1
028 7 |V7611500000 del ALIS(A-PT) 1
028 8 36801522200 2l (8! XI) coMmP 1X1X1 1
028 9 V2183610025 L2EFUAEEES(SP) M10X25 1
028 10 [36801520011DG St (2l 2 E/RH) 1
028 | 11 |V2003612120 FEAEERS) M12X120 1
028 12 (V4011600120 ALE2LA M12 1
028 13 [36801522800DG =dl 0l E(AMO0lE) CcomMmP 1X1X1 1
028 14 (V2183608030 L2EFUHEEES(SP) M8X30 2
028 15 [36801520120DG 0l €2l Z E/S/LH) 1X1X1 1
028 16 36807010230 &1 (U/0.3T) 3
028 17 |36801520040DG 0l €2l Z E/4/RH) 1X1X1 1
028 18 [36801520080 £ (15X42) 1X1X1 1
028 19 (V7041400150 CEEZTH(FE) 15 1
028 | 20 |36801522600 S(& H)comp 1X1X1 1
028 | 21 |Vv3042600160 L2EFAHEES2SE M16 2
028 | 22 |36801522700DG (&) CoOMP 1X1X1 1
028 | 23 |36801520050 £ (15X26) 1X1X1 2
028 | 24 |Vv5001930030 =g 3X30 2
028 | 25 |36801520090DG oil 1X1X1 1
028 | 26 |36801520071 ZdO0IE(E ) 1X1X1 1
028 | 27 |V2013608012 LEFUHEEES) M8X12 2
028 | 28 |36801522301DG ZdO0IE(CIZE)CcoMP 1X1X1 1
028 | 29 |V2183608030 L2EFUAEEES(SP) M8X30 3
028 | 30 |36801523102DG A 8l Ol(RH) COMP 1
028 | 31 |V2183610025 L2EFUAEEES(SP) M10X25 2
028 | 32 |36802820021DG Zd 0l EHA) 1X1X1 1
028 | 33 |V2183608020 L2EFUAEEES(SP) M8X20 2
028 | 34 |Vv4111600140 HetAM M14 1
028 | 35 |V2183610025 L2EFUHEEES(SP) M10X25 2
028 | 36 |36801520141DG = dl 0l £(2/65X32) 1
028 | 37 |V2173608016 L2EFUAEEEF(S) M8X16 1
028 | 38 |36801522400 (& H) comP 1X1X1 1
028 | 39 |V2183608025 L2EFUAEEES(SP) M8X25 1
028 | 40 |36801520130DG 0l €2l Z E/&HLH) 1X1X1 1
028 | 41 |V2183610035 L2EFUAEEES(SP) M10X35 2
028 | 42 |36801522900DG Zdl 0l E(It0l &/4) comP 1X1X1 1
028 | 43 |V2183608020 L2EFUAEEES(SP) M8X20 2
028 | 51 |36801520160 A& H) 1X1X1 1
028 | 52 |36801520190DG S0l E(LE/aHA) 1X1X1 1
NOTE

-75 -




==
FIG 028 SH j_l Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
028 | 53 |36801520170DG Sd0ELLEHIZ/A) 1X1X1 1
028 | 54 |36801520180DG S0l E(L E/oHA) 1X1X1 1
028 | 55 |V1212606016 & XS EHI &2 LEAKS) M6X16 8
028 | 56 |V3042600080 L2EFAHEES2S M8 1
028 | 57 |Vv4011600080 LALLM M8 1
028 | 58 |Vv4111600080 HetM M8 1
028 | 59 |V2183610025 L2EFUEEE S (SP) M10X25 2
028 | 60 |V2183610020 L2EFUAEEES(SP) M10X20 1
028 | 61 |Vv3042600100 L2EFAHEES2S M10 1
028 | 62 |Vv4011600100 LALLM M10 1
028 | 63 |Vv4111600100 HetAM M10 1
028 | 64 |36811533200 Z E(&f)CcomP 1
028 | 65 |36501520090 L E(L.M16) 1
028 | 66 |36801520220 Bl & 81 =(M16) 1
028 | 67 |V3042600160 L2EFAHEES2S M16 1
028 | 68 |36801523301 & E(oh)comMP 1
028 | 69 |Vv4011600080 ALE2LA M8 2
NOTE

-76 -




FIG 029

CX955

el O

==
Year/Month

2021-06

NOTE

-77 -




==
FIG 029 9H a' O_I Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
029 13 [36731550710DG F B(230) 2
029 14 36731550731 £1(08X62) 4
029 15 (13052410010 ofl o & 4
029 17 |36801557000DG Jt0lECcomP 1
029 | 25 |36262010010 20l HEDNR 1

NOTE

-78 -




==
Year/Month

ol
02t
|F
@
00

FIG 030

2021-06

CX955

NOTE

-79 -




==
FIG 030 o Iy < Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
030 1 [36831614100DG ol (3 =/G) COMP 1
030 4 |[36811610520DG HoleAz=s/I=E 2
030 7 |V2143612050 L2EFAEEII=(S) M12X50 12
030 9 |36251510010 GAHEITZTZAAM) T=45 8
030 10 (V2174612035 L2EFAESEES(S M12X35 4
030 11 [V3043600120 L2EFAHEES2SE M12 4
030 12 (V2174612035 L2EFUAEEEF(S) M12X35 8
030 | 14 |V2013614030 L2EFAZSEES) M14X30 2
030 15 (V4111600140 HetAM M14 2
030 16 [V4011600140 LALLM M14 2
030 17 36811510110 AN OI2E L7 4
030 18 (V4011600120 ALE2LA M12 4
030 19 (V3343600120 L2EFAHEII=2S M12 4
030 | 22 |32701610510DG HolE@A=Z=AH/IA) 2
030 | 23 |V3343600120 L2EFAHEII=2S M12 4
030 | 24 |Vv4011600120 ALE LA M12 4
030 | 26 |36731550720 = ¢l 0 £(1/46X85) T=1.2 2
030 | 27 |V2013608025 LEFUHEEES) M8X25 2
030 | 28 |Vv4011600080 LALLM M8 2
030 | 29 |V3042600080 L2EFAHEES2S M8 2
030 | 30 |36801616101DG I (EHAZ=C/LH)COMP | 1x1X1 1
030 | 31 |36801616301DG I (EHZ=C/RH)COMP | 1x1x1 1
030 | 32 |36801616600DG g (& el H/LH)COMP 1X1X1 1
030 | 33 |36801616700DG I g (& &l 4/RH)COMP 1X1X1 1
030 | 34 |34521617803 £1(20X110)COMP 4
030 | 35 |V2183608020 L2EFUEEE S (SP) M8X20 4
030 | 40 |36811610530DG HoleE@A=Z2 =/ H) 2
030 | 41 |36801524100DG Scta(s2 & ) comp 1X1X1 1
030 | 42 |V2183610025 L2EFUAEEES(SP) M10X25 2
030 | 43 |36801524200DG | ZE2H(F)COMP 1X1X1 1
030 | 44 |34511060060 DUS Al(15X17X15) 1X1X1 8
030 | 45 |36801520210 E1(15X193) 1X1X1 2
030 | 48 |36801524300DG (=& & 3)compP 1X1X1 1
030 | 51 |Vv3042600100 L2EFAHEES2S M10 4
030 | 53 |V2183610025 L2EFUHEEES(SP) M10X25 2
030 | 54 |36811510120 SPNR 1
030 | 55 |36811620040 Zot 4
030 | 56 |35911624100DG Ty (A=) CcOMP 1
030 | 57 |35911624200DG A HIOl COMP 2
030 | 58 |V2183608025 L2EFUHEEES(SP) M8X25 8
NOTE

-80 -




==

Year/Month

2021-06

ol

n0
THu

FIG 031

CX955

NOTE

-81-



==
FIG 031 % %| %I- Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
031 1 [36801622900 2 (Z g/ot) ASSY 1X1X1 4
031 2 |34521620030 £ Al(45X50X25) 8
031 3 |34521620510 2 2 4 (45X58X08) 8
031 4 [V7601500000 el A LIS (A-M6F) 4
031 5 |36521700010 LIS 4
031 6 35541622000 Ol E(ZE & E)ASSY 2
031 7 |34521622420 £ Al(55X60X35) 4
031 8 34521620120 @ & A(55X72X09) 4
031 9 34523614042 = E A = (M14X40) 8
031 10 (V4011600140 LALLM M14 8
031 11 36801622100 2(EE/ZE E)ASSY 1X1X1 2
031 12 34521622120 ol E(20X25X28) 1X1X1 2
031 13 36801622220 AFZ E(55X200) 1X1X1 2
031 14 (V7611500000 JdelALIS(A-PT) 2
031 15 |[36521700010 LIS 2
031 16 36801622300 2 (E /el 0)Assy 1X1X1 2
031 17 34521622120 ol E(20X25X28) 1X1X1 4
031 18 |[36801622220 AFZ E(55X200) 1X1X1 2
031 19 (V7611500000 JdelALIS(A-PT) 2
031 20 |36521700010 LIS 2
031 21 35541620560 ol E(60X72X06) 1X1X1 8
031 22 134521620521 =dl 0l E(67) T=6 8
031 | 23 |16604610020 B2EMY) M10X25 16
031 25 34521620090 =dl 0l E(89) T=6 4
031 | 26 |16604610020 B2EMY) M10X25 8
031 28 35541623101 £ &E(M27) COMP 1X1X1 2
031 29 (34523800050 L E(M27X2) = 2/B=36 2
031 30 |35541623201 £ &(LH/M27) COMP 1X1X1 2
031 31 34521620020 L E(LH/M27X2) = 2/B=36 2
031 32 36801620010 ™A EM27XT777) 1X1X1 2
031 33 34521622703 £ (20X59)COMP 4
031 34 V2183608020 L2EFUAEEES(SP) M8X20 4
031 36 |35541622500DG 2f (& gl )compP 1X1X1 2
031 38 34521622600 £1(20X90)COMP 2
031 39 34524608020 SEAES M8X20 2
031 41 |36801623000DG 2H(Z & E)comMmP 1X1X1 1
031 42 36767020010 28242 ER E 2 8X16) M8X16 2
031 43 36811620040 Zot 4
NOTE

-82-




==

Year/Month

2021-06

=

ol
K0
=}

FIG 032

CX955

NOTE

-83-



==
FIG 032 Hl ;‘é o]} Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
032 1 [36801632000 2 (Il &)Assy 1X1X1 1
032 2 34521622420 £ Al(55X60X35) 4
032 3 34521620120 2 & B (55X72X09) 4
032 4 (14045020130 = E(M8X25) £2} B=12 4
032 5 |V3052600080 L2EFAHEE SIS M8 4
032 6 35541630530 £1(35X70) 1X1X1 2
032 7 |36801632100 2H (Il &/LH)ASSY 1X1X1 1
032 8 34521625020 £ Al(35X39X22) 1
032 9 34521620540 2 2 (35X47X08) 2
032 10 (V7611500000 JdelALIS(A-PT) 2
032 11 36521700010 LIS 2
032 12 36801632200 2 (Il #/RH)ASSY 1X1X1 1
032 13 34521625020 £ Al(35X39X22) 1
032 14 34521622120 ol E(20X25X28) 1X1X1 1
032 15 |[34521620540 2 & 4 (35X47X08) 2
032 18 |[35541635300 Ol €1l &)AsSsy 1X1X1 2
032 19 |[15684342221 £ Al(40X44X30) 2
032 | 20 |34521620130 2 & 4 (40X52X08) 4
032 | 21 (34524612040 sSEA=3 M12X40 8
032 | 22 |Vv4011600120 LALLM M12 8
032 | 23 |36801630010DG AFE E(536) 1X1X1 1
032 | 24 |34521630520 = dl 0l E(41X58X06) T=6 2
032 | 25 |V7041400400 CEEETH(FE) 40 2
032 | 26 |V7611500000 JdelALIS(A-PT) 2
032 | 27 |36521700010 LIS 2
032 | 28 |Vv4111600120 HetAM M12 8
NOTE

-84 -




==
FIG 033A Ed 22 Year/Month

CX955 2021-06

CF16.030-30>

NOTE

-85 -




==
FIG 033A EH 22 Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
033A| 0 |35801702000 £ = 4 (180)ASSY 12
033A| 1 |35801700510DG £ =1¢21(180) 12
033A| 2 |35801700520 =(Z2=1adi/180) 12
033A| 3 |35801700530 Z 2H(31X38X36) 12
033A| 4 |35801700010 = Z 8 4 ASSY 12
033A| 5 |V6001106206 SHAHE 6206 24
033A| 6 |V7051400620 CEEEZE(#EE) D62 12
033A| 7 |35801720050 gt & 2 2h30) 12
033A| 8 |V7801000004 Sd W(FZLHHOIH) 12
033A| 10 |34501700540 2F M (2H21X38X6) 12
033A| 11 |Vv4011600160 ALE LA M16 12
033A| 12 |34503616030 LAEEENE/AET) M16X30 12
033A| 13 |V4111600160 HetAM M16 12
033A| 14 |35801720030 M oteE 12
033A| 15 |V7201035030 OE(P) P30 12
033A| 16 |V7051400800 CEEEZE(HEE) 80 12
NOTE

- 86 -




FIG 033B

CX955

==
Year/Month

2021-06

NOTE

- 87 -




==
FIG 033B 2=H(ES) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
033B| 1 |35801710040DG 2(e3) 2
033B| 2 |34501710530 (R 2
033B| 3 |37401230050 2 Y HHE(25) 2
033B| 4 |36251700030 Edz=dMNE 2
033B| 5 |37681320280 OtOIESE2SH Y &ZH et 2
033B| 6 |V7051400520 CEEEZE(HHEE) »52 2
033B| 7 |V6001506205 SHAHE 6205DD 4
033B| 8 |34501710540 Z 2H(26X34X27) 2
033B| 9 |34501700540 2F M (2H21X38X6) 2
033B| 10 |V4111600160 HetAM M16 2
033B| 11 |Vv4011600160 ALE LA M16 2
033B| 12 |34503616030 LAEEENE/AET) M16X30 2
033B| 15 |34501710560 A T (HT53/L) 1
033B| 16 |34501710570 A T E(HT53/R) 1
033B| 17 |V7051400470 CEEEZE(HEE) D47 2
033B| 18 |34501710010DG EEHESI) 2
033B| 19 |Vv6001106204 SHAHE 6204 4
033B| 20 |37401240020 Edz=d Zet 2
033B| 21 |37401240030 2 2 M H(20) 2
033B| 22 |36211700030 EdzE=2gy 2
033B| 23 |37401240040 gt & 2 21(20) 2
033B| 24 |Vv4111600160 HetAM M16 2
033B| 25 |Vv4011600160 ALE LA M16 2
033B| 26 |V3043600160 L2EFAHEES2S M16 2
033B| 27 |35011010010 el A LIS (A-M8F) 2
033B| 28 |36521700010 LIS 2
033B| 29 |34501710021 FE2SHIRS) 2
033B| 30 |34501712111DG & = 21(145) 2
033B| 31 |V7051400470 CEEEZE(HEE) D47 2
033B| 32 |36431730010 Ol0IE2=d = 2
033B| 33 |V6001106204 SHAHE 6204 4
033B| 34 |37401240020 EdzEd Zet 2
033B| 35 |37401240030 2 2 M HE(20) 2
033B| 36 |[36211700030 EdzE=2gy 2
033B| 37 |37401240040 g & 2 21(20) 2
033B| 38 |35541700020 2F M (16X33) 2
033B| 39 |Vv4011600160 ALE2LA M16 2
033B| 40 |V3043600160 L2EFAHEES2SE M16 2
033B| 41 |35011010010 el A LIS (A-M8F) 2
033B| 42 |36521700010 LIS 2
NOTE

-88 -




FIG 033C

CX955

==
Year/Month

2021-06

NOTE

- 89 -




==
FIG 033C OL0IE 2224 Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
033C| 0 (34501722001 2= (00l =) ASSY 2
033C| 1 [34501720012DG Z =c1(0t0I E/173) 2
033C| 2 |[34501720520 Z(0t0I=2=d) 2
033C| 3 |[36851720030 OOISZ2sH22egMN e 4
033C| 4 (V6061105206 B2H=HOE 5206 4
033C| 5 (V7051400620 CEEEZE(HHEE) D62 4
033C| 6 |[36851720040 2 HHE(30) 4
033C| 7 |[36421720050 gt & 2 2h30) 4
033C| 8 [35011010010 Jel AL E(A-M8F) 2
033C| 9 |[36521700010 LIS 2
033C| 10 (36851720010 SSHAAM 4
033C| 11 (V4011600200 ALE2LA M20 4
033C| 12 (V3043600200 L2EFAHEES2S M20 2
033C| 13 |[36801725000DG 2 (Z2 = d)COMP 4
033C| 14 |[34501722101 ZE("I&)CcoMP 2
033C| 15 |[34501720530DG 0l €001 =) 2
033C| 16 |[34501720030DG = dl 0l E(Ur/44X40) 2
033C| 17 |[34521721110 ol o &l(225 3) 2
033C| 18 (36531720110 234HE 2
NOTE

-90 -




FIG 034

CX955

d2=d

==
Year/Month

2021-06

NOTE

-91 -




==
FIG 034 Iz a_l Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
034 1 [35831840010 = 2 = 21(500X56X90/LW) 2

NOTE

-92 -




==

Year/Month

2021-06

FIG 035A

CX955

NOTE

-03-



==
FIG 035A XA T (1) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

035A| 1 |36832054001 Il (=24 coMP 1

035A| 2 |V2183608020 L2EFUHEEES(SP) M8X20 3

035A| 6 |36852020120 ol & &l Ol & (= Z/LHM) 1 CX955GC
035A| 7 36852020130 ol & &l Ol & (= &/LH/2) 1 CX955GC
035A| 8 |36832056800DG Il & (It 0l 2/=/&) COMP 1

035A| 9 |V2183608025 L2EFUEEES(SP) M8X25 4

035A | 11 |[34842025200SW | H Ol A(Z &) COMP 1

035A | 12 |36809090030 HHEOt3 1X1X1 1

035A | 13 |[14446010150 S E 24 AKHBX14X3) 2

035A | 14 |Vv3501600060 ADE HE M6 2

035A | 15 |129A0077930 St H) 1

035A | 16 |V2183608020 L2EFUAEEES(SP) M8X20 2

035A | 19 |V2183608025 L2EFUAEEES(SP) M8X25 4

035A | 21 |36802053802 ol (i €) comP 1

035A | 22 |V2183608020 L2EFUHEEES(SP) M8X20 4

035A | 23 |36802710012 AR et 1

035A | 62 |36832064500DG =dl 0l E(& =) comp 1

035A | 63 [36833370080 EETNEIEED 1

035A | 64 [36833370090 EETNEEEE) 1

035A | 71 |V2123606020 F2=E(SP) M6X20 2

035A | 72 |36509010252 TGS M (SW) T=0.05 2 CX955G
035A | 73 |V2123606012 F2 = E(SP) M6X12 2

035A | 74 |V2183610025 L2EFUAEEES(SP) M10X25 2

035A | 75 |36812153320 el=dlolH 1

035A| 76 |V4111600160 HetAM M16 1

035A | 77 |Vv4011600160 ALE LA M16 1

035A | 78 |V3043600160 L2EFAHEES2S M16 2

035A | 79 |V2003616075 FEA=SEES) M16X75 1

035A | 80 |36832050031DG ZdI0IE(& ) 1

035A | 81 |V2183608025 L2EFUHEEES(SP) M8X25 6 CX955GC
035A | 82 |36832052100DG Zdl0IEEH Bl/2 &) cCOMP 1 CX955GC
035A | 83 |36502010080 2 Ml 23 (120) 1X1X1 1

035A | 84 (34522200020 2 Mcel2 S H#45) 1

NOTE

-94 -




==
FIG 035B A I Y (2) Year/Month

2021-06

CX955

NOTE

-95-




==
FIG 035B XA T l(2) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
035B| 1 |36832045000DG Z4 (A E)CoMP 1
035B| 2 |V2183608020 L2EFUHEEES(SP) M8X20 10
035B| 4 |36832010040DG HBH ) 1
035B| 5 [36832040050 ol&Y0lE(AE) 1
035B| 6 |V2183608020 L2EFUEEES(SP) M8X20 5
035B| 18 |36832040031DG ZdolE (&) 1
035B| 19 |Vv2183608016 L2EFUEEE S (SP) M8X16 4
035B | 21 |36812022000DG Zd 0l E(X &E)compP 1
035B | 22 |V2183608020 L2EFUAEEES(SP) M8X20 2
035B | 23 |V2013614020 LEFUHEEES) M14X20 2
035B| 24 |Vv4111600140 HetAM M14 2
035B| 25 |Vv4011600140 ALE2LA M14 2
035B | 84 |36832042400DG A Ei(af) COMP 1
035B | 85 |V2183608016 L2EFUHEEES(SP) M8X16 4
035B | 86 |34842042200DG I of| & (A El/ot) cCoMP 1
035B | 87 |Vv2183610025 L2EFUEEES(SP) M10X25 4
035B | 89 |36802040110 A E(DG) 2 CX955G
035B| 90 |36807040140 A T E(HE115) 1
035B| 91 |36502010080 2 Ml B3 (120) 1X1X1 1
NOTE

- 96 -




==

Year/Month

2021-06

<

ol

-t

Kl
KA

FIG 037A

CX955

NOTE

-97 -



==
FIG 037A A& gEA(1) vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
037A| 5 |[34842020010SW |HH (&) 1
037A| 6 [34842020020 Ol & 0l E{(H BI/E) 1
037A| 7 |36832025800SW |=dll 0l & (= &) COMP 1
037A| 8 |36808200130 ME &= 0[(12/98 A 8
037A| 9 |36802020061 JHHHIH G/ E E) 1X1X1 1 CX955G
037A| 10 |V2123606012 F2=E(SP) M6X12 4
037A| 11 |36802022801DG A HIOI (2HHH) COMP 1X1X1 1 CX955G
037A| 12 |V2053606016 dAlEs24E2E M6X16 7
037A| 14 |36802020070 IHHHIH 2/AH01 E) 1X1X1 1 CX955G
037A| 15 |V4111600060 HetAM M6 7
037A| 16 |14446010150 S E 24 AKHBX14X3) 7
037A| 17 [36832025750 oI&YOlE(ET) 1
037A| 18 |36852020140 A (8X5X785) 1
037A| 20 |36832054910 AR QUESE=JESH) 1
037A| 21 [36832054921 ERENEICEEE) 1
037A | 23 (36833350050 1= dI Ol & (0l o/3t) 1
037A| 28 |[34842025400SW | ZH (& /Gt COMP 1
037A| 29 |36502010080 2 Ml B3 (120) 1X1X1 1
037A| 44 |14256210040 otLIAZ & I (9) 1
NOTE

-08 -




==

Year/Month

2021-06

FIG 037B

CX955

FIG.066-14

1

6

NOTE

-99 -



==
FIG 037B A Z A (2) vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
037B| 1 |36832720210 me (& 1
037B| 2 |V1902603008 A XS EHIEHE LEAL M3X8 9
037B| 3 |36802050132 M & (IH €/3t) 1
037B| 4 |V2123606016 F2=E(SP) M6X16 8
037B| 6 (36852720220 ol = dIOl & (IH E/LH) 1 CX955GC
037B| 15 [36832050170 oI& 0l EH (AXZ/5H3) 1
037B| 16 [36832050160 ERENENCERER) 1
037B| 17 [36832050150 ERENENCEREGERD) 1
037B| 18 [36832050180 ERETNENCEEETS) 1
037B| 19 |36832054800DG HH(2 =) COMP 1
037B| 20 [36832054850 OIEHOlE(AHBI/AED]) 1
037B| 21 [36832054860 ol & 2 0l EH(H /A 2 D1/A) 1
037B| 22 |V2183608020 L2EFUAEEES(SP) M8X20 4
037B| 23 |36832055800DG Zcd Xl & A COMP 1
037B| 24 |34522010060 2 Mcl &2 = H(260) 1X1X1 1
037B| 38 |36832055400DG HHB(AHOI &) COMP 1 CX955G
037B| 38 |36882055400DG HHB(AHOI &) COMP 1 CX955GC
037B| 40 |Vv2183608020 L2EFUAEEES(SP) M8X20 3
037B | 46 (36832050020 AN E(AOIE) 1 CX955G
037B | 49 (V3802600060 SdXE0ISZLHE M6 6
037B| 57 [36832032200SW |HH (EEE)COMP 1 CX955G
037B| 58 |V2183608025 L2EFUHEEES(SP) M8X25 4
037B| 59 |35602010150 ZE=24A T=2.3 4
037B| 61 |36832050080 NEEZZEE) 1 CX955G
037B| 61 |36882050080 NEEZZEE) 1 CX955GC
037B| 62 (V3802600060 SdXE0ISLHE M6 3 CX955G
037B| 63 |36882050120 =IO (ZEE) 1 CX955GC
NOTE

- 100 -




==

Year/Month

2021-06

FIG 038

CX955

FIG.066A—34

—-82

FIG.066A

[ =N

o . o  — s — i —— —— —

NOTE

-101 -



==
FIG 038 A' = Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
038 | 25 |36832044100 Al E ASSY 1
038 | 33 |V3802600080 SdXE0Is2LHE M8 4

038 | 37 |36833362200DG

T e (A4) COMP

NOTE

-102 -



==
FIG 040 CPHAE Year/Month

2021-06

CX955

NOTE

- 103 -




==
FIG 040 Q j_l == Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
040 | 39 |36838322400DG gl & Xl & coMP 1
040 | 40 |Vv2183608020 L2EFUHEEES(SP) M8X20 4
040 | 41 |36838337300DG = dl 0l E (1/50X195) COMP 1
040 | 42 |36501060060 £ Al(15X17X15) 2
040 | 43 |36752212100 = Cl(FT60X23) COMP 1
040 | 44 |34548340050 HaelgAZE D=2.0 1
040 | 45 |V7041400150 CEEZTH(FE) 15 1
040 | 46 |13374010061 ool SeHx A2 D=4 1
040 | 47 |Vv4111600140 HetAM M14 1
040 | 48 |V7041400150 CEEZTH(FE) 15 1
040 | 49 |36838323201DG Hl Ol A(A E1H) COMP 1
040 | 50 |V2173608020 L2EFUAEEEF(S) M8X20 2
040 | 52 |36838324701DG AEHE E/2H) COMP 1
040 | 53 |V2183608020 L2EFUHEEES(SP) M8X20 2
040 | 76 |36838320320 HE(LB71) 1
040 | 77 |36838320210DG = cl(VB188) 1
040 | 78 |V2173610030 L2EFUEEZS(S) M10X30 3
040 | 80 |[36838325000 Ot0l =S¢ suB 1
040 | 81 |36838325200DG A &I COMP 1
040 | 82 |V2183608020 L2EFUAEEES(SP) M8X20 2
040 | 83 |V2183608060 L2EFUEEE S (SP) M8X60 2

NOTE

-104 -




FIG 042

CX955

g£=dlit

==
Year/Month

2021-06

F1G.026-28

NOTE

- 105 -




==
FIG 042 ==l Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
042 1 [36832162000DG A HI0l(dl ) comMP 1
042 2 |V2183608020 L2EFUHEEES(SP) M8X20 2
042 3 |36802160022DG AHION (M E) 1
042 4 (36802160031 M (2 Xl) 1X1X1 1
042 5 |V3612600060 BANATEHEOHE2S M6 6
042 6 V7081400190 EglEHEE 19 1
042 7 |V4111600220 HetAM M22 2
042 8 (21101050031 AMOIESHXIAZH D=3.2 1
042 9 136507240040 ST EdIH D=12 1
042 10 |[36837242100DG Z&diti ZdI0IE comMmpP 1
042 17 (V4111600140 HetAM M14 1
042 18 (V7041400150 CEEZTH(FE) 15 1
042 | 25 |36802163101 dl H(E =) CcomP 1X1X1 1
042 | 26 |36501060060 £ Al(15X17X15) 2
042 | 27 |36802160100 JdE(E32) 1
042 | 28 |Vv4111600100 HetAM M10 1
042 | 29 |V3342600100 L2EFAHEII=2S M10 1
042 | 30 |36802163620 g2 A (25X30) 1X1X1 1
042 | 36 |36802163400 2l (Z A XI) cCOMP 1X1X1 1
042 | 37 |V2183608020 L2EFUAEEES(SP) M8X20 1
042 | 38 |36802162901DG =1dl 0l E compP 1
042 | 39 |V2183608016 L2EFUHEEES(SP) M8X16 3
042 | 40 |36832160040 M (AH B2l O) 1
042 | 41 |36832112100 & =22 X3 0l = ASsY 1
042 | 42 |Vv4111600080 HetAM M8 1
042 | 43 |Vv5001925015 =g 2.5X15 1
042 | 44 |36837242201 AOI=S&E & COMP 1
042 | 45 |36802162602DG HH () comp 1
042 | 47 |V2123606016 F2 = E(SP) M6X16 5
042 | 48 |37612420170 E=&0I 1
042 | 50 |21004100070 SoIsdAEH HS80% 2
042 | 67 |37681550050 S84 AZE D=5 1
042 | 71 |14256210040 OtLIAS & Z(9) 1
042 | 100 |35809510010 PVCS A 2
NOTE

- 106 -




=]
FIG 043 S YY Year/Month

2021-06

CX955

FIG.035B-01

Z7), 4
71 A
e—42

NOTE

-107 -




==
FIG 043 =2 YearMonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
043 1 [36802135203 di B (F81=5) CoOMP 1
043 2 |V2183608050 L2EFUHEEES(SP) MB8X50 1
043 3 |V4111600080 HetAM M8 1
043 4 |V3043600080 L2EFAHEES2S M8 2
043 7 36802132101 (R B =) CcompP 1
043 8 |36501060060 £ Al(15X17X15) 2
043 11 36832133100 < & (M10X670) COMP 1
043 | 12 [35522152601 ZE A E(10)(R) 1X1X1 1
043 13 [V3002600100 FEAHEES13 M10 1
043 18 (V4111600080 HetAM M8 1
043 19 (V4011600080 ALE LA M8 1
043 | 20 |V3042600080 L2EFAHEES2S M8 1
043 | 21 |36802124200 2 (7 E €/HST) COMP 1X1X1 1
043 | 22 |Vv6001506000 SHIHE 6000DD 1
043 | 23 |V7041400100 CYEzE(EE) 10 1
043 | 24 |V7041400220 CEzE(EE) 22 1
043 | 27 |37681120010 AMOIEZ2dXcleAnd 1X1X1 1
043 | 28 |V3042600080 L2EFAHEES2S M8 2
043 | 33 |19157593201 AUXdI H &= E(GREEN) 1
043 | 34 |36802133002DG 2/ (=) comMP 1
043 | 35 |36501060060 £ Al(15X17X15) 2
043 | 36 |36802123200 < & (M10X95) COMP 1X1X1 1
043 | 37 35522152700 2 A2 E(10)(R) 1X1X1 1
043 | 38 |V3003600100 FEAHEES13 M10 1
043 | 39 [37512152700 EFIERTI) 1X1X1 1
043 | 40 |36252120070 L E(L)M10 M10 1
043 | 41 |Vv4011600100 ALE LA M10 1
043 | 42 |Vv3042600100 L2EFAHEES2S M10 1
043 | 46 |Vv4011600100 ALE2LA M10 2
043 | 47 |Vv3042600100 L2EFAHEES2S M10 2
043 | 49 |Vv4111600140 HetAM M14 1
043 | 50 |V7041400150 CYEzE(EE) 15 1
043 | 51 [37512152700 EFIERTI) 1X1X1 1
043 | 54 |36252120070 L E(L)M10 M10 1
043 | 55 |V1122804012 SIS EAIZZ2LEAL M4X12 1
NOTE

- 108 -




==

FIG 044 9= H e
CX955 —

FIG.070-13,14 g

NOTE

- 109 -




==
FIG 044 T gl Yearonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
044 | 1 [36802124501DG | Z a0l E(*% =) COMP XXt 0
044 | 2 [37681540061 oSy Xy Zet XXt 0
044 | 3 |V2013610070 L2EFAZSEES) M10X70 0
044 | 4 [v4111600100 EER M10 0
044 | 5 [V3042600100 AESAUERBE2E M10 0
044 | 6 [37471550121 HST E2/ 013 20l Y 1X1X1 0
044 | 7 [37471550130 HST 22013 &2l TH(B) T=6.0 0
044 | 8 [36502120010 HSTAIH Y 5 T=14 0
044 | 9 [v3042600140 AERAUESBE2E M14 0
044 | 10 [V3042600140 AERAUESBS2E M14 0
044 | 11 [v4111600140 = 9l A M14 0
044 | 12 |36832123100 2 S (M10X600) COMP moxeoo 0 1
044 | 14 [35522152401 2EAdS10(L) XXt 0
044 | 15 [36252120070 H E(L)M10 M10 0
044 | 16 [35542153400 2 S(L T DP/R) ASSY XXt 0
044 | 17 [V3012600100 SAHEES23 M10 0
044 | 18 [v4111600080 EER ve 0
044 | 19 [v4011600080 AN ve 0
044 | 20 [v3043600080 AERAUESBE2E ve 0
044 | 35 [36802124111 L cAM 0 1
044 | 36 V2113606025 FAEE(S) Mex25 0
044 | 37 [34522122301 2P A 2 XIASSY 1X1X1 0
044 | 38 [34522122200 & & A 9| XIASSY 0
044 | 39 [36802122400DG |HSTZl Hf COMP XXt 0
044 | 40 [36802121000 HST 3l Bl ASSY XXt 0
NOTE

-110 -




==
FIG 045 /5*& a'” I:H Year/Month

X995 2021-06

=

FIG.069-10 D=

13|
'-r i 5
FIG.069-50 > .

?% F1G.071-32

NOTE

-111 -



==
FIG 045 AL BF Al H Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
045 1 34522153000 =& 01(IH R A Bl &)ASSY 1
045 2 |36802156103DG dl B (It A Bl E)compP 1
045 | 3 |Vv6001500628 St 0628DD 2
045 4 [V7081400070 EgEHEE 7 1
045 6 36802150021 SR AEINE) 1
045 7 36802150111 =dl0lE (A) 1
045 8 36802150030 Bl (8X21) 1X1X1 2
045 9 |V2053606012 dAlEs24E2E M6X12 4
045 | 10 |36802153503DG St (& E) CcomMP 1
045 | 11 |15885020070 £ Al(10X12X10) 2
045 | 12 |36802150070 £1(10X99) 1X1X1 1
045 | 13 |36802230020 ol B (11X25X20) 1X1X1 1
045 | 14 |36802230031 I e A XS (HT29) 1X1X1 1
045 | 15 |36804020010 QA (11X34) 1X1X1 1
045 | 16 |Vv5001930020 =g 3X20 1
045 | 17 |36802153702DG Zd0IE(EcCt3) coOMP 1
045 | 18 |15885020070 £ Al(10X12X10) 2
045 | 19 |Vv4111600100 HetAM M10 1
045 | 20 |V7041400100 CEEZTH(FE) 10 1
045 | 21 |36802150080 ol B (21X25X17) 1X1X1 1
045 | 22 |36802230031 I e AT (HT29) 1X1X1 1
045 | 23 |Vv4111600200 HetAM M20 1
045 | 24 |V7041400200 cagsgd(=E 20 1
045 | 26 |36805200901 EXNEMA (HE)ASSY 1X1X1 2
045 | 27 |V1222604012 & XS E I &2 LEAKSP) M4X12 4
045 | 28 |V2173608050 L2EFUAEEEF(S) M8X50 2
045 | 29 |V2183608025 L2EFUHEEES(SP) M8X25 2
045 | 30 |36802152100 Jt0lE comP 1X1X1 1
045 | 31 [V1112605010 XS YHIZZ2LEAL M5X10 2
045 | 41 |K1850060000 It el ZYWEASSY 1
045 | 42 |36802153902DG et 0l =) comp 1
045 | 43 |36803762301 =& Xl COMP 1X1X1 1
045 | 44 |36802223203DG = cll Ol E(L/2H101 =) coOMP 1
045 | 45 |36802150060 =24 E (M10X1.0) 1X1X1 1
NOTE

-112 -




==

Year/Month

2021-06

clOol2 HE&a&HE

(]

FIG 046

CX955

1G.035B-0

NOTE

-113 -



==
FIG 046 SY0|3 HE&AQH S Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
046 1 [36802222401DG HEEdol=a) comp 1
046 2 |V5801408036 A 8X36 1
046 3 36802222503 2E(Edol=a)comp 1
046 4 V7201024022 OE(P) P22 2
046 5 36802220120 A T E(HET5) 1
046 6 |36832202200 A0l =(E el 0l 3)ASSY 1
046 7 |V4111600080 HetAM M8 1
046 9 |V5001930025 =g 3X25 1
046 11 [Vv5001930015 g 3X15 1
046 12 34522200030 = dl 0l E(Z2/22X60) T=3.2 1
046 13 34522200040 £1(08X18) D=8.0 1
046 14 (V4111600080 HetAM M8 2
046 15 [36802222101DG Zd 0l E(2 2) comp 1X1X1 1
046 16 36806310011 AT E (HT22) 1X1X1 1
046 17 14445070030 dlt & &0l 1X1X1 1
046 19 (V4111600100 HetAM M10 1
046 | 20 |V7041400100 CEEZTH(FE) 10 1
046 | 21 |36802223100 2 & 0l 2 ASSY 1X1X1 1
046 | 22 |Vv4111600080 HetAM M8 1
046 | 23 |Vv5001925015 =g 2.5X15 1
046 | 24 |Vv4111600060 HetAM M6 1
046 | 25 |Vv5001920015 g 2X15 1
046 | 26 |36832222600DG Hl (2 &) compP 1
046 | 27 |36501060060 £ Al(15X17X15) 2
046 | 28 |36802230041 2 HEA TS (HT29) 1
046 | 29 |Vv4111600140 HetAM M14 1
046 | 30 |Vv5001925025 g 2.5X25 1
046 | 31 |36802220110 2Ss&{E T=0.05 1
NOTE

- 114 -




L
e ©
mg|e
R B
3| &
>
K
“!\
ol
N~
S 8
o
© &
LL

03

IG.046—

T
[a8]
)
1)
=
O
i

NOTE

-115 -



==
FIG 047 A El ()&1 ) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
047 1 [36832216300DG & ZHZX 2 A COMP 1
047 2 136833370570 o1& ¢l 0 E/(D16/L540) 1
047 5 |36832216200DG =d 0l E(A &) comp 1
047 6 36832210020 O E(g & 1
047 8 |36832212300DG 2 X AE comP 1
047 9 V2183608020 L2EFUEEES(SP) M8X20 4
047 | 31 |35802153200 2l 0l E A 2 X (1 Y )ASSY 1X1X1 2
047 | 32 |V1112603016 A XS 2LEAL M3X16 4
047 | 33 |Vv4011600030 ALE LA M3 4
047 | 34 |Vv4111600030 HetAM M3 4
047 | 35 |36424960072 AL HEE T=3.2 2
047 | 55 |36832210110 M (HE) 1
047 | 56 |V1222606012 & XS E I &2 LEAKSP) M6X12 4
047 | 64 |35832802100DG St (e &)comp 1
047 | 65 |V2183608020 L2EFUHEEES(SP) M8X20 8
047 | 65 |V2183608020 L2EFUEEES(SP) M8X20 10
047 | 66 |V2183608020 L2EFUAEEES(SP) M8X20 2

NOTE

- 116 -




z
| ©
w 5|8
H_Jﬂ?_
3| &
>
n
w
e
D
(e 0]
S 8
a £
© 3
L

T 7 7 7 x
‘4 ’ ’r ot P Y »
L A ¥ ’ / PR T A O \
LA ! ! ‘ Vil S LT \
- i £ ’ ; ’ ] * % \
‘i ) i’ 7 N g \
[
‘ Ly ’ 2 iy LT A
/¢ ’ £y ] “ Y
i LT Y
s ¥ \ [N
’ LA ! Lt A
Py b v '
ot S YA )
P A v [
;o o,
I —
PR A .||||||O AT 5
.|..-|\-|n||® i gty e---=
rir / Avn b vy
yoor - P Y b ¥ . oy
’ Al A ; Vo ' b
’ s XNy ‘ J
h ; L] / et \ Y = S
£ bt B X . ”
¥ i AT " Y H
ok N s
% __..._. i L . ;
ht [ S Y s
! y v M AT, o
’ ! ¥ VY o . NS
LT
Sy AR HAT MR v A L T s
P i ; Mg ik -
Ay #oy ‘ SR 5T T W
o v " \ F) / ATER T
mh i { AT N
- K
L] i {w r \__. ., v ,,
=y _..ff = o A ‘. A
4 N A LXaF oy %
I A |
\ e, A n_ e
! 7 L T ¥ \
L kY
v PN e
v ! 4 S T
Voo 4 £ Skrii, y | "
v, ! 4 WOV
von 7 £ AN
3 3 £ PR NS N
v Y / [ [ T
' u.._ s ._ T
Y ! At
ek ’ By v
v rl K i \
i ¥ # =
A ' F) ,
bt ] l K
i F)

NOTE

- 117 -



==
FIG 048 HH & 2| Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
048 1 (19996214401 BH & 21(12V100AH) ASSY 1
048 3 |35546210060 BHE I D EZSdI0IE 1X1X1 1
048 4 [V2183608020 L2EFUEEE S (SP) M8X20 1
048 6 |36832602000 SHOl el A0l 2ASSY 1
048 9 |[15606950150 A0l 2 Et01(370) 3
048 11 16996503000 SPNR 1
048 12 (V2183608016 L2EFUEEE S (SP) M8X16 1
048 | 22 |13424020060 A0 = Et01(300) 1X1X1 4
NOTE

-118 -




==

FIG 049 & E(1) Year/Month
2021-06

CX955

NOTE

-119 -




==
FIG 049 & é}(;] ) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
049 4 (36832612201 Of LI A (2 &)ASSY 1
049 5 |[14216210380 A0 2 Et01(200) 2
049 6 36832612100 of LI A (Dl €1) ASSY 1
049 11 36802613301 OfLI A E) ASSY 1
049 | 24 |13424020060 A0 = Et01(300) 1X1X1 4
049 | 27 |14216210380 A0 2 Et01(200) 1
049 | 28 |35832616000 of LI A (0il #/5) ASSY 1
049 | 29 |13424020060 A0 = Et01(300) 1X1X1 15
049 | 30 |15606950150 A0l 2 Et0I(370) 2
049 | 32 |13424020060 A0 = Et01(300) 1X1X1 2
049 | 33 |36832612600 StLI A (2l o) Assy 1
049 | 34 |14216210380 A0 2 Et01(200) 7
049 | 35 |14256210040 OtLIAS & X (9) 3
049 | 37 |14256210040 OtLIAS & X (9) 1
049 | 38 |13424020060 A0 = Et01(300) 1X1X1 2
049 | 39 |14256210040 OtLIAS & X (9) 1
049 | 45 |36502610010 = & X (28X55) T=1.2 1
049 | 54 |13424020060 A0 = Et01(300) 1X1X1 1
049 | 55 |V2053606012 dAlEes24E2E M6X12 2
049 | 56 |V2173608016 L2EFUAEEEF(S) M8X16 1
049 | 58 |V2183608020 L2EFUEEE S (SP) M8X20 1
049 | 60 |Vv4011600100 ALE LA M10 1
049 | 61 |Vv4111600100 HetAM M10 1
049 | 62 |V3002600060 FEAHEES13 M6 1
049 | 63 |36807046400 == RLE 1
049 | 64 |V2123606012 F2=E(SP) M6X12 2
049 | 65 |V2123606020 F2=E(SP) M6X20 1
049 | 66 |34521014000 0l S & di| OlASSY 1X1X1 1
049 | 67 [14946212901 5P 2l 0 o ST 1
049 | 68 |36832612401 7 (% & /e) ASSY 1
049 | 69 |V1222604012 & XS E I &2 LEAKSP) M4X12 2
NOTE

-120 -




L
e ©
U=
m sl N
3| &
>
—~~
AN
p
KO
KJ
o
S 3
o
© &
LL

NOTE

-121 -



==
FIG 050 7& Jé}(z) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
050 2 V2113606020 F2 = E(S) M6X20 13
050 3 34521014000 0l S & di| OlASSY 1X1X1 1
050 | 4 [14946212901 5P 2¢Ol o el 1
050 5 36802712701 g A ASSY 1
050 6 |36807046200 E2AZ 0I(Lh) Assy 1X1X1 1
050 7 |V2123606016 F2=E(SP) M6X16 2
050 10 (V2173608025 L2EFUAEEEF(S) M8X25 4
050 11 36502610010 = & X (28X55) T=1.2 4
050 12 (20115300010 & dl OI(TWIN) ASSY 1X1X1 6
050 13 [14216210380 A0 = Et01(200) 2
050 15 [13424020060 A0 = Et01(300) 1X1X1 5
050 19 |[35912712200 Z EEd(F)ASSY 1
050 | 24 |14256210040 OtLIAS & X (9) 1
050 | 26 |36803350210 A ) 1
NOTE

-122 -




==

FIG 052 & & (3) Year/Month
CX955 2021-06
NOTE

-123 -




==
FIG 052 & & (3) Year/Month
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
052 1 35912702000 SLIEHEE ASSY(& J]A])
052 2 |V2123606030 F2 = E(SP) M6X30 3
052 3 36832702100 HII# LCD RUE 1

NOTE

124 -



==
(4) Year/Month

Pal
021

FIG 053

2021-06

CX955

|
H
I
[
|
[
| - %
_a
-
T
[
W

: : s
roE =
X (S
£
2

NOTE

-125 -




==
FIG 053 & 2 4) Year/Month
X955 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
053 10 (36802039202 SAHEED| 1
053 13 35802712501 ABRHH A9 X SET 1
053 18 [14446213110 g2 1 CX955G
053 | 21 |36142610030 710 2
NOTE

-126 -



==

Year/Month

2021-06

& & (5)

FIG 054

CX955

NOTE

-127 -



=h=!
FIG 054 & & (5) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
054 3 13276642201 24| AKX 1
054 16 |36802035500 AR XI(EE 1
054 17 | 36802035302 AEEHed 1
054 18 |[18716454100 DeSOx A 2| X| ASSY 1
054 33 V1112604030 A AtS Y| & 2LEA M4X30 4
054 34 (36424960072 T HEH 2
NOTE

-128 -




=]
FIG 055 & & (8) Year/Month
CX955 2021-06

NOTE

-129 -




==
FIG 055 & & (8) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
055 | 11 |36805200802 i X & Hl A (HST) ASSY 1
055 | 13 V1222604012 & XS H I &2 LEAKSP) M4X12 2
055 | 20 |35802153200 2l 0l E A 2 X (1 Y )ASSY 1X1X1 1
055 | 21 |V1112603016 XS YHIEZ2LEA M3X16 2
055 | 22 |Vv4011600030 LALLM M3 2
055 | 23 |Vv4111600030 HetM M3 2
055 | 24 |36424960072 ARG HEE T=3.2 1
NOTE

-130 -




=
FIG 056 & 2H(7) Year/Month
CX955 2021-06
¢ B
14‘ !'\T._ P (’}3
J/T .‘-.J‘-
FIG.035A—0]

00" 1G.035A-1D

NOTE

-131 -




==
FIG 056 S| Jg.(7) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
056 1 [34842324200DG = (&) comp 1 CX955G
056 1 [36852324200DG 8l = (&/CAB) COMP 1 CX955GC
056 2 |V2183608020 L2EFUEEE S (SP) M8X20 1 CX955G
056 3 |V2183608030 L2EFUAEEES(SP) M8X30 1 CX955G
056 4 |V3042600080 L2EFAHEES2SE M8 1 CX955G
056 5 |[16996043100 2| BISET(98/5) 1X1X1 2
056 7 |V2183608020 L2EFUEEE S (SP) M8X20 3
056 8 36802324153 = 1
056 14 (13266212003 = 1
056 15 (V2113606016 F2Z=E(S) M6X16 1
056 16 21445422200 OtH A RIX| 2t 1
056 | 21 |V2113606016 S22 = E(S) M6X16 16
056 | 22 |34522812402 SHE X ASSy 1
056 | 23 |V2123606020 F2=E(SP) M6X20 1
056 | 24 |36802812600 2 2{ASSY 1 CX955G
056 | 25 |36802812100 AHIOl(2H 0l 2f) coMP 1X1X1 1 CX955G
056 | 26 |V2183606016 L2EFUAEEES(SP) M6X16 2 CX955G
056 | 31 |36702692400 A RIXN(2 M H 2l/R) ASSY 1
056 | 33 |34528100101 =2 =Ml HASSY 1X1X1 4
056 | 35 |36802810111 gi0le4ot0l & 1 CX955G
056 | 36 |37612610020 HdaltAamd D=3.2 1 CX955G
056 | 37 |Vv4111600080 HetAM M8 2 CX955G
056 | 38 |Vv3013600080 FEAHEES23 M8 1 CX955G
056 | 39 |V3412700080 LEFAUHEHE M8 1 CX955G
056 | 40 |Vv5801406022 AT 6X22 1 CX955G
056 | 41 |Vv3802600060 SdXE0ISLHE M6 1
056 | 42 |15606642401 Sdl HBP/=M) 1X1X1 1
056 | 43 |V3002600060 FEAHEES13 M6 1
056 | 44 |16586652000 SPSES=] 1
NOTE

132 -




=h=!
FIG 057 ot SEMLA (1) Year/Month

CX955 2021-06

NOTE

-133 -




==
FIG 057 L eFAlA (1) Year/ilonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
057 1 36522825101 MAA T E)SET 1
057 2 36522825121 JEAZM 1
057 3 |V7201024015 OE(P) P15 1
057 4 [V2183608040 L2EFUAEEES(SP) M8X40 4
057 5 136522820040 E=EEIEHA) 1
057 6 |V4011600080 ALE LA M8 1
057 7 35012825202 2 & dl A (R)ASSY 2
057 8 V2123606020 F2=E(SP) M6X20 2
057 17 35012832102 =2 2H8l S ASSY 1
057 18 V2123606020 F2 = E(SP) M6X20 1
057 | 23 21445422200 OtH A RIX| 2t 1
057 | 24 |36802622400 A M (A.C.F) ASSY 1
057 | 25 |V4111600060 HetAM M6 2
057 | 26 |Vv4011600060 ALE2LA M6 2
057 | 27 |V3002600060 FEAHEES13 M6 2
NOTE

134 -




==
FIG 058 St SFAl A (2) Year/Month

2021-06

CX955

NOTE

-135 -




==
FIG 058 SHSEAl A (2) Year/Month
X955 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
058 36802722400 Z Etel A9 XI(3) ASSY 1
058 2 |36522730010 E=&0I 1
058 14 36802803102 E X & (HH)ASSY 1
058 15 (V1222604012 & XS H I &2 LEHAKSP) M4X12 2

NOTE

- 136 -




==
Year/Month

2021-06

FIG 059

CX955

NOTE

-137 -



==
FIG 059 XS HlA Yearonth
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
059 1 [34522860031DG Sdl 0O E A/ &) 1
059 2 |V2183608020 L2EFUHEEES(SP) M8X20 2
059 3 |15885022200 A (M 2) ASSY 1
059 4 [34522862100DG 2(AEZ3)CoMP 1
059 5 |V2013608020 LEFUHEEES) M8X20 1
059 6 |V3042600080 L2EFAHEES2SE M8 1
059 7 |V2193606016 2= E(SPL) M6X16 4
059 8 34522860010 = E(M10X235/L) 1
059 9 134522860040 = £(M10X80) 1
059 10 (34522860510 £1(08X66)(=H F) 1
059 11 [V4011600080 ALE LA M8 1
059 12 (V5001925015 g 2.5X15 2
059 13 36252120070 L E(L)M10 1
059 14 36422120020 & 1 2(M10) 1
059 15 (V3042600100 L2EFAHEES2S M10 1
059 16 34522860130 = E(M10X176/L) 2
059 17 34522860040 = £(M10X80) 2
059 18 (V5001925015 =g 2.5X15 4
059 19 (36252120070 L E(L)M10 2
059 | 20 |36422120020 & 1 2(M10) 2
059 | 21 |Vv3042600100 L2EFAHEES2SE M10 2
059 | 22 |34522860020DG SdlOIEWEMIEE) 2
059 | 23 |34522862100DG 2(AEZ3)CoMP 2
059 | 24 |V2013608020 LEFUHEEES) M8X20 2
059 | 25 |V3042600080 L2EFAHEES2S M8 2
059 | 26 |15885022200 A (M 2) ASSY 2
059 | 27 |V2193606016 2= E(SPL) M6X16 8
059 | 28 |V2183608020 L2EFUAEEES(SP) M8X20 4
059 | 29 |34525332200 =8 M M ASSY 2
059 | 30 |V2123606030 F2=E(SP) M6X30 2
059 | 31 |35605033020 oI EE LA 2
059 | 32 |34522860050 sHAMTE AZE 2
059 | 33 |V2113606012 S22 = E(S) M6X12 2
059 | 34 |V2053606050 dAlEes24E2E M6X50 2
059 | 35 |34522860060 AT (EAMEAMEE) 2
059 | 36 |V3002600060 FEAHEES13 M6 4
059 | 37 |V3002600060 FEAHEES13 M6 2
059 | 38 |Vv4111600080 HetAM M8 3
NOTE

-138 -




==
FIG 060 & ZH(8) Year/Month

2021-06

CX955

NOTE

-139 -




==
FIG 060 S| (8) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
060 1 36502902000 BAIODE & X (S)ASSY 1
060 2 14266210020 & (& Z/12V 21W) 1
060 3 136502902020 GlES 1
060 4 [V1112604050 A XS 2LEAL M4X50 2
060 5 |V4111600040 HetAM M4 2
060 6 |V4011600040 ALE LA M4 2
060 7 |V3002600040 FEAHEES13 M4 2
060 8 136502902000 BAIDZE & X (S)ASSY 1
060 9 14266210020 & (3 Z/12V 21W) 1
060 10 (36502902020 GlES 1
060 | 11 [V1112604050 XS YHIEZ2LEA M4X50 2
060 12 (V4111600040 HetAM M4 2
060 13 V4011600040 ALE LA M4 2
060 14 (V3002600040 FEAHEES13 M4 2
060 15 (35012902000 &I (B AIIE/E X)ASSY 2
060 16 [ 14446212420 & 112V 10/5W) 2
060 17 (14446212430 GlES 4
060 18 (V4111600100 HetAM M10 2
060 19 (V4011600100 LALLM M10 2
060 | 20 |V3342600100 L2EFAHEII=2S M10 2
060 | 21 |13601743000 NASHE 1
NOTE

- 140 -




==
Year/Month

2021-06

uin

FIG 061

CX955

NOTE

141 -



==
FIG 061 HNEXHOIA &AZE Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
061 2 |37471550121 HST EdI013 2told 1X1X1 2
061 3 36802120010 IO (A 1H/51) 1X1X1 1
061 4 [37471550130 HST EdI 013 =2l H(B) T=6.0 1
061 5 36502120010 HSTAIH S =& T=1.4 1
061 6 |V3042600140 L2EFAHEES2SE M14 2
061 7 136503050020 e ST 32 2
061 8 14256210040 OtLIAS & Z(9) 2
061 10 (V4111600140 HetAM M14 1
061 11 |[36803062201DG A HIOI(2 Al ell Ol El) cOMP 1
061 12 (V2183608016 L2EFUHEEES(SP) M8X16 3
061 13 35833033000 A Z E9H 0l = ASSY 1
061 14 (V4111600060 HetAM M6 1
061 | 15 |V5001925015 =g 2.5X15 1
061 | 16 |Vv6001506002 St 6002DD 2
061 17 36807500070 Z 2t (16X22X09) 1X1X1 1
061 19 (V4111600160 HetAM M16 1
061 20 |36802120041 £l (20X91) 1X1X1 1
061 21 | V7041400150 CEEZTH(FE) 15 1
061 22 |V7051400320 CEEEZE(EE) 32 2
061 25 13764020030 A0l 2 EtOI(140) 2
061 26 |36813022101DG Sep3l (e &l/LH/& ) CoOMP 1
061 27 | V2173610025 L2EFUAEEEF(S) M10X25 16
061 28 (35823370050 A2l 2 Hassy 1X1X1 1
061 29 |36813022401DG Sep3l (o &l/RH/IE) COMP 1
061 30 |V3612600060 BANATEHEOHE2S M6 1
061 31 |36802802501DG A HI01(%H &) coOMP 1
061 32 36401110011 £ Al(16X18X15) 1X1X1 2
061 33 36802743300 I (A &) comp 1X1X1 1
061 34 |V4111600160 HetAM M16 1
061 35 |V7041400160 CEEZFH(FE) 16 1
061 36 36803030030 IO (A 1H/10) 1X1X1 1
061 37 V2123606020 F2=E(SP) M6X20 1
061 43 |V2183608016 L2EFUAEEES(SP) M8X16 3
061 44 V2123606020 F2 = E(SP) M6X20 3
061 47 |36803062103DG dl (2 Al ell Ol ) cOMP 1
061 50 34523030020 =& 0(AZ2EdIbh 1X1X1 1
061 53 35803023001 Set3l (&l ehcomp 1X1X1 1
061 54 35803020070 = oM 1X1X1 1
061 55 35803020080 SEEdo 1X1X1 1
061 56 36813020090 sSAEd 2 1
061 | 57 [13151160010 I(AZE) D=12 1
061 58 |V4111600060 HetAM M6 1
061 59 V5601600008 A 8 1
061 61 |36805200701 i X & Hl A (ACCEL) ASSY 1X1X1 1
061 63 |V1222604012 & XS E I &2 LEAKSP) M4X12 2
NOTE

- 142 -




==

FIG 061 AQAZE Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
061 64 |36813022201DG COMP 1
061 65 |36813022301DG COMP 1
061 66 |V2323606016 M6X16 2

NOTE

- 143 -




FIG 062

CX955

[

U
02
|

==
Year/Month

2021-06

L

a_msﬁ) el

59 49 51 514351 72 511:’
F4 Sl A¥ WE AHgAL R 73

NOTE

- 144 -




==
FIG 062 (&:' E EOH 3 Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
062 1 35523102004 2 &3 ASSY 1
062 4 (36523102201 2 (& 3)ASSY 1
062 5 |36801112130 al=a N ) 1
062 8 |Vv3042600080 L2EFAHEES2S M8 4
062 13 36803110520 HEZ OOl Z (2 &) 1X1X1 1
062 | 15 [36303120090 HZMOIZDR D=11XT3.5 4
062 16 34523110081 Sal=T1 O EE PSR, 16X3 4
062 18 [36833103100DG & 3 g ECOMP 2
062 | 20 |V2183608020 L2EFUAEEES(SP) M8X20 4
062 | 21 |36813200010 S A(2 d/0UT) 1
062 | 22 |37481850030 gHE S 218 12 3/4 2
062 | 23 |15606950150 A0l 2 Et01(370) 1
062 | 24 |37481850030 gHE S 218 12 3/4 2
062 | 25 |34523110010 fal=Eci s A 1
062 | 26 |36733110040 A T E(HC/280) D=1 1
062 | 27 |37481850030 gHE S 218 12 3/4 2
062 | 28 |36813520020 SAEY) 1
062 | 29 |37481850030 gHE S 218 12 3/4 1
062 | 30 |34523110030 HAZSAI0IE D=19(LH &) 1
062 | 41 |V2013608090 LEFUHEEES) M8X90 2
062 | 42 |36813200070 S A(ZA/IN) 1
062 | 43 36833200040 S A (X E/1150) 1
062 | 44 |37481850030 gHE S 218 12 3/4 1
062 | 46 |Vv4011600080 LALLM M8 2
062 | 48 |35523200010 S A (2l §/800) M8X16 1
062 | 49 |36813200062 S A (A 4/1400) 1
062 | 50 |37411410060 2ol 28X 13 1X1X1 2
062 | 51 |37411410060 20l 2 E X 13 1X1X1 2
062 | 55 |Vv4011600080 ALE2LA M8 2
062 | 56 |35602010150 ZE=24A T=2.3 2
062 | 59 |37481850030 gHE S 218 12 3/4 1
062 | 60 |37481850030 gHE S 218 112 3/4 1
062 | 67 |V3042600080 L2EFAHEES2SE M8 2
062 | 70 |16601850160 gHE S22 1X1X1 1
062 | 71 |V2323606016 A UAEFLUEE(SP) M6X16 2
062 | 72 |Y129C0055700 m=&cl ) 1
062 | 73 |Y12997852100 EHEEZES) 1
NOTE

- 145 -




==

FIG 063A EP [:l O“ Ol E‘l Year/Month

2021-06

CX955

S

F1G.0638-19>

70 S

P Engine "
Engine
® *‘%

L | g Engine

NOTE

- 146 -




==
FIG 063A ckCI0ilO1 & YearMonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
063A| 1 |18501042100 ctCI OOl compP 1X1X1 1
063A| 2 [10031020900 wE O RTTUIITE T gy 2
063A| 3 |36833300110 s8sA 1
063A| 4 |V2183608025 L2EFUAEEES(SP) M8X25 4
063A| 6 |V2323606012 A UAEFLEE(SP) M6X12 4
063A| 7 |36833300010 S A (750X7.5X13.5) 1
063A| 8 [14271010220 2ol 28X 50 1X1X1 1
063A| 9 |36813300040DG St (et ololH) 2
063A| 10 |V2173608016 L2EFUAEEEF(S) M8X16 4
063A | 11 |36833300030 S A(ot) 1
063A | 12 |36833302800DG =dl 0l E(S &) comp 1
063A | 13 |34513310040 e S 2T 64 1
063A | 14 |36833300020 SAA 1
063A| 15 |14885050150 e 238275 2
063A | 16 |V2183608020 L2EFUHEEES(SP) M8X20 2
063A | 17 |36423600080 S A2 E(D=12.5) 21X15 1
063A | 18 |36833370030 USAL (AT IOl E) 1
063A| 19 |36833370070 & OIE (2 2R E/A) 1
063A | 20 |35013302101 cl M E 8 JASSsY 1
063A | 21 |36753302201DG sS=HE /21 M E)CoMP 1X1X1 1
063A [ 22 (36423600080 S A2 E(D=12.5) 21X15 2
063A [ 29 (36803300050 SA70/Ed el 1X1X1 1
063A | 36 |V2323606016 A UAEFLEE(SP) M6X16 2
063A | 37 |V2323606012 A UAEFLUEE(SP) M6X12 1
063A | 42 |18501042340 A Z X(595) 4
063A | 47 |36833303200DG 7| et & COMP 1
063A | 48 |36833302600DG =dl 0l E(S &) comp 1
063A | 49 |36832055200DG =dl 0l E (3 2t R E/A) COMP 1
063A | 50 |V2183608025 L2EFUAEEES(SP) M8X25 3
063A | 51 |V2123606025 F2=E(SP) M6X25 2
063A | 54 |36832055100DG =dl 0l E (# 2t &/B) COMP 1
063A | 57 |36813300060DG Scet3l(etCl ol ehat) 1
063A | 58 |35602010150 ZE=24A T=2.3 5
063A [ 59 (35652030040 moH=sZet T=1.0 5
063A | 60 |[14046210300 =24l 5
063A | 61 |[15991040050 Z 2H(08X12X08) 12X1.8 5
063A | 62 |V2123606016 F2=E(SP) M6X16 2
063A | 63 |V2183608025 LEFUEELS(SP) M8X25 1
063A [ 70 (36527040020 = & I (20X180) T=1.2 1
063A | 71 |V2183608016 L2EFUHEEES(SP) M8X16 6
NOTE

- 147 -




FIG 063B

CX955

ckCI 0l Ol E

==
Year/Month

2021-06

62

 65-&2 Engine

S-65 &—68

NOTE

- 148 -




H/g
FIG 063B ctCIOfl Ol E Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
063B| 18 [36833302400 It Ol Z COMP 1
063B | 19 [36833302200DG |Z 20l E(M ) COMP 1
063B | 23 [36833370520 oI&0lE (2HCIOH) 1
063B | 24 [36833302300DG |UIE COMP 1
063B | 28 [36813583000 =222 COMP 1
063B| 30 [V3802600080 ZHRZ0IS2HE M8 2
063B | 32 [Vv2123606016 S2AEE(SP) M6X16 2
063B | 52 [V2123606012 S2AEE(SP) M6X12 1
063B| 55 [36831042000 OIF 22/ASSY 1
063B| 56 |V2123606025 S2AEE(SP) MéX25 4
063B | 58 [34513310040 BHE 2 24T 64 1
063B | 60 [10031020700 Vh\’;F—E = TURRUDUIUTTZ VIS Txaxi 3
063B| 61 |36833320070 IOl Z (91 E 2 21/B) 1
063B | 62 [36833320120 IOl Z (21 E 2 2/C) 1
063B| 63 [10031045310 S A, A2[2ID50.8 2
063B| 64 |36833320090 S A&l 2l 2/180) 1
063B | 65 |[10031020700 Vﬂ’;F—E = TURRUDUIUTTZ VIS Txaxi 4
063B| 66 |36833322000 I} Ol = (QI Ef 2 21/A) COMP 1
063B| 67 [36813320010 A 2|25 A(ID42) 1
063B | 68 |[10031020600 Vh\’;F—E = TURRUAUOUITZ VIS Txaxi 2
063B| 69 |36833320080 S A(QTE{ 2 2/C) 1
063B| 70 [14885050150 BHE S 24T 75 1
063B| 71 [36813320110 012 ¢ 0] £(220) 2
063B| 72 [36813370540DG |HHI(® A ) 1
063B| 73 [36813370550 M L (5X5X850) 1
063B | 74 [V2712606012 LHIZEE M6X12 2
063B| 75 [V2123606012 S2AEE(SP) M6X12 9
NOTE

- 149 -




==

FIG 064 HAH Al Y Year/Month

2021-06

CX955

@—20

NOTE

- 150 -




==
FIG 064 ool 22l YearMonth
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
064 1 [36803310001 0l o 2 2l LIASSY 1
064 | 7 [10011035000 HH3eld e 1X1X1 1
064 8 V2183608020 LEFUEELS(SP) M8X20 2
064 9 36833310070 gl 3 Y) 1

T =g , TURRUYU-TIUITZ _
g:j ::2 1322132:‘];38 W'%_VMEE = , TURRU TUU-TZUI'TZ :))::)(: 2
W3 WE

064 16 36833310030 gEllaAE ) 1
064 17 36833310040 S0l = 1
064 18 [14885050150 e 238275 1
064 19 (36833310010 slisA 1
064 | 20 |34513310040 e S 2T 64 1

NOTE

-151 -




==
Year/Month

b
00
S

FIG 065

CX955 2021-06

NOTE

-152 -




==
FIG 065 A2 D| Year/Month
[
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
065 | 1 [Y12830013230 IFAN (A EE) 1
065 2 |36833332300DD 1t Ol Z(HH 21) cOMP 1
065 3 |Vv4011600100 ALE2LA M10 4
065 4 [V3042600100 L2EFAHEES2S M10 4
065 8 |36833334000DD 1} Ol = (8K J1/=) COMP 1
065 | 15 |V2183610020 L2EFUEEES(SP) M10X20 1
065 | 21 |V2327006012 A UAEFLUEE(SP) M6X12 4
065 | 22 |18501133300 HHEER) 1X1X1 2
NOTE

- 153 -




FIG 066

CX955

S| HH & 2HCIGI Ol & HH

==
Year/Month

2021-06

C8

NOTE

- 154 -




==
FIG 066 1 HB & UGl Ol B H B vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
066 1 |36833357002SW | ZJ|HH COMP 1
066 | 2 [36833350710 R NEICPIEIET) 1
066 | 3 [36833350720 NERENEICEEER) 1
066 7 |36833357300SW |HH (SI1/=)COMP 1
066 10 |36833357401SW |ZHH (Z dl 0l/CAB) COMP 1
066 11 (V2183608020 L2EFUEEES(SP) M8X20 17
066 | 12 |36833350060 R NETEEREED 1
066 | 14 [36832050190 ERENENCEREEE) 1
066 17 36808200130 ME &= 0[(12/98 A 3
066 | 20 |36833357500DG = dl 0l E (L/30X40) COMP 1
066 | 21 |36833350730 M (HES/=) 1
066 | 22 |36803350740DG = dl Ol & (1/430X20) 1
066 | 23 |V2123606016 F2=E(SP) M6X16 3
066 | 27 |V2183608020 L2EFUHEEES(SP) M8X20 4
066 | 28 |16991533100 Zcl3elld ASsY 1
066 | 34 |36809203100DG ool Z (=32 2l L )coMP 1X1X1 1
066 | 34 |36889203100DG 1I+0l Z(=2 2| L4/CAB)COMP 0
066 | 51 |36853350070 A (8X5X315) 2
066 | 52 [36833350080SW |=dlO0IE(Y) 1
066 | 53 |V2183608020 L2EFUAEEES(SP) M8X20 2
066 | 54 |14046210300 =24l 1
NOTE

- 155 -




FIG 066A

CX955

S| HH & 2HCIGI Ol & HH

==
Year/Month

2021-06

NOTE

- 156 -




==
FIG 066A Sl HH & LI OOl & H H Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
066A | 1 |36833362101DG Tl (31 B/RAD) COMP 1
066A | 2 |36833373801 H B (2tCI Ol E4/2]) COMP 1
066A | 3 |36833374100GB ctCl e A3 el comp 1
066A | 4 |[36833362500SW |21 (% &l &/RH) COMP 1 CX955G
066A| 5 |V2183608016 L2EFUEEES(SP) M8X16 3 CX955G
066A | 6 |36833373900GB A3 X COMP 1
066A | 7 |36852050210 A (15X15X330) 1
066A| 8 |36816310010 AT E () 1
066A | 9 |36852020110 A X1 (10X10X400) 1
066A | 11 |36833362800DG dl (31 81 2 3) COMP 1
066A | 12 |34523030020 E=HO0(AZ Edgh 1X1X1 1
066A | 13 [36833370530 EENENEPIEIED 1
066A | 17 |36833370040 Adela 1
066A | 18 |36803350021 E=&0I 1X1X1 1 CX955G
066A | 19 |36803352800DG Bet3l(E&0l) comp 1X1X1 1 CX955G
066A | 20 |V3612600080 BANATEHEOHE2S M8 2 CX955G
066A | 26 |V4111600140 HetAM M14 1
066A | 27 |V5001930025 =g 3X25 1
066A | 30 [36803370510 Ol & ¢l Ol B (& 3HH) 1X1X1 1
066A | 32 |36833373601DG HHB (etCI0ll E/4&) comP 1
066A | 34 (36833362601SW |HH (A& S)COMP 1
066A | 35 |V2183608016 L2EFUHEEES(SP) M8X16 6 CX955G
066A | 35 |V1122808020 A AHEEAIZZ2LEA M8X20 6 CX955GC
066A | 37 |V2183608020 L2EFUHEEES(SP) M8X20 8
066A | 39 |[16606510210 IS (30) 1X1X1 1
066A | 40 |36833373501DG HH (2tCI 0l &) cCoOMP 1
066A | 41 |36832052700DG = dl 0l E(Z =/CAB) COMP 1
066A | 42 |16996043100 2| BISET(98/S) 1X1X1 23
066A | 43 [36833362700SW |HH (Y& &S/&) COMP 1
066A | 44 |V2183608020 L2EFUHEEES(SP) M8X20 2
066A | 45 |36833373821GB 2 (2Ol Ol &/ ) 1
066A | 46 |36833374410 2 UHE(®) 10
066A | 47 |36833365400DG A2 Y (RH) COMP 1
066A | 48 |36833365300DG HAZY Y (LH) COMP 1
066A | 49 |V2183608025 L2EFUHEEES(SP) M8X25 6
066A | 50 |[14726071101 && 0l coOMP 1 CX995G
066A | 51 |V3612600080 BANATEHEOHE2S M8 2 CX995G
066A | 52 |V2183608025 L2EFUAEEES(SP) M8X25 4
066A | 53 |36853360051 A (8X5X1000) 1
066A | 62 |36833374300DG A0l 2 COMP 1
066A | 65 |V2123606012 F2=E(SP) M6X12 2
066A | 66 |V6001506002 SHAHE 6002DD 2
066A | 67 |V7041400150 CEEZTH(FE) 15 1
066A [ 68 (35823370050 A2l 2 Hassy 1X1X1 1
066A | 69 |V2123606020 F2=E(SP) M6X20 3
NOTE

- 157 -




==
FIG 066A 1 HB & UGl Ol B H B vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
066A | 70 |V2183608020 L2EFUEEES(SP) M8X20 1
066A | 71 |V2123606012 F2 = E(SP) M6X12 2
NOTE

- 158 -




FIG 066A(C)

CX955

Sl A & ctCIGIOIE HH (CH)

==
Year/Month

2021-06

NOTE

- 159 -




=h=!
FIG 066A(C) £J| HtH & 2tCIOI0IE HH (CE) YearMonth
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |rerar|EFPECTVE| REMARKS
"oy | 72 |36833370060SR |ELEE 1
Yo | 73 V2183608020 LESAZELS(SP) M8x20 6
“on | 77 |36833370010DG |31 BH(2HCIOIIOIEY/Z) 1
u?(?{" 78 |36803373631DG | HH (2tCI Ol E4/4) PV 1
U | 79 [36833350250DG [ Z0IE (& 01/ ) 1 CXO5EG
U | 80 [v2183608016 LESASELS(SP) MBX16 14
"o | 81 |36833360040 ol & 0IH (HHI/A) 1
U | 82 [36833360010 CIEYOIE (NTE/A/E) 1
U | 83 [36833360070 OIE P 0IE (NZE/4/E) 1
"o | 84 36833360021 EENERCEERS) 1
" | 85 |36833360030 NETEREEED y
o | 86 36833360081 oI &P OIE (ANZE/A/H) 1
U | 87 [36808200130 SE & F 0] (12/8H AH) 2
U | 88 |36833362400DG | Z 20 E(&! k) COMP >
U | 89 V2183608020 LAESAZEZS(SP) M8x20 4
" | 90 [36833370180 M2 D 2(10X10X1000) 3
U | 91 [36833370560 ol 2|0l & D10/L760 1 CX955G
V| 92 [36832045611 EIREETEED 1
V| 93 [36832045701DG |2 A COMP ]
"o | 94 |348420458000G | El cOMP ]
Uor | 95 [Vv2183608020 LESASELS(SP) MBX20 2
U | 96 [v4111600120 HelA M12 1
U | 97 [v7041400120 EEEEEE) 12 1
U | 98 [v4111600100 ot A M10 1
U | 99 V5001930020 2etg 3X20 2
o | 100 V4111600080 HetA M3 1
| 101 [21012300010 =Z0l 1
i | 102 [36508303900 ST comP 1X1X1 1
| 103 [Vv2123606016 S A= E(SP) r—— >
o | 104 36883370560 ol& 20l Ef D16/L720 1 CX955GC
NOTE

- 160 -




=/
FIG 067 ol Ex Year/Month

2021-06

CX955

4 FI1G.074-28

NOTE

-161 -




==
FIG 067 jl O‘| % it Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
067 1 35913501000 Jl 01 & I (6.0/L)ASSY 1
067 11 (V2173608025 L2EFUAEEEF(S) M8X25 2
067 12 (V4011600080 ALE2LA M8 2
067 13 (V2013608090 LEFUHEEES) M8X90 2
067 14 35803500090 A 2 2(PF3/8,1/4,90°) 1X1X1 1
067 17 34523500080 A 2 2(PF1/2,SUC) 30X54X48 1
067 | 20 |34523604101 S A (7 2/1400)ASSY 1
067 | 23 14216210380 A0 2 Et01(200) 1
NOTE

- 162 -




=h=!
FIG 068 _’Qr cép Year/Month
CX955 2021-06
"x_‘_
) ///_,

FI1G.078-28 >

o

e

NOTE

- 163 -




==
FIG 068 _,c_>|_ g}. Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
068 3 34523752001 S A (7 2/450)ASSY 1
068 | 41 |36800140003DG 2 8l 4 ASSY 1
068 | 46 |36313502011 O &1 & (45) 1
068 | 47 |36805442701 e )COMP 1
068 | 48 |V2183608020 28 =2 S(SP) M8X20 1
068 | 50 34523800070 2l (16X65) 1
068 | 52 |Vv5001930025 g 3X25 1
NOTE

- 164 -




==
FIG 069 HSTE 3 & S A Year/Month
CX955 2021-06
46 16

FIG.063B-18

FIG.067-01>— i

30 —

NOTE

- 165 -




==
FIG 069 HSTH# I3 &S A Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
069 1 [35543542401 <@ & 2 Et ASSY 1
069 2 |14524070010 = & S A (390)ASSY 1
069 3 35543542501 JtECI NIASSY(&E AH) 1
069 4 35543542410 ZHdlE= 1X1X1 1
069 5 |35801850150 A 2 2(PT1,PF1/2) "PT1,PF1/2" 2
069 6 |[17995161130 5 LI 2(PF3/8,PF1/2) 1
069 7 |17407362300 A 2 2(PF3/8,PF1/2) "PF3/8,PF1/2" 1
069 8 136833500080 & & L (PF1/2,SUC) 1
069 11 34523500080 A 2 2(PF1/2,SUC) 30X54X48 1
069 12 (V2183608025 L2EFUEELS(SP) M8X25 2
069 14 36833869100 HST & = ASSY 1
069 16 [36813582000 2 g 22 COmMP 1
069 17 |36833520080GB IOl = (& &E/HST) 1
069 18 |[36833520090GB ool =(= 31 =dleh 1
069 19 |[36833520120GB oolZ(e Eg2) 1
069 | 20 |36833520140DG A HIOI(IHOf 22/2t) 2
069 | 21 |36833522100DG A HIOf (I O| L/6t) COMP 2
069 | 22 |V2183608020 LEFUEELS(SP) M8X20 6
069 | 23 |36833520130 S A, 14X22X60 2
069 | 24 |36833540030 S A (14X22X800) 1
069 | 26 |36833520021 S A (14X22X1000) 1
069 | 27 |36833540040 S A (14X22X390) 2
069 | 28 |35543550030 TELQE 1X1X1 1
069 | 29 |36833520051 S A (14X22X300) 1
069 | 30 35543540023 S A (14X22X500) 1X1X1 1
069 | 31 |36833540710 = A (14X22X1850) 1
069 | 32 |36833522400 TELQE 1
069 | 33 |36833520180 S 2 (21X33X80) 1
069 | 34 |36503520030 2ol 28X 23 14
069 | 35 |36503520030 2ol 28X 23 4
069 | 36 |14445100080 e SE I 40 4
069 | 37 |36833520170 S A (14X22X590) 1
069 | 38 |36833520160 S A (21X33X570) 1
069 | 39 |36833520060 S A (21X33X500) 1
069 | 40 36833520070 S A (14X22X1100) 1
069 | 41 |36833520190 S A (21X33X300) 1
069 | 42 |36833520150 S A (21X33X60) 4
069 | 43 |35541020290 ==Y 1X1X1 1
069 | 44 |V2183608020 L2EFUAEEES(SP) M8X20 4
069 | 45 |14445100080 BHE 23X 40 4
069 | 46 |V3802600080 SdXE0ISLHE M8 4
069 | 47 |15606950150 A0l 2 Et01(370) 1
069 | 61 |36803540013DG QYUEHAHO 1
069 | 63 |37681850160 BHE S I 25 3
069 | 71 |12924070010 = & S A (550)ASSY 1X1X1 1
NOTE

- 166 -




FIG 070

CX955

HST SET

==
Year/Month

2021-06

NOTE

- 167 -




==
FIG 070 HST SET Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
070 1 [36803543000 HST SET 1X1X1 1
070 2 |36803543100 HST(40-45) ASSY 1X1X1 1
070 3 36803540090 I (HST/7X8X30) 1
070 4 (36803543110 H.S.T At Al (40-45) 1X1X1 1
070 5 |36803542202DG 2 (HST) CoOMP 1
070 6 [Vv2013612080 L2EFUEEES) M12X80 1
070 7 |36251510010 GAHEITZTZAAM) T=45 2
070 8 |Vv4011600120 ALE LA M12 1
070 9 |V3043600120 L2EFAHEES2S M12 2
070 13 [V4011600100 LALLM M10 1
070 14 (V3042600100 L2EFAHEES2SE M10 2
NOTE

- 168 -




FIG 071

CX955

1H

==
Year/Month

2021-06

NOTE

- 169 -




==
FIG 071 A A Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
071 1 [K1860180000 FE A& B HASSY 1
071 10 (V2174610030 L2EFUAEEEF(S) M10X30 3
071 11 |36803744400DG ItOl & (X &f/4) COMP 1
071 12 [36803744300DG It Ol & (X &f/3) COMP 1
071 25 |K1850360000 2~ & SOLENOID VIV 1
071 27 |36803744200DG ItOl & (X &f/2) COMP 1
071 28 |36803744100DG ItOl & (X &f/1) COMP 1
071 30 14726310050 Z 2H(08X12X15) 2
071 32 36833743800 S A (7 2/1400)ASSY 1
071 33 |V2123606025 F2 = E(SP) M6X25 1
071 34 |15945170030DG 28 1
071 35 |V2173608085 L2EFUAEEEF(S) M8X85 2
NOTE

-170 -




FIG 074

CX955

==

I+ St Year/Month

2021-06

NOTE

-171 -




==
FIG 074 AlclH s Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
074 1 |K1850370001DG A2 H(E E)Assy 2
074 2 136803802300 MAEE SET 2
074 4 136803552220 el Il A(1.3) 1
074 5 136803552220 el Il A(1.3) 1
074 6 34523752001 S A (7 2/450)ASSY 1
074 7 |34523752001 S A (7 2/450)ASSY 1
074 8 34523754202 S A (7 2/550)ASSY 1
074 9 134523754202 S A (7 2/550)ASSY 1
074 10 (35541623100 < E(M22) COMP 2
074 11 V3343600220 L2EFAHEII=2S M22 2
074 12 35543802100 £1(20X102)COMP 2
074 13 [36767020010 L2 FUEE R =3 8X16) 2
074 15 |K1840330001DG 2 8l (11l &)ASSsY 1
074 16 36800040130 HEHER2ILASR) 4
074 17 34523800030 <22l Il £(2.0) 2
074 18 34523754001 S A (7 2/600)ASSY 1
074 19 34523752001 S A (7 2/450)ASSY 1
074 | 20 |35543800080 £1(20X60) 1
074 | 21 |Vv5001950035 =g 5X35 1
074 | 23 |34523800070 £1(16X65) 1
074 | 24 |Vv5001930030 =g 3X30 1
074 | 25 |36803520012DG Sd0IEHOO/E E) 1
074 | 26 |V2193606016 2= E(SPL) M6X16 6
074 | 28 |K1850301004 RES e 1
074 | 30 |14216210380 A0 = Et01(200) 1
074 | 33 |V2183608020 L2EFUEEE S (SP) M8X20 4
074 | 34 |15945170030DG 2& 2
074 | 35 |36803740050DG 2&3 1
074 | 36 |V2123606025 F2 = E(SP) M6X25 3
074 | 37 |36833743400GB IOl = (II| &/=) COMP 1
074 | 38 |36833743300GB Ol = (IIl #/FR) COMP 1
074 | 39 |36833743600GB ool = (2 8//8) CoMP 1
074 | 40 |36833743500GB ol = (2 &/</=) COMP 1
074 | 41 |36803743100DG ool = (2 g/&H/=) CoOMP 1
074 | 42 |36803743200DG ool= (2 g/2/&) comp 1
074 | 43 |36833743700GB IOl Z (2 H) COMP 1
NOTE

-172 -




L
5l s
53| 8
H__lr
gl <
>
M
0
(@)
35}
OF
(o]
N9
e
O 35
LL

NOTE

-173 -



==
FIG 075 <dlor g3 Yearonth
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
075 1 [36831012101 S cll Ot 3 ASSY 1
075 3 |V2013608090 LEFUHEEES) M8X90 3
075 5 |36832012301DG St (2ot 3) cCoMP 1
075 6 V2183608020 L2EFUAEEES(SP) M8X20 4
075 7 |36831101500 fdotsA, 02 1
075 8 37481850030 gHE S 218 12 3/4 8
075 9 |36831010120 DOSINGZ £(1300) 1
075 | 10 |36831010111 S 2 (DM/1450) 1
075 | 11 |36831010130 DOSINGZ £(1850) 1
075 | 12 |36831010140 DOSINGZ £(850) 1
075 | 13 18711101300 2 314 H D9.49 elbow 1
075 | 14 |36831101400 2 {4 H D9.49 1
075 | 15 |Vv4111600080 HetAM M8 3
075 | 16 |Vv4011600080 ALE2LA M8 3
075 | 17 11104070010 dardOtE2g A% 4
075 | 18 |35602010150 ZE=24AM T=2.3 8
075 | 19 |Vv4011600080 ALE2LA M8 8
075 | 20 |V3042600080 L2EFAHEES2S M8 8
NOTE

174 -




3. 0l = & PART NO. C3
FIG 077 &= =2t 2t |

FIG 078 @1 DJ| Ml €l

FIG 079A 21 J] 3 0] A (LH)

FIG 079B 2! J| H 0] A(RH)

FIG 079C 2! J| A Ol A (4l &/RH)
FIG 080 Q! J| &l &(RH)

FIG 081 @1 J| 2lHJt0I &

FIG 082 Q! D] II0| =

FIG 085 Ol & & 2t H|

FIG 086 0l = & *=2H

FIG 087 2~ & (LH)2 Al

FIG 088A 2 & (&l E/LH)2t Al
FIG 088A-2 A~ (&I E4/LH)2H|
FIG 088B A &I (&I E{/RH)2 HI(1)
FIG 088C A~ &/ (RH)2H Al

FIG 090A 2 &  S(LH)Z Al
FIG 090B 2 & & XI(LH)2t A
FIG 091 2 & dil & (LH)2 Al

FIG 091A 2 & 2 S (& H)2 Al
FIG 092 =2 & & Al (H &2 Al
FIG 092A 2 & 2 S (& H)2 A
FIG 093 2 & & XI(RH)Z Al

FIG 093B 2 & &l 2 (RH)2 Al
FIG 094 =& T | & 2|

FIG 094A =& &l & 2t |

FIG 094B =& & X| 2t |

FIG 095 22 2 0] &l Al XI X 22
FIG 095A S = = di| & 2|

FIG 095B &= = I & 2t H|

FIG 095C S= & Al 2t H|

FIG 096 O] &F - &= (LH)2 H|

FIG 096A O & H| O A (LH)2t A
FIG 097 O] & 2 = (dl H )2t H|
FIG 097A O & H O A (&l & )2t H|
FIG 098 O| & =2 =(RH)2tH|

FIG 098A O] &F 3 0| A (RH)2t H|

-175 -

177
179
181
183
185
187
189
191
193
195
197
199
201
203
205
208
210
212
214
216
218
220
222
224
226
228
230
232
234
236
238
240
242
244
246
248
250
252



FIG 099 0| &t J}0] E(RH)2 Al
FIG 099A Q! H| 2t |

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

100 2/ S A O] A 2HH|
100A 22 HIE 2|
101 Z &fl (2l O )2t Al

101A J| O HI Ol A (2 3/RH) & E 2 A (1)
101A(2) J1 O A0l A (2 & /RH) A Ef 2t AH (1)

102 222D EH 2

103 I O A O] A (AFOI =)t HI(1)
103-2 I O HI Ol A (AFOI =)2t HI(2)
104 J| O HI O A (O IH )2t Al

105 H=dIH 20 H

106 J1 O A0l A (2 Of)2H Al

107 ZH Y (EEE)

107A H H (X 1 )2t Al

108A AFOI & 2H B (LH)2t Al
108B AFO| &= 94 H{(RH)2H Al
108C & &I H 2t H|
1%A$%EH“N

109B = = QA(O:” |L'|-)"’F):”
109C =57 S A (23)2HH

109D $% SAE )
109E =R S A (I H O] A)2HA|
109F $%’ SAZEH )2 H

- 176 -

254
256
258
260
262
264
266
268
270
272
274
276
278
280
282
284
286
288
290
292
294
296
298
300



==
FIG 077 S22 Year/Month

2021-06

CX955

FIG.107-01

FIG.080-21

> .0 <F
S&

L —

FIG.080-18

=
4

A

B

NOTE

-177 -




==
FIG 077 2 X2 2 Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
077 1 |36804042302SW | & = ZH(RH) COMP 1
077 2 |V2183610030 L2EFUHEEES(SP) M10X30 1
077 7 |V2183608025 L2EFUEEE S (SP) M8X25 4
077 8 |36804022413SW clsrold 1
077 9 |35834022411SW clsrold 1
077 16 V2183610030 L2EFUEEES(SP) M10X30 2
077 17 |36804022001SW | & =2H(4IEH) COMP 2
077 | 21 |V2183610030 LEFUEELS(SP) M10X30 2
077 | 22 |[36804022303SW |= = Z2HES/R) COMP 1
077 | 23 |[35834012002SW |= = 2H(=/RH) COMP 1
077 | 25 |[36804012002SW |& = Z2H(LH) COMP 1
077 | 26 |V2183610030 LEFUEELZS(SP) M10X30 1
077 | 32 |35522610090SW |E==x=2t=Es# 1X1X1 1
077 | 33 |37501530070 SdX clg AZE D=1.8 2
NOTE

-178 -




==

FIG 077A =x=JH0I & 2t A Year/Month
CX955 2021-06

FIG.O’??—IG—rj‘i
i

Y

FIG.O?T-]‘T?;?JL

FIG.O??-IT?j‘ ’

NOTE

-179 -




k!
= = n Year/Month
FIG 077A X0 E 2t H|
2021-06
CX955
KEY NO PART NO DESCRIPTION SPEC R ECTVE | REMARKS
077A 1 36804052500DG JolEBeet ajﬂ(—i— _775)COMP 1X1X1 2
077A 2 V2183608020 Ay %%FEEE%(SP) M8X20 2
077A 3 36804050071 JHOl E(—i— E/ﬁf) 2
077A 4 V2183608025 Ay %%FEEE%(SP) M8X25 2
077A 5 36804050020 oleAxael s 1X1X1 1
077A 6 36804050061 JHOl E(—i— _;T:_//c\;) 2
077A 7 V2183608030 Ay %%FEEE%(SP) M8X30 2
077A 8 35834052001DG JOl & comMP 1
077A 9 35834052010DG =d 0| E(I/25X59) 1
077A | 10 |35834050021 JHOl E(—i— ETS/E/S) 1
077A | 11 |35834050011 JHOl E(—i— ETS/Q/S) 1
077A | 12 |V2183608020 Ay %%FEEE%(SP) M8X20 2
077A | 13 |V2183608030 A Y %%FEEE%(SP) M8X30 2
NOTE

- 180 -




==
Year/Month

el JEOI &(LH)

FIG 077B
2021-06

CX955

26

e ——FIG.107-01

i ’ﬁy;ﬁ' | s
N VPR T

P o W)
- FIG.077-25
FIG.077-26©—3
L4

NOTE

-181 -



==
FIG 077B X E IOl E(LH) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
077B| 1 |[36804075100SW |JI0I E(H &/&)COMP 1X1X1 1
077B| 2 |36804070010DG SdlOIEQIOIE/R E) 1X1X1 1
077B| 3 |V4111600100 HetAM M10 1
077B| 4 |Vv5001930020 g 3X20 1
077B| 5 |[36804072200SW |JI0IE(H &/=)COMP 1X1X1 1
077B| 7 |V4111600120 HetM M12 1
077B| 8 |Vv5001930020 g 3X20 1
077B| 9 |36804072400DG AHIO(H &) CcoMP 1X1X1 1
077B| 10 |36804075300DG = (Z &/e) COMP 1X1X1 1
077B| 11 |37612610020 HdaltAamd D=3.2 1
077B| 12 |V3042600080 L2EFAHEES2SE M8 2
077B| 13 |Vv4111600080 HetAM M8 2
077B| 14 |41011020380 HOISE2AM 24X9X3.2 1
077B| 15 |V2013608055 LEFUHEEES) MB8X55 1
077B| 16 |Vv4111600100 HetAM M10 1
077B| 17 |Vv5001930020 =g 3X20 1
077B| 18 |36804070051 HH(17X601) 1
077B| 19 |Vv5801404025 A 4X25 2
077B| 20 (36804070030 Z 2H(9X14X7) 1X1X1 1
077B| 21 |35602010150 ZE=24A T=2.3 1
077B| 22 |V3612600080 BANATEHEOHE2S M8 1
077B | 23 (36804070060 ZdO0IE(E ) 1X1X1 1
077B| 24 |35824200021 A X 2(HE080) 1X1X1 1
077B| 25 |36801550020DG 1t Ol & (790) 1X1X1 1
077B| 26 |V2183608020 L2EFUAEEES(SP) M8X20 2
NOTE

-182 -




==
FIG 078 Ol Xl¢el Year/Month
CX955 2021-06

) Aol
FIG.079A-16 wy » N
FIG.079A-22 i AN
[
FIG.079B-01

NOTE

-183 -




==
FIG 078 o1 Xl €l Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
078 1 [36804102003 MelelJldd )AssyY 5
078 2 |36804102203 M elelJ1/143) ASSY 5
078 5 36814102010 4 (21 I 50
078 6 36814102020 el H 50
078 7 |35544152100 =4 (2! Jl) comMP 1X1X1 1
078 8 36804120041 Zeh=Z=d/2101) 1X1X1 5
078 9 36804120020 D2EIMS) 1X1X1 5
078 10 (V2183608035 LEFUEELS(SP) M8X35 10
078 11 36804120010 HERIIIZ2=d) 1X1X1 5
078 12 (V4011600100 LALLM M10 5
078 13 V3043600100 L2EFAHEES2SE M10 5
078 14 (V3802600100 SdXE0ISLHE M10 5
078 15 |[36808200130 ME &= 0[(12/98 A 5
078 16 36804120080 Z ch(14) 1X1X1 10
078 17 |36804120070DG Zdl 0l E(IH0I E/LH) 3
078 18 [36804120090DG A 3 dI0lH(Z /2! Jl/LH) 3
078 19 [36804130070DG = dl 0l E(I+ 0l &/RH) 2
078 | 20 |36804130090DG A 3 dI0IIH(Z /2! JI/RH) 2
NOTE

- 184 -




==
FIG 079A 01 J] HI 0] A(LH) Year/Month
CX955 2021-06

22
L »
2 fj{l
e
| F1G.107-01

NOTE

- 185 -




==
FIG 079A O1J| HI Ol A(LH) vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
079A | 1 |36804122001DG A Ol (! J1/LH) COMP 2
079A | 2 |V3612600080 & /\| AT Z0IHE2S M8 4
079A | 10 |36804122301DG JtOlE(e1 1) comP 2
079A | 11 |V2323606016 & If EXAUEE(SP) M6X16 2
079A | 12 |V2183608020 L2EFUEELZS(SP) M8X20 6
079A | 16 |36804122102DG HH (L J1/LH) COMP 2
079A | 21 |36804120031 % D2(AH ) 2
079A | 22 |36804122201SW 1 (LH/4&H) COMP 2
079A | 23 |36804120051 O\_| 7+ cll Ol &1 (570) 2
079A | 25 |36804120061 HAHE ZCIBL0IH) 2
079A | 26 |36804120110 S A (11X16) 4

NOTE

- 186 -




FIG 079B

CX955

o1 J] H Ol A(RH)

==
Year/Month

2021-06

&

—10

F16.107-01

FIG.080-17

NOTE

- 187 -




==
FIG 079B 1] A0l A(RH) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
079B 36804132001DG A0l (2! J1/RH) COMP 2
079B| 2 (V3802600080 SdXE0Is2LHE M8 4
079B| 10 |36804122301DG JtOlE(e1 1) comP 1
079B| 11 |V2323606016 A UAEFLUEE(SP) M6X16 2
079B| 12 |Vv2183608020 L2EFUEEES(SP) M8X20 1
079B| 16 |36804132102DG H B (2! JI/RH) COMP 2
079B| 21 |36804120031 SE D2 ) 2
079B | 22 |[36804132201SW |21 H(RH/&f) COMP 2
079B | 23 |36804120051 o1 % dll Ol & (570) 2
079B | 25 |36804120061 HAHE ZCIBL0IH) 2
079B| 26 |36804120110 S A (11X16) 4
NOTE

- 188 -




FIG 079C

CX955

O1 7| H Ol A (4l E4/RH)

=
Year/Month

2021-06

—8

..
R - o
ezl 12
g SR TR
Y
AR,
1 ’,5’
R

F1G.080-21

S
@ I
2
e A T e
'\.:J"!_.& < 'L ,y
M /,; A ~ /
. L) s < S
~ ) g3
o 2 £

~3 b A
L ,
e - & .
-y Pl
b : <
Gy - _;‘. A
|\ e 2
-~
o )
s

FIG.107-01

NOTE

- 189 -



==
FIG 079C QID| IOl A (M E/RH) Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
079C| 1 |[36804122001DG A Ol (! J1/LH) COMP 1X1X1 1
079C| 2 (V3612600080 BANATEHEOHE2S M8 2
079C| 10 |[36804122301DG JtOlE(e1 1) comP 1
079C| 11 (V2323606016 A UAEFLUEE(SP) M6X16 1
079C| 12 (V2183608020 L2EFUEEES(SP) M8X20 3
079C| 16 |[36804122102DG H B (2! J1/LH) COMP 1
079C| 21 |36804120031 SE D2 ) 1X1X1 1
079C| 22 |35834132301SW | H (2! JI/LH/5) COMP 1
079C| 23 |36804120051 o1 % dll Ol & (570) 1X1X1 1
079C| 25 |36804120061 HAHE ZCIBL0IH) 1X1X1 1
079C| 26 |[36804120110 S A (11X16) 2

NOTE

-190 -




==
FIG 080 Ol J| El &(RH) Year/Month

2021-06

CX955

18

FIG.1088-10 L

i
Lt

-
L 2]
;

17

FI1G.108B-08

7 : ‘ . :‘ - :..'~_°-_h :i; "'. : ..’,
- e \‘:.""'-.__. : <) -:‘3
T?@? T o— FIG.108A-09
7 ﬂ
4 ) 8
3 ]
7 5 Y,

NOTE

-191 -




==
FIG 080 oI | Ell 4 (RH) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
080 1 |36804162000DG gl & 2 coMP 1X1X1 1
080 2 |V7041400500 CEEZTH(FE) 50 1
080 3 |36574160060 AT Z23U(14) 1
080 4 [Vv6001006202 2 Hil 01 2/(6202DDNNR) 6202DDN 1
080 5 36144230050 HOEE HEE 1
080 6 |36404230040 O A EZeH41X15) T=1.0 1
080 7 |V7041400150 CEEZTH(FE) 15 2
080 8 136542330060 Mol dE 2 E5(102) D=8 1
080 9 |V3042600080 L2EFAHEES2S M8 2
080 10 (35014160020 AEHEA) D=2.6 1
080 11 37371550030 72X AZE D=23 1
080 12 35524160060 A T 231(14/D35) 1X1X1 1
080 13 [35601020270 I SHIZ IOl 1
080 14 (V7041400150 CEEETH(FE) 15 1
080 15 [36804123001DG eIJ el & () cCOMP 1X1X1 1
080 16 [V2183608016 L2EFUEEES(SP) M8X16 8
080 17 |36804125001DG gl & (RH) COMP 1X1X1 1
080 18 (V2183608016 L2EFUAEEES(SP) M8X16 2
080 19 |[36804124001DG gl &(LH) COMP 1X1X1 1
080 | 20 |Vv2183608016 L2EFUAEEES(SP) M8X16 2
080 | 21 |35834123001DG 8l & (Ml E/RH) COMP 1
NOTE

-192 -




==

Year/Month

FIG 081 o] 2l IJt0l &
2021-06

CX955

FIG.088A-57— |

—FIG088B-54

10 7 g
FIG.091A-04— ./

12 26
&l
R g

—FIG.096A-02

/
o o W
[ [] '4\/ - b S5 :

FIG.079A-01 % - 3/ o k. iths. s
t AR 4 - i FIG.107-07 .7 .7

. - - Sie p : iTe . %

R b et ‘ o 5 } ahe J e

o IR e e Y
W 3 byl : i
Q- J oy

N N 1

Ty
FIG.107-01

:;. ' A ‘,.\,
'.,__v.:':"i- ?” d f
8—e ~ i

&
FIG.0798-01 B >

——|

NOTE

-193 -



==
FIG 081 olD| 2l 2101 & Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
081 1 [35834172101DG HH(I+0l E/LH/5) COMP 1
081 2 |V2183608016 L2EFUHEEES(SP) M8X16 4
081 3 | V1222608020 & XS E I &2 LEAKSP) M8X20 1
081 4 [V3612600080 BANAZEHEOHE2S M8 1
081 5 36804171000 A HI0l(FHHEHLH)COMP 1X1X1 1
081 6 36804170131 JteH (LH/IZ2 !) 1
081 7 36804170120 Zd0IE(QtMH) 1X1X1 1
081 8 |V3612600080 SANAZEE0IHE2S M8 2
081 9 35834182000 IOl £ (0l &H/4I E/LH/5) COMP 1
081 10 (V2183608020 L2EE2ASEES(SP) M8X20 3
081 11 36804182300 JtOlI E£(0l &t/LH) COMP 1X1X1 1
081 12 (V3802600080 SdXE0ISLHE M8 1
081 14 35834182101 JtOI E£(0] &H/Hl EH/RH) COMP 1
081 15 (V2183608020 L2EFUHEEES(SP) M8X20 3
081 16 36804182400 JtOlI £(0l &/RH) COMP 1X1X1 1
081 17 V3802600080 SdXE0ISZLHE M8 1
081 18 |[35834182200DG Jt0IE comP 1
081 19 (V2183608025 L2EFUAEEES(SP) M8X25 1
NOTE

194 -




FIG 082

CX955

==
Year/Month

2021-06

= _f’/‘ o

FIG.1 ‘:'4—;,?‘\%‘-‘:.. i
L )

NOTE

-195 -




==
FIG 082 01J| ol = YeariMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
082 2 |V2173608025 L2EFUAEEEF(S) M8X25 4
082 3 36804200060 ANZE@IDINE) 1
082 | 4 |Vv6001506202 St 6202DD 2
082 5 136804200090 JI O (Bl 2715/ H15) 1
082 6 V7041400120 CEEZTH(FE) 1
082 7 136804200030 J| O (Bl 215/78) 2
082 9 36804200071 QIJI 101 A OI A (LH) 1
082 10 (36804200081 QI J1I1 013 Ol A(RH) 1
082 11 (V2113606020 S22 = E(S) M6X20 2
082 12 (V2113606030 F2Z=E(S) M6X30 5
082 13 (V2113606035 F2=E(S) M6X35 1
082 14 (V2053606050 dAlEes2AE2E M6X50 1
082 15 V2173608085 L2EFUAEEEF(S) M8X85 1
082 16 V3042600080 L2EFAHEES2S M8 1
082 17 V7041400120 CEEZTH(FE) 1
082 18 [36804200050 ANZE(A I Z3/26) 1
082 | 19 |Vv6001506302 St 6302DD 1
082 | 20 |Vv6001506203 St 6203DD 1
082 | 21 |36804200111 2t X1 31 Bl (18X42) 1
082 | 22 |Vv4011600060 LALLM M6 1
082 | 23 |Vv4111600060 HetAM M6 1
NOTE

- 196 -




==

Year/Month

2021-06

Bl

J
wm

FIG 085

CX955

14

FIG.107-01

NOTE

-197 -



==
FIG 085 Ol 3 & 2t | Yearonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
085 1 [36804302001 Ol 3 & (LH) ASSY 1
085 2 |36804307001DG = dl 0l E(Lt 0l Z/LH)COMP 1X1X1 1
085 3 |V2183610025 L2EFUEEE S (SP) M10X25 4
085 5 36804305000 = cll Ol E(0ll 5 &/=)comP 1X1X1 2
085 6 V2183608025 L2EFUEEES(SP) M8X25 1
085 7 |36804306001DG Sdl Ol E(LIOl Z/M E)COMP | 1x1X1 1
085 | 10 |36804304000 =dl 0l E(Lt 0l Z)CcoMP 1X1X1 1
085 | 11 |V2183608025 L2EFUAEEES(SP) M8X25 4
085 | 14 |35834303001 0l & £ (RH/5) ASSY 1
085 | 15 |36804308001DG = dll Ol E(Lt Ol Z/RH)COMP 1X1X1 1
085 | 16 |V2183608016 L2EFUEEES(SP) M8X16 2
085 | 17 |V2183608016 L2EFUAEEES(SP) M8X16 4
085 | 18 |V2173610040 L2EFUAEEEF(S) M10X40 2
085 | 19 |Vv4111600100 HetAM M10 2
085 | 20 |35834306000DG Zdl 0l E(Lt 0l Z/dl E/5) COMP 1
NOTE

- 198 -




==
]:|| Year/Month

e
)

FIG 086 Y =

2021-06

CX955

FIG.107-01 %

NOTE

- 199 -




==
FIG 086 oY 2s2 Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
086 1 |36804320011DG HEE@E )L 1X1X1 2
086 | 2 |Vv6001506303 St 6303DD 2
086 3 |V7051400470 CEEEZE(EE) 47 2
086 4 (V4111600160 HetAM M16 2
086 5 136504320090 A AZE M (M16) 4
086 6 |36504320080 L E(M16,2 LEA F2} B=22 3
086 7 |V3343600160 2EFAHEII=2S M16 3
086 8 136804320020 = £(16X103) 1X1X1 2
086 9 |V3343600160 2EFAHEII=2S M16 4
086 10 [36804320081DG HE@EI)R 1X1X1 2
086 11 36804320071 2PAFEZ E(L) 1X1X1 2
086 | 12 |Vv6001506303 St 6303DD 2
086 13 (V4111600160 HetAM M16 2
086 14 (V7051400470 CEEEZE(HEE) 47 2
086 15 (14212010020 47 & 2
086 16 [V4011600160 ALE LA M16 2
086 17 (V4011600160 ALE2LA M16 2
086 18 |[36804322500 =dl 0l E(& XI) comMP 1X1X1 2
086 19 (36804320110 Zot 1X1X1 2
086 | 20 |V7421284005 2 2 2a(G) 2
086 | 21 |36804322010DG L0l 2f 1X1X1 2
086 | 22 |V6001506304 SHAHE 4
086 | 23 36804320030 Zot 1X1X1 2
086 | 24 |V3343600160 L2EFAHEII=2S M16 2
086 | 25 |V7051400520 CEEEZE(HEE) 52 2
086 | 26 |37613420080 S EFH AAM T=4.5(10X34X5) 2
086 | 27 |V2173610020 L2EFUAEEEF(S) M10X20 2
086 | 28 |36257010030 A=< N 2
086 | 29 |V2183610030 L2EFUAEEES(SP) M10X30 8
086 | 30 |[36804320040 2 AR E 1X1X1 2
086 | 31 |36804320060 etA 1X1X1 2
086 | 32 |V6001506202 SHAHE 6202DD 4
086 | 33 |V7441203507 <2 2 A(D) 2
086 | 34 |V7051400350 CEEEZE(HEE) 35 2
086 | 36 36804320050 2= 1X1X1 2
086 | 37 |V7041400150 CEEZTH(FE) 15 2
086 | 38 |37372340050 2(32) 1X1X1 2
086 | 40 |36804322300DG Jte=2 & 3) cCOMP 1X1X1 2
086 | 41 |V2183608016 L2EFUAEEES(SP) M8X16 8
NOTE

- 200 -




==
FIG 087 A I(LH) 2 Al Year/Month
CX955 2021-06
EE— 7
|
|
—28
D5

FIG. 103-01

NOTE

-201 -




==

FIG 087 A 24 (LH)2 H Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC REMARKS
087 1 35834402001DG I & (4 &/LH/5) COMP 1
087 2 |V2183608025 L2EFUEEZS(SP) M8X25 5
087 3 |36804400021 2= 1
087 | 4 [V6001506203 SHOE 6203DD 2
087 5 |V7051400400 CEEHElE(HEE) 40 1
087 6 |36804400030 2 2H(131X140X89) 1X1X1 1
087 7 136804400040 ZelHAEAY) 1X1X1 1
087 8 |36804402800DG =1dl 0l E compP 1X1X1 1
087 9 36804400080 ARUAELE 1X1X1 1
087 10 |V2183608045 L2EFUEEZ S(SP) M8X45 3
087 11 113377210020 2k A (11X24X3) T=3.2 1
087 12 |VvV4011600100 AT QLA M10 1
087 13 |V3042600100 2EFAHEES28 M10 1
087 14 136804402500DG VE 2[(A151/LH) COMP 1X1X1 1
087 15 |36804402700DG BtES A T Z31(19T) COMP 1X1X1 2
087 16 | V2183608020 L2EFUEEZ S(SP) M8X20 3
087 17 136804400010 2 2H(131X140X47) 1X1X1 1
087 19 |35552060050 2 ZEc(Dd) 1
087 20 36404440020 2 Zc|E =2 B=17 1
087 21 (35602010150 ZEE2AAN T=2.3 2
087 23 [V3612600080 SANAZEE0IHE2S M8 1
087 24 [36804402300DG ItHH( & E/LH) COMP 1X1X1 1
087 28 (V7041400150 CEHEHEzEH(EE) 15 1
087 29 |[36804442001DG A =d0IH COMP 1
087 30 (V2173608016 L2EFUAEEEF(S) M8X16 2
087 31 |36764400021 Bl E (A 2/VA032) 1
NOTE

- 202 -




==

Year/Month

2021-06

2 @ (Sl E/LH) 2 Al

FIG 088A

CX955

NOTE

- 203 -



==
A Ol (Al D} Year/Month
FIG 088A 2 (M E/LH) 2|
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
088A| 1 [358344120000G |~num 1
088A| 2 |[Vv2183610035 L2EF2AZSEES(SP) M10X35 2
088A | 3 36804400021 LYE 2
088A| 4 |V6001506203 SHAHE 4
088A | 5 |V7051400400 CEEEZE(EE) 1
088A | 6 |35834410050 Z 2H(131X140X145) 1
088A | 7 |36804400040 ZeHHAE/AY) 1
088A | 8 |36804402800DG =dl 0l E compP 1
088A| 9 36804400080 SUAEHE 1
088A | 10 |36804410060DG ZdOolEZd0lH) 1
088A | 11 |V2183608045 L2EFUEEES(SP) M8Xx45 3
088A | 12 |13377210020 2F M (11X24X3) 1
088A | 13 |V4011600100 AT A M10 1
088A | 14 |V3042600100 L2EFAHELES2E M10 1
088A | 15 |36804413200DG Z 2l(VA151) COMP 1
088A | 17 |35552060050 A 2cl(D) 1
088A | 18 |36404440020 L2 1
088A | 19 |35602010150 ZE=24A 2
088A | 21 |V3612600080 BANAZEHEOHE2S M8 1
088A | 22 |36804412600DG HBH(E E/LHEH) COMP 1
088A | 26 |V7041400150 CEEZFH(FE) 1
088A | 27 |36804442001DG A 3¢l0lH COMP 1
088A | 28 |V2173608016 LEFUSELF(S) M8X16 2
088A | 29 |36764400021 2 E (2 &I/VA032) 1
088A | 30 |35834410030 Z 2H(131X140X79) 1
NOTE

- 204 -




FIG 088A-2

CX955

A A (HE/LH) 2 Al

==
Year/Month

2021-06

NOTE

- 205 -




==
FIG 088A.2 A % (/ﬂ E‘l /LH)% j:” Year/Month
s 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY [Repar|ETFECTVE! REMARKS
oo 1 |358344120000G | oS o ) 1
T | 2 v2183610035 LESAEEDE(SP) M10X35 2
o™ 3 [36804400021 PNEIES 2
70" 4 6001506203 =101 2 62030D 4
7 5 [ V7051400400 SEERGED) 40 !
oo 6 35834410050 2 2H(131X140X145) !
T 7 [36804400040 2N HAE/LY) 1X1x1 1
"% 8 [36804402800DG | Z¢ll 0l E COMP 1X1x1 1
70" 9 36804400080 A AEE 1X1X1 1
7571 10 [36804410060DG | Z 2 01 E(A 3201 TH) XXt !
77| 11 |v2183608045 LESAEEDE(SP) Mex4s 3
S0 12 13377210020 2t M (11X24X3) T=3.2 1
7o 13 [V4011600100 AT2QLA M1 1
U5 14 [V3042600100 LESAHERS2E M1 1
US| 15 [36804413200DG | Z 2I(VA151) COMP 1Xix1 1
o017 35552060050 TAED(L) 1
”°‘9”“" 18 | 36404440020 AQUEe|H =2t B=17 1
70" 19 35602010150 AL =23 2
2o 21 |v3612600080 HBANATHEOHE28 M8 1
"0 | 22 |36804412600DG | H Hi (2 E/LHAIE) COMP x1x1 1
Uo7 26 |V7041400150 EEERIEE] 15 1
”°‘9’"" 27 |36804442001DG |A 3 A0l COMP 1
77| 28 [v2173608016 AEFAZEZE(9) M8x16 2
US| 29 [36764400021 & E (2 2J/VA032) 1
U] 30 [35834410030 2+ 2H(131X140X79) 1
7007 31 [36804400040 2N HAE/AY) 1X1X1 1
”°‘9”“" 32 |36804402800DG |Z 20| E COMP 1X1X1 1
”°‘9”“" 33 |36804400080 A QIAELE 1X1X1 1
P57 34 [35834410060DG | Z /01 E(A T2l 01 TH) 1
75| 35 |v2183608045 LAEFAZEZS(SP) M8x45 1
oo™ 36 13377210020 2t M (11X24X3) T=32 1
US| 37 [V4011600100 AT2IQLA M1 1
”°‘9”“" 38 [V3042600100 AERAHEBS2E M10 1
”°‘9”“" 39 |35834402600DG |VE2|(A151/4 E) COMP 1
”°‘9”“" 40 |36804402700DG |t A I 234(19T) COMP xixt 2
7o a1 [v2183608020 AEFAZEZS(SP) M8X20 3
US| 42 [36804410080 2t 2(131X140X30) 1X1X1 1
”°‘9”“" 44 |35552060050 AU E2(D) 1
”°‘9”“" 45 36404440020 AQUEe|H = 2t B=17 1
70" 46 [35602010150 AE=QHA =23 2
2| 48 |v3612600080 HAATE0IHE2E M8 1
”°‘9”“" 49 |35834412300DG | H Hi(E E/LH/5) COMP 1
7557 53 [ V7041400150 cEgza(EE) 15 2
”°‘9”“" 54 |36804442001DG |A 30/ COMP 1
77| 55 |v2173608016 AEFAZEZE(9) M8x16 2
NOTE

- 206 -




=h=!
EIG 088A-2 A Ol (/ﬂ E_l /LH)‘P;" jIH Year/Month
s 2021-06
KEYNO | PARTNO DESCRIPTION SPEC | QTY |Rerar|FTPECTIVE| REMARKS
o0 56 |36764400021 2 £ (4 2/VA032) !
700 | 57 |35834412200D0G | E 2 (4 /2] 01/LH/5) COMP 1
77| 58 |v2183610025 LHRASELES(SP) M10X25 2
7P| 59 [v2184608020 LEFRASELE(SP) Mex20 2
”°‘2”“" 63 |35834413400DG |0l (4 /LH/5) COMP 1
77| 64 |v2184608020 LEKAEELS(SP) Mex20 !
7°5 | 67 |35834400020 AQE/5 1
NOTE

- 207 -




FIG 088B

CX955

A & (M B /RH)2 HI(1)

==
Year/Month

2021-06

NOTE

- 208 -




==
FIG 088B A (M E/RH) 2 HI(1) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
088B| 1 [358344220000G |~nvim 1
088B| 2 |[Vv2183610035 L2EF2AZSEES(SP) M10X35 2
088B| 3 |36804400021 2= 1
088B| 4 |V6001506203 SHAHE 6203DD 2
088B| 5 |V7051400400 CEEEZE(EE) 40 1
088B | 30 |35834410040 Z 2H(131X140X145) 1
088B | 31 |36804400040 ZeHHAE/AY) 1X1X1 1
088B | 32 |36804402800DG =1dl 0l E compP 1X1X1 1
088B | 33 (36804400080 LAAEE 1X1X1 1
088B | 34 |36804410060DG Zd0IEAZ2dI0lH) 1X1X1 1
088B | 35 |V2183608045 L2EFUEEES(SP) M8X45 3
088B| 36 |[13377210020 2k M (11X24X3) T=3.2 1
088B | 37 |Vv4011600100 ALE LA M10 1
088B | 38 |V3042600100 L2EFAHEES2S M10 1
088B | 39 |36804413200DG = cl(VA151) COMP 1X1X1 1
088B | 41 |35552060050 A 2cl(D) 1
088B | 42 (36404440020 2g=cld £2} B=17 1
088B | 43 |35602010150 ZE=24A T=2.3 2
088B | 45 |V3612600080 BANATEHEOHE2S M8 1
088B | 46 |36804422500DG HH(E E/RHAH) COMP 1X1X1 1
088B| 50 |V7041400150 CEzE(EE) 15 1
088B | 51 |36804442001DG 23 d40/1H COMP 1
088B | 52 |V2173608016 L2EFUAEEEF(S) M8X16 2
088B | 53 |36764400021 HE (2 2/VA032) 1
088B | 54 |35834422201DG I of & (2 &/2l 0/RH/5) COMP 1
088B | 55 |V2183610025 L2EFUEEE S (SP) M10X25 2
088B | 56 |V2184608020 L2EFUHEEES(SP) M8X20 2
088B | 57 |35834413300DG IOl E (4 &/RH/5) COMP 1
088B | 58 |V2183608020 L2EFUAEEES(SP) M8X20 1
088B | 59 |V2183608025 L2EFUHEEES(SP) M8X25 2
NOTE

- 209 -




==
FIG 088C A I(RH)Z Al Year/Month

2021-06

CX955

NOTE

-210 -




==
FIG 088C A I(RH)Z Al Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
088C| 1 |[35834432000DG I of| & (2 &l/RH/5) COMP 1
088C| 2 (V2183608020 L2EFUHEEES(SP) M8X20 2
088C| 3 (V2183608025 L2EFUEEE S (SP) M8X25 2
088C| 4 |[36804400021 2= 1
088C| 5 |V6001506203 St 6203DD 1
088C| 6 [V7051400400 CEEEZE(HHEE) 40 2
088C| 7 |35834400110 Z 2H(131X140X89) 1
088C| 8 |[36804400040 ZeHHAE/AY) 1X1X1 1
088C| 9 |[36804402800DG =dl 0l E compP 1X1X1 1
088C| 10 (36804400080 SUAEHE 1X1X1 1
088C| 11 (V2183608040 L2EFUEEES(SP) M8X40 3
088C| 12 (13377210020 2k M (11X24X3) T=3.2 1
088C| 13 (V4011600100 ALE LA M10 1
088C| 14 (V3042600100 L2EFAHEES2S M10 1
088C| 15 |[36804402500DG VZ cl(A151/LH) COMP 1X1X1 1
088C| 16 |[36804402700DG BtES AT 2 31(19T) COMP 1X1X1 2
088C| 17 (V2183608020 L2EFUAEEES(SP) M8X20 3
088C| 18 (36804400010 Z 2H(131X140X47) 1X1X1 1
088C| 20 |[35552060050 2 Ec(d) 1
088C| 21 |36404440020 2g=cld £2} B=17 1
088C| 22 (35602010150 ZE=24AM T=2.3 2
088C| 24 (V3612600080 BANAZEHEOHE2S M8 1
088C| 25 |[36804432100DG It (& E/RH) COMP 1X1X1 1
088C| 29 (V7041400150 CYEzE(EE) 15 1
088C| 30 |[36804442001DG A3 d40/1H COMP 1
088C| 31 (V2173608016 L2EFUAEEEF(S) M8X16 2
088C| 32 |36764400021 HE (2 2/VA032) 1
088C| 33 |[36804432203DG I ¢f| &/(RH) COMP 1
088C| 34 (V2183608020 L2EFUAEEES(SP) M8X20 2
088C| 35 (V2183608025 L2EFUHEEES(SP) M8X25 3
NOTE

-211 -




==
FIG 090A 2 ¥ A SLHZ A Year/Month

CX955 2021-06

FIG.096-07

21

FIG.096-16——— '\ .~

FIG.091-05

e : A ’ -
13 ¢ SN

<)
L"'"-;.._ .__.'-_. %

FIG.103-05 '2

FIG.103-33

o
|

NOTE

-212 -




==
FIG 090A 2@ P S(LH)Z A Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
090A | 1 |35834602000 Ml el £/25X58) ASSY 1
090A| 4 |36804610070 2 &2 & Kl £(20X50) 1X1X1 1
090A| 5 |36804610080 Z 2H(21X30X14) 1X1X1 1
090A| 6 |36804610010M AT 23(7/E217) 1X1X1 1
090A | 7 (36804660030 71 (5X5X15) 1X1X1 1
090A | 8 |V7041400170 CEEZTH(FE) 17 2
090A| 9 |36804612103 gl & 2 (LH) COMP 1
090A | 10 |V7041400650 CEEZFH(FE) 65 1
090A | 11 |34512350020 A AT D=4 1
090A | 12 |V3042600080 L2EFAHEES2S M8 2
090A | 13 |35543410070 Mol el d 2 E(100) D=7.15 1
090A | 14 |36804600040M £ 21(86) 1
090A | 15 |V7041400150 CEEZTH(FE) 15 1
090A | 16 |35804610040DG 2AEAZ =) 1X1X1 1
090A | 17 |V6001506302 St 6302DD 1
090A | 18 |V7051400420 CEEEZE(HEE) 42 1
090A | 20 [13377210020 2k M (11X24X3) T=3.2 1
090A | 21 |36804612000DG H B (2 &/LH/6) COMP 1X1X1 1
090A | 22 |Vv4011600100 LALLM M10 1
090A | 23 |V3042600100 L2EFAHEES2S M10 1
090A | 24 |V6001506302 SHAHE 6302DD 1
090A | 25 |V7051400420 CEEEZE(#EE) 42 1
NOTE

-213 -




==
FIG 090B =& X (LH)2 A Year/Month

2021-06

CX955

: FIG.088A-57

NOTE

- 214 -




==
FIG 090B 22 X(LH)2H A Yearonth
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
090B| 1 |35834622000DG Z H(LH/5) COMP 1
090B| 2 |13644040060 FE AT E(59) D=1.8 2
090B| 3 |V4111600100 HetAM M10 4
090B| 4 |[13052410010 ofl o1 &l D=23 2
090B| 5 |36524732101DG = dl 0l E(U/60X150) COMP 1X1X1 1
090B | 8 (35834620020 IOl E(A X EY5) 1
090B| 9 |35602010150 ZE=24AM T=2.3 2
090B| 10 |V2173608025 L2EFUAEEEF(S) M8X25 2
090B | 11 |36804722200DG AHIO(Z2 /8 E/LH) COMP 1X1X1 1
090B | 12 |V2183608020 L2EFUHEEES(SP) M8X20 4
090B | 13 |36804620030 AT E (S F/6) 1X1X1 1
090B| 14 |35602010150 ZE=24AM T=2.3 1
090B| 15 |V2173608030 L2EFUAEEEF(S) M8X30 1
NOTE

-215 -




==
FIG 091 =& 2l 2 (LH) 2 A Year/Month

CX955 2021-06

FIG.087-01

NOTE

-216 -




==
FIG 091 2R (LH)Z YearMonth
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
091 1 |35834642000DG dl & (Xl el/LH/5) COMP 1
091 2 |V2183608020 L2EFUHEEES(SP) M8X20 2
091 3 |35834642200DG JHOI E(HI Cl/LH/ = /5) COMP 1
091 4 [V2183608035 L2EFUAEEES(SP) M8X35 2
091 5 |35834642301DG =z (=2 & 2 £/5) COMP 1
091 | 6 |35602010150 2EF2M T=23 1
091 7 |V2183608020 L2EFUEEE S (SP) M8X20 1
091 8 V4111600080 HetAM M8 2
091 9 V4011600080 ALE LA M8 2
091 10 (36804640020 = E(M8X40) 1X1X1 2
091 11 |35834640030DG JHOI E (X CI/LH) 1
091 12 (V3612600080 BANAZEHEOHE2S M8 2
091 13 [35834642100DG St CoOMP 1
091 14 (V2183608020 L2EFUHEEES(SP) M8X20 2
NOTE

-217 -




==

FIG 091A 2R S(HE)Z A vear/Month
CX955 2021-06

—FIG.101A-31

FIG.088A-57

NOTE

-218 -




==
FIG 091A 2P SHH)2 Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
091A| 1 |35834652000 Ml el(Il £/25X38) ASSY 1
091A| 4 |35834662000DG FE (=2 /4l H/5) COMP 1
091A| 5 |V2183608020 L2EFUEEE S (SP) M8X20 2
091A| 7 |36804660021 ANEZEEA/HYH) 1X1X1 1
091A| 8 [V6001506003 St 6003DD 1
091A| 9 |V7051400350 CEEEZE(HHEE) 35 2
091A| 10 |36804610010DG AT 23(7/E217) 1X1X1 1
091A| 11 |36804610010DG AT Z23(7/E217) 1X1X1 1
091A| 12 |36804660031 71 (5X5X15) 2
091A| 13 |V7041400170 CEEZTH(FE) 17 2
091A| 14 |35834662102 2H (el &Ml H)ycomp 1
091A| 15 |V7041400550 CEEZTH(FE) 55 1
091A| 16 |34512350020 A AT D=4 1
091A| 18 |36807030030 Mol 8lE 2 E(150) 1
091A| 19 |V3042600080 L2EFAHEES2S M8 2
091A| 20 |36804600040M £ 21(86) 1
091A | 22 |35834662200DG JHOIE(dIE/Z 0) cCOMP 1
091A| 23 |V3612600060 BANATEHEOHE2S M6 2
091A | 24 |V6001506302 St 6302DD 1
091A| 25 |V7051400420 CEEEZE(HEE) 42 1
091A| 26 |V7041400150 CEEZFH(FE) 15 1

NOTE

-219 -




FIG 092

CX955

=2 8 Ald B2t Al

==
Year/Month

2021-06

FIG.088A-01

FIG.088B-54

&) 1
L

3 im
0 ity

NOTE

- 220 -




==
FIG 092 22 8 X (M E)2H Year/Monit
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
092 1 |35834755001DG E (M El/5) cCOMP 1
092 2 |36714630010 A T E(HC049) D=1.6 1
092 3 |V4111600100 HetAM M10 4
092 4 (13052410010 ofl o1 &l D=23 2
092 5 |35834750101DG =dl 0l E(MIE) comP 1
092 7 |V2183608020 L2EFUEEES(SP) M8X20 4
092 8 135834720070 Sd 0l EEH/HIE/5) 1
092 9 |V2183608016 L2EFUAEEES(SP) M8X16 2
092 10 (35834682000 dl & (Ml 1/4l B /5) COMP 1
092 11 [V2183608025 L2EFUHEEES(SP) M8X25 2
092 12 (V4111600100 HetAM M10 1
092 13 V5001930025 g 3X25 1
NOTE

-221 -




==
FIG 092A AR S(HEH)E A Year/Montn
CX955 2021-06

A FIG.0938-01

FIG.101A-06—
>
S&—17 g
O—18
©—19

NOTE

- 222 -



==
FIG 092A 2P S E)2 A Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
092A| 1 |35834702000 Ml el(Il £/25X82) ASSY 1
092A| 4 |36804610010DG AT 23(7/E217) 1X1X1 1
092A 5 (36804660030 71 (5X5X15) 1X1X1 1
092A| 6 |V7041400170 CYEzE(EE) 17 1
092A | 7 [37462350020 SA2hehHa=g D=3.2 1
092A| 8 |36524710121 2 0[(110) 1X1X1 1
092A 9 (36807030030 Mol EHl & = E(150) 1
092A | 10 |V3042600080 L2EFAHELES2E M8 2
092A | 11 |36804712502 2! (8l &/RH/6)COMP 1
092A | 12 |V7041400650 CYEzE(EE) 65 1
092A | 13 |36804600040M £ 21(86) 1
092A| 14 |V7041400150 CYEzE(EE) 15 1
092A | 15 |35804729200 ey PR ReeT 1
092A| 16 |36804710010DG AT Z3(7/EIAE) 1X1X1 1
092A | 17 |V6001506202 St 6202DD 1
092A | 18 |V7051400420 CEEEZE(HEE) 42 1
092A | 19 |V7041400150 CEEZTH(FE) 15 1
092A | 20 |35524720030DG Ze(Ed) D=40 1
092A | 21 |V2183608020 L2EFUHEEES(SP) M8X20 2
092A | 22 |36804720050DG Zd0IEQI0IE) 1X1X1 1
092A | 23 |V6001506302 SHAHE 6302DD 1
092A | 24 |V7051400420 CEEEZE(#EE) 42 1
092A | 25 |V6001506302 SHAHE 6302DD 1
092A | 26 |V7051400420 CEEEZE(EE) 42 1
NOTE

- 223 -




ry
[0

FIG 093

CX955

& AI(RH)2HH|

==
Year/Month

2021-06

FIG.091A-04——+

g o e

FIG.091A-05

FIG.901A-01— | =7k

FIG.088A-57——

NOTE

- 224 -




==
FIG 093 =& & X(RH)2H A Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
093 1 |35834722500DG £ H(RH/5) COMP 1
093 2 |13644040060 FE AT E(59) D=1.8 2
093 3 |V4111600100 HetAM M10 4
093 4 (13052410010 ofl o1 &l D=23 2
093 5 136804770030 JHOIE (el H/RH) 1X1X1 1
093 6 V2183608020 L2EFUEEES(SP) M8X20 1
093 8 |36524732101DG = dl 0l E(U/60X150) COMP 1X1X1 1
093 9 |36804722200DG AHIO(Z2 /8 E/LH) COMP 1X1X1 1
093 10 (V2183608020 L2EFUAEEES(SP) M8X20 4
093 11 35834720041 J+OI E(RH/5) 1
093 12 35602010150 ZE=24AM T=2.3 1
093 13 (V2173608020 L2EFUAEEEF(S) M8X20 1
093 14 36804722601 £1(15X34) COMP 1
093 15 |[35602010150 ZE=24AM T=2.3 1
093 16 V2173608020 L2EFUAEEEF(S) M8X20 1
093 17 |37371550030 72X AZE D=23 1
093 18 |[35834720021 IOl E(A X EY5) 1
093 19 (35602010150 ZE=24A T=2.3 2
093 | 20 |V2173608025 L2EFUAEEEF(S) M8X25 2
093 | 21 |35834720060 Zdl 0l E(A& EZE/RH/5) 1
093 | 22 |V2183608020 L2EFUEEE S (SP) M8X20 2
NOTE

- 225 -




==
FIG 093B Z ¥ el 2(RH)2H Year/Month
CX955 2021-06
FIG.088C-33

FIG.088C-01

NOTE

- 226 -




==
FIG 093B 22 ol (RH)2 A Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
093B| 1 |35834722000DG dl & (Xl I/RH 5) COMP 1
093B| 2 |V2183608020 L2EFUHEEES(SP) M8X20 3
093B| 3 |36804732400DG A HI0l(Zdll 0l £/RH) COMP 1X1X1 1
093B| 4 |V2183608025 L2EFUAEEES(SP) M8X25 4
093B| 5 |35834730020DG 2Ol L (Ml 21/RH/5) 1
093B| 6 |V2183608020 L2EFUEEES(SP) M8X20 4
093B| 7 |36524722300DG Meldlg(2) compP 1X1X1 1
093B| 8 |V2183608020 L2EFUAEEES(SP) M8X20 2
093B| 9 |35834732200DG M eletolH(5) comP 1
NOTE

- 227 -




==

Year/Month

2021-06

)
o0

H|
il
K

FIG 094

CX955

FIG101A-21

NOTE

- 228 -



==
FIG 094 TEOY Y Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
094 1 [36804802000 M1l £/30X45) ASSY 1
094 4 [36804812004DG I ofl &= &/6) COMP 1
094 5 |V2023612055 LEFUEEOS) 2
094 6 V4011600120 ALE LA 2
094 7 |36804810011DG Ol U (Xl 1/ E/5) 1
094 8 V3612600080 BANATEHEOHE2S 2
094 9 |36804810040DG dl M el/EE) 1
094 10 (V1122608020 A XNESEAIZZ2LEAL 4
094 11 V3612600080 BANATEHEOHE2S 4
094 12 |36804810020DG Ol (M 21/Z2 OF) 1
094 13 V2183608016 L2EFUEEES(SP) 2
094 14 |36804812400DG HHB(HI &) comP 1
094 15 (V2183608016 L2EFUAEEES(SP) 2
094 16 [36804810050DG cHOIH (Xl 2/ E et 3l 1
094 17 (V2183608020 L2EFUHEEES(SP) 2
094 18 [36804812300DG =dl0lE(A3d0/1H) COMP 1
094 19 (V2323606016 A UAEFLUEE(SP) 2
094 | 20 |Vv4111600120 HetAM 2
NOTE

- 229 -




S/
FIG 094A ZAEEIMEZHA Year/Month
CX955 2021-06
f B
0 5
2— 8 7 .
% &L\o\\, 1
i — N
FIG.[}Qd—m“(‘E . 2l 5\
el e - I
1- @ Sl VLT 14
= A
A Rt 1)
FIG.101A-27 g 7
FIG.0394-04
NOTE

- 230 -




==
FIG 094A THEIA 2 YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
094A| 1 |36804820020DG AT Z3AEIEE) 1
094A| 2 |37502510230 BIE A== Dl 1
094A| 3 |V7041400170 CEEZFH(FE) 1
094A| 4 |36804822102DG gl & (== &/6) COMP 1
094A | 5 (36804820030 A T2 (HC130) 1
094A | 6 (36804820040 £1(10X87) 1
094A | 7 |36804820010 2 Hl 0] A (18X20) 1
094A| 8 |W2004610090 FSL=E(ES) 1
094A| 9 |V3042600100 L2EFAHEES2S 1
094A| 10 |36767210020DG =AM Q) 1
094A | 11 |V6001506301 SHOE 1
094A | 12 |V7051400370 CEEEZE(#EE) 2
094A | 13 |36507210041 SEdZct 2
094A | 14 |V2013612080 LEFUHEEES) 1
094A | 15 |V4011600120 LALLM 1
094A | 16 |V3042600120 L2EFAHEES2SE 1
NOTE

-231-




==
FIG 094B TEE X2 Year/Month

2021-06

CX955

FIG.094-04

~

NOTE

- 232 -




==
FIG 094B TEEX 2 Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
094B| 4 |36804832101DG WA= E/E12) COMP 1
094B| 5 |V2173608020 L2EFUAEEEF(S) 4
094B| 6 |35602010150 ZE=24AM 3
094B| 7 |36804930010 A T E(HC123) 1
094B | 8 (36804930090 sHEEY) 1
094B| 9 |36804832404DG = H(xZ/E12) COMP 1
094B| 10 |36804832201 2 E(& Kl 2H/E12) COMP 2
094B| 11 |36804830010 £1(12X45) 2
094B| 12 |V4111600120 HetAM 4
094B| 13 |Vv5001930025 =g 2
094B| 14 |13052410010 ofl o & 2
094B| 15 |36804930020 A T E(HC123) 1
094B| 16 |36804812500 A HIOI COMP 1
094B| 17 |V2183610025 L2EFUHEEES(SP) M10X25 2
094B| 18 |33007020010 2F M (10.8X29.8X3) 2
094B| 19 |36804830020 HOIE(=ZE AL 1
094B| 20 |V3612600080 BANAZEHEOHE2S 1
NOTE

- 233 -




/2
FIG 095 22210] A A XAl 2 Year/Month
CX955 2021-06
FlG.197=05

20

NOTE

- 234 -




==
FIG 095 ZZ20I MAKIX 2 Yeartorth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
095 3 |36804863002DG A HIOl(&l A)CcOoMP 1
095 4 (37681540061 U dH XE Zet 2
095 6 |[V4111600100 HetAM 1
095 7 |V3043600100 L2EFAHEES2S 2
095 8 |36804862001DG =dl 0l E(8l A)comP 1
095 | 10 |36804860010DG dl B (dl A 1
095 | 11 |36804860030 2 A M A 1
095 | 12 |37612610020 HdaltAamd 1
095 | 13 |Vv4111600080 HetAM 2
095 | 14 |Vv3043600080 L2EFAHEES2S 2
095 | 16 |V3612600080 BANATEHEOHE2S 2
095 | 20 |14322420040 =& 0I(B) 1
NOTE

- 235 -




=/
Year/Month

\d
iy
J=
&
0o
=
o

FIG 095A

2021-06

CX955

LY
77 ——FIG.100A

L

o

FlG'G%B—_;H".{'- Moty

L FIG.0958-11

NOTE

- 236 -




==
FIG 095A SsZy g2 Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
095A | 1 |36804902000 Ml el(Il £/30X36) ASSY 1
095A | 4 |36804912002DG el (= =)COMP 1
095A| 5 |V2183608030 L2EFUEEE S (SP) 4
095A| 6 |37683110090 AASEHEHE 2
095A | 7 |36804913202DG dl & (Xl el/6)coMP 1
095A | 8 [37683370050 EEA PAFSEIN 1
095A | 9 |V2173610020 L2EFUAEEEF(S) 1
095A | 10 |37521520070 H& 2tA 1
095A | 11 |V7041400200 CEEETH(FE) 1
095A | 12 |36804910050DG £ 21(60) 1
095A | 13 |V6001506202 SHAHE 1
095A | 14 |V7051400350 CEEEZE(#EE) 1
095A | 15 |V7041400150 CEEZTH(FE) 1
095A | 16 |36804910060 £1(10X28) 1
095A | 17 |V4111600100 HetAM 1
095A | 18 |Vv5001930020 =g 1
095A | 19 |36804912601DG Jtdh= &#)CoMP 1
095A | 20 |V2323606016 A UAEFLUEE(SP) 1
095A | 21 |V2193606016 2= E(SPL) 1
NOTE

- 237 -




==
FIG 095B 22 EIMHZ2HA| Year/Month
CX955 2021-06

STl

S&—2
|

! .-.

S J 1
1JI ~_,.,-r'.'."-” : oy et
FIG.095A-05 FIG.095A-04
/ FIG.095A-07
g
NOTE

- 238 -




==
FIG 095B SaHlE 2 vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
095B| 1 |36804922000 2 (8l &)compP 1
095B| 2 |V4111600140 HetAM 1
095B| 3 |V5001930025 =g 1
095B| 4 |36804920020DG AT Z3A7/EA) 1
095B| 5 |V6001506202 SHAHE 1
095B| 6 |V7051400350 CEEEZE(HHEE) 1
095B| 7 |V7041400150 CEEZTH(FE) 1
095B| 8 |35824200021 A X 2(HE080) 1
095B| 9 |34522150080 Mol & 2 E(82) 1
095B | 10 |V3042600080 L2EFAHEES2S 2
095B | 11 |36804920041DG Zd0IEAZ2d0lH) 1
NOTE

- 239 -




/g
FIG 095C e =Py Year/Month

2021-06

CX955

FIG.095A-07

]

FIG.107-07

NOTE

- 240 -




==
FIG 095C S22 YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
095C| 1 |[36804932701DG = dl 0l E(L/126X50)COMP 1
095C| 2 (V2173608020 L2EFUAEEEF(S) 2
095C| 3 |[35602010150 ZE=24AM 2
095C| 4 36804932501 sH&=g/ehHcomp 1
095C| 5 (V7041400150 CEEZTH(FE) 1
095C| 6 |[36804930080 2k M (15X23X1.2) 1
095C| 7 |37683110090 AASEHEHE 2
095C| 8 (V2183608020 L2EFUAEEES(SP) 1
095C| 9 (36804930040 AT E(HC117) 2
095C| 10 (36804930090 sHEAEY) 2
095C| 11 |[36804932800 Z E(0t=H)comp 1
095C| 12 (V4111600160 HetAM 1
095C| 13 (36804930030 A T E(HC80) 1
095C| 14 |36804933201 = H(3=2)CcoMP 1
095C| 15 (36804933100 Z E(" X 2H/=)comMmpP 1
095C| 16 |[36804932900 £ E(" X Z2hHcomp 1
095C| 17 (V4111600120 HetAM 2
095C| 18 (13052410010 ofl o & 2
095C| 19 (V5001930020 =g 2
095C| 20 (36804930070 ATE(EBB) 1
095C| 21 (V4111600100 HetAM 1
095C| 22 (V2173608020 L2EFUAEEEF(S) 1
095C| 23 |[36804942202 J0lE comP 1
095C| 24 (V2183608020 L2EFUHEEES(SP) 3
NOTE

- 241 -




==

FIG 096 Ol & 2 S(LH)2 Al Year/Month
2021-06

CX955

FIG.096A—02 Ey———
5
St

[
i
| .

1 i oO—11

_ | _
: FIG.103-05
! &—10
|
i 16 7
|
|
: -
| . - to
[
i ;
= \\

] B

! ./
| AL
i %
|
i T
|
| 17
|

FIG.096A-01

—— FIG.103-33

Ll

i (

NOTE

- 242 -




==
FIG 096 Ol AF L S(LH)2 3 Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
096 1 35835017000 &4 Z1(01 AH/LH/104) ASSY 1
096 2 |35835017100 XMl 21(104) ASSY 1
096 3 36765210011 21 (01 &) 15
096 4 (36434102020 (e R 15
096 6 |35835022200DG % B(0l &}/LH/5) COMP 1
096 7 |V2183608020 L2EFUEEES(SP) 3
096 8 136805020070 Z 2H(41X45X51) 1
096 9 136805020090 A E (O] &H/LH/ &) 1
096 10 (V6001506202 SHOE 2
096 11 [V7051400350 CEEEZE(EE) 1
096 12 36005410020 Ol=LE 1
096 13 36805020080 AT Z23(17) 1
096 14 (V7041400120 CEEZTH(FE) 1
096 16 [36805042600DG AHIOI(O] &H/LH/Z O) COMP 1
096 17 V2183608025 L2EFUHEEES(SP) 3
NOTE

- 243 -




FIG 096A

CX955

Ol A H O A (LH)2 Al

==
Year/Month

2021-06

NOTE

- 244 -




==
FIG 096A Ol & H O] A (LH)2H H| Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
096A | 1 |35835032000DG A 01 2 (Ol A}/LH/5) COMP 1
096A | 2 |35835032300DG H B (0l 2{/LH/5) COMP 1
096A | 3 |V2183608020 L2EFUEEE S (SP) M8X20 2
096A | 4 |35835032500DG A HIOI(AH 01 /0] A1/5) COMP 1
096A| 5 |V2183608020 L2EFUEEES(SP) M8X20 1
096A | 6 (V3802600060 SdXE0IsZLHE M6 2
096A | 7 (36805032200 8l & (0] &H/LH) COMP 1X1X1 1
096A | 8 |36805143102DG = C(8 &/LH) coMP 1
096A | 9 (V3802600060 SdXE0IS2LHE M6 2
096A | 10 |V2183608020 L2EFUHEEES(SP) M8X20 2
096A | 11 |36805070030 Z 2H(16X18X30) 1X1X1 2
096A | 16 |36805030020 A T E(HC100) 1X1X1 1
096A | 17 |[13052410010 ofl o1 &l D=23 1
096A | 18 |V4111600120 HetAM M12 1
096A | 19 |36805130012 E(Z2 = 21/85) 1
096A | 20 |35545022100 Z =¢2{(0] &) cCOMP 1X1X1 1
096A | 22 |35602010150 ZE=24A T=2.3 1
096A [ 23 (V3802600080 SdXE0ISLHE M8 1
096A | 24 |36805120010 AT 23(18) 1X1X1 1
096A | 25 |V6001006202 £ Hil 01 2/(6202DDNNR) 6202DDN 1
096A | 26 |36144230050 HHEE S5 2
096A | 27 (36805030042 £ (15X58) 1X1X1 1
096A | 28 |V7041400150 CEEETH(FE) 15 2
096A | 29 (V3802600060 SdXE0ISZLHE M6 2
NOTE

- 245 -




/2
FIG 097 Ol & R S (& E)2 Al Year/Month
CX955 2021-06
FIG.097A-02

Y FIG.097A-01

FIG.091A=07

NOTE

- 246 -



==
FIG 097 Ol &t &S (M Ef )2t YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
097 1 [36805012000 21 (0l &/ & )ASSY 1X1X1 1
097 2 |36805012100 Ml 21(56) ASSY 1X1X1 1
097 3 36765210011 &4 Z1(01 4 1X1X1 7
097 4 (36434102020 (e R 1X1X1 7
097 6 |36805220090 AT 23(16) 1X1X1 1
097 7 |V7041400120 CEEZTH(FE) 12 1
NOTE

- 247 -




FIG 097A

CX955

Ol A A O A (M E )2

==
Year/Month

2021-06

NOTE

- 248 -




==
FIG 097A Ol A H O] A (Ml Ef)2H | Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
097A| 1 |35835072000DG A Ol (0] &H/HI E/5) COMP 1
097A| 2 |35835072100DG H B (0l &5/ & /5) COMP 1
097A| 3 |36805032100 8l & (0] &4/CTR) COMP 1X1X1 1
097A| 4 |36805143102DG E H("l&/LH) cOMP 1
097A| 5 |V3612600080 SANAZEE0IHE2S M8 1
097A| 6 |V2183608020 L2EFUEEES(SP) M8X20 2
097A| 10 |36805030020 A T E(HC100) 1X1X1 1
097A| 11 |[13052410010 ofl o1 &l D=23 1
097A| 12 |V4111600120 HetAM M12 1
097A| 13 |36805130012 E(Z2 = 21/85) 1
097A | 14 |35545022100 Z =¢2{(0] &) cCOMP 1X1X1 1
097A| 15 |36805070030 Z 2H(16X18X30) 1X1X1 2
097A| 16 |35602010150 ZE=24A T=2.3 1
097A | 17 |Vv3802600080 SdXE0ISZLHE M8 1
097A| 18 |36805070012 1 (10X72) 1X1X1 1
097A| 19 (36303120090 HZMOIZDR D=11XT3.5 1
097A | 20 (V3802600080 SdXE0IS2LHE M8 2
NOTE

- 249 -




FIG 098

CX955

==

Ol /%I- __I'" %(RH)"_,.;I' );” Year/Month

2021-06

FIG.098A-09—=:3#

FIG.098A-23 e

i . FIG.100A=05

FIG.098A-01

NOTE

- 250 -




==
FIG 098 Ol AF 7 S(RH)2 H| Yearonth
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
098 1 [35835113001 21 (0l &4f/RH) ASSY 1

098 2 |36804102010 4 (21 I 1X1X1 32

098 3 35835113100 2 = A Xl 2l (266) ASSY 1

098 4 (36804102020 el H 1X1X1 32

098 7 |36805220010 AT 23(15) 1X1X1 1

098 8 V7081400100 EglEHEE 10 1

NOTE

-251 -




==

FIG 098A Ol & H Ol A(RH)2 Al Year/Month
2021-06

CX955

FIG.101-25—

"

P

NOTE

-252 -




==
FIG 098A Ol & H Ol A(RH)2 Al Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
098A| 1 |35835132001DG A Ol (0l A/RH/5) COMP 1
098A| 2 |V2183608020 L2EFUHEEES(SP) M8X20 3
098A | 3 |36805132400 8l & (0] A/RH) COMP 1X1X1 1
098A| 4 |36805132501DG = (8! ©/RH) COMP 1
098A| 5 |V3612600080 BANATEHEOHE2S M8 1
098A| 6 |36805130022 A X E(HC130) 1
098A | 7 |[13052410010 of o1 &l D=23 1
098A| 8 |V4111600120 HetAM M12 1
098A| 9 |36805130012 E(Z2 = 21/85) 1
098A | 10 |35545022100 Z =¢2{(0] &) cOMP 1X1X1 1
098A | 11 |36805070030 Z 2H(16X18X30) 1X1X1 2
098A | 12 |35602010150 ZE=24AM T=2.3 1
098A | 13 |V3802600080 SdXE0ISLHE M8 1
098A | 17 |36805120010 AT 23(18) 1X1X1 2
098A | 18 |Vv6001006202 £ Hil 01 2/(6202DDNNR) 6202DDN 2
098A | 19 |36144230050 HOEE HEE 4
098A | 20 (36805030032 21 (15X49) 2
098A | 21 |V7041400150 CEEZTH(FE) 15 4
098A | 22 (V3802600080 SdXE0ISZLHE M8 4
098A | 23 |35835132201DG H B1(0l £/RH/5) COMP 1
098A | 24 |35835130030 o1& &l Ol & (0l Af/RH/5) 1
098A | 25 |V2183608020 L2EFUHEEES(SP) M8X20 6
098A | 27 |36805132701DG J+HHOl &f/RH/Z 0)COMP 1
098A | 28 21325010020 Jd20HE 1X1X1 1
098A | 29 |V2183608016 L2EFUAEEES(SP) M8X16 2
098A | 30 |35835132602DG H (0l £4f/RH/=/5) COMP 1
098A | 31 |V2183608020 L2EFUHEEES(SP) M8X20 6
098A | 32 |Vv4011600100 ALEOLA M10 1
098A | 33 |V3043600100 L2EFAHEES2S M10 1
098A | 34 |35835142800DG IOl £ (0l 2 AH 0l A/RH/5)COMP 1
NOTE

- 253 -




==

FIG 099 Ol & JFOI E(RH)2H H| Year/Month

CX955 2021-06

FIG.082

FIG.098A-23

FIG.098A-04

. ,  —FIG.107-05
P
_-.”___&.’_'_ -

FIG.096A-02

NOTE

- 254 -




==
FIG 099 0l & J+0I E(RH)Z i Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
099 1 [35835142301DG JtOIE(0I &/=) cOMP 1
099 2 |V2183608020 L2EFUHEEES(SP) M8X20 1
099 | 5 (36805140011 Axod 1X1X1 1
099 6 V2183608025 L2EFUAEEES(SP) M8X25 2
099 9 V2193606016 2= E(SPL) M6X16 1
099 11 [V3612600080 BANATEHEOHE2S M8 1
099 12 [36805142100DG HHB(&/=) COMP 1X1X1 1
099 13 (V2193606016 2= E(SPL) M6X16 3
099 14 |36805142512DG HAHCOLO0IE) 1
099 15 [36805142520 HBI(AIE) 1X1X1 1
099 16 (89201553630 OHM I & 2t A 1X1X1 2
099 17 V5502032072 Scteldel s 3.2X7.2 2
099 18 (V2193606016 2= E(SPL) M6X16 6
099 19 |[35835142401DG JOIE£(0] &H/2 0/5) COMP 1
099 | 20 |V2183608020 L2EFUHEEES(SP) M8X20 1
099 | 21 |Vv3612600080 SANAZEE0IHE2S M8 1
099 | 24 |36805142602DG St CoOMP 1
099 | 25 |35835142000DG H B (& & /5) COMP 1
099 | 26 |V3612600060 BANATEHEOHE2S M6 2
099 | 27 |Vv3612600080 BANATEHEOHE2S M8 2
099 | 28 |35835142700DG HH(a/E/5) COMP 1
NOTE

- 255 -




==
FIG 099A C&' j:” %j:ll Year/Month

2021-06

CX955

L, il FIG.099-12

* =8 FIG.107-07

-2l

20

FIG.095A-19

NOTE

- 256 -




==
FIG 099A Ol H| 2| Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
099A | 1 |36805302603DG Jt0lECcomP 1
099A | 2 |V4111600120 HetAM M12 2
099A | 3 |Vv5001930020 =g 3X20 1
099A | 4 |36805302810 ZdI0IEQIOIEEDH) 1X1X1 1
099A [ 5 (36805300080 2l 1X1X1 1
099A [ 6 (36805300092 Sdl 0Ol EIH0I &/ H) 1
099A | 7 |V2183608020 L2EFUEEE S (SP) M8X20 2
099A [ 8 (36805302700 =1dl 0l E compP 1X1X1 1
099A | 9 |V5801405020 A 5X20 1
099A | 10 |37371550030 72X AZE D=23 1
099A | 11 |36805302503DG =cll 01 &(2 Al = G)comP 1
099A | 12 |V2183608020 L2EFUAEEES(SP) M8X20 2
099A | 13 |36805300051 ItEHOLOIE/2 !) 1X1X1 1
099A | 14 |36805300061DG SdlOIEQIOIE/IZN) 1X1X1 1
099A | 15 |V3612600060 BANATEHEOHE2S M6 2
099A | 16 |36805300040 HBHHOLOI /01 H) 1X1X1 1
099A | 17 |36805300070 = dl 0l E(L/70X152) 1X1X1 1
099A | 18 |V3612600060 BANATEHEOHE2S M6 2
099A | 19 |36804930141 Zdl 0l E(& X E/2ND) 1
099A | 20 |36804930131 SO EZE/CAN 1
099A | 21 |36804930120 SdOIEZE/EA) 1X1X1 1
099A | 22 |V2183608020 L2EFUHEEES(SP) M8X20 2
099A | 23 |36804930151DG =dl 0l E(Z/41X104) 1
099A | 24 |V2183608020 L2EFUHEEES(SP) M8X20 2
099A | 25 |V3612600080 SANAZEE0ILHE2S M8 2
NOTE

- 257 -




==
FIG 100 QU AH Ol A2HH vear/Month
CX955 2021-06
4

Ta

&

<, i’ 22 . 2g i
17 FIG.100A-12/
| NS

NOTE

- 258 -




==
FIG 100 oI~ Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
100 1 [36805403000M = 2l(VC230) 1
100 2 36251510010 GAHEITZTZAAM) 1
100 3 |V4011600120 ALE2LA 1
100 4 [V3043600120 L2EFAHEES2S 1
100 5 |36805410130M = cl(VB94) 1
100 6 |[V4111600100 HetM 1
100 7 |V4011600100 ALE LA 1
100 8 |V3043600100 L2EFAHEES2SE 1
100 9 36805410060 =(& =) 1
100 10 (V6001506303 SHAHE 1
100 | 11 [Vv7051400470 EEEEEEER)) 1
100 12 36001712050 Y AH (17) 1
100 13 V7441254707 <2 2 A(D) 1
100 14 36805470110 1O (Il 2/14/& 52) 1
100 15 |[36805410070 Z 2H(18X25X35) 1
100 16 [Vv6001506203 SHAHE 1
100 17 36805410080 J1 O (Il &/13/70) 1
100 18 [36805410090 FE23171) 1
100 19 [36805410030M A Ol (01 IH/6) 1
100 | 20 (79552010260 Edl = (PT 1/4) 1
100 | 21 |[36751020290 FR2cld 1
100 | 22 |36805410121 ol E(14X45X28) 1
100 | 23 |V6001106007 SHAHE 1
100 | 24 |V7051400620 CEEEZE(EE) 1
100 | 25 [36805410110 Q2 A(D) 1
100 | 26 |[V7201024014 O (P) 1
100 | 27 |V7041400750 CEEETH(FE) 1
100 | 28 |36805404002 =dl 0l EcompP 1
100 | 29 |V2183608020 L2EFUAEEES(SP) 2
NOTE

- 259 -




k=
FIG 100A 220 2 Year/Month

2021-06

CX955

5 ;
(T 3 ~——FIG.100-19
I.F u -.1:'1'-:- i
A ] e
; s ™ P
I ] B ot
1 i -
.
ra ’
e
P T
i
d +
T §
RN ; ]
v N !
A TR | /
- L-"ﬂj"..

NOTE

- 260 -




==
FIG 100A SSHE2 YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
100A | 1 |36805420021M HE=Es) 1
100A| 2 |V6001506202 SHAHE 1
100A | 3 |V7051400350 CEEEZE(EE) 1
100A | 4 |V2173608020 L2EFUAEEEF(S) 4
100A| 5 |36805420011 =(3=a/2l0) 1
100A| 6 |36805420041M AT Z3(7/2l ) 1
100A | 7 |V7041400170 CEEZTH(FE) 1
100A | 8 |V7441203007 <2 2 A(D) 1
100A| 9 |V6001506203 SHAHE 1
100A | 10 |V7051400400 CEEEZE(EE) 1
100A | 11 |37502510230 BIE A== Dl 1
100A | 12 |36805420030 J1 Of (Ul &/44/70) 1
100A | 13 |V7041400150 CEEZTH(FE) 1
100A | 14 |36805420050 Z 2H(41X45X68) 1
NOTE

- 261 -




=h=!
FIG 101 I 2l o)y2 Al Year/Month

CX955 2021-06

FIG.100-19

FIG.068-48

NOTE

- 262 -




==
FIG 101 T (el o2t A Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 [36805440030M =g (2l Oi/e) 1X1X1 1
101 | 2 |v5201008016 B T (A) 8X16 1
101 3 [Vv2173612035 L2EFUEEZS(S) M12X35 11
101 5 |36805440051M A Ol A (el /el Ol/e) 1
101 | 6 |V5201008016 B T (A) 8X16 3
101 7 |Vv2173612035 L2EFUEEZS(S) M12X35 2
101 8 |Vv4011600140 ALE LA M14 1
101 9 V4111600120 HetAM M12 3
101 10 (36805440060 (=g /el o) 1X1X1 1
101 | 11 |V6001506204 SHHE 6204DD 3
101 | 12 [Vv7441204008 [SEIPNIG)) 1
101 13 V7051400470 CEEEZE(#EE) 47 1
101 14 36805440070 JI O (Bl &/27) 1X1X1 2
101 | 15 [Vv7041400170 EEEEER) 17 2
101 16 36805440090 JI O (Bl 2/14) 1X1X1 1
101 | 17 |V2173612030 L2EFASEEF(S) M12X30 1
101 | 18 [v7201024018 02l (P) P18 1
101 19 |[36805440080 JI O (Bl 2/14) 1X1X1 1
101 20 |37502310130 ZRESEASATZAI|0 2
101 21 36805442502 =dl 0l EcompP 1
101 | 24 |V2013614035 L2EFAZSEES) M14X35 1
101 25 (36805442800 FEZd /el o)comp 1X1X1 1
101 26 | V2173612040 L2EFUAEEEF(S) M12X40 3
101 27 V2183610020 L2EFUHEEES(SP) M10X20 4
NOTE

- 263 -




==

FIG 101A Il A Ol A (2 J/RH)HEE 2 H (1) Year/Month
CX955 2021-06
32—% 22 FIG.094A01
.
FIG.094A-02— &S
27%4
30
~D—29
NOTE

- 264 -




S/
FIG 101A J1 O H O] A (2 &/RH) A ES 2 HI(1) Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101A 1 36805450070M H Ol A (2 &/RH/6) 1X1X1 1
101A 3 |V2183608025 LAESLZEEES(SP) M8X25 3
101A| 4 |V6001506203 S 6203DD 1
101A 5 [V7051400400 cCadsad(Y¥E) 40 1
101A 6 [36805450150 = (=2 3 /RH/6) 1X1X1 1
101A| 7 |Vv6001506204 S 6204DD 1
101A 8 (36805450160 J| O (Kl & /16/45) 1X1X1 1
101A 9 (36805450170 2t 2H(20X25X20) 1X1X1 1
101A| 10 |Vv6001106908 SHAHE 6908 1
101A| 11 |36805450040 J| O (Kl &/29/81) 1X1X1 1
101A| 12 [Vv7041400170 EEEEIEE] 17 1
101A| 13 |36805450130 F(XE) 1X1X1 1
101A| 14 |V6001506003 S 6003DD 1
101A| 15 |36805450140 I O (Kl & /16/45) 1X1X1 1
101A| 16 |V7041400150 EEEEIEE] 15 1
101A| 17 |V6001506203 S 6203DD 1
101A| 18 |36805450120 J| O (K &/14/63) 1X1X1 2
101A| 19 |V7041400150 CEHEl(EE) 15 2
101A| 20 |V7051400400 cadsad(Y¥E) 40 1
101A | 21 |36805450021DG H @ S) 1
101A| 22 |V7201035050 ogl(P) P50 1
101A| 23 |V2053606012 MEEL=E M6X12 1
101A | 24 |36805450100 = dl 0l £(19X58) 1X1X1 1
101A| 25 |36805450110 ZdI0E(AEH) 1X1X1 1
101A | 27 |V2183608025 LAESLUZEEES(SP) M8X25 2
101A| 28 |36805450091 (X E/H) 1X1X1 1
101A| 29 |[V6001506202 S 6202DD 1
101A| 30 |36805450120 J| Of (Kl & /14/63) 1X1X1 1
101A| 31 |V6001506303 SHIHE 6303DD 1
101A| 32 |V7051400470 cCadsd(Y¥E) 47 1
NOTE

- 265 -




==

FIG 101A(2) D1 O HI O A (2 /RH)AES 2 A (1) Year/Month
CX955 2021-06
NOTE

- 266 -




==
FIG 101A(2) 7101211 01 A (2 2 /RH)M E1 2211 (1) T
s 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
'y | 33 |36805450080M 522 H/Z0) Xax !
"o | 34 |v2173608020 LAESABEES(S) M8x20 4
"oy | 35 [36805452201 Z % 0] E(1/30X217)COMP 1
"ov | 36 [v2174610030 LEKASEES(S) M10X30 2
"oy | 37 |36805450050 = (=2 2/4IE/at xaxa !
'y | 38 [36805450060 (2 /MHY) XXt !
"7 39 |36805452100 EQIE(RLIK &)Assy 1X1X1 !
v | 43 V6001506204 SHoE 6204DD 2
"or | 44 V6001506203 ENE 62030D 1
R 45 [v7441203507 2 A(D) !
"oy | 46 [Vv7051400470 cEgEE (1Y) 47 1
"oy | 47 |V7051400400 CHUEY (L) 40 1
7| 48 |36805450010 71 04 (Bl 2/29/90) XXt !
‘o | 49 |V7041400170 EEEETEE) 17 1
NOTE

- 267 -




==
Year/Month

[d
il
T
[l
10
m
I
e,

FIG 102

CX955 2021-06

-\.{-.I",

NOTE

- 268 -




==
FIG 102 SSXEZHZ YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 [36804850010M AOTAOIH/RH) 1
102 2 |V2173608020 L2EFUAEEEF(S) 5
102 3 36804852200 2| S =COMP 1
102 4 [Vv6001506203 SHAHE 1
102 5 |V6001506202 SHAHE 1
102 6 |36424960020 A 1
102 7 |Vv6001506202 SHAHE 2
102 8 |V7051400350 CEEEZE(EE) 2
102 9 V4111600160 HetAM 1
102 10 [36804852101DG 2 (2 H) comp 1
102 | 11 [Vv2013610050 ABSASERE) 1
102 12 (V4111600100 HetAM 2
102 13 V3042600100 L2EFAHEES2S 2
102 14 |36804852401DG SN2 H) comMp 1
102 15 (V2183608030 L2EFUHEEES(SP) 1
102 16 V2183608020 L2EFUEEES(SP) 3
102 17 36804850050 SdI(E2H) 1
102 18 (V4011600060 ALE LA 3
102 19 (V2173608016 L2EFUAEEEF(S) 2
102 | 20 |[35804962000 2 H (Ul F/H =) ASSY 1
102 | 21 |V2053606016 dAlEs24E2E 3
102 | 22 |36804850020DG HBHARIX) 1
102 | 23 |V2123606016 F2=E(SP) 2
102 | 24 |36804850030 ZE&h 1
102 | 25 |36804852301 & E(ol) comP 1
102 | 26 |V3042600120 L2EFAHEES2SE 1
102 | 27 |V4111600120 HetAM 2
102 | 29 |[V5001930025 g 2
102 | 30 |36802172001 EZXNEMAN(ESSEE)ASSY 1
102 | 31 |[36803060040 SdO0IEWHAUHE) 1
102 | 32 |V1222604012 & XS I &2 LEAHSP) 2
NOTE

- 269 -




FIG 103

CX955

JIOAOI A(AFOT &) 2 HI(1)

==
Year/Month

2021-06

10

/19

NOTE

- 270 -




==
FIG 103 JI 013 01 A (AFOI )2t HI(1) Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 |36805480111M HOIAQIH/IZ2H) 1X1X1 1
103 | 2 |Vv5201008016 B T (A) 8X16 1
103 3 |V2183610030 L2EFUEEE S (SP) M10X30 2
103 4 [V2183610035 L2EFUAEEES(SP) M10X35 2
103 5 136805482003 FE(@Jl/el o) comP 1
103 6 V2183608020 L2EFUEEES(SP) M8X20 3
103 7 |36805480120 2= 02014 1X1X1 1
103 8 |V3612600060 BANAZEHEOHE2S M6 1
103 9 135605033020 oI EE A T=1.6 1
103 10 (36805480031 A ZEE (2l KH/LH) 1X1X1 1
103 11 |Vv6001506304 SHOE 1
103 12 36805480090 £ A(7X27X17) 1X1X1 1
103 | 13 |V6001506003 SHIHE 6003DD 2
103 | 14 [v7441174008 Q2 A(D) 1
103 15 [V7051400520 CEEEZE(HEE) 52 1
103 16 36805480100 JI O (Bl &/23) 1X1X1 1
103 | 17 [v7041400150 EEEEEE) 15 1
103 18 |36805480040 DI O (Bl &114/77) 1X1X1 1
103 | 19 |37502510230 gH 2SI B5X5X17 1
103 | 20 |[V7201024016 OE(P) P16 1
103 | 21 |36805480010 DI O (bl 816/ H17) 1X1X1 1
103 | 22 |V7041400150 CYEzE(EE) 15 1
103 | 41 |V2173608025 L2EFUAEEEF(S) M8X25 3
NOTE

-271 -




FIG 103-2

CX955

JI A0 A(AFOI &) 2 HI(2)

==
Year/Month

2021-06

NOTE

-272 -




==
FIG 103-2 JIO1 3 01 A (AFOI )2 HI(2) YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103-2| 1 |36805480111M HOIAQIH/IZ2H) 1X1X1 1
103-2| 23 |36805480020M A Ol A (2 &LH) 1X1X1 1
103-2| 24 |V2183608030 L2EFUEEE S (SP) M8X30 3
103-2| 25 |V5201008016 HE(A) 8X16 1
103-2| 26 |36805480050 AMNIE(JHE/LH) 1X1X1 1
103-2| 27 |V6001506304 SHOE 2
103-2| 28 |V7051400520 CEEEZE(#EE) 52 1
103-2| 29 |36805480060 DI O (Bl &1731/77) 1X1X1 1
103-2| 30 |V7041400170 CYEzE(EE) 17 1
103-2| 31 |36805470040 JI O (Bl &/17) 1X1X1 1
103-2| 32 |V7041400170 CEzE(EE) 17 1
103-2| 33 |36805480070 AFZE E (O] &H/LH) 1X1X1 1
103-2| 34 |V6001106303 SEHONE 6303 1
103-2| 35 |V6001506304 SHOE 1
103-2| 36 |V7051400520 CEEEZE(HEE) 52 1
103-2| 37 |36805480100 JI O (Bl &/23) 1X1X1 1
103-2| 38 |V7041400150 CYEzE(EE) 15 1
103-2| 39 |36805480080 Zd0IEFHH) 1X1X1 1
103-2| 40 |V2173608016 L2EFUAEEEF(S) M8X16 4
NOTE

-273 -




FIG 104

CX955

IO AHINOF A (O IH )2k A

==
Year/Month

2021-06

NOTE

- 274 -




/2
FIG 104 J1 O HI O] A (Of )2 A Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 36805490081M Ol €21 J1/A) 1X1X1 2
104 2 |V2173608020 L2EFUEEZS(S) M8X20 3
104 3 V2173608030 LAESUZEEE(S) M8X30 9
104 4 136805490091M 0l €21 J1/B) 1X1X1 1
104 5 (36805493310 ZdI0IEAH) 1X1X1 1
104 6 |V2183608025 LAESLUZEEES(SP) M8X25 3
104 7 |35835490090M ol & el J1/C) 1
104 | 11 |36805490141M HE @I E) 1X1X1 1
104 12 |V2173608020 LAESUZEEF(S) M8X20 3
104 13 36805490022 = (LH/UPR) 1
104 14 35835490010 = (RH/UPR/5) 1
104 15 36255410040 Az 2dH D=28 2
104 | 16 |V6001506202 S 6202DD 1
104 | 17 |Vv6001506303 S 6303DD 5
104 18 |V7051400470 cadsad(Y¥E) 47 3
104 20 |V7041400170 CEHEl(EE) 17 1
104 23 (36805490160 IO (I E/15/72H I[17) 1X1X1 5
104 | 24 |37502510230 Bt == I B5X5X17 5
104 25 (36805490110 J| O (A 1H/30-24) 1X1X1 1
104 26 (36805490120 I (A IH/27) 1X1X1 1
104 27 36805490050 = 1X1X1 1
104 28 |V6001563022 =l O & (63/22) 1
104 | 29 |V6001506301 S 6301DD 1
104 30 36805490060 J| O(A 1H/15-21-18) 1X1X1 1
104 31 [36805490040 IO (W& /17/-2H/18) 1X1X1 1
104 32 (V7041400150 CEHEl(EE) 15 1
104 33 [36805490150M HHECIIIHS 1X1X1 1
104 34 (V2173608080 LAESUZEEE(S) M8X80 6
104 36 (V4111600080 HetM M8 6
104 37 |Vv6802000010 2 5/16 1
104 38 (35521110181 ANZEAIES(1.4) 1X1X1 1
104 | 39 |V2013610020 L2EFAZSEES) M10X20 1
104 40 |V7201019009 ogl(P) P9 1
104 41 (36805492500 I (Al ZE)COMP 1X1X1 1
104 42 |V7201019009 og(P) P9 1
104 43 |V4111600100 HetM M10 1
104 44 35835752500 A HIOl(LH/5) COMP 1
104 45 (36805490190 = (CTR/UPR) 1
NOTE

- 275 -




E/E
FIG 105 B4 == b 2t A Year/Month

k

2021-06

CX955

FIG.107-03

FIG.104-41

FIG.104-33

NOTE

- 276 -




==
FIG 105 = 2fl b 2 Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 [36805492601DG S dl Ol E(HM & XI/ X & )CoMP 1
105 2 |V2173608020 L2EFUAEEEF(S) 2
105 3 |36805492701DG 2 (Ml 2l XIhcomp 1
105 4 (V4111600100 HetAM 1
105 5 |Vv5001930020 =g 1
105 6 |13594030030 21 (6X26) 1
105 7 |V5001925015 g 1
105 8 135605033020 oI EE LA 2
105 9 |36805490040 JI (Bl &/17/2 H/18) 1
105 | 10 |[V5001920015 =g 2
105 | 11 |[35835492900 dil B (& &/5) COMP 1
105 | 12 |36805490180 =0 1
105 | 13 |[36805490130 £ Al(12X14X10) 2
105 | 14 36805490030 ZdI0IEME S0 1
105 | 15 |V2123606035 S22 = E(SP) 2
105 | 16 |36805493201DG E 0 (¥ %)compP 1
105 | 17 38179030470 el QID|Bs 1
105 | 18 [Vv1222606016 & X E HHI =S LEAHSP) 1
105 | 19 |[37612420170 E=&0I 1
105 | 20 |36805492801DG 2t (cll Bf)compP 1
105 | 21 |V5801405020 A 1
NOTE

- 277 -




FIG 106

CX955

I A0l A (2 )2 Al

==
Year/Month

2021-06

NOTE

- 278 -




==
FIG 106 D101 01 A (Z 0)2H Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 1 [35835470120M A Ol (I K/LH/5) 1
106 2 |V5201008016 HE(A) 4
106 3 |V2173610030 L2EFUAEEEF(S) 4
106 4 [36805470510M AOIAOI A/ H) 1
106 5 135835473000 A 01 A(J1 0/RH) COMP 1
106 6 |36805470241M AHIGHH/LH) 1
106 7 |V2173610030 L2EFUAEEEF(S) 4
106 8 135835470530 = (RH/5) 1
106 9 136805470060 IO (Il &/17) 1
106 10 (V6001506303 SHAHE 1
106 11 |[Vv6001506203 SHAHE 1
106 12 36805410040 & 1
106 13 |35835470100 = (LH/5) 1
106 14 (V6001506303 SHAHE 1
106 15 |[36805470110 101 (Il 2/14/& 52) 1
106 16 36805470060 IO (Il &/17) 1
106 17 36805410050 £ A(17X27X44) 1
106 18 (V6001506304 SHAHE 1
106 19 (V7051400520 CEEEZE(EE) 1
106 | 20 |[36805470040 IO (M1l &/17) 1
106 | 21 |V7041400150 CEEZFH(FE) 2
106 | 22 |36805470141M Ol € (L0l &) 2
106 | 23 |27041020091 AOIEEIE=RE S 1
106 | 24 |V6001506303 SHAHE 2
106 | 25 |36805470160 J1 01 (Ml 2/18) 2
106 | 26 |[36805470210 =(UP) 2
106 | 27 |37502510230 BIE A=s= Dl 2
106 | 28 |V6001506204 SHAHE 2
106 | 29 |[V7051400470 CEEEZE(HEE) 2
106 | 30 (V7441204708 <2 2 A(D) 2
106 | 31 |[36805470230 Zot 2
106 | 32 |36805470221M Ao EZET) 2
106 | 33 |36805470251M A I FIH/RH) 1
106 | 34 |[V2173610025 L2EFUAEEEF(S) 4
106 | 35 |[V2004810055 FEA=SEES) 2
106 | 36 |[V3043600100 L2EFAHEES2SE 4
106 | 37 |V2173610025 L2EFUAEEEF(S) 8
NOTE

- 279 -




FIG 107

CX955

Is
8=
0o
Is

Hu

Im

==
Year/Month

2021-06

=
!

e A SRR
Bdchy
|
|
i
1]
\‘

U FIG.099-14

NOTE

- 280 -




==
iT iT Year/Month
FIG 107 THAEZEEE)
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 1 |35835603001DG el (0l #/5) coOMP 1
107 2 |V2183610025 L2EFUHEEES(SP) M10X25 8
107 3 |35835622001DG 5 E(H &/5) COMP 1
107 4 [V2183608020 L2EFUAEEES(SP) M8X20 8
107 5 |36805622201DG I g (K IH/6)COMP 1X1X1 1
107 6 V2183608020 L2EFUEEES(SP) M8X20 4
107 7 |35835612100DG I il & (AHOl &=/5) COMP 1
107 8 V2183608020 L2EFUAEEES(SP) M8X20 4
107 9 |36808352601DG AHI0l(8 0l 2f)coMP 1
107 10 (V2183608020 L2EFUHEEES(SP) M8X20 2
107 11 [19027029100 2 &1 ASSY,LH 1X1X1 1
NOTE

-281 -




z
5| S
H__lr
3| &
>
=
N
3
S
N
=
.|
-
m
N
o 18
-
o O
LL

NOTE

-282 -



==
FIG 107A 94 B (01 )2 Al vear/Month
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107A| 9 |35834170080 HH(QD1/4/5) 1
107A | 10 |36804170091 Sl I1AH) 1X1X1 2
107A | 11 |V2123606012 F2=E(SP) M6X12 4
107A | 15 |35835700010 AMNEAOIHE/EHE) 1
107A | 16 |17686040020 2l 8l SET(S &) SV625 2

NOTE

- 283 -




==

Year/Month

2021-06

2t

H B (LH)

c

AOI

FIG 108A

CX955

—449

FIG.080

NOTE

- 284 -



==
FIG 108A AFOIE H B (LH)2 H| vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108A | 1 |36805720022 HEHALOI E/LH) 1
108A | 2 |34528380731 SH S (FtEHALOl =/& A 2
108A | 8 |36805712201DG A 8l Ol(LH/UPR) COMP 1X1X1 1
108A | 9 |V2183608016 LEFUEELZS(SP) M8X16 2
108A | 12 |36805712403DG A HIOl(LH/2 (1/6)COMP 1
108A | 13 |V2183608020 L2EF2AZSEES(SP) M8X20 2
108A | 14 |36805712500DG A HIOl(LH/Z )COMP 1
108A | 15 |V2183608020 L2EFUAEEES(SP) M8X20 3
NOTE

- 285 -




==

Year/Month

2021-06

2t

H B (RH)

c

AOI

FIG 108B

CX955

NOTE

- 286 -



==
FIG 108B AFOIE H BH(RH)Z | vear/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108B| 1 |36805720012 J+HH(AFOI £/RH) 1
108B | 2 |34528380731 S S (IHHHALOI E/& AY) 2
108B | 8 |36805722201DG A 8l Ol(RH/UPR) COMP 1X1X1 1
108B| 9 |36801743001 A H S SET 1
108B | 10 |V2183608016 L2EFUEEES(SP) M8X16 1
108B | 13 |35835722400DG A HIOl(RH/EZ ) COMP 1
108B | 14 |V2183608020 L2EFUEEE S (SP) M8X20 3
108B | 20 |36805722600DG Sct(H E S)ComMP 1
108B | 21 |V2183608020 L2EFUAEEES(SP) M8X20 2
108B | 23 |V2323606020 A UAEFLUEE(SP) M6X20 4
NOTE

- 287 -




<
5| 8

53| 8

H__lr
3| &
>
=
El
-
D
—
m
KJ
00
2
o 18
-
o O
TH

NOTE

- 288 -



==
FIG 108C XIS 2t Yearonth
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108C| 1 |36805750022 HHHEHAEIZEE) 1
108C| 3 |36532060041 AR 5
108C| 4 |36532060080 2F M (11X35X01) 5
108C| 5 |36805752601DG AHIOl(2t0l E) comp 5
108C| 6 |V2183608020 L2EFUEEES(SP) 1
108C| 7 |36805752901 & XS ASSY 1
108C| 8 V3802600060 SdXE0Is2LHE 4
108C| 12 |36532060070 2t &I JtHH 2 M (6X26X03) 5
NOTE

- 289 -




/2
FIG 109A TS OHZH Year/Month

CX955 2021-06

FIG.088C-28

NOTE

- 290 -




==
FIG 109A FRDEH 2 YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC rRepaR| 5T CTVE| REMARKS
109A | 1 |36803602500 = 1
109A | 2 |36803600030 HE= 1
109A | 3 |36803600060 =783 1
109A | 4 |36805810310 FRIA 1
109A | 5 |36323600020 SASE 1
109A | 6 |36402602001 e el =58 1
109A | 8 |36323602200 =S2HA 1
109A | 9 |V2173608016 LEFUEE 2
NOTE

-291 -




Sl

FIG 109B Year/Month

1N
10
fol
I
E
ﬁ
e
E@
2

2021-06

CX955

f . --\--"""----\___“ | ] / |
A . \\\\\'
L X7 v g
\17 &if? |
j - 81 4\~ “-Wh“m {

NOTE

-292 -




==
FIG 109B TR SA0F )2 YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109B| 1 |V1202606016 & XS I &2 LEAKP) M6X16 3
109B| 2 |V3802600060 SdXE0Is2LHE M6 3
109B | 3 |36323600080 s A Z2E(D=8) 2
109B| 7 |V1202606016 & XS I &2 LEAKP) M6X16 2
109B| 8 |V3802600060 SdXE0ISLHE M6 1
109B | 11 |36805812200 RIS A0 HY)ASSY 1X1X1 2
109B | 12 |36805812700 FTRISA0HAE/ME)ASSY | 1x1x1 1
109B | 13 |V2173608016 L2EFUAEEEF(S) M8X16 4
109B | 14 |36323600080 s A Z2E(D=8) 2
109B | 15 |36805800010DG A HI0l(F =/RH) 1X1X1 1
109B | 16 |36805800020DG A HIO0l(F= =/LH) 1X1X1 2
109B | 17 |35835812700 RIS A0 HE/ME) ASSY 1
NOTE

- 293 -




FIG 109C

CX955

==
Year/Month

2021-06

FIG 099-24

NOTE

- 294 -




==
FIG 109C TR IAESS)HA Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109C| 1 |36805812500 RIS AN(B8)ASSY 1
109C| 2 |36323600020 S A S E(D=14) 1
109C| 3 |36803600080 s A Z28(D=9) 1
109C| 4 |36805802610 Z i = (A) 1
109C| 5 |36805802620 =i =(B) 1
109C| 6 |V7201035034 O (P) 2
109C| 7 |36805812102 gl B (Z=S) COMP 1
109C| 8 |Vv5801404020 A 4X20 1
109C| 10 |V2323606020 A UAEFLUEE(SP) M6X20 3
109C| 14 |36805810010 dl 5 1
109C| 15 |V2323606012 A UAEFLEE(SP) M6X12 1
109C| 16 |21012300010 E=&0I 1
NOTE

- 295 -




==

FIG 109D 2HA| Year/Month

1
10
ol
>
[
H

2021-06

CX955

NOTE

- 296 -




==

= Year/Month

FIG 109D =TS SAEZZ ear/Mon
2021-06
CX955
KEY NO PART NO DESCRIPTION SPEC REPAIR REMARKS

109D | 1 36805812301 FRSA(23)ASSY THRESHING 0 1

109D | 2 36805812600 FRSAEWIE/21 0)ASSY [ 1xixi 0

109D | 3 [36323600080 S A2 8(D=8) 0

109D | 4 [Vv1202606016 ST S 2 LHANP) M6X16 0

109D | 5 [Vv3802600060 ZUXE0IR2AHE M6 0

109D | 6 [36803600080 S A S E(D=9) Dog ' OoE 0 1

NOTE

- 297 -




==

Year/Month

2021-06

TS SA(IIIHO0IA)2HH

FIG 109E

CX955

w

NOTE

- 298 -



==
FIG 109E =7 S A IJ[AHOl A)2k A Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
T T = (T =T TS ANT9)
109E 35835812800 ASSY 1
109E| 2 |36803600080 s A Z2E(D=9) 1
109E V3802600060 SdXE0ISZLHE M6 5
NOTE

- 299 -



==

Year/Month

2021-06

FIG 109F

CX955

NOTE

- 300 -



==
FIG 109F FRSASEH)2A Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
T T =2 (o AT TOT = CT 1)
109F | 1 |36805812401 ASSY 1
109F | 2 |[36803600080 s A Z2E(D=9) 1
109F | 3 [V3802600060 SdXE0ISZLHE M6 7
109F | 4 |[36405860240 e T=1.0 1
109F | 5 (V2113606016 F2Z=E(S) M6X16 1
NOTE

- 301 -




4. =25 PART NO. C4

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

110 = A (1)

111 2 X (2)

112 2 A (3)

M3 =S

114 S SHH

115 2 E|

116 X 2l (1)

118 Ui &

119 & & J10f AHOIA
120 J| 4 AHIOIA

121 BHIA

122 I 2 H

123 YL E

124 XM 2! | &

125 & X| 2t

126 & Hi = &

127 & Hi = ¢l L
128A & X2t & & HH &(2)
129 &l H

131 275

FIG 131A 2% S+

FIG
FIG
FIG
FIG

13225 o/

133 @ & & BH(1)
134 Q& & BH2)
134-2 R £ & 8H(2)

FIG 135 18 L
FIG 136 28 LI & (1)
FIG 137 2% LMJ( )

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

138 b &I o
141 42 S

O T o

143 Z | &Y COMP
144 & 3 (1)

145 & 3(2)

147 & =(2)

148 ==2 A HE
149 =2 S Kl E
150 & 3

151 S & & &(1)

304
307
310
312
315
318
320
323
326
329
332
335
337
339
342
344
346
348
350
352
354
356
358
360
363
366
368
370
373
375
377
379
382
384
387
389
392
394



FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

152 S & & &H2)
153 2| &t

154 &A=

156 2 ZH(1)

157 2 Z(2)

158 2| ZH(3)

1590 S & KIT

160 8 F & 253

161 £ & Q1 J|(LH/6) SET S &
162 £ & QI J|(LH/6) SET S &
163 £ X QI J|(RH/6) SET &
164 £ X QI J|(RH/6) SET 4
165 £ & QI J|(RH/5) SET 4

FIG 166 166

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

167 OF3A(1)
168 0t 3(2)

181M 22| & & S EH(EEIHH )

182M == M S(2HEIHEHE)
183M == (Z EIHHEH)
184M 2 H S(EEIHH )
185M St & S(EHEIHEHH)

185M-2 & A FS(HEIHEH E)(= Q)

186M HH(Z EIHEH &)
187TM E S EHZEIHEH )
188 Ot

189 &322

189-2 &l &

- 303 -

396
398
400
402
404
406
408
410
412
414
416
418
420
422
424
426
428
430
432
434
436
438
440
442
444
446
449



<
| ©

wms|

Uﬂ._ﬂ?_
3| &
>
—~
-
p—
<
il
o
~—
- 3
O 3
L

NOTE

- 304 -



==
FIG 110 2 H(1) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 0 36806012000 I ¢l & (5t) SuB ASSY 1
110 1 [36806019500DG I g & (ot) Assy 1
110 2 35526015301 JHOl =(Ht &) coMP 1
110 3 |V2183608016 L2EFUAEEES(SP) M8X16 4
110 4 (36896012401 = cll 0l E(X E/=)COMP 1
110 5 V2183608020 L2EFUEEES(SP) M8X20 4
110 6 |14256210040 OtLIAS & Z(9) 3
110 7 |V2183608020 L2EFUAEEES(SP) M8X20 1
110 8 36502610010 = & I (28X55) 1
110 | 9 |[35826010010 O £ 3 &(950) 1
110 10 (V2183608020 L2EFUEEES(SP) M8X20 1
110 11 V3612600080 BANAZEHEOHE2S M8 1
110 12 (V3042600080 L2EFAHEES2S M8 1
110 13 V2183608020 L2EFUHEEES(SP) M8X20 3
110 14 [35526012500DG =dl 0l E(2%) CcomMP 1
110 15 (V3612600080 BANATEHEOHE2S M8 6
110 16 [35526013100 dl Bf compP 2
110 17 36106310020 gk & 2 el A 2
110 18 (V2183608016 L2EFUHEEES(SP) M8X16 2
110 19 |[35526013200DG Zd0lE(¥) CcomMP 1
110 | 20 |[35526012700 HZEEC3E CoOMP 1
110 | 21 35526010021 £ 12
110 | 22 |[41061020280 SZ2HEI2LA 6
110 | 23 |V4111600080 HetAM M8 6
110 | 24 |V4011600080 LALLM M8 1
110 | 25 |36736013000 JtHH COMP 1
110 | 26 |36736013010 Ml & (05X08X400) 1
110 | 27 |V3612600080 SANAZSEZ20IHE2S M8 2
110 | 31 |V2173608020 L2EFUSELF(S) M8X20 6
110 | 32 |35526015400DG = dl 0l E(129X170)COMP 1
110 | 33 |[36766012400 =dl 0l E (& E) comP 1
110 | 36 |1° Ol 2012 M (2 X &) M8 2
110 | 37 |[16991600090 2 Ml 2= H(70) 1
110 | 38 |[V3042600100 A2FAHEES23 M10 4
110 | 39 |[V4111600100 HetAM M10 4
110 | 40 |[35526010050 A T E(HC160) 2
110 | 41 |V2183608020 L2EFUHEEES(SP) M8X20 2
110 | 44 |35546015701DG ItHH(& /S ) COMP 1
110 | 45 |35546015501DG H BH(LH) COMP 1
110 | 46 |35546015601DG H B (RH) COMP 1
110 | 47 |V2183608020 L2EFUAEEES(SP) 5
110 | 48 |V3612600080 BANATEHEOHE2S M8 5
110 | 49 |V2183608020 L2EFUAEEES(SP) M8X20 6
110 | 50 |[V3612600080 BANATEHEOHE2S M8 10
110 | 51 |35826034000DG 224 Zd0lE CcCoOMP 1
NOTE

- 305 -




==
FIG 110 2 H(1) Year/Month
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 | 53 [35826020011 NEREYES 1

110 | 54 36526022301 + S & COMP 1

110 | 55 |V2183608020 L2EFUEEE S (SP) M8X20 2

110 | 56 |[36896032140 el=dlolH 2

110 | 57 |35826010020 oS M Z(120) 1

110 | 58 |[36802610010DG = dl 0l E(1/1175X30) 1

110 | 59 |[V2183608020 L2EFUEEE S (SP) 2

110 | 60 |[14256210040 OtLIAS & Z(9) 1

NOTE

- 306 -




==

Year/Month

2021-06

1(2)

X

==
[—

FIG 111

CX955

NOTE

- 307 -



==
FIG 111 =2 M (2) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 2 |V3612600080 BANATEHEOHE2S M8 4
111 3 14256210040 OtLIAS & Z(9) 1
111 4 [35826022103DG = dl 0l E(Hl &/T) cCOMP 1
111 5 |Vv2183608020 L2ERAZESZS(SP) M8X20 8
111 6 |[35826022401DG =dl 0l E(=)comMP 1
111 7 |V2183608020 L2EFUEEES(SP) M8X20 3
111 8 |[36526022200DG S 28X CcoMP 1
111 9 V2183608020 L2EFUAEEES(SP) M8X20 2
111 10 (35826022500 J0lE comP 1
111 11 (V2183608020 L2EFUHEEES(SP) M8X20 3
111 12 36526022301 =S & COMP 1
111 | 14 [36736020021 NECENNE) 1
111 15 |[36736022700 = dl 0l E(L/317X33) COMP 1
111 16 V2183608020 L2EFUHEEES(SP) M8X20 6
111 20 (36806032000 ol ¥ (%H/=) COMP 1
111 21 | V2183608020 L2EFUEEES(SP) M8X20 3
111 22 |35826032302DG B I & comp 1
111 23 | V2183608020 L2EFUAEEES(SP) M8X20 5
111 24 136236012102 g2ty L¢ 8
111 25 |35826032600DG JH0IE(2 &) CcoMP 1
111 26 |Vv3042600080 L2EFAHEES2SE M8 8
111 | 27 [35826030081 A& 2 o) XX 1
111 28 |35826032500DG U=z & A& cCoMP 1
111 29 136526032102 ATZE IOl E COMP 3
111 30 |Vv4111600080 HetAM M8 3
111 31 |Vv5001930015 =g 3X15 3
111 32 141061010030 M AXZE 3
111 33 36526030030 FloL=s X 3
111 | 34 [13703011100 oA (13) 3
111 35 [V3802600080 SdXE0ISZLHE M8 3
111 36 |36806045002DG J0IE comP 1
111 37 V3612600080 BANATEHEOHE2S M8 6
111 39 |Vv4111600080 HetAM M8 1
111 40 |Vv5001930025 =g 3X25 1
111 41 32071010020 StM 6
111 43 |35826027004DG Zd 0l E(N) CcoMP 1
111 48 |36506050010 It M 1
111 49 35526020021 IHEREN) 1
111 50 |Vv5001930020 =g 3X20 3
111 51 |Vv4111600100 HetAM M10 3
111 52 |35826032702DG ZdlI 0l E(&H/4f) COMP 1
111 53 35826032900 2 A COMP 2
111 54 35826032930 NEDF 1
111 55 35826032940 Z 2H(15X24X1) 8
111 56 |35826032951DG dl 5 2
NOTE

- 308 -




==
FIG 111 =2 M (2) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 57 36566310050 £ Al(15X17X20) 2
111 58 34523030020 =& 0(AZ2EdIbh 2
111 59 V3013600080 FAHEES23 2
111 60 |Vv4111600080 HetAM 2
111 61 |Vv4011600080 LALLM 2
111 67 |36806028100DG JHOIE =g & compP 1
111 69 |35826020801DG ZSd0IEQI0IE) 1
111 70 V3042600080 L2EFAHEES2SE 4
111 71 |35826033000DG JHOI =(8f S) compP 1
111 72 135826030801 a2 1
111 73 |35826035000DG J+0l £(LH) cCOMP 1
111 74 V3612600080 BANAZEHEOHE2S 6
111 75 V2183608020 L2EFUAEEES(SP) 4
111 78 35826032080 M & 102 10X15X440 1
111 80 |36767210041 HOIE(AED) 1
111 81 |36806050030DG = dl 0l E(L/25X340) 1
111 82 36806050020 JE2EMN 1
111 83 V3612600060 BANATEHEOHE2S 3
111 | 90 |[37371736021 TRENESEEETS) 3
111 91 V3802600080 SdXE0ISZLHE 8
NOTE

- 309 -




==
FIG 112 2 M (3) Year/Month

2021-06

CX955

FIG.111-01

NOTE

- 310 -




==
FIG 112 2 M (3) Year/Month
— 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 2 |V2183608020 L2EFUEEES(SP) M8X20 5
112 3 |V3042600080 L2EFAHEES2S M8 1
112 6 V2183608020 L2EFUEEE S (SP) M8X20 6
112 7 |V3042600080 L2EFAHEES2S M8 4
112 12 |36806062001DG HH(L E/H Ll) COMP 1
112 | 13 35826062082 oI'& 201 E(310) 1
112 14 35826060071 ol& ¢l 01 & (210) 1
112 15 |35826062090 M & 10 £ (5X10X750) 1
112 16 [35826102000DG A H Ol A(LH/&) COMP 1
112 17 V3612600080 HANAZEHE0HE2S M8 2
112 | 21 |35826102100DG =dl 0l E(®/&) COMP 1
112 | 22 |V3612600080 BANAZEHEOHE2S M8 2
112 | 23 |V2183608020 L2EFUAEEES(SP) M8X20 6
112 | 24 |V3802600080 SdXE0ISZLHE M8 6
112 | 29 |V4011600080 LALLM M8 7
112 | 30 |[V4111600080 HetAM M8 5
112 | 31 |35826057000DG =dl 0l E(%) comMP 1
112 | 32 36527040020 = 2 Z(20X180) 2
112 | 33 |35826054100SW |HUi(= &) COMP 1
112 | 43 |35806102300DG Sct3l (i = 2 ) CoMP 1
112 | 44 35807045000 = 2 o ASSY 1
112 | 45 |V2123606035 F2 = E(SP) M6X35 3
112 | 46 34522102701 AT HO0I(EE)COMP 1
112 | 47 |V4111600080 HetAM M8 1
112 | 48 |[39081700200 ofl 01 £1(8) 1
112 | 49 |[13764020030 2 0l 2 EFOI(140) 1
112 | 50 |35826057100DG HH(@2B/E 2~ +) COMP 1
112 | 51 |V2183608016 L2EFUAEEES(SP) M8X16 2
112 | 52 |36806063000DG A HI0I(Ftdt) cCOMP 1
112 | 53 |36806060040 2 /\‘I cl 2 5 H(30) 1
112 | 54 35826060051 I £ ¢l 0] E&(600) 1
112 | 55 |35826060061 ol& &l 01 E4(1470) 1
112 | 56 |35826513110DG 9‘| U‘I(/\-II Al) 1
112 | 57 |V3802600080 HAE0IFHHE M8 10
112 | 58 |36807040130DG = F,"II 0l E(L/25X115) 1
112 | 59 |36807040140 A T E(HE115) 1
112 | 60 |36806102412DG A HIOI(EN &) 1
112 | 61 |V2183608025 L2EFUAEEES(SP) 2
112 | 62 |[34012010090 2 Ml B H(95) 1
NOTE

-311 -




==

Year/Month

2021-06

L0
D

FIG 113

CX955

NOTE

-312 -



==
FIG 113 g_ % Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 2 136766302205 28l H(&)CcomP 1
113 3 36506300050 SSEEE=E 4
113 4 [Vv4011600060 ALE2LA M6 4
113 6 36506300011 ZZHREM 2
113 7 136506300050 SSEEE=E 4
113 8 |V4011600060 ALE LA M6 4
113 9 |38176300010ED = XI(NO1) 4
113 12 36506300050 SSEEE=E 12
113 13 [36146302060 & F XI(NO.3) 4
113 16 V3802600060 SdXE0ISZLHE M6 16
113 | 17 [36316300050 A Z XI(NO.3)(LH) 4
113 | 24 |V4011600060 ALE2LA M6 12
113 | 28 |[32184021120 = 2tAM 12
113 | 29 |34506302070 = XI(NO.4/7) 8
113 | 32 |V3802600080 SdXE0ISZLHE M8 16
113 | 33 |[34506300010 = XI(NO.4/Z) 8
113 | 37 |37683310140 = Xl NO.5 76
113 | 38 |[34503310140 = XI(NO.5/7) 26
113 | 39 |[V3802600060 SdXE0ISZLHE M6 152
113 | 40 |36436300022 =PNES) 40
113 | 41 |36506302800 == SE(F) COMP 1
113 | 42 |36716302401 = @& E COMP 2
113 | 44 |V3802600080 SdXE0IS2LHE M8 56
113 | 46 |[34506300020 = X(S/7) 26
113 | 47 |36506300050 SSEEE=E 8
113 | 48 |[V4011600060 ALE LA M6 8
113 | 49 |37683310080M == s SdXl 2
113 | 50 (36816302010 =2 = E(M12X30) M12X30 2
113 | 51 |V2014612030 L2EFASEES) M12X30 6
113 | 52 |V4011600120 ALE2LA M12 6
113 | 53 |[V4111600120 HetAM M12 6
113 | 54 |36516301000 S YA 0lE CoOMP 2
113 | 55 |[36506300050 SSEEE=E 4
113 | 56 |V4011600060 ALE2LA M6 4
113 | 58 |35826300010DG = cl(VB117) 1
113 | 59 (36217020030 Zcl 2t 1
113 | 60 |[V4011600120 ALE2LA M12 1
113 | 61 |[V3042600120 L2EFAHELES2E M12 1
113 | 62 |36501120051 7| 01(8X7X36) 1
113 | 63 |[35826302300 JHOIE(&) compP 1
113 | 64 |V2183608016 L2EFUEELZS(SP) M8X16 7
113 | 65 |36766302400 JIOIE(=)comp 1
113 | 66 |[V2183608016 L2EFUAEEES(SP) M8X16 3
113 | 67 |36506300031 g =8 Al 210| 2
113 | 68 |34506300031 =EESH 4
NOTE

-313 -




k!
FIG 113 a == Year/Month
o
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

113 | 69 |[34506300040

= dl 0l £(1/26x150)

NOTE

-314 -




FIG 114

CX955

= HH

==
Year/Month

2021-06

NOTE

-315 -




==
FIG 114 =E=Eils Yearonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 | 2 |35826312120 WY D201) 2
114 | 3 36506312131 MY D22) 1
114 | 4 |35826312052 ol'% & 0] E1(930) 1
114 6 35826312300 X &0 E comp 3
114 7 |V2183608020 L2EFUEEES(SP) M8X20 3
114 8 35826312500 0l E(= &) COMP 1
114 9 |V3402700060 FAAHUE M6 4
114 10 (V4011600060 ALE LA M6 4
114 11 35605033020 oI EE A 4
114 12 |36406310010DG ol PSS Yo fuy 1
114 | 13 [14322420040 Z=ZH0I(B) 1
114 14 (V3402700120 FAAHUE M12 1
114 15 (V4011600120 ALE LA M12 1
114 16 (V4111600120 HetAM M12 1
114 | 22 |V2183608025 L2EFUHEEES(SP) M8X25 8
114 | 25 |35806313100 It 23 (M) ASSY 1
114 | 26 |36501060060 £ Al(15X17X15) 2
114 | 27 |36506310010 AT E(HT31) 1
114 | 28 |35806313200 JtB 2 3 (%) ASSY 1
114 | 29 |36501060060 £ Al(15X17X15) 2
114 | 30 |[36506310020 AT E(HT31/4) 1
114 | 31 35826313300 2 30 KM AHI0I(X) ASSY 1
114 | 32 |36501060060 £ Al(15X17X15) 1
114 | 33 |V3042600100 L2EFAHEES2S M10 1
114 | 34 |V4011600100 LALLM M10 1
114 | 35 |[V4111600100 HetAM M10 1
114 | 36 |35826313400 Z I oMl AHIOI(=) ASSY 1
114 | 37 |36501060060 £ Al(15X17X15) 1
114 | 38 |[V3042600100 L2EFAHEES2S M10 1
114 | 39 |[V4011600100 ALE2LA M10 1
114 | 40 |[V4111600100 HetAM M10 1
114 | 41 |36536312220SW | Z3dIH 1
114 | 42 |V2183608020 L2EFUAEEES(SP) M8X20 2
114 | 43 |36536313001 pAATE COMP 1
114 | 44 |V4111600080 HetAM M8 2
114 | 45 |39081700200 ofl 01 1(8) 2
114 | 46 |36806322001SW | =72+HH COMP 1
114 | 48 |V2183608016 L2EFUAEEES(SP) M8X16 2
114 | 50 |[34527212102DG HUlEd A & ECOMP 1
114 | 51 |V3612600060 BANATEHEOHE2S M6 2
114 | 52 37371720090 Ol elotLl A 2 & Z(ot) 1
114 | 53 |35527212001DG HA =S & COMP 1
114 | 54 |V4111600060 HetAM M6 2
114 | 55 |V5001916010 =g 1.6X10 1
114 | 62 |35826320010 M (=2 1
NOTE

- 316 -




==
FIG 114 =R=gile| YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 | 63 |V3612600060 BANATEHEOHE2S M6 2
114 | 65 |35826317001SW |HUB{(& 2/ H) COMP 1
114 | 66 |35827032301DG A HIOl COMP 1
114 | 67 |35826312201DG Xl g (= S) COMP 1
114 | 68 |[V7041400150 CEEZTH(FE) ¢ 15 1
114 | 69 |36767030010DG AHION”E) 1
114 | 70 |[V2013608025 L2EFUAEEES) M8X25 4
114 | 71 |35822220110DG = cl(VB74) 1
114 | 72 |V4111600080 HetAM M8 4
114 | 73 |V6001506202 SHAHE 1
114 | 74 |V7051400350 CEEEZE(HEE) 1
114 | 80 |36806320040SR JH01E 1
114 | 81 |36508310040 22 2= E(SPL,E E21.5) 2
NOTE

- 317 -




==

Year/Month

2021-06

WA

a0

FIG 115

CX955

NOTE

-318 -



==
FIG 115 %} _'.E,| Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 [36506402001 2 Eldl e comP 1
115 2 |Vv3802600080 SdXE0Is2LHE M8 6
115 3 135826403003 2 EI(0l el/5t) compP 1
115 4 (V4111600100 HetAM M10 1
115 5 |V4011600100 LALLM M10 1
115 6 |V3042600100 L2EFAHEES2SE M10 1
115 7 |V2183608020 L2EFUEEE S (SP) M8X20 2
115 | 32 |35826403103 2t E[(0il 21/2f) comp 1
115 | 74 |35826402001DG 2 El(&) compP 1X1X1 1
115 | 75 |35826412201DG El CoOMP 1X1X1 1
115 | 76 |35826412301DG =dl 0l E compP 1
115 | 77 |35826432402DG Scll0IE(E HY)Ccomp 1
115 | 78 |35826410010DG = dl 0l E(L/16X110) T=3.2 1
115 | 79 |V3612600080 BANATEHEOHE2S M8 4
115 | 82 |V2183608020 L2EFUHEEES(SP) M8X20 8
115 | 83 |[36236012102 2ty L¢ 1X1X1 7
115 | 84 |V3042600080 L2EFAHEES2S M8 7
115 | 85 |V3802600080 SdXE0ISLHE M8 7
115 | 86 |[V2183608012 L2EFUHEEES(SP) M8X12 1
115 | 87 |36806026300DG A& COMP 1
115 | 88 |[V2183608020 L2EFUEEE S (SP) M8X20 4
NOTE

-319 -




==

Year/Month

2021-06

X2l S(1)

FIG 116

CX955

NOTE

- 320 -



==
FIG 116 Xels) Year/Month
- 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 0 |36806509500 Xel S E GRP 1
116 1 |35826500051DG A0l A (& =E/28) 1
116 | 2 |35826500110 = (& 2/28) 1
116 3 35826500020 I & D1 01(14) 2
116 4 [V7041400170 CYEzE(EE) ¢ 17 1
116 5 V6001106204 SHAHE 6204 2
116 6 |V7051400470 CEEEZE(#EE) ¢ 47 3
116 7 |V7441204708 2 4A(D) D20478 1
116 10 35826500030 (e E28) 1
116 | 11 |Vv6001106303 SHHE 6303 1
116 | 12 |V7441254708 LA 4(D) D25478 1
116 | 13 |V6001506204 SHIHE 6204DD 1
116 16 79552010260 Edl o= (PT 1/4) 1
116 18 36896502300 =dl 0l E compP 1
116 19 (V2183608020 L2EFUHEEES(SP) M8X20 4
116 | 20 |36751020290 FR2cld 1
116 | 21 |35827031101DG gl & COMP 1
116 | 22 |V7041400600 CEEZTH(FE) ¢ 60 1
116 | 23 |35823140030DG = cl(FT70X32) 1
116 | 24 |V7041400170 CEEZTH(FE) ¢ 17 1
116 | 25 |[36147010220 &= HIE 310l 1
116 | 26 |35827400150 etM 1
116 | 27 |35826500040DG = 2l(vC146) 1
116 | 28 |[V4111600120 HetAM M12 1
116 | 29 |[V4011600120 LALLM M12 1
116 | 30 |[V3042600120 L2EFAHEES2SE M12 1
116 | 31 |[V7051400400 CEEEZE(#EE) 1
116 | 34 |V6001506204 SHIHE 6204DD 1
116 | 35 |[V7051400470 CEEEZE(HEE) ¢ 47 1
116 | 36 |V7041400200 CEEZFH(FE) ¢20 1
116 | 37 |V2183608020 L2EFUAEEES(SP) M8X20 3
116 | 38 |35826512201 el S (2 E/M) CcoMP 1
116 | 39 |36816512100DG Xl S(&&l/=)CcomP 1
116 | 40 |[V2183608020 L2EFUAEEES(SP) M8X20 8
116 | 41 |35826010931DG SdlOIEH el S/ S) 1
116 | 42 |36806013200DG Sdl 0l E(& S/2 &) coOMP 1
116 | 43 |V2183608020 LEFUHEELZS(SP) M8X20 6
116 | 44 |35826500060DG HEHelS/=) 1
116 | 45 |[14256210040 otLIAZ & I (9) 1
116 | 46 |35826502005 XclS (& e H)comMpP 1
116 | 47 |36818380030 ADE (Ml S/EE) 1
116 | 48 [W2013610120 AESAEEES) 1
116 | 49 |[V3042600100 L2EFAHEES2S M10 1
116 | 50 |Vv6001506203 SHAHE 2
116 | 51 |[36806700030 M &(250X320) 1
NOTE

-321 -




==
FIG 116 Xels(1) Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 | 52 |36806010010DG = dl 0l E(L/160X25) 1
116 | 53 |[V3802600060 SdXE0Is2LHE 2
116 | 54 |[36816027300 = H(A = E/4.5) COMP 1
116 | 55 |[V4111600100 HetAM M10 1
NOTE

- 322 -




==

Year/Month

2021-06

bH

FIG 118

CX955

NOTE

- 323 -



==

FIG 118 HH N Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 1 [36816702000DG = dl 0l E(RH/=) COMP 1
118 2 |V2183608016 L2EFUHEEES(SP) M8X16 4
118 3 |V3612600080 BANATEHEOHE2S M8 1
118 7 |35826707001DG A 0l & (GM) COMP 1
118 8 V2183608020 L2EFUEEES(SP) M8X20 8
118 9 |35826702900DG =dl0IE(t0lE) comP 1
118 10 (V2183608020 L2EFUEEE S (SP) M8X20 8
118 11 |35826702802DG bl &1 It coMP 1
118 12 (V3612600080 SANAZEE0IHE2S M8 4
118 13 (V2183608020 L2EFUHEEES(SP) M8X20 3
118 14 (14256210040 OtLIAS & X (9) 2
118 15 |[35826702200 =dl 0l E(& &) comp 1
118 16 35826700011 M &(245X500) 1
118 17 (V2183608020 L2EFUHEEES(SP) M8X20 3
118 19 |[35826702600DG H B comp 1
118 | 20 |V3612600080 BANATEHEOHE2S M8 4
118 | 22 |V2183608020 L2EFUAEEES(SP) M8X20 13
118 | 23 |35827212100DG A HI0I(8! Xl) COMP 2
118 | 24 36501060060 £ Al(15X17X15) 4
118 | 25 |[V4111600140 HetAM M14 2
118 | 26 |V5001930025 =g 3X25 2
118 | 27 |35826723000DG I gf| &/(LH) COMP 1
118 | 28 |V2183608025 L2EFUAEEES(SP) M8X25 8
118 | 29 [14216020051 24 D2(B) 1
118 | 30 |[V3612600080 BANATEHEOHE2S M8 1
118 | 31 |[V2183610020 L2EFUEEE S (SP) M10X20 2
118 | 32 |36836727000DG T (L) CcoMP 1
118 | 34 |36807212300DG Ul E(2d &) comMP 1
118 | 35 |V2183608020 L2EFUAEEES(SP) M8X20 5
118 | 36 |36837212200DG ol (e =/=/8H)CcoOMP 1
118 | 37 |V2183608020 L2EFUAEEES(SP) M8X20 6
118 | 38 |[35827212401DG ol (<) COMP 1
118 | 39 |[V2183608020 L2EFUAEEES(SP) M8X20 6
118 | 50 |[V2183610025 L2EFUAEEES(SP) M10X25 3
118 | 51 |[V2183610025 L2EFUHEEES(SP) M10X25 2
118 | 52 |35827212002DG I df| &(LH/=) COMP 1
118 | 53 |[V2183608020 L2EFUHEEES(SP) M8X20 2
118 | 54 |V2183608020 L2EFUAEEES(SP) M8X20 4
118 | 55 |36836727500DG I ¢f| &/(F/RH) COMP 1
118 | 56 |V2183608020 L2EFUHEEES(SP) M8X20 6
118 | 57 |35826712001SR Jt8HIt & /LH) COMP 1
118 | 58 |[V2173608016 L2EFUAEEEF(S) M8X16 4
118 | 59 |[35602010150 ZE=24AM 4
118 | 60 |35826712101SR Jt8HIt & /RH) COMP 1
118 | 61 |[V2173608016 L2EFUAEEEF(S) M8X16 2
NOTE

-324 -




==
FIG 118 HH N Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 | 62 |[35602010150 ZE=24AM 2
118 | 63 |V2183608016 L2EFUHEEES(SP) M8X16 2
118 | 64 |35001567001SW |EctZ (&S S/G) 1
118 | 69 |[V2183608035 L2EFUAEEES(SP) M8X35 1
118 | 71 |36767210010DG = ¢l 0l £(L/80X48) 1
118 | 72 37371320010 HE0l 24 1
118 | 73 |35827212503DG XANEEch3! comP 1
118 | 74 |V2183610020 L2EFUAEEES(SP) M10X20 2
118 | 75 |35826702701DG = cll 0l E(X 2l S2td}) COMP 1
118 | 76 |35826702501DG H B comp 1
118 | 77 |35826702300DG It Ol Z (%) COMP 1
118 | 78 |35826702400DG 220l Z COMP 1
118 | 79 |35827212600DG HZ 10| & COMP 1
118 | 80 |[V2183608020 L2EF2AZSEES(SP) M8X20 6
118 | 81 |35826700020DG JH0lE EdiolE 1
118 | 82 |V2183608016 L2EFUEEES(SP) M8X16 3
118 | 83 |V2183608016 L2EFUAEEES(SP) 2
118 | 90 |[36806710030DG Zd0IE(2tMH) 1
118 | 91 |36806710010 M 1
118 | 92 |V2193606016 2= E(SPL) 2
118 | 93 |35541110140DG LEAHO 1
118 | 94 36832040120 A E(SR) 2
118 | 95 |[V1122808020 SIS EAIZ2LEAL 3
NOTE

- 325 -




S/
FIG 119 g’ a_|:| j| O‘l 3.” O| ﬁ Year/Month

2021-06

CX955

NOTE

- 326 -




==
FIG 119 28 J10f Aol Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 1 [35827010110DG = 2l(V3B155) 1
119 2 36501120051 71 01(8X7X36) 1
119 | 3 [37461110110 EENEEEEEY 1
119 4 [Vv4011600160 ALE LA M16 1
119 5 |V3043600160 L2EFAHEES2SE M16 2
119 6 |35827010010M 2= II013 0 A(R) 1
119 7 |V2173608075 L2EFUAEEEF(S) M8X75 6
119 8 V2183608030 L2EFUAEEES(SP) M8X30 2
119 | 9 |35827010130 EEER) 1
119 10 (V6041106305 S HI O & (HL1) 6305 1
119 11 |[V6041106305 S IO & (HL1) 6305 1
119 | 12 |V7441305512 22 A(D) D305512 1
119 | 14 35827010120 EEER 1
119 16 |V6041106306 S IO 2 (HL1) 6306 1
119 | 29 |35827010070 IO (M1l &/17) 1
119 | 31 |35827010030M IOl A(L) 1
119 | 32 |V2183608030 L2EFUAEEES(SP) M8X30 3
119 | 33 |[V5201008014 B (A) 8X14 2
119 | 34 |36751020290 FR2cld 1
119 | 35 |[79552010260 Edl = (PT 1/4) 1
119 | 36 |[35827010060 Z 2H(29X34X58) 1
119 | 37 35827010050 1 O1 (Ml 2/31) 1
119 | 38 |36501120051 71 01(8X7X36) 1
119 | 39 (14236024040 2k AF(9X50X2) 1
119 | 40 |V2173608025 L2EFUAEEEF(S) M8X25 1
119 | 41 |V7041400400 CEEZFH(FE) ¢ 40 1
119 | 42 |35827010040DG FHEHAHI 01 A/D1 ) 1
119 | 43 |V6001106208 SHAHE 6208 1
119 | 45 |V2184608025 L2EFUAEEES(SP) M8X25 6
119 | 46 |[36257010030 A=< M 1
119 | 52 35827010021 a55 1
119 | 53 |V7441304508 LA 4(D) D30458 1
119 | 54 35825400050 = Hil 0 2/(63028) 1
119 | 55 |[V7051400680 CEEEZE(HEE) ¢ 68 1
119 | 56 |36507010140M SSEHNEESUS) 1
119 | 57 |V6001506205 St 6205DD 1
119 | 58 |[V7051400520 CEEEZE(HEE) ¢ 52 1
119 | 59 |V2183608025 L2EFUAEEES(SP) M8X25 3
119 | 60 (36251510010 GAHEITZTZLAAM) 1
119 | 61 |V3352600120 L2EFAHEII=3S M12 1
119 | 62 |[V4011600120 ALE LA M12 1
119 | 66 (37371720110 IfMHotLIAZHE 1
119 | 67 |V6001106006 SHAHE 6006 2
119 | 70 |35827040090 Z 2} (25X35X4.5) 1
119 | 71 35827010080 Z 2t (28X40X03) 1
NOTE

- 327 -




==
FIG 119 2= 010 Aol A Year/ilonth
X055 2021-06
KEY NO
PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 | 72 |V7051400550 CEEEZE(#EE) ¢ 55 1

NOTE

- 328 -




FIG 120

CX955

101 A0l A

==
Year/Month

2021-06

NOTE

- 329 -




==
FIG 120 J101 A0l A Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
120 0 |36807020000 B & D1 H (A E) ASSY 1
120 1 [36507020510DG = 2l(v/C136) 1
120 2 36217020040 Jt2H =2l 310l 1
120 3 36217020030 Zcl 2t 1
120 4 [Vv4011600120 LALLM M12 1
120 5 |V3042600120 L2EFAHEES2SE M12 1
120 6 |36767020092M H Ol 2 (I H/LH) 1
120 7 |V2183608035 L2EFUAEEES(SP) M8X35 10
120 8 |V7801600006 Sd W(FZLHHOIH) R 3/8 1
120 9 V2013608040 LEFUHEEES) M8X40 1
120 | 10 [v7201019008 PEIR) P8 1
120 11 (21101010042 == 0tM 1
120 12 [36507020022M H Ol 2 (71 H/RH) 1
120 13 (V2183608030 L2EFUHEEES(SP) M8X30 2
120 14 (V4111600080 HetAM M8 2
120 15 (V4011600080 ALE LA M8 2
120 16 V3042600080 L2EFAHEES2S M8 2
120 17 36507022100 2 &= COMP 1
120 | 18 |V7441254510 LA 4(D) D254510 1
120 19 (V6001106205 SHAHE 6205 2
120 | 20 |35547020032 = 1
120 | 21 [Vv7041400170 EEEEER 17 1
120 | 22 |V6001106203 SHAHE 6203 2
120 | 23 |V7441203508 22 Aa(D) D20358 1
120 | 24 36507020040 IO (13) 1
120 | 25 |32564010081 M eto10i210I 1
120 | 26 36767020111 =(13.43) 1
120 | 27 |V6001106203 SHAHE 6203 1
120 | 28 |V6001106301 SHAHE 6301 1
120 | 29 |36767022112 I (13) 1
120 | 30 (36767022212 1 01(43) 1
120 | 31 34517020071 A T E(HC062) 1
120 | 32 |36767020040 A ZE AHO] 1
120 | 33 |[35827022000 =(97) COMP 1
120 | 34 |V6001106203 SHAHE 6203 1
120 | 35 |V6031106006 S HIl O 2 (HL) 6006 1
120 | 36 |[36767020060 QML 1
120 | 37 36507020051 JIAHAHOI A JEAZ 1
120 | 38 34527022120 £ Al(15X17X08) 1
120 | 39 |34527022220 £ Al(20X23X10) 1
120 | 42 |36767022303 A ZH 2 COMP 1
120 | 43 |36767020080 ol B (16X22X28) 1
120 | 44 |V7201024016 OE(P) P16 1
120 | 45 |V7201024018 OE(P) P18 1
120 | 46 |34517020060 ANZEHS SdI0IE 1
NOTE

- 330 -




==
FIG 120 J101 A0l A Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
120 | 47 |36767020010 L2 FUESE R =3 8X16) 1
120 | 48 |V6001100698 SHAHE 698 2
120 | 49 |V7081400070 EglEHEE ¢ 07 2
120 | 50 |[35827022600 =dl0lE & compP 1
120 | 51 |V3342600100 L2EFAHEII=2S M10 1
120 | 52 |V4111600100 HetM M10 1
120 | 53 |[V4011600100 ALE LA M10 1
120 | 54 32564010081 M eto10i210I 1
120 | 64 |35827023202DG =Zd 0l E(2H)comp 1
120 | 65 |35827045001 Il & 2 H ASSY 1
120 | 66 |[V2123606035 F2=E(SP) M6X35 3
120 | 74 |36807022400DG 23 d40/1H COMP 1
120 | 75 |V2183608035 L2EFUAEEES(SP) M8X35 4
120 | 76 |V2183608020 L2EFUHEEES(SP) M8X20 2
120 | 77 |36767102800M IAHAHEZE) 1
120 | 78 |33007020010 2F H(10.8X29.8X3) 1
120 | 79 36767020070 A AZE QA (1H-10) 1
120 | 80 (36252120070 L E(L)M10 1
120 | 81 |35827020011DG g 3(A) 1
120 | 82 35824200021 A X 2(HE080) 1
120 | 83 35822110010 0fl = Il E 201 01(880) 1
120 | 84 |35824010121 AT E (HE036) 1
120 | 85 |[V4111600080 HetAM M8 2
120 | 86 |[39081700200 ofl o1 £1(8) 2
120 | 88 |[V4111600050 HetAM M5 1
120 | 89 [21306010180 5il Of = (6) 1
120 | 90 |[35827023301DG HBHEH)C 1
120 | 91 |V2183608016 L2EF2 % EL %(SP) M8X16 2
NOTE

-331 -




==

Year/Month

2021-06

)
Tl

FIG 121

CX955

FIG.111-06

NOTE

- 332 -



==
FIG 121 SIPS! Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 | 1 |35827033100 Bl & oF (3 5) ASSY 1
121 2 136707030080 £ Al(20X23X20) 2
121 3 |34517030060DG = Cl(FT80X62) 1
121 4 [V7041400170 CEEETH(FE) ¢ 17 1
121 5 |V4111600200 HetAM M20 1
121 6 V7041400200 CEEZTH(FE) ¢20 1
121 7 36818380080 ATZ(EZF/EA) 1
121 8 |W2013610120 LEFUHEEES) 1
121 9 |V3042600100 L2EFAHEES2S M10 1
121 10 (35807038500 Bl &2 (1-2) ASSY 1
121 11 36501060060 £ Al(15X17X15) 2
121 12 [36577030010DG = Cl(FT095X030) 1
121 13 V7041400200 CEEZTH(FE) ¢20 1
121 14 37473420020 SR A EAE 2AM 2
121 15 (V7041400150 CEEZTH(FE) ¢ 15 1
121 16 37473420010 WA AT 1
121 17 35543410070 Mol d 2 E(100) 1
121 18 [V3042600080 L2EFAHEES2S M8 2
121 19 |[35807032800 Bl & 2(S ) ASSY 1
121 20 |36501060060 £ Al(15X17X15) 2
121 21 |35543142600DG = 2l(70/30) COMP 1
121 22 |V7041400150 CEEETH(FE) ¢ 15 1
121 23 (36507030020 HEXE E(EH) 1
121 24 V4111600120 HetAM M12 1
121 25 |Vv4011600120 LALLM M12 1
121 26 |V3042600120 L2EFAHEES2SE M12 1
121 27 (36507030040 A I 2 (HE85) 1
121 28 (35807032000 2 (8l &/100) ASSY 1
121 29 |37683110090 AASEHEHE 1
121 30 |35547032000DG = 2l(70/20) COMP 1
121 31 |V7041400150 CEEZTH(FE) ¢ 15 1
121 32 37473420020 SR HQ EAE 2AM 2
121 33 | V7041400150 CEEZTH(FE) ¢ 15 1
121 34 37681520111 THEHATE 1
121 35 35543410070 Mol el dE 2 E(100) 1
121 36 V3042600080 L2EFAHEES2SE M8 2
121 37 |35827032100DG gl & (2 =) COMP 1
121 38 |36501060060 £ Al(15X17X15) 2
121 39 |36767032000DG = Cl(FT70) ASSY 1
121 40 |V7041400150 CEEZTH(FE) ¢ 15 1
121 41 37373410060 Helrgsd A 1
121 42 35543410070 Mol & 2 E(100) 1
121 43 (V3042600080 L2EFAHEES2S M8 1
121 | 56 |V6001506204 St 6204DD 2
121 57 V7051400470 CEEEZE(EE) ¢ 47 1
NOTE

- 333 -




==
FIG 121 @ /ﬂ Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 60 |V7051400400 CEEEZE(#EE) ¢ 40 2
121 | 62 |Vv6001506203 St 6203DD 2
121 64 |35827030010DG HUEA 30l 1
121 65 |V3612600080 BANAZEHEOHE2S M8 2
121 66 |V4111600140 HetAM M14 2
121 | 67 [Vv7041400150 EEEEER ¢ 15 1
121 71 135827030030 g & 2 E(150) 1
121 72 136816027400 S (&= E/6) COMP 1
121 73 |V4111600100 HetAM 1
NOTE

-334 -




z
| ©
w 5|8
UJH?_
3| &
>
w
0K
m
AN
N g
o S
© &
L

NOTE

- 335 -



==
FIG 122 9 r = E‘l Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122 0 |36807040000 Jt2H ASSY 1
122 1 |[36807042101DG Jt2H COMP 1
122 2 |35527040010 =(739) 1
122 3 |36301700050 EdzZ=Ed 2AAM 2
122 4 [Vv4011600200 LALLM M20 2
122 5 |V3002600200 FEAHEES13 M20 2
122 6 |36537040040 71 01(07X08X66) 1
122 | 7 |Vv6001506305 SHIoE 6305DD 3
122 8 |V7051400620 CEEEZE(#EE) ¢ 62 2
122 9 |35827040020DG = Cl(vV4B132C121.5) 1
122 10 (36501120051 7| 01(8X7X36) 1
122 11 |36537040012DG = Cl(V5B206C124) 1
122 | 12 |V2014612030 L2EFAZSEES) M12X30 1
122 13 V2183608020 L2EFUHEEES(SP) M8X20 4
122 14 |35827042001DG gl &80l A cOMP 1
122 15 (V2183610020 L2EFUEEES(SP) M10X20 2
122 16 36527040020 = & I (20X180) 1
122 18 |[36577040010DG = cl(FT110VB080) 1
122 | 19 |Vv6001506303 SHHE 6303DD 2
122 | 20 |V7051400470 CEEEZE(HEE) ¢ 47 1
122 | 21 36217020030 Zcl 2t 1
122 | 22 |V4011600120 ALE LA M12 1
122 | 23 |V3042600120 L2EFAHEES2S M12 1
122 | 30 |35806102300DG Sct3l (i = 2 H) CoMP 1
122 | 31 35807045000 = 2 o ASSY 1
122 | 32 34522102701 AT HO0I(EE)COMP 1
122 | 33 |V2123606035 F2=E(SP) 3
122 | 34 |V2183608020 L2EFUAEEES(SP) 3
122 | 38 |36807040061DG A HIOI(RH) 1
122 | 39 |36806100010DG = dl 0l E(L/20X148) 1
122 | 40 |36806100020 A T E(HE150) 1
NOTE

- 336 -




==
Year/Month

2021-06

|
5l

FIG 123

CX955

NOTE

- 337 -



==
FIG 123 Ué = Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
123 1 [34847050040 Ve E(LB55) 3
123 2 |36537050010 2 E(B69-20) 1
123 3 |36737050010 V& E(LC136) 1
123 4 (36817050020 HE(LC124) 1
123 6 |36737050050 VE E(LB047) 1
123 7 135827200020 Ve E(LB70) 1
123 9 |36807050020 H E(LC/45) 1
NOTE

- 338 -




FIG 124

CX955

E /2
Year/Month

2021-06

NOTE

- 339 -




==
FIG 124 Mol g Yearonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 0 36809105000 dl & (Ml 21) SuB ASSY 1X1X1 1
124 | 1 |36807105102DG | &l (Xl ) COMP 1
124 2 |V2183608030 L2EFUEEE S (SP) M8X30 2
124 3 |V2183608016 L2EFUAEEES(SP) M8X16 7
124 4 [36807102400DG A3 0[1H(14T) COMP 1X1X1 1
124 9 |36507100010DG Mel2 = 1X1X1 2
124 | 10 |V6001506201 St 6201DD 2
124 11 V7051400320 CEEEZE(EE) 32 2
124 12 (V7041400120 CEEETH(FE) 12 2
124 13 35807102600 MO El & 2F ASSY 1X1X1 1
124 14 36501060060 £ Al(15X17X15) 2
124 15 |[37463310020DG Mol AZTZM 1X1X1 1
124 | 16 |V6001506202 St 6202DD 2
124 17 V7051400350 CEEEZE(HEE) 35 1
124 | 18 [Vv7041400150 EEEEEE) 15 1
124 19 37473420020 SHHe A kM T=1.6 2
124 | 20 |[V7041400150 CEEZTH(FE) 15 1
124 | 21 37373410060 Helrgsd A D=4.0 1
124 | 22 35547030030 Mol 8lEZ E(125) 1X1X1 1
124 | 23 |V3042600080 L2EFAHEES2S M8 2
124 | 24 36807102500 3 = Ml 21(58X126)ASSY 1X1X1 1
124 | 25 |35827105360 Gl £ 3 &(380) 1X1X1 1
124 | 26 |35827105370 Gl £ 3 &(340) 1X1X1 1
124 | 27 35827105380 M & 1 2 (5X15X40) 1X1X1 1
124 | 34 |V2183608025 L2EFUEELS(SP) M8X25 2
124 | 35 |36807100151DG IHEHCA 21 ell €)1 1X1X1 1
124 | 37 |V3612600080 BANAZEHEOHE2S M8 3
124 | 40 |36807105001DG il & COMP 1X1X1 1
124 | 41 |V2183610025 L2EFUAEEES(SP) M10X25 3
124 | 42 |36563520010 £l (14X64) D=14 1
124 | 43 |37473420020 SR HQ EAE 2AM T=1.6 1
124 | 44 |V5001930025 g 3X25 2
124 | 45 |36807102300DG 2 CoOMP 1X1X1 1
124 | 46 (V2183608025 L2EFUAEEES(SP) M8X25 3
124 | 47 |36807100010DG AT Z23(14) 1X1X1 1
124 | 48 |[36508330010 2 &l 3t HH6204) T=13/3 1
124 | 49 |36797122401DG dl 8f compP 1
124 | 50 (37683110090 AASEHEHE 1
124 | 51 36767120021 A T E(HT031) D=4 1
124 | 52 |V4111600140 HetAM M14 1
124 | 53 |V7041400150 CEEZTH(FE) 15 1
124 | 54 |V6001106204 SHAHE 6204 1
124 | 55 |V7051400470 CEEEZE(#HEE) 47 1
124 | 56 |V7041400200 CEEZFH(FE) 20 1
124 | 57 |36807105601 JHHH(A €l ell &) coMmP 1X1X1 1
NOTE

- 340 -




==
FIG 124 Helel Yearonth
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 | 58 |36807100171 IHEHAI el el €)3 1X1X1 1

124 | 59 |[36807100142 IHHHA 1 2l &)4 1

124 | 60 |[V3612600080 BANATEHEOHE2S M8 2

124 | 61 |36807100090 M & 1 2(10X10X80) 1X1X1 2

NOTE

- 341 -



FIG 125

CX955

114
P
A

==
Year/Month

2021-06

NOTE

- 342 -




==
FIG 125 =P YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
125 1 [35827119100 2 M 2+ SUB ASSY 1
125 2 |35547112101 = =0 CcomMP 1
125 3 |35547110110 A T2 (HC135) 5
125 4 35547210010 A T E(HC115) 2
125 6 |V5001940020 =g 4X20 7
125 7 |35827112301DG Tl ==0H comMmp 1
125 8 36577112201 JIOIE(E %) comP 1
125 9 |V2183608016 L2EFUAEEES(SP) M8X16 2
125 | 11 |V2183612025 L2EFUAEEES(SP) M12X25 4
125 | 14 |V4111600140 HetAM M14 9
125 | 16 36767110040 HOIE(AED) 1
125 | 17 |36767112500DG = dl 0l E(1/20X70)COMP 1
125 | 18 |V3612600080 BANATEHEOHE2S 2
NOTE

- 343 -




==
FIG 126 J_él |_-]H % (le aﬁ Year/Month
CX955 2021-06
&—23
5—3
6—& | .

-'-\.
T

|
.
=
_-*-
|
[
.
et
x.
|
\
|
.

NOTE

- 344 -




==
FIG 126 A= o A Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
126 | 0 [35827200000 T B = & (M B)ASSY 1
126 1 [36507200012M S E 1
126 2 V2013608090 LEFUHEEES) M8X90 4
126 3 |Vv4011600080 ALE LA M8 1
126 4 [Vv4111600080 HetAM M8 5
126 5 |V2013608040 LEFUHEEES) M8X40 1
126 6 |V3042600080 L2EFAHEES2S M8 1
126 7 136507200020 HIl 2 (14) 1
126 8 136507200030 Hl & (22) 1
126 9 |36507200040 == 1
126 10 (36507200050 HU=EEc= 1
126 | 11 |Vv6001506203 St 6203DD 4
126 12 37423410040 M e1J1 0421 01(5X5X15) 1
126 13 [V7041400150 CEEETH(FE) ¢ 15 1
126 14 (36507200060DG Z 2H(18X27X6) 1
126 15 [36424760020DG 2AA(FHAaEZ3 1
126 16 [V4011600120 ALE2LA M12 1
126 17 V3042600120 L2EFAHEES2S M12 1
126 18 |[35827200010DG = cl(VB117) 1
126 19 |[37683350030 HelsAZEZ3UI) 1
126 | 20 |[V4011600120 ALE2LA M12 1
126 | 21 |V3042600120 L2EFAHEES2S M12 1
126 | 22 35547202000 Xl 21 (8 =/33X80) ASSY 1
126 | 23 |V3612600080 BANATEHEOHE2S M8 4
NOTE

- 345 -




==

Year/Month

2021-06

FIG 127

CX955

NOTE

- 346 -



==
FIG 127 A= gl Y Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
127 | 1 |35547212301DG |2l Z(Z HH =) COMP 1
127 2 |V2183608020 L2EFUHEEES(SP) M8X20 2
127 3 |35547212900 2 (i =) compP 1
127 4 [36767210020DG =M Q) 1
127 | 5 |V6001506301 St 6301DD 1
127 6 V7051400370 CEEEZE(HHEE) ¢ 37 2
127 7 |36507210041 St 2
127 | 8 |V2013612080 L2EFAZSEES) M12X80 1
127 9 V4011600120 ALE LA M12 1
127 10 (V3052600120 L2EFAHEE SIS M12 1
127 11 |35547210030 HeledATE 2
127 12 35547210050 1} Ol £ (53) 1
127 13 35547210060 1} Ol £ (78) 1
127 15 |[35827213700DG =dl 0l & compP 1
127 16 V2183608020 L2EFUHEEES(SP) M8X20 2
127 18 [V2183608025 L2EFUEEES(SP) M8X25 3
127 | 21 |V2123606016 F2 = E(SP) M6X16 3
127 | 24 |V4111600080 HetAM M8 1
127 | 25 |V4011600080 LALLM M8 1
127 | 26 |V3042600080 L2EFAHEES2S M8 1
127 | 27 35547210071 A I 2(25X364) 2
127 | 28 |35547213901DG AHIO(AEE/LH) COMP 1
127 | 29 |35827214101DG = & COMP 1
127 | 30 |[V4111600080 HetAM M8 2
127 | 31 |V5601600008 AHHE 8 2
NOTE

- 347 -




==
(2) Year/Month

i
~
=
Q0
1
g::
I

FIG 128A

CX955 2021-06

F1G.118-034

NOTE

- 348 -




==
FIG 128A X2 & E B E(2) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
128A | 1 |35827232000DG St E coMmP 1
128A | 2 |V2183608020 L2EFUHEEES(SP) M8X20 3
128A | 3 |35547230070DG AT Z23U(6T) 1
128A| 4 |36767230010 S(EUE) 1
128A| 5 |V6001506202 St 6202DD 2
128A| 6 |V4111600100 HetM M10 2
128A | 7 |V4011600100 ALE LA M10 2
128A | 8 |V3042600100 L2EFAHEES2SE M10 2
128A | 9 |35547232600DG JHOI E (Xl ehcomp 1
128A | 10 |V2183608020 L2EFUHEEES(SP) M8X20 2
128A | 11 |34517232501DG It HH(Z Bl £/RH)COMP 1
128A | 12 |V2183608020 L2EFUAEEES(SP) M8X20 4
128A | 13 |34517232301DG ItHH(= Ui E/LH)COMP 1
128A | 14 |V2123606035 F2=E(SP) M6X35 2
128A | 15 |36767230030DG Z 2H07X11X25) 2
128A | 16 |36767230051 JH01E 1
128A | 17 |V2183608020 L2EFUAEEES(SP) M8X20 2
128A | 19 |36575220050 AT 23(18) 1
128A | 20 |36767230020DG Z 2H(16X22X15) 1
128A | 21 |V7081400100 EglEHEE ¢10 1
128A | 22 |34517233001 M @1(2 = H/M130)SET 1
128A | 26 |36105012224 0140l 13
128A | 27 |36434102020 (e R 13
128A | 29 |35525020010 ZHA X 2 31/66) 1
128A | 32 |V3042600080 L2EFAHEES2S M8 2
128A | 33 |34517232401DG JOlE(e1 d)comp 1
128A | 34 |V2193606016 2= E(SPL) M6X16 6
128A | 35 |35807232100DG 8l & (Ui =)CoMP 1
128A | 36 |34515020051 AZE 1
128A | 38 |34515020021 Zalet 1
128A | 40 |V3042600080 L2EFAHEES2SE M8 1
128A | 41 |34517232801DG =dl 0l E(It0l E)comP 1
128A | 42 |V2193606016 2= E(SPL) M6X16 8
128A | 43 |V4011600080 ALE2LA M8 3
128A | 44 |V4111600080 HetAM M8 3
128A | 45 |V7041400150 CEEZTH(FE) ¢ 15 2
128A | 48 |34515023002DG gl & & E (S =)COMP 1
NOTE

- 349 -




FIG 129

CX955

cil B

==
Year/Month

2021-06

NOTE

- 350 -




==
FIG 129 & H Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
129 1 [36807262101DG Scet3(A E/Z2 H)COMP 1
129 2 |V2183608020 LEFUEELS(SP) M8X20 6
129 3 |36807262201DG JI (Al E) compP 1
129 4 [36566310050 £ Al(15X17X20) 2
129 5 135823370050 A el 2 Hassy 2
129 6 V2113606020 F2 = E(S) M6X20 6
129 7 36805200901 EX &N (&E)ASSY 2
129 8 136803060040 SdO0IEWHAHE) 2
129 9 V1222604012 & XS H I &2 LEHAKSP) M4X12 4
129 | 28 35527242502 AMEZXZE20I0 COMP 1
129 | 29 [21306010180 5il Of = (6) 1
129 | 30 |[V4111600060 HetAM 2
129 | 31 |V5001920015 =g 1
129 | 32 |36837242600SW | Ol A(& /) COMP 1
129 | 33 |[36807260032 STHEEZE 1
129 | 34 |V4111600100 HetAM 1
129 | 35 |[V5001930020 g 1
129 | 44 |V4111600060 HetAM 1
129 | 45 |V5001920015 =g 1
129 | 46 |36807262301DG B3 (E /2 H)COMP 1
129 | 47 |36807262401DG JI (S +) cComP 1
NOTE

- 351 -




/2
FIG 1 31 % ?_ = Year/Month

CX955 2021-06

NOTE

- 352 -




H/e
FIG 131 % —_rl 2;:_ Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
131 | 1 [35827303002 Z 1= ASSY 1
131 2 |Vv6001506203 SHHEZE 6203DD 2
131 | 3 [V7051400400 EEEEEER]) ¢ 40 1
131 | 4 [36507300010M ZR0 W) 1
131 | 5 [Vv2183608025 ASERAESEBE(SP) M8x25 4
131 | 6 [36507300040M =z 1
131 | 7 [36507300050 ZUXERCH 1
131 | 8 [Vv4111600100 IEETYE M10 1
131 | 9 [Vv7081400080 EEEE ¢ 08 1
131 | 10 [35807302000 W 2 Z 2|(A) ASSY 1
131 | 11 [34527300110 = AIDD(17X19X15) 2
131 12 |V6001506006 SHHEH 6006DD 1
131 | 13 [36757300021DG [ =2 E2/(B) 1
131 | 14 [36757300030 W2 Z 2| T (10X32) 6
131 | 15 [V3042600080 AEKRAHERE2E M8 6
131 | 16 [36804660031 31 (5X5X15) 1
131 | 17 |37471550050 FHEUHAA 1
131 | 19 [Vv3353600120 ASESAHEIE=IE 2
131 | 20 [36507300020M Z 20 ER) 1
131 | 21 [Vv2183608020 ASERAESEBE(SP) M8x20 2
131 | 22 [36507300030DG [ Z0IE 1
131 | 23 [Vv2183608020 ABERAEEBE(SP) M8X20 4
131 | 24 [36507312000 ZZXEE COMP 1
131 | 25 [V4111600140 IEETYE M14 2
131 | 26 |V7041400150 CEYEZ(ZR) ¢15 1
131 | 27 [36507310010 ZAXEAR) 1
131 | 28 [V4111600100 [EETYE M10 1
131 | 29 [V4011600100 AT2IQHA M10 1
131 | 30 [V3042600100 AEKRAHERE2E M10 1
131 | 31 [36507310021 ZAXHZC 1
131 | 32 [Vv4111600100 IEETYE M10 1
131 | 33 [V3042600100 AEKRAHERE2E M10 2
131 | 34 [V5001930020 S5t 3%20 1
131 | 35 [V2193606016 S 2= E(SPL) M6X16 16
131 | 37 [V4011600080 AT2IQHA M8 6
131 | 39 |V2013610025 L2EFAZSEES) M10X25 2
131 | 40 [V3042600100 AEKRAHERE2E M10 2
131 | 41 [35827300061 2ret 1
NOTE

- 353 -




==

Year/Month

2021-06

[0

o

D

FIG 131A

CX955

NOTE

- 354 -



==
FIG 131A 28 E7 Year/ilonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
131A] 0 [35527320000 T (281) ASSY 1
131A| 1 |35527322001 =(H/28) coMP 1
131A| 2 |35527320020 =d0IE , 28/ H 4
131A| 3 |V2123606012 F2A=E(SP) M6X12 16
131A| 4 |36507300020M = THE(R) 1
131A| 5 |V6001506203 SHIHE 6203DD 1
131A| 6 |V2183608020 A2EFAEEES(SP) M8X20 2
131A| 7 |35527320030DG Ol E(LH/#) 1
131A| 8 |V6001506203 SHIHE 6203DD 1
131A| 9 |V7051400400 CEEEZE(EE) ¢ 40 1
131A | 10 |V2183608030 L2EFUEEES(SP) M8X30 2
131A | 13 |V3612600080 BANAZEHEOHE2S M8 1
131A | 14 |35527320010DG = Cl(FT80X30) 1
131A| 15 |V4111600100 HetAM M10 1
131A| 16 |V4011600100 LALLM M10 1
131A | 17 |V3043600100 L2EFAHEES2SE M10 1
131A | 18 |14256210040 OtLIAS & Z(9) 2
131A | 19 |35527320040 AHO0IE Jt= 1
NOTE

- 355 -




==

Year/Month

2021-06

fr
ol
HO
o4

FIG 132

CX955

NOTE

- 356 -



==
FIG 132 RE ol §1;| Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
132 1 [36767400011 RES= 1
132 2 |36767400081 = Hil 0 2/(6303SL2RSRG54) 2
132 3 |36767400021 S3@AE3ANH) 2
132 4 |35527400040M HEE@d3) 1
132 5 |V2183608025 L2EFUEEES(SP) M8X25 6
132 6 |35527400051M HE(==20) 2
132 7 |V2183608025 L2EFUEEE S (SP) M8X25 4
132 8 |36767400110DG s=SsHE 2
132 9 V2183608025 L2EFUAEEES(SP) M8X25 4
132 10 (V3612600080 BANATEHEOHE2S M8 2
132 11 |36767402100DG = cl(VB205) COMP 1
132 12 37683350030 HelsAZZ3UI) 2
132 13 V3042600120 A2FAHEES23 M12 1
132 14 (V4011600120 ALE2LA M12 1
132 15 (36217020030 Zcl 2tA 1
132 16 [36507400042DG WA 2
132 17 |36507400060DG HeHA HESE 1
132 18 (V2183608060 L2EFUAEEES(SP) M8X60 4
132 19 [36507400012M J+0l E(RBB/LH) 1
132 | 20 |V2183608020 L2EFUAEEES(SP) M8X20 3
132 | 21 |36507400022M J+0l £(RBB/RH) 1
132 | 22 |V2183608020 L2EFUHEEES(SP) M8X20 3
132 | 23 37683350030 HelsAZEZ3UI) 1
132 | 24 |V3342600080 L2EFAHEII=2S M8 2
132 | 25 |V4011600080 LALLM M8 2
132 | 26 |37463140360 Zcl H35 oA 2
132 | 28 |37683350030 HelsAZEZ3UI) 1
132 | 32 |36767400060 2 (1.0) 2
132 | 34 |35527400070DG Zd 0 E(R=S/IA0IE) 2
132 | 36 |36767402300DG LsWHA COMP 1
132 | 37 |V3042600120 L2EFAHEES2SE M12 2
132 | 38 |[V4011600120 ALE LA M12 1
132 | 39 |[36217020030 Zcl 2tA 1
132 | 40 |[35807400090 = Hil 01 2 (B63032RSTL1) 4
NOTE

- 357 -




==

Year/Month

2021-06

FIG 133

CX955

NOTE

- 358 -



==
FIG 133 QS &8H1) Year/Montn
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
133 1 35527412004 2 S EHCoMP 1
133 | 2 |V6001506202 St 6202DD 2
133 3 |V7041400150 CEEZFH(FE) ¢ 15 2
133 4 [36737410010 NE(RsAE 2
133 5 35527412300 = cll Ol E(M &/LH) coMP 1
133 6 |V3612600080 BANATEHEOHE2S M8 2
133 7 |35527412200 = cll Ol E(M &/RH) COMP 1
133 8 |V3612600080 SANAZEE0IHE2S M8 2
133 9 36507410020 A T E(HE90) 1
133 10 [36537412301DG ResEd COMP 2
133 11 (V1112608025 S AHEEHI & Z2ULHAL M8X25 12
133 13 [V3612600080 SANAZEE0IHE2S M8 10
133 14 36857410020 M (=) 2
133 | 15 [36507412191 M(E) Y SohA 2
133 16 (V1902604008 & XHS HHIEf & LEA M4X08 10
133 17 35807414003 (= =)ASSY 1
133 18 36737412443 M () 1
133 19 (36767412111 =dI0lE 1
133 | 20 |[V2123606012 F2 = E(SP) M6X12 4
133 | 21 36767412107 2 (2 2)COMP 1
133 | 23 35527410030 MN(RsHE 1
133 | 24 36767412070 = dll Ol E(L/620X32) 1
133 | 25 |V3612600080 SANAZEE0IHE2S M8 4
133 | 29 |36857412301 = dl 0l E(L/384X43) COMP 1
133 | 30 |[V3612600060 HANAZEHE0IHE2S M6 4
133 | 39 |[36857410010 = ¢l 0l E(L/40X13) 2
133 | 40 |[36807412300 = dl 0 £(L/384X60) COMP 1
NOTE

- 359 -




==
(2) Year/Month

FO
Om
X
T

FIG 134

CX955 2021-06

NOTE

- 360 -




==
FIG 134 Qs dBH2) Year/Montn
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
134 1 [36857422003 == Al E(A) COMP 5
134 2 136857422303 = Al E(B) COMP 5
134 3 36857420011 E(AIE) 20
134 4 |[36857422103 = Al E(A) COMP 3
134 5 136857422203 4 = Al 2(B) COMP 3
134 6 36857420011 E(AIE) 24
134 7 135527420070 = dl 0l E(2/53X120) 2
134 8 |V3612600080 BANAZEHEOHE2S M8 2
134 9 136767420090 = dll 0] E(U/30X56) 10
134 10 (36767420110 = dll 0] E(Ur29X56) 10
134 11 36737420011 = 1
134 12 36737420090 = dl 0l E(1/68X660) 1
134 13 (V2173608020 L2EFUAEEEF(S) M8X20 10
134 14 37403140170 SZHIE A 10
134 15 (V3612600080 BANATEHEOHE2S M8 4
134 16 36527422102 Ol H S8 CoMP 1
134 17 (V2183608020 L2EFUAEEES(SP) M8X20 2
134 18 |[35807429100 A EZ 2 SUBASSY 1
134 19 (V2183608020 L2EFUHEEES(SP) M8X20 6
134 | 20 (36767422100 ZdI0IE(2I &) COMP 1
134 | 24 |V2183608020 L2EFUEEE S (SP) M8X20 2
134 | 25 |36737420083 a2 1
134 | 26 |36767420010 M (& BN 1
134 | 27 36767420030 = cll Ol E(Ur62X660) 1
134 | 28 |V3612600060 SANAZEE0ILHE2S M6 3
134 | 30 36767420021 AEZH 11
134 | 31 |V3612600060 HANAZEHEZ0IHE2S M6 22
134 | 32 |36767420041 AEZ 10
134 | 33 36767422300 ZdI 0l EM &)comp 2
134 | 34 |V3612600080 SANAZEE0IHE2S M8 2
134 | 35 |[36507422380 HIANLE S 1
134 | 36 |[36767420050 = dl 0l E(L/640X29) 1
134 | 37 |36767420061 M 1
134 | 38 |[V3612600060 SANAZEE0IHE2S M6 5
134 | 39 |V2193606016 2= E(SPL) M6X16 9
134 | 40 (36767420080 M E(AHOIE/Z) 2
134 | 41 |35602010150 ZE=24AM 2
134 | 44 |36767422400 JtOI E(&/LH)COMP 1
134 | 45 |35527422600 J+0l E(#/RH)COMP 1
134 | 48 |36767420120 = ¢l 0l E(L/12X56) 2
134 | 49 (35527422100 & = Al E(A/SUS) COMP 3
134 | 50 |[35527422200 & = Al E(B/SUS) COMP 3
134 | 51 35527422900 H(AZE)COMP 1
134 | 52 |V2183608016 L2EFUAEEES(SP) M8X16 8
134 | 53 |35827423200 eH(2¥) coMP 1
NOTE

- 361 -




==

Year/Month
FIG 134 RLs
2021-06
CX955
KEY NO PART NO DESCRIPTION EFFECTIVE| REMARKS
134 54 V2183608020 AYEEAZES %(SP) 2
134 55 V3612600080 BANAZSEO0IHE2S 2
134 57 35527423101 clE J_\ﬂ(1 ST) COMP 1
134 58 V2183608020 Ay %%FEEE%(SP) 2
134 59 35527420150 i —'?—(750X1 35) 1
134 60 (35527420160 =d 0| E(L/640X1 6) 1
134 61 (V3612600060 BANAZSEO0IHE2S 5
134 | 64 35807419110 FEETS) 1
134 68 35527422800 =d 0| E(L/350X28) COMP 1
134 69 (V2183608016 Ay %%FEEE%(SP) 2
134 70 136837200230 M %(/\\j %) 1
134 | 5300 35827423000 2H (2':'\_'I ) ASSY 1
NOTE

- 362 -




==

Year/Month

—t

)
xJ
1H0
0x

FIG 134-2

2021-06

- 363 -

CX955

NOTE




==
FIG 134-2 s &BH2) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
134-2| 1 |36857422003 == Al E(A) COMP 1X1X1 5
134-2| 2 |36857422303 = Al E(B) COMP 1X1X1 5
134-2| 3 |36857420011 E(AIE) D=6 20
134-2| 4 |36857422103 = Al E(A) COMP 1X1X1 3
134-2| 5 |36857422203 4 = Al 2(B) COMP 1X1X1 3
134-2| 6 |36857420011 E(AIE) D=6 24
134-2| 7 |35527420070 = dl 0l E(2/53X120) T=13/3 2
134-2| 8 |V3612600080 BANAZEHEOHE2S M8 2
134-2| 9 |36767420090 = dl Ol E(U/30X56) T=13/3 10
134-2| 10 |36767420110 = dl Ol E(U/29X56) T=13/3 10
134-2| 11 |36737420011 = D=2.6 1
134-2| 12 |36737420090 = dl 0l E(1/68X660) T=0.83/3 1
134-2| 13 |V2173608020 L2EFUAEEEF(S) M8X20 10
134-2| 14 |37403140170 SZHIE A T=3.2 10
134-2| 15 |V3612600080 BANATEHEOHE2S M8 4
134-2| 16 |36527422102 Ol H S8 CoMP 1X1X1 1
134-2| 17 |V2183608020 L2EFUAEEES(SP) M8X20 2
134-2| 18 |35807429100 A E 2 SUBASSY 1X1X1 1
134-2| 19 |V2183608020 L2EFUHEEES(SP) M8X20 6
134-2| 20 |36767422100 ZdI0IE(2I &) COMP 1X1X1 1
134-2| 24 |V2183608020 L2EFUEEE S (SP) M8X20 2
134-2| 25 |36737420083 a2 1X1X1 1
134-2| 26 |36767420010 M (& BN 1X1X1 1
134-2| 27 |36767420030 = dll 0l E(U/62X660) T=0.83/3 1
134-2| 28 |V3612600060 SANAZEE0ILHE2S M6 3
134-2| 30 |36767420021 AEZH T=0.6 11
134-2| 31 |V3612600060 HANAZEHEZ0IHE2S M6 22
134-2| 32 |36767420041 AEZ T=0.6 10
134-2| 33 |36767422300 ZdI 0l EM &)comp 1X1X1 2
134-2| 34 |V3612600080 SANAZEE0IHE2S M8 2
134-2| 35 |36507422380 HIANLE S T=0.8 1
134-2| 36 |36767420050 = dl 0l E(L/640X29) T=1.2 3/3 1
134-2| 37 |36767420061 M T=15 1
134-2| 38 |V3612600060 SANAZEE0IHE2S M6 5
134-2| 39 |V2193606016 2= E(SPL) M6X16 9
134-2| 40 |36767420080 M E(AHOIE/Z) T=1 2
134-2| 41 |35602010150 ZE=24AM T=2.3 2
134-2| 44 |36767422400 JtOl E(Z/LH)COMP 1X1X1 1
134-2| 45 |35527422600 JtOl E(#!/RH)COMP 1X1X1 1
134-2| 48 |36767420120 = ¢l 0l E(L/12X56) T=1_3/3 2
134-2| 49 |35527422100 & = Al E(A/SUS) COMP 1X1X1 3
134-2| 50 |35527422200 & = Al E(B/SUS) COMP 1X1X1 3
134-2| 51 |35527422900 H(AZE)COMP 1
134-2| 52 |V2183608016 L2EFUAEEES(SP) M8X16 8
134-2| 53 |35827423200 eH(2¥) coMP 1X1X1 1
NOTE

- 364 -




==

FIG 1 34_2 9 % Year/Month
2021-06
CX955

KEY NO PART NO DESCRIPTION EFFECTIVE| REMARKS
134-2| 54 (V2183608020 AYEEAZES %(SP) 2
134-2| 55 (V3612600080 BANAZSEO0IHE2S 2
134-2| 57 (35527423101 clE J_\ﬂ(1 ST) COMP 1
134-2| 58 (V2183608020 Ay %%FEEE%(SP) 2
134-2| 59 (35527420150 i —'?—(750X1 35) 1
134-2| 60 |[35527420160 =d 0| E(L/640X1 6) 1
134-2| 61 (V3612600060 BANAZSEO0IHE2S 5
134-2| 64 |[35807419110 cl & rﬂ(é!) 1
134-2| 68 |[35527422800 =d 0| E(L/350X28) COMP 1
134-2| 69 (V2183608016 Ay %%FEEE%(SP) 2
134-2| 70 [36837200230 M %(/\\j %) 1
134-2| 5300 | 35827423000 2H (2':'\_'| ) ASSY 1

NOTE

- 365 -




/2
FIG 135 1H LIS Year/Month

CX955 2021-06

NOTE

- 366 -




==
FIG 135 1H Lf M Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
135 35837502000 18 LIS COMP 1
135 2 |35827500011DG LS B E(R) 1
135 V2513408025 AHEEZEE2E M8X25 2
135 | 11 |35837500030DG Ol E(18/LH) 1
135 | 12 |V6001506204 St 6204DD 2
135 | 13 |V2183608025 L2EFUEEES(SP) M8X25 2
135 | 15 |V3612600080 BANAZEHEOHE2S M8 1
135 | 16 |35837500040DG = 2/(V2C188C125/25) 1
135 | 17 35837500070 I (7TX7X34) 1
135 | 18 |[V4011600120 LALLM M12 1
135 | 19 (36217020030 Zcl 2t 1
135 | 20 |[V3042600120 L2EFAHEES2S M12 1
135 | 21 |35547502200DG 0l & 2H 81 comP 2
135 | 22 |V2183608016 L2EFUHEEES(SP) M8X16 4
135 | 41 |V3612600080 BANATEHEOHE2S M8 2
135 | 42 |V2183608030 L2EFUEEES(SP) M8X30 2
135 | 43 |V7051400470 CEEEZE(#EE) 1
NOTE

- 367 -




==
FIG 136 281 LH& (1) Year/Month

2021-06

CX955

NOTE

- 368 -




==
FIG 136 281 L& (1) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
136 1 35827602000 =(29) CcomMP 1
136 2 |35827020040M =S5 UHE 1
136 3 |V2183608020 L2EFUEEE S (SP) M8X20 3
136 | 4 |V6001506204 St 6204DD 1
136 5 |35527600050DG Z 2l(viC113) 1
136 6 36217020040 Jt2H =2l 310l 1
136 7 |V4011600120 ALE LA M12 1
136 8 36217020030 Zcl 2t 1
136 9 |V3042600120 L2EFAHEES2S M12 1
136 10 |[35827600010DG SENE@2Y) 1
136 11 (V2183608025 L2EFUEEES(SP) M8X25 3
136 | 12 |V6001506004 St 6004DD 2
136 13 36517600030 I of B (6004) 1
136 14 (V7051400420 CEEEZE(HEE) ¢ 42 2
136 15 [36257500021 LE& I1 O1(A) 1
136 16 (V4111600120 HetAM M12 1
136 17 (V4011600120 ALE2LA M12 1
136 18 (V3042600120 L2EFAHEES2S M12 1
136 19 |[36737607000DG JtH (O ) comP 1
136 | 20 (31006312070 = SIHH M E(A) 1
136 | 21 |V2183608016 L2EFUEEE S (SP) M8X16 1
136 | 24 |V7051400470 CEEEZE(#EE) ¢ 47 1
136 | 25 |V2183608020 L2EFUAEEES(SP) M8X20 1
136 | 26 |35827602070 F(©@Z) 1
136 | 27 35827600040 Z 2H(20X25X19) 1
136 | 28 |V3612600080 SANAZEE0IHE2S M8 1
136 | 29 |V2513408025 AHEEZEE2E M8X25 1
NOTE

- 369 -




FIG 137

CX955

==
Year/Month

2021-06

NOTE

- 370 -




/2
FIG 137 281 LA (2) Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
137 1 35827612100 Lt (2B 2 &) COMP 1
137 2 (36508020010 2t A (25X52X01) 1
137 | 3 |V6001506205 S 6205DD 1
137 4 V7041400250 cagdsz(z8) ¢ 25 1
137 5 [35828010081M LI DI Er A 28) 1
137 6 |V7441253507 22 A(D) D25357 1
137 | 7 |Vv6001506204 S 6204DD 1
137 8 |V7051400470 cggsz(#y¥s) ¢ 47 1
137 9 (V2183608016 LAESLUZEEES(SP) M8X16 4
137 10 |35828010110DG AZZHE 1
137 11 37683110270 2H I F 2 ZAIH 2| & 2LEAL 4
137 12 134221500060 Ol =20l 2t A& Al 4
137 13 | 37683240020 == 0N 1
137 | 14 [v7201024018 PEIG) P18 1
137 15 35828010040 HY= 1
137 | 16 |V6001506202 SHOE 6202DD 1
137 | 17 |Vv6001506303 SHOE 6303DD 1
137 | 18 |V7441174708 2 4A(D) D17478 1
137 21 |V7041400170 cadsz(=8) ¢17 1
137 22 |V7051400470 cggszd(#y¥s) ¢ 47 1
137 23 (36318010090 LD AT 1
137 24 [36318012511DG L& DI O BEASHEE 1
137 27 |V2323606016 A EFSLZ=E(SP) M6X16 4
137 28 |[35827612600DG =ZdI0l € COMP 1
137 29 |V2173608016 L2EFUEEZS(S) M8X16 2
137 30 (36258010021 L& J1 H(B) 1
137 31 (V3042600120 L2EFLAHERES2SE M12 1
137 32 (V4011600120 AT A M12 1
137 33 (V4111600120 HetM M12 1
137 34 36737612501 M O1(2 2 21/428HX36)COMP 1
137 35 35828320080 HlE A 1
137 36 |[36258010051 HOlHEBEZE 1
137 | 37 [36737610010 NETEEEENGED) 1
137 38 |[36737610030DG IHH (A ) 1
137 39 (V2323606016 M EFSLZ=E(SP) M6X16 6
137 40 |[35827617101DG S8 & &)CoMP 1
137 41 (35827617160 MNED2 2
137 42 |V2183608020 LAESLUZEEES(SP) M8X20 4
137 43 |V2183610030 LAESLUZEEES(SP) M10X30 2
137 45 |[35828020710DG HESIHEH2A) 1
137 46 |V2183608020 LAESUZEEES(SP) M8X20 3
137 48 |[35827612500DG JtHH COMP 1
137 49 (36236330031 o 1
137 50 (V4111600080 HetM M8 1
137 | 51 |V5001925015 ZeE 2.5X15 1
NOTE

-371 -




==
FIG 137 29 L& (2) vear/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
137 | 52 |36508303900 & X COMP 1
137 | 53 |[V2113606016 S22 = E(S) M6X16 2
137 | 54 |35827627300DG H B (8 &/3t) COMP 1
137 | 55 |V2183608020 L2EFUAEEES(SP) M8X20 6
137 | 60 |[35827610020 = 1
137 | 61 |36837612200DG 28 S 84 B et3l comp 1
137 | 62 |36508310040 2 2= E(SPL,E E21.5) M8X20 4
137 | 63 |35826013800DG St CoOMP 1
137 | 64 |V2183608020 L2EFUAEEES(SP) M8X20 4
137 | 65 |35827612301DG Xl Xl CH coMP 1
137 | 69 |[V4111600080 HetAM M8 1
137 | 70 35827627330 M & 1 S(500) 2
137 | 71 |35827627340 M & 1) S (223) 2
137 | 72 |14256210040 OtLIAS & X (9) 1

NOTE

-372 -




==

Year/Month

2021-06

-
=]

KJ

FIG 138

CX955

NOTE

-373 -



==

FIG 138 HH Xl IH Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
138 1 35827702000 bl &1 2 coMP 1
138 8 |36308340010DG AEME 1
138 | 9 |V6001506204 St 6204DD 1
138 10 (V3042600080 L2EFAHEES2S M8 3
138 11 [V7051400470 CEEEZE(EE) ¢ 47 1
138 12 (V7041400200 CEEZTH(FE) ¢20 1
NOTE

- 374 -




L
5| 8
HE
H__lr
§| S
o = fary =
Lo
[Ar
o0
-
I 3
on S
0 3
LL

- 375 -

NOTE




/2
FIG 141 %t_:._% Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
141 | 1 |35828027000 =(Z=)CoMP 1
141 2 (36508020010 2t A (25X52X01) 1
141 3 |V6001506205 SHOE 6205DD 1
141 4 V7041400250 cagdsz(z8) ¢ 25 1
141 6 35548340010 S(YZX0E) 1
141 7 |V7441254708 LA 4(D) D25478 2
141 8 |Vv6001506204 SHOE 6204DD 2
141 9 |V7051400470 cggsz(#y¥s) ¢ 47 2
141 10 |V2183608020 LAESLUZEEES(SP) M8X20 4
141 16 35828340040 S1HLIE/ZQE) 1
141 | 18 |V6001506202 SHOE 6202DD 1
141 20 36768340032 I (HIE/15)/ 2 HAssyAtHE 2
141 22 |V7041400170 cagdsz(z8) ¢17 1
141 23 |V7041400150 cagdsz(z8) ¢ 15 1
141 41 |[35828027101DG F85(2=)ComMP 1
141 43 35548020020 o1 7 21 0l E4(1090) 1
141 46 |35548020710DG A=2=HE 1
141 47 V3802600080 S X202 HE M8 4
141 62 (36508010011 U LEA N 1
141 63 |V2183608020 LAESLUZEEES(SP) M8X20 2
141 71 35827500050 2t 2H(18X25X04) 1
141 73 V7051400350 cggsz(#y¥s) ¢35 1
141 | 74 [37372110070 24(35) 1
NOTE

- 376 -




FIG 143

CX955

I=

O]

| COMP

0

==
Year/Month

2021-06

NOTE

- 377 -




==
FIG 143 Il comp Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
143 1 |36836722400DG I df| &(RH/&H) COMP 1
143 | 39 |36818217000DG ScllOIE@0I=2 11 E) COMP 1 CX955G
143 | 39 |35878217000DG ScllOIE@N0I=2 11 E) COMP 1 CX955GC
143 | 40 |V2183608020 L2EFUAEEES(SP) M8X20 1
143 | 42 |V2183608025 L2EFUEEES(SP) M8X25 11
NOTE

- 378 -




S/
FIG 144 % 3(1) Year/Month

2021-06

CX955

FI1G.143-39

NOTE

- 379 -




==
FIG 144 % 3(1) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
144 1 [36838307000DG & 3 COMP 1
144 2 136838307300 g3 (&) cCoMP 1
144 3 |36738308600DG = dl 0l E(L/32X120)COMP 1X1X1 1
144 4 (V2183610030 L2EFUAEEES(SP) M10X30 2
144 9 |[32618307700DG JtHh(A IOl 2/6t) COMP 2
144 11 [V3042600080 L2EFAHEES2SE M8 8
144 12 36508303900 &8 X COMP 1X1X1 4
144 13 (V3042600060 L2EFAHEES2SE M6 8
144 14 (21325010020 Jd20HE 1X1X1 5
144 15 |[36158202400DG SSUAFRBEIEY 1X1X1 4
144 17 V2183608016 L2EFUEEES(SP) M8X16 8
144 | 32 |32708308202DG Jtuh(& = A El) COMP 1
144 | 33 |V2183608020 L2EFUAEEES(SP) M8X20 4
144 | 36 |35548308101DG JtuH(E /4 CoMP 1X1X1 1
144 | 37 36508202830 AL 1X1X1 2
144 | 39 (36106310020 gk & 2 el A T=0.8 2
144 | 41 |V3042600080 L2EFAHEES2S M8 2
144 | 44 |V2183608016 L2EFUAEEES(SP) M8X16 3
144 | 45 |35548308300 Jt0lECcomP 1
144 | 46 |V3002600060 FEAHEES13 M6 4
144 | 47 36738308700 = dl 0l E(L/178X130)COMP 1X1X1 1
144 | 48 |35828307600DG AHIOI(’ ) cCOMP 1X1X1 1
144 | 51 |36838300850 2+01 01(03X830) 1
144 | 52 |37681550101 oloigza=d D=10 2
144 | 53 |[V4111600080 HetAM M8 2
144 | 54 39081700200 ofl 01 1(8) D=1.6 2
144 | 55 |36738307901DG A HIOl COMP 1X1X1 1
144 | 56 |V2183610025 L2EFUAEEES(SP) M10X25 2
144 | 57 |34808307400DG AHI0l(22 8)CompP 1
144 | 58 |V2183608020 L2EFUHEEES(SP) M8X20 4
144 | 59 36838308400 AHIOI(Z 0l) ASSY 1
144 | 60 |[36501060060 £ Al(15X17X15) 2
144 | 61 |36506310010 A T E(HT31) D=4 1
144 | 62 |V3042600100 L2EFAHEES2S M10 1
144 | 63 |V4011600100 ALE2LA M10 1
144 | 64 |V4111600100 HetAM M10 1
144 | 65 |36838302100 Zd Xl H 0l EASSY 1
144 | 66 |[V4111600080 HetAM M8 2
144 | 67 |[13052410010 ofl o1 &l D=23 2
144 | 68 |36838308000DG dl 8f compP 1
144 | 69 (35172050070 LYUASELAA T=2.0 1
144 | 70 |V5001930025 g 3X25 1
144 | 81 |V4111600060 HetAM M6 4
144 | 82 |V4011600060 ALE2LA M6 4
144 | 85 |35728310760 S PS e T=2.0 1
NOTE

- 380 -




==
FIG 144 % 3(1) Year/Month
— 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
144 | 87 |V2183608016 L2EFUEEES(SP) M8X16 29

144 | 93 (36808301100 S ASSY(=Z=E3) 1

144 | 94 V3042600080 L2EFAHEES2SE M8 2

144 | 95 (36808300010 24(T0.8) 2

144 | 96 |36838315100DG Zd 0l E(&) comP 1

144 | 97 |36838306380DG Zd 0l E(LLO0IH &0l 1

144 | 98 |V2183608020 L2EFUEEE S (SP) M8X20 4

144 | 99 |35918306500DG =g (& 3/LH) COMP 1

144 | 100 [36838317300DG & 3(&/LH) COMP 1

144 | 102 |36838306600DG Zd 0l E(2/&) COMP 1

144 | 105 [35918306700 ZdlI 0l E(&H/4f) COMP 1

144 | 108 [35918317500DG = cll Ol E(&f/=)COoMP 1

144 | 109 |V2183608016 L2EFUAEEES(SP) M8X16 11

144 | 110 V2183608016 L2EFUHEEES(SP) M8X16 8

144 | 114 V2183608016 L2EFUHEEES(SP) M8X16 15

NOTE

- 381 -




==

FIG 145 EOH 3(2) Year/Month
2021-06

CX955

FIG.144-01

NOTE

- 382 -



==

F|G 145 % 3(2) Year/Month
2021-06
CX955
KEY NO PART NO DESCRIPTION SPEC | QTY EFFECTIVE| REMARKS
145 1 36838317000 IHH (/\f 0] E) COMP 1
145 2 V2183608020 Ay %%FEEE%(SP) M8X20 24
145 3 V2183608020 Ay %%FEEE%(SP) M8X20 3
145 4 36838307800DG =d 0| E(ﬂ Xl )COMP 1
145 5 36838307100DG A HIO| (9P Hi/Ed 3) COMP 1
145 6 V2183608020 Ay %%FEEE%(SP) M8X20 4
145 7 35728310740 SHaEE T=2.0 1
NOTE

- 383 -




==
Year/Month

2021-06

& =(2)

FIG 147

CX955

o)

FI1G.040-4

NOTE

- 384 -



==
FIG 147 S| %(2) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
147 | 1 [32618330010M HOA(LHRE) 1
147 2 |32618330050 JtuH(E 0l E) 1
147 3 |V2183608020 L2EFUEEE S (SP) M8X20 4
147 4 136838332300 A &I COMP 1
147 5 136838332200 =1dl 0l E compP 1
147 6 V2183608025 L2EFUEEES(SP) M8X25 4
147 7 136838330020 = 1
147 | 8 |V6001506204 SHIHE 6204DD 1
147 9 |36838320040M = cl(VB169) 1
147 11 36838337000 (" 3)compP 1
147 12 36808337101 =(£& 2 E/A) COMP 1
147 13 (V4111600120 HetAM M12 1
147 14 36738330750 S A 02t A (H1-12) 1
147 15 |[36738330760 M12U4 E(L) 1
147 16 13377210020 2k M (11X24X3) T=3.2 1
147 17 (V4011600100 ALE LA M10 1
147 19 (32618330030 I O1 (Hl 214) 1
147 | 20 |V6001506007 SHOE 1
147 | 21 |V7051400620 CEEEZE(EE) 62 1
147 | 22 |14443140080 M &(62) D=62 1
147 | 23 |V7041400350 CEEZFH(FE) 35 2
147 | 24 32618330060 LS E=)] 1
147 | 25 |V6001506007 SHOE 1
147 | 26 |V7051400550 CEEEZE(EE) 55 2
147 | 27 36802132200 A Ol (L2 H)ASSY 1X1X1 1
147 | 28 |V6001506006 SHIHE 6006DD 2
147 | 29 32618330040 JI 01 (Ml 231) 1
147 | 30 |[V7051400550 CEEEZE(#HEE) 55 1
147 | 31 |V6001506006 SHHE 6006DD 1
147 | 32 |32618303700 =1dl 0l E compP 2
147 | 33 |[32618330070 S Al 2
147 | 34 |V3802600080 SdXE0IS2LHE M8 4
147 | 35 |32618303600 Jt0lE comP 1
147 | 36 |[33007020010 2F H(10.8X29.8X3) T=3.0 1
147 | 37 |V2173608025 L2EFUAEEEF(S) M8X25 1
147 | 38 |[V7201035030 OE(P) P30 1
147 | 39 |36738300821 H(OEHE) D=12 1
147 | 42 35809510010 PVCES A 2
147 | 43 |36838332100 =dl 0l E(&E&0l)comP 1
147 | 44 |V2183608025 L2EFUHEEES(SP) M8X25 2
147 | 45 |36838332400 A EH(ot) cCOMP 1
147 | 46 |V7041400300 CEEETH(FE) 30 1
147 | 47 36838330100 gA 1
147 | 48 |36838330110 & 2l 3.6 1
147 | 49 36838330120 OFM B JtHt 1
NOTE

- 385 -




k!
F|G 147 & %(2) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrerair|EFFECTIVE| pEMARKS

DATE

147 | 50 |[36838330130

A S S22 E M10X25(3)

NOTE

- 386 -




==
FIG 148 L3 HE&OEE Year/Month

2021-06

CX955

NOTE

- 387 -




==
FIG 148 LEed3aHe&otEE Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
148 1 |36808340710DG HERA) 1X1X1 1
148 2 |36768340010 F(RUE) D=22 1
148 3 36838300030 = 1
148 | 4 |Vv6001506204 SHIHE 6204DD 2
148 6 |36768340033 1 O1 (Ml 2/13) 2
148 7 |V7041400170 CEEZTH(FE) 17 1
148 8 |V7051400470 CEEEZE(#EE) 47 2
148 9 |V7051400400 CEEHElE(HEE) 40 1
148 | 10 |V6001506203 SHIHE 6203DD 1
148 11 34528340720 = E A E (M12X45) M12X45 3
148 12 (V4011600120 ALE LA M12 3
148 14 |35828347202SR % E(ol) comP 1
148 18 [36808300040 Z 2H(18X27X37) 1X1X1 1
148 | 21 36808342001 Z (| = COMP 1
148 | 22 |32608340720DG HE(RHNLAUE 1
148 | 23 |V2013610040 L2EFASEES) M10X40 4
148 | 24 |V4011600100 ALE2LA M10 4
148 | 25 |36738340750 1(15X143) D=15 1
148 | 26 |V3042600120 L2EFAHEES2S M12 1
148 | 37 |35828340011DG = dl 0l E(L/38X132) 1
148 | 38 |36838342200DG AHIOI2H compP 1
148 | 39 |[V4011600120 ALE LA M12 1
148 | 40 |35822610100 &8 X COMP 1X1X1 2
148 | 41 |35828342200DG AHION(ZH)Ccomp 1X1X1 1
148 | 42 |35828347700DG Zdl 0l E(2 H) comp 1X1X1 2
148 | 43 |V3042600080 L2EFAHEES2SE M8 8
148 | 44 |V2183610025 L2EFUHEEES(SP) M10X25 8
148 | 45 |V2183610025 L2EFUAEEES(SP) M10X25 8
148 | 48 |V7601500000 el A LIS (A-M6F) A-M6F , P=1.0 2
NOTE

- 388 -




==

Year/Month

2021-06

[

FIG 149

CX955

FIG.148-014

NOTE

- 389 -



==
FIG 149 S22 MY R Yearonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
149 1 [36508340012SR 2 0l E(165) 1X1X1 1
149 2 136508350090 £ Al(30X34X30) 1
149 3 |36768340010 F(RUE) D=22 2
149 | 4 |Vv6001506204 SHIHE 6204DD 2
149 6 |36768340032 Il O (Il &/15)/ 2 HAssyAtHE 2
149 7 |V7041400170 CEEZTH(FE) 17 2
149 8 |V7051400470 CEEEZE(#EE) 47 2
149 9 V2183610030 L2EFUAEEES(SP) M10X30 4
149 10 (35808352000 =?2H= COMP 1X1X1 1
149 11 36538350012 Z 2H(161X165X39) 165.2X2 1
149 12 |36508340012SR 2 0l E(165) 1X1X1 1
149 13 [36768340010 F(RE) D=22 2
149 | 14 |V6001506204 SHIHE 6204DD 2
149 16 36768340032 Il O (HIl &/15)/ 2 HAssyAtE 2
149 17 V7041400170 CEEZTH(FE) 17 2
149 18 (V7051400470 CEEEZE(HEE) 47 2
149 19 |[35808342300 Ol & S JH(165) COMP 1X1X1 1
149 | 20 |36508340030 HESNAEHE D=6 2
149 | 21 |[13052410010 ofl o1 &l D=23 2
149 | 22 |37372110070 & (35) 1
149 | 23 |36508350040SR HEDEE0 1X1X1 4
149 | 24 |V2183608025 L2EFUHEEES(SP) M8X25 6
149 | 25 |36538352101SR L&l COMP 1X1X1 1
149 | 26 |V2183608025 L2EFUHEEES(SP) M8X25 4
149 | 27 |36538352204SR &% 5 CoOMP 1X1X1 1
149 | 28 |V2183610030 L2EFUEEE S (SP) M10X30 4
149 | 29 35548352300 2 = COMP 1X1X1 1
149 | 30 |36808350020M FENE 1
149 | 32 |V6001506204 SHHE 6204DD 1
149 | 33 |[V7051400470 CEEEZE(EE) 47 1
149 | 34 |V2183610030 L2EFUAEEES(SP) M10X30 8
149 | 35 |36308340010SR ANEHE 1X1X1 1
149 | 36 |V6001506204 SHIHE 6204DD 1
149 | 37 |V7051400470 CEEEZE(HEE) 47 1
149 | 38 |[V7041400200 CEEZTH(FE) 20 1
149 | 39 |[V2183608020 L2EFUAEEES(SP) M8X20 3
149 | 40 |36838357000SW |AHIOI(2 H) COMP 1
149 | 41 36538350040 A2 EXIXITH 1
149 | 42 36318310050 KX et 12X2.5 4
149 | 43 |36318310060 KK CHeF A T=1.6 4
149 | 44 |V1122606020 SIS EAIZZ2LEAL M6X20 4
149 | 45 |36738357300 £1(12X120) COMP 1
149 | 46 |36808200130 SME &= 0[(12/98 A 1
149 | 47 35808342300 0l & S JH(165) COMP 1X1X1 1
149 | 48 |36508340030 HEFINAEE D=6 2
NOTE

- 390 -




==
FIG 149 =283 d FE Yearonth
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
149 | 49 (13052410010 ofl o1 &l D=23 2
149 | 50 [36838352400SR |5 E(4!)(Y) COMP 1
149 | 51 |36808352502 af =(2) COMP 1
149 | 52 |35808100010 ==HA 1X1X1 1
149 | 53 |[V2193606016 2= E(SPL) M6X16 2
149 | 56 |36228220150SR SHEFASS® 1X1X1 3
149 | 57 36832790020 JH01E 1
149 | 58 |[V2193606016 2= E(SPL) M6X16 6
149 | 60 |[V2193606016 2= E(SPL) M6X16 4
149 | 63 |[36838392200 OtLI A (L H/el 2 E/=)ASSY 1
149 | 71 |36808357400SR St (B & S) comp 1
149 | 72 |V2183608030 L2EFUAEEES(SP) M8X30 2
149 | 73 |10017912300 &S AsSsY 1X1X1 1
149 | 74 |V2123606016 F2=E(SP) M6X16 2
149 | 75 |36818352700SR =dl 0l E(8l A)comP 1
149 | 76 |36812790040SR = dl 0l E(85X125) 1
149 | 77 37371720090 Ol elotLl A 2 & Z(ot) 1
149 | 78 36808350060 Z 2H(10X12X8) 4
149 | 81 |36838220150SR SHEFASS® 1
149 | 82 |V3802600060 SdXE0ISZLHE M6 2
149 | 83 |[36838352800 =dl 0l E(M E) comP 1
149 | 84 36838350030 ATE(MH) 1
149 | 85 |36838350070 Z 2H(8X10X17) 1
149 | 86 |[36838393100 S A (L2 HokL £/4000) SET 1
NOTE

- 391 -




==
| Year/Month

[z
ol

FIG 150

2021-06

CX955

ral
LR
1 hé
AEE 5

NOTE

-392 -




==

Year/Month
FIG 150
2021-06
CX955
KEY NO PART NO DESCRIPTION SPEC EFFECTIVE| REMARKS
150 1 36808362001 2 g (9 A ) ASSY 1
150 4 V2183608020 AYEERLEES %(SP) M8X20 3
150 5 36808360710 | O‘|(ﬁ 1_1‘|/10) 1
150 6 36808360731 Ei= = IPSE 1
150 7 V7041400250 C™ %%%’(5 g) ¢ 25 1
150 | 10 |V2013610035 L2EFUEEES) M10X35 2
150 11 V2173608020 AYEERLEES %(S) M8X20 1
150 12 [V4011600100 ATEQLM M10 2
150 13 [V4111600100 &M M10 2

NOTE

- 393 -




==
Year/Month

30
[2
[
0z

FIG 151

2021-06

CX955

FIG.149-25

#2 AT
-~ ] /A
- '
- ~.0,
- /\\nu
~ 2 i
= -
- -
114\ L
- - -
. e L
/!-..\ - x\‘

G -
. >
S RSN 43
L \.; fog -.| - ~
] e IS
[ | g’r" it
. \’-\ r =~ \..
—
"‘,_| 1,0y
a7
=~ . !
s
| v
1 -
|
1 L
[ -
|\ | Vits -
~
| "-a’
~

FIG.148-14

/ﬁ5'5_=_=_=_\_ :: N
41 ate " TN
(i )3
\l-\ I\\“““ a.-";: »/)
b el
FIG.149-86 & @ in::f::;:ﬁ
== B /|
- gt B Lo
i l\,}'}f?!é‘;\\l: J:}J:_,’li
1l I 17, . I
39— R
/,/ o I
s Sy 40
T
S
I
l
Pt ]
% I )

NOTE

-394 -




==
FIG 151 S et ™ A1) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
151 34 |K1820130003 2 8l 4 ASSY 1
151 35 |K1820070020 InAsE AEH 1
151 36 | V7931424806 O A E A(SER) SER 42 1
151 37 |V7241043042 S PS-42 1
151 38 |V7301048042 A2 (T2) P42 1
151 39 19055204030 A S (PT1/4,PF1/4) 1
151 40 |37681830030 A HFARE(E) 1
151 41 |V4111600140 HetAM M14 1
151 42 V5001930025 g 3X25 1
151 | 43 |37681830021 ARIHE L) 1
151 44 V4111600140 HetAM M14 1
151 45 V5001930025 g 3X25 1
NOTE

- 395 -




==

FIG 1 52 Year/Month

10
19
rx
0
S

2021-06

CX955

NOTE

- 396 -




==
FIG 152 S HE(Q2) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
152 2 136832903000 Z EE 2 (R)ASSY 1
152 3 |V2123606020 F2 = E(SP) 5
152 4 [V2183608016 L2EFUEEE S (SP) 1
152 5 V1222604020 & XS H I &2 LEHAKSP) 2
152 6 V2123606016 F2=E(SP) 3
152 7 |37371736021 O ClotLI AS S E (&) 1
152 | 28 (14216210380 A0 2 Et01(200) 6
152 | 29 |34526214701 LA DI EAR X ASSY 1
152 | 30 (36562710010 = ¢l 0l E(1/113X40) 1
152 | 31 |V1222604030 & XS H I &2 LEAKSP) M4X30 2
152 | 32 |36738372801DG =dl 0l E compP 1
152 | 33 |[V4011600060 ALE2LA M6 1
152 | 34 35605033020 oI EE LA 1
152 | 35 |[V3002600060 FEAHEES13 M6 1
152 | 36 |36738372701SR (&) comp 1
152 | 37 |36802690020SR AHS ZH Z2d0E 1
152 | 39 34526214701 LA DI EAR X ASSY 1
152 | 40 (36562710010 = dl 0l E(1/113X40) 1
152 | 41 |V1222604030 & XS H I &2 LEAKSP) M4X30 2
152 | 42 35918377400 otLI A(== " 3)ASSY 1
152 | 43 35808372500 @H HE ZF UNIT 1
152 | 44 36807046200 EA = 0I(LH) Assy 1
152 | 45 (20115300010 & dl OI(TWIN) ASSY 2
152 | 46 |34521014000 0l S & di| OlASSY 1
152 | 47 |[14946212901 5P Edl0l 1
152 | 48 |36802782002 2 HME ASSY 1
152 | 49 |36802713100 g A ASSY 1
NOTE

- 397 -




==

Year/Month

2021-06

-t

%0

04

FIG 153

CX955

FIG.148-01

NOTE

- 398 -



==
FIG 153 _(a| Jé|- Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
153 17 |36838387300SR Jtel& 3) compP 1
153 18 [36808200130 SME &= 0[(12/98 A 2
153 19 [32608387500DG Il & COMP 1
153 | 20 |[V2183608020 L2EFUAEEES(SP) M8X20 2
153 | 21 |36838387400SR JteHE& 32/=) COMP 1
153 | 22 |36808387601DG &l X| compP 2
153 | 23 |V2183608020 L2EFUEEE S (SP) M8X20 2
153 | 24 |V3802600080 SdXE0ISLHE M8 2
153 | 25 |V2183608016 L2EFUAEEES(SP) M8X16 4
153 | 27 36804070030 Z 2H(9X14X7) 1X1X1 2
153 | 28 |[36838380010 HHAZEH 1
153 | 29 |V2183608025 L2EFUAEEES(SP) M8X25 2
153 | 32 |36808380030DG St F) 1
153 | 33 |V3802600080 SdXE0ISZLHE M8 2
153 | 34 |36808387800DG dl (2 &) COMP 1
153 | 35 |V5801408028 A 1
153 | 36 |36808380041 A T E(HT022) 1
153 | 37 |[V4111600140 HetAM M14 1
153 | 38 |[V7041400150 CEEZTH(FE) 15 1
153 | 39 34528380731 S S(IHHHALOI E/X AY) 1
153 | 40 |36838380050SW | IFtbBHE 2/4t) 1
153 | 41 |V2123606012 F2 = E(SP) M6X12 7
153 | 42 |V3802600060 SdXE0IS2LHE M6 7
153 | 43 |36838380061SW | JtBHE Z/&l/H) 1
153 | 44 |36838388201SR JhHHE /&) COMP 1
153 | 45 |V3802600080 SdXE0ISLHE M8 2
NOTE

- 399 -




FIG 154

CX955

17
19
oin

==
Year/Month

2021-06

NOTE

- 400 -




==
FIG 154 o= Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
154 0 36538392102 & S(G) SET 1
154 1 35063012600 &S ASSY(2 ) 2
154 2 14266210020 & (3 Z/12V 21W) 2
154 3 |35063012620 GlES 2
154 4 (35063012640 NAAE 2
154 5 |35063012650 g 2
154 6 35063012670 ScE 2
154 7 |V1902604020 & XS EHIEHE LEAL M4X20 8
154 8 35063013110 HE 4
154 9 V2123606016 F2 = E(SP) M6X16 4
154 11 37371720110 IfMHotLIAZHE 4
154 12 (14216210380 A0 2 Et01(200) 8
NOTE

- 401 -




==

FIG 156 Year/Month

to
0z

CX955 2021-06

NOTE

- 402 -




==
FIG 156 Q| jél-('] ) Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC rRepaR| 5T CTVE| REMARKS
156 1 [35828402001SW & 3H Bl COMP 1
156 2 |V2183608020 L2EFUHEEES(SP) M8X20 4
156 5 136528400020 Hl & X&) 1
156 | 6 [36508400070 HI AFEEX (R )(R) 1
156 | 7 |36508400080 HI & EFX(E)(E) 1
156 8 36508400031 gl &KX EHE) 1
156 9 V3612600080 BANAZEHEOHE2S M8 7
156 10 (36528400010 HI & X)) 1
156 | 11 |36508400111 EEENEREEICES) 1
156 12 (V2173608016 L2EFUAEEEF(S) M8X16 2
156 13 [35828402200DG JIH A Ol AHH COMP 1
156 14 (V2183608016 dEUASEE S(SP) 1
156 15 |[35828400120 (=2hH 1
156 16 35828400130 | E(50X22) 1
NOTE

- 403 -




FIG 157

CX955

to
021
S

==
Year/Month

2021-06

NOTE

- 404 -




==
FIG 157 2 F(2) vear/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
157 1 |36808412000SW | Al €!JtH} COMP 1
157 2 34528380731 S S (IHHHALOI E/& AY) 2
157 3 |36808412200SR IteHS /&) COMP 1
157 4 (34528380731 S S(IHHHALOI E/& A) 2
157 8 |36808412301SR JtHHE /= )COMP 1
157 9 34528380731 el S (IHBHALOl &/H A) 2
157 13 [36808412400SR B &1 2t 8F COMP 1
157 14 34528380731 S S(IHHHALOI E/X AY) 2
157 18 [36808412500DG HAEDJOIE (&) comp 1
157 | 19 |36808412571 ol 2 2 0] £4(490) 1
157 | 20 |V2183608020 L2EFUEEES(SP) M8X20 1
157 | 21 |V3042600080 L2EFAHELES2E M8 1
157 | 22 |36808412100SW | Xl &I ItHH(&)COMP 1
157 | 23 34528380731 el S (IHBHALOl &/H A) 2
157 | 24 35828412560 M & 10 £ (5X15X120) 1
157 | 26 |36808415001DG AHIOl(FHBHA) COMP 1
157 | 27 |V2183608020 LEFUEELZS(SP) M8X20 4
157 | 28 |36808413101DG AHIOl(FHBH=) COMP 1
157 | 29 |V2183608020 L2EFUHEEES(SP) M8X20 7
157 | 30 |36808416001DG A HIO0I(Z - JtHHcomMP 1
NOTE

- 405 -




==
Year/Month

2021-06

(3)

FIG 158

CX955

NOTE

- 406 -



==
FIG 158 2/ F(3) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
158 4 [36808424502DG H | (S /ot) COMP 1
158 6 |35828512001SR JtHHE Z 1H) COMP 1
158 7 |V2183608016 LEFUEELS(SP) M8X16 5
158 8 |36528510030DG g 1
158 | 9 36503370011 2HCI Ol O E4 IHHEMI 2 (L) 1
158 10 (V2183608016 L2EFUEEES(SP) M8X16 3
158 11 [35828420031DG HH(E H) 1
158 12 (V2183608016 L2EFUAEEES(SP) M8X16 8
158 13 35828420040 A (8X5X1300) 1
NOTE

- 407 -




L
5l s
H__lr
S| <
>
=
X
ug
0D
(@))
O
n 2
0 3
LL

F1G.115-32,3

o

—
—

115-32,3

FIG

FIG.119-01

F1G.107-01

F1G.077-01

L077-17

FIG

NOTE

- 408 -



==
FIG 159 SEKIT Year/Month
X055 2021-06

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
159 35827010150DG = 2l(V3B160) 1 FIG.119-01
159 2 |36816403500 2 El(&/0P2) COMP 1 FIG.115-32
159 | 2A 36816403300 2 El(&H/0P1) COMP 1 FIG.115-32
159 3 |36816403400 2 €l (ct/oP2) COMP 1 FIG.115-03
159 | 3A 36816403200 2 €l (St/OP1) COMP 1 FIG.115-03
159 4 [35527600050DG Z 2l(viC113) 1X1X1 1 FIG.120-01
159 5 136804509300 & = 2HRH)ASSY 1 FIG.077-01
159 6 |36804509500 & = 2HE)ASSY 2 FIG.077-17
159 7 136804509400 = X 2H(S/R)ASSY 2 FIG.077-22
159 8 136804509200 & = 2HLH)ASSY 1 FIG.077-25
159 9 36836500010 = Xl(X 2l 3) 25

159 10 (V2123606016 F2 = E(SP) M6X16 50

159 11 [V3802600060 SdXE0ISLHE M6 50

NOTE

- 409 -




==
Year/Month

2021-06

FIG 160

CX955

NOTE

- 410 -



S/
FIG 160 STEEEE Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
160 1 36839400010 AZEEHEMHCX Al X) 1
160 2 (35919400020 £ Z=S(CX955) 1
160 3 (33019302101 S7=HLU 1X1X1 1
160 4 37464120021 2 Lel x| 10X13 1
160 5 (13059060011 el x| 12X14 1
160 6 |[37484120012 el x| 13X17 1
160 7 |V9201510012 URATHH 10X12 1
160 8 |V9201512014 22 AT 12X14 1
160 9 |V9201513017 22 AT 13X17 1
160 | 10 |Vv9201519022 22 AT 19X22 1
160 11 114019060050 SAIYH 1
160 12 V9051400050 LS AWMU 5 1
160 13 | V9361500150 =20l 150 1
160 | 14 |V9451506100 C 2tOIB(+) 6X100 1
160 | 15 |V9411506100 cctolH 6X100 1
160 16 |V9600000150 JIE=eD| 150CC 1
160 17 114219060031 delag= 350CC 1
160 | 18 |21309312000 QAU ZHI| HL18002 & 1
160 20 30989420400 SHI & A 1X1X1 1
160 22 (35009400031 JICHItHH Y B &) 1 CX955G
160 22 (34549400031 JICHIHEHOH BT &) 1 CX955GC
160 25 (36804102010 A (eI 1X1X1 10
160 27 (36434102020 oDl auE 1X1X1 20
160 30 (36804102020 olJlef 1 & 1X1X1 10
160 35 |[36765210011 2 (0l &h 1X1X1 5
160 36 (36105012224 Ol&H0I&H 5
160 49 |[35543542501 It E 2| XIASSY(&E 44) 1
160 60 [33019302001 S7=MHLUl SET 1X1X1 1
160 61 [36808360731 EHx)80 3
160 62 [Y12915035160 X 2y 1
160 63 (36819402000 2 X H} 3 SUB ASSY 1
160 71 (17817024833 At E &3 M (CD) 1 CX955GC
160 72 (17817024812 223 1 CX955GC
160 73 (36838330110 oM Il 3.6 3
NOTE

- 411 -




==

Year/Month

2021-06

2 X Q1 J|(LH/6) SET S«

FIG 161

CX955

1
FIG.161~FIG.162

NOTE

- 412 -



==
FIG 161 2 & 2IJI(LH/6) SET =& Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
161 0 |35834250000 £ X QI J[(LH/5)ASSY 1
161 2 |36804252100 ClHt0IH compP 1
161 3 36804252400 H B (= =/LH) COMP 1
161 4 (V2183610020 L2EFUAEEES(SP) M10X20 4
161 5 36434120010 25 A LR 1
161 6 V2193606012 2= E(SPL) M6X12 1
161 7 |V2193606012 2= E(SPL) M6X12 2
161 11 |35504170280 E=301AE 2
161 12 (V3042600080 L2EFAHEES2S M8 4
161 13 [V4011600080 LALLM M8 4
161 14 (V4111600080 HetAM M8 4
161 15 |[36804253100 1014 11(147) ASSY 1
161 16 36804253200 E = M 21(147) ASSY 1
161 | 17 [36105012224 0l2401&c1] 14
161 18 |[36434102020 eIl 14
161 19 |[35504170170 QIJIZ2 =21 (47) 1
161 | 20 |36434170180 2 224 1(35) 1
161 21 |Vv4111600080 HetAM M8 2
161 22 |Vv4011600080 LALLM M8 2
161 23 V3042600080 L2EFAHEES2S M8 2
161 24 136434170190 SHEE 1
161 25 36434170210 NS 1R 1
161 26 (36504253800 £1(12X195) COMP 1
161 27 V4111600080 HetAM M8 1
161 28 V4011600080 LALLM M8 1
161 29 (V3042600080 L2EFAHEES2SE M8 1
161 30 |36434170220 AETH 1
161 31 13644030051 = AT E(32) 1
161 32 136434170260 A T2 (HC100) 1
161 33 |Vv4111600120 HetAM M12 1
161 34 |Vv5001930020 =g 3X20 1
161 35 36434173901 gl & AHOl COMP 1
161 36 |V2183608025 L2EFUAEEES(SP) M8X25 2
161 37 36434170290 digior =2 1
161 38 |Vv2183608020 L2EFUHEEES(SP) M8X20 2
161 39 35019020580 M & (e 12k8H 1
161 40 (36804250250 Jt0I £(827) 2
NOTE

- 413 -




FIG 162

CX955

2 X Q1 J|(LH/6) SET S«

==
Year/Month

2021-06

FIG.161-03
oA
: I? 28
= @? gL 30
2105
Wt o Iz R E
25245 [~ 11 18 ,,
@ 20 19
T 4l oy, @@2231
411 :
3 ' "%l ‘L@H.__ 2304
16 '“'&, - =4} L 25
Ja' ﬁrg%"'ﬁ-.___h Bl ¥
1 h""--?
P

f—ry
=9

—

—y

NOTE

- 414 -




==
FIG 162 2 X 91DJ|(LH/6) SET &« Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
162 1 [36434174100 2 (&h) comp 1
162 2 |V2193606012 2= E(SPL) M6X12 1
162 3 |V4111600080 HetAM M8 1
162 | 4 (35172010061 Z2E5=HAEY 1
162 5 36434170250 dl 5 1
162 6 |35605033020 oI EE A 1
162 7 | V4011600060 ATYOM M6 1
162 8 |Vv3002600060 FEAHEES13 M6 1
162 9 36002010130 Sdiola&&0l 1
162 10 (36434174201 2 (ot) comp 1
162 11 [V4111600060 HetAM M6 2
162 13 V2003606070 FA=E 1
162 14 (V3002600060 FEAHEES13 M6 2
162 15 [36804170230 QIJ1Jt01 E (&) 1
162 16 36434170240 £1(06X46) 2
162 17 V7081400040 EglEHEE 4 2
162 18 [36504250050 s 1
162 19 (36144230010 AT Z23U(14) 1
162 | 20 |V6001006202 £ Hil 01 2/(6202DDNNR) 6202DDN 1
162 | 21 36144230050 HOHE = HSE 2
162 | 22 |V7041400150 CEEZFH(FE) 15 2
162 | 23 |V4111600080 HetAM M8 2
162 | 24 |V4011600080 ALE LA M8 2
162 | 25 |[V3042600080 L2EFAHEES2S M8 2
162 | 26 |36804252300 A 0l A (= =/RH) COMP 1
162 | 28 |[36574160060 AT Z23U(14) 1
162 | 29 |[35601020270 I SHIZ IOl 1
162 | 30 (V7041400150 CEEZTH(FE) 15 1
162 | 31 |[36804250220 A HI0I(T25) 1
162 | 32 |V2183608050 L2EFUHEEES(SP) MB8X50 4
162 | 35 |[36804250010 IAHAONXNMES) 1
162 | 37 |V7051400470 CEEEZE(#EE) 1
162 | 38 |[36804250030 F©@Z) 1
162 | 39 |V6001506303 St 6303DD 2
162 | 40 (35604010020 | ESSHIE 1
162 | 41 |35601020270 I SHIZ IOl 1
162 | 42 |V7041400120 CEEETH(FE) 12 1
162 | 43 |35504250050 LAEE X)) 1
162 | 44 36804250330 = (7 =/160) 1
162 | 45 |V7051400470 CEEEZE(#EE) 1
162 | 46 |V6001506303 St 6303DD 1
162 | 47 35604010020 | ESSHIE 1
162 | 48 |35601020270 I SHIZ IOl 1
162 | 50 |[V2183608025 L2EFUAEEES(SP) M8X25 2
NOTE

- 415 -




FIG 163

CX955

2 X Q1 J|(RH/6) SET S &

==
Year/Month

2021-06

FIG.163~FIG.164

NOTE

- 416 -




==
FIG 163 2 X QI J|(RH/6) SET 5 & Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
163 0 |36804260000 2 X 01 J|(RH/B)ASSY 1
163 2 |36804252100 ClHt0IH compP 1
163 3 36804252500 A 0l A (= =/LH) COMP 1
163 4 (V2183610020 L2EF2AZSEES(SP) M10X20 4
163 5 36434120010 25 A LR 1
163 6 V2193606012 2= E(SPL) M6X12 1
163 7 |V2193606012 2= E(SPL) M6X12 2
163 11 |35504170280 E=301AE 2
163 12 (V3042600080 L2EFAHEES2S M8 4
163 13 [V4011600080 LALLM M8 4
163 14 (V4111600080 HetAM M8 4
163 15 |[36804253100 1014 11(147) ASSY 1
163 16 36804253200 E = M 21(147) ASSY 1
163 17 36105012224 Ol&f0lI&ed 14
163 18 |[36434102020 eIl 14
163 19 |[35504170170 QIJIZ2 =21 (47) 1
163 | 20 |[36434170180 Z = 2(35) 1
163 | 21 |V4111600080 HetAM M8 2
163 | 22 |V4011600080 LALLM M8 2
163 | 23 |[V3042600080 L2EFAHEES2S M8 2
163 | 24 36434170190 SHEE 1
163 | 25 |36434170210 NS 1R 1
163 | 26 |36504253800 £1(12X195) COMP 1
163 | 27 |V4111600080 HetAM M8 1
163 | 28 |[V4011600080 LALLM M8 1
163 | 29 |[V3042600080 L2EFAHEES2SE M8 1
163 | 30 (36434170220 AETH 1
163 | 31 |13644030051 = AT E(32) 1
163 | 32 36434170260 A T2 (HC100) 1
163 | 33 |[V4111600120 HetAM M12 1
163 | 34 |[V5001930020 =g 3X20 1
163 | 35 36434173901 gl & AHOl COMP 1
163 | 36 |V2183608025 L2EFUAEEES(SP) M8X25 2
163 | 37 |36434170290 digior =2 1
163 | 38 |[V2183608020 L2EFUHEEES(SP) M8X20 2
163 | 39 |[35019020580 M & (e 12k8H 1
163 | 40 |[36804250250 Jt0I £(827) 2
NOTE

- 417 -




==

FIG 164 £ X Q1J|(RH/6) SET S Year/Month
CX955 2021-06
—

FIG.163-03

NOTE

- 418 -




==
FIG 164 2 X 91 J|(RH/6) SET 5« Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
164 1 [36504253600 2H(&hH)(R) COMP 1
164 2 |V2193606012 2= E(SPL) M6X12 1
164 3 |V4111600080 HetAM M8 1
164 | 4 [35172010061 Z2E5=HAEY D=1.6 1
164 5 36434170250 dl 5 1
164 6 |35605033020 oI EE A T=1.6 1
164 7 | V4011600060 ATYOM M6 1
164 8 |Vv3002600060 FEAHEES13 M6 1
164 9 36002010130 Sdiola&&0l 1
164 10 (36434174201 2 (ot) comp 1
164 11 [V4111600060 HetAM M6 2
164 13 V2003606070 FA=E 1
164 14 (V3002600060 FEAHEES13 M6 2
164 15 [36804170230 QIJ1Jt01 E (&) 1
164 16 36434170240 £1(06X46) 2
164 17 V7081400040 EglEHEE 4 2
164 18 [36504250050 s 1
164 19 (36144230010 AT Z23U(14) 1
164 | 20 |V6001006202 £ Hil 01 2/(6202DDNNR) 6202DDN 1
164 | 21 |36144230050 HOHE = HSE 2
164 | 22 |V7041400150 CEEZFH(FE) 15 2
164 | 23 |V4111600080 HetAM M8 2
164 | 24 |V4011600080 ALE LA M8 2
164 | 25 |V3042600080 L2EFAHEES2S M8 2
164 | 26 |36804252600 H B (= £/RH) COMP 1
164 | 28 |36574160060 AT Z23U(14) 1
164 | 29 |35601020270 I SHIZ IOl 1
164 | 30 |[V7041400150 CEEZTH(FE) 15 1
164 | 32 |V2183608025 L2EFUAEEES(SP) M8X25 4
164 | 35 |36804250010 IAHAONXNMES) 1
164 | 37 |V7051400470 CEEEZE(EE) 47 1
164 | 38 |[36804250030 F@Z) 1
164 | 39 |V6001506303 St 6303DD 2
164 | 40 |[35604010020 | ESSHIE 1
164 | 41 |35601020270 I SHIZ IOl 1
164 | 42 |V7041400120 CEEZTH(FE) 12 1
164 | 43 |35504250050 LAEE X)) 1
164 | 44 36804250320 =(+#S/135) 1
164 | 45 |V7051400470 CEEEZE(HEE) 47 1
164 | 46 |V6001506303 St 6303DD 1
164 | 47 |35604010020 | EssH g 1
164 | 48 |35601020270 I SHIZ IOl 1
164 | 50 |[V2183608025 L2EFUAEEES(SP) M8X25 2
NOTE

- 419 -




==

Year/Month

2021-06

2 X 01 J|(RH/5) SET & &

FIG 165

CX955

FIG.166

o

FIG.165

NOTE

- 420 -



==
FIG 165 2 & 21J[(RH/5) SET & ¢ Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
165 0 |35834260000 2 X 01 J|(RH/5)ASSY 1
165 2 |36804252100 ClHt0IH compP 1
165 3 36804252400 H B (= =/LH) COMP 1
165 4 (V2183610020 L2EFUAEEES(SP) M10X20 4
165 5 36434120010 25 A LR 1
165 6 V2193606012 2= E(SPL) M6X12 1
165 7 |V2193606012 2= E(SPL) M6X12 2
165 | 11 |35504170280 E=301AE 2
165 | 12 |V3042600080 L2EFAHEES2S M8 4
165 | 13 |V4011600080 LALLM M8 4
165 | 14 |V4111600080 HetAM M8 4
165 | 15 |36804253100 1014 11(147) ASSY 1
165 | 16 |[36804253200 E = M 21(147) ASSY 1
165 | 17 |[36105012224 Ol&f0lI&ed 14
165 | 18 |[36434102020 eIl 1X1X1 14
165 | 19 |[35504170170 QIJIZ2 =21 (47) 1
165 | 20 |[36434170180 Z = 2(35) 1
165 | 21 |V4111600080 HetAM M8 2
165 | 22 |V4011600080 LALLM M8 2
165 | 23 |V3042600080 L2EFAHEES2S M8 2
165 | 24 36434170190 SHEE 1X1X1 1
165 | 25 |36434170210 NS 1R 1
165 | 26 |36504253800 £1(12X195) COMP 1
165 | 27 |V4111600080 HetAM M8 1
165 | 28 |[V4011600080 LALLM M8 1
165 | 29 |[V3042600080 L2EFAHEES2SE M8 1
165 | 30 |[36434170220 AETH 1
165 | 31 |13644030051 = AT E(32) 1
165 | 32 |[36434170260 A T2 (HC100) 1
165 | 33 |[V4111600120 HetAM M12 1
165 | 34 |V5001930020 =g 3X20 1
165 | 35 36434173901 gl & AHOl COMP 1
165 | 36 |V2183608025 L2EFUAEEES(SP) M8X25 1
165 | 37 36434170290 digior =2 1
165 | 38 |[V2183608020 L2EFUHEEES(SP) M8X20 3
165 | 39 |[35019020580 M & (e 12k8H 1
165 | 40 |[36804250250 Jt0I £(827) 1
NOTE

- 421 -




==

Year/Month

2021-06

166

FIG.165-03

FIG 166

CX955

NOTE

- 422 -



H/g
FIG 1 66 1 66 Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
166 | 1 |[36434174100 oF (AH) COMP 1
166 | 2 |V2193606012 S22 E(SPL) MéX12 1
166 | 3 |V4111600080 ot A M8 1
166 | 4 |35172010061 Z2ESSHAZE D=16 1
166 | 5 [36434170250 2l H 1
166 | 6 35605033020 NEEEEE T=16 1
166 | 7 |Vv4011600060 ATZ QA M6 1
166 | 8 |V3002600060 SAHEBE1S M6 1
166 | 9 [36002010130 EENEEEST] 1
166 | 10 |36434174201 oF(5t) COMP 1
166 | 11 [V4111600060 ot A M6 2
166 | 13 |V2003606070 KASE 1
166 | 14 [V3002600060 SAHEBE1S M6 2
166 | 15 |36804170230 01| D0 E(4&h 1
166 | 16 |36434170240 T (06X46) 2
166 | 17 |V7081400040 EEEE 4 2
166 | 18 36504250050 S 1
166 | 19 |[36144230010 AT 230(14) 1
166 | 20 |V6001006202 £ Hj| 0f 2/(6202DDNNR) 6202DDN 1
166 | 21 [36144230050 NEEEEE 2
166 | 22 [V7041400150 EEERES 15 2
166 | 23 [V4111600080 ot A M8 2
166 | 24 |Vv4011600080 AT2IOA M8 2
166 | 25 |V3042600080 ABSAHEES2ZE M8 2
166 | 26 36804252300 AH 0l A (< =/RH) COMP 1
166 | 28 36574160060 AT 230(14) 1
166 | 29 35601020270 PIEETETEIN] 1
166 | 30 |V7041400150 CEYUZEZ(ER) 15 1
166 | 31 |[36804250210 A H01(T28.5) 1
166 | 32 |V2183608055 AESAZSEZ E(SP) M8X55 4
166 | 35 |[36804250010 A ANEE) 1
166 | 37 |V7051400470 CEYEZ(RYE) 47 1
166 | 38 36804250030 EEEN 1
166 | 39 |Vv6001506303 SHAHE 6303DD 2
166 | 40 35604010020 I ESHIA 1
166 | 41 |[35601020270 PIEETETEIN] 1
166 | 42 |V7041400120 CEYUZEZ(ER) 12 1
166 | 43 |35504250050 ZOIE(B X0 1
166 | 44 36804250340 =(7 =/163.5) 1
166 | 45 |V7051400470 CEYEZ(RYE) 47 1
166 | 46 |Vv6001506303 SHAHE 6303DD 1
166 | 47 35604010020 I ESHIA 1
166 | 48 35601020270 PIEETETEIN] 1
166 | 50 |V2183608025 AESAZSEZ E(SP) M8x25 2
NOTE

- 423 -




==
_— Year/Month
FIG 167 0F3(1)
2021-06
CX955
T
AF o
T EaA| o £
2071 SioH HHl HES
0t picH WEg 5A 64
A2, st
? |
\ o
7 EEEN s, AF G| e S,
| 66 wu 227 @
24 WEAl 3
52 o1 19 B EE yHEM
‘ o4 ‘ ‘ BRBRIAIS.
(A F el ‘ Y wﬁma:rlmxzam 53
- A7 3 Feleten
rrerr ol = W viEss
v EAY nuy 27 @ o NHGRLECRE (
:A“wg;l.:; oy wen A o gloy FohiNL. | o E{ e 2
N 8 ue s — P _—
20 69 == 68 Cloliziie] ol
13 ol U= PR
‘ é’ HAHBHIAR,
l - ' ff‘ s 8 31 aw -.
= &, 2 80 M
Az 2 AZa .l AZ 2 AZdZ 2 il o wse 75
T = e X I ==
AL .4 @ 0l o FeisiAlL. ﬁﬁ:
1. 80, WEE MR A B A B8 SoE= =]
%u’u‘l ﬁﬂq"ﬁaﬁ 8RS E0) 2oy nost ol 9 ~ Sl
. gA. - FRAE HiSA A@ 26 sy 28 WA ks !&Eﬂ ol
X zul'w & BAsHNE. ‘ SHIAL2. 48 e, m j‘:*"' ami
AFY Kl_ 01SA| - FRIAE SAIBIA| TRIAIL. I AZ2l ; | OlEAlE HHEA| Fof TR, | 23
‘ ‘ ‘ ‘ |77
Az = 9 A3 3| [a=q] FEEE [
w270 op Es2 A = 23
sigiol weu 8P L 5
1@ 0 2 Fokie 48w au 9@ %!EE? o
of A0, ot - prmimes| oo e o al |
& of ol Yoy ¥ i
E%:: o2, At - BaiAl Wzl £ o N ,;|| .
1 38 wass T BN HUA2, N ol
M BHAR  pepsme - oy === e il
Bl |«
21 il I
-]
N]|
61 ¥ 0148 J8E0 24 S0HN ..:5' sui2. (1 m l
‘ =[5 H p
[ | "] B
g J
’% g s ey | 28

LI
2 UE| - BHA NBAHAE B
T

NOTE

- 424 -




==
FIG 167 0F3(1) YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
167 1 35529010510 QUHEES I A 1X1X1 1
167 | 2 |35829010010 ctd, =284 1X1X1 1
167 3 35529100010 el =o/E =S HH T=0.05 1
167 5 36809200010 e FH e/ =XE2dlola T=0.05 1
167 | 6 [36809010120 ETGERES) 1
167 7 35529100020 el F=oIE Rt T=0.05 1
167 | 9 [36809010351 ETEEIEEIDN)) T=0.1 1
167 | 11 [36579010090 RETETEN) T=0.05 1
167 13 35529100030 ot AL E A T=0.05 2
167 19 (17689100231 e, =o/F s T=0.05 1
167 | 20 |[36809010040 cHE(ZF= 2/ &) 1
167 | 21 |36009010150 S0 XAl 02 T=0.05 1
167 | 22 |[17689100050 ot 2 /e s 1X1X1 1
167 | 23 36269050241 & &S E 02 T=0.05 1
167 | 24 35529100040 ot /€2 T=0.05 1
167 | 26 |[35529100050 cte =8RSS T=0.05 1
167 | 28 |[36579010170 HE(F=2/A ) T=0.05 2
167 | 29 |34520690510 2SN (A) T=0.05 2
167 | 34 36809010081 Merxior=a 1X1X1 1
167 | 43 |[36579010212 cHE(2 Z/HST) T=0.05 1
167 | 48 |[35529100110 e, =2 T=0.05 1
167 | 51 |35529100060 ot ot M/EZ =K T=0.05 1
167 | 52 |35529100070 cHdl F=ODIHEE T=0.05 3
167 | 53 |[35529200050 ot FH S/t EAHE A [ 1=005 1
167 | 56 |[34529050370 cHE(HSTI B1) 1X1X1 1
167 | 60 |[35529100140 ot 2 /A B EH Q! T=0.05 1
167 | 61 |[35529100150 ctel B/ HEH T=0.05 1
167 | 62 |[35529100130 ot & 0/ HIOHH T=0.05 1
167 | 64 |[35529100180 cHE, =2/ H A 2 T=0.05 1
167 | 65 |[35529100190 el 2 /eSS T=0.05 1
167 | 66 |[35529100200 ctel & /=% o T=0.05 1
167 | 67 |[35529100210 ot OFM/Q@ HAEAHHAP T=0.05 2
167 | 68 |[35529100220 el 2/ HEIE S T=0.05 1
167 | 69 |[35529100230 ot B/ HIZE T=0.05 1
167 | 70 |[35529100240 ot 2 0/0F0E T=0.05 1
167 | 72 35529100260 cHE(E /B D1 JtA) T=0.05 1
167 | 73 |[17689100120 cHel, =2/ 1
167 | 74 |[17689100150 el 2 /2O oI Ee 1
167 | 75 |[17689100240 cHel, =9/ S| 1
167 | 76 |36809010051 UHHEEBEE/IRHESD) 1X1X1 1
167 | 77 36809010060 GHHEBEE/MMAEZE) T=05 1
167 | 80 |[35829200060 e FHS/SUEEEA 1
NOTE

- 425 -




==

FIG 168 0F3(2) Year/Month
CX955 2021-06
11 17

JR nlt

EEHN LI UN 0 OF NUE XN R
L P | L M G SN S MESE

1 BB AENNOSE 13 48N TUSE UNEUAE
1 Bei| wang |UNE

47001 LA GAES NEI P L AER iz
& A7 BN ECK JNSEENA U DR

24

l

AZ 2
Tggte, 1 oo mam ag v Bew
2 e ran

sm&mlmﬂh“l!!“l“llw 26 "I | v e
2 AN Eiidle SRS WeaRE na SN AH0LUOUS. i Ay
uﬁt ELCLERE [T DR P SRS T cx955 I
50
58
89 | = ¥ U7 YAEAR
B
| A F9o | e S
:‘mi’l - o ;;?‘{ i
™ b B~ i
i % [e] A= ¥U8UYE
94
53 | 91

(a0 wa )

L R

Hulo| y=p Euolu Selo| Ben
A M2, o] a2,
euolet 2vuiol gaa | | @o1s weol wen =
A AL ol BiML, _g
s b
97 elviel )
| tE
23 A () A4 0
—
afty (| ¢ u«m;m:
i) |l e

0 WA s A
S A

e _Erowm ot

101

_|__

L ey

B S T WS
T T T

o B S W -

e
B e B

1{‘)2

Az o

HEE 2XRY

2459 FUIX|
(Adblue 4SEE NS

B ASHIIL ’7103 Peil

Badel e 2 WY

1,23 IIEJIIIII'IFNJ\I

2 :ll-'l FaH :uﬂ.! dijom
3 B8t oRoE sHAe,

g Mbil!lll s A

B0 -203- 041 - 0=t

98

T LE] Ul 11

.-_'_-I %"

'(WPJ

FURAHE U Ao

P BIHEY AR AUAE,

Ef, SME WE0 YUH Rl

TOFF, HHR BY 3 AE#
Atue,

AHEB IR AY

Q"
nye sz o

24 Ju(R#E)
Has oigs o

NOTE

- 426 -




==
FIG 168 0t 3(2) YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
168 | 11 |36809030551 SHtHE(E=Z2AX) 1X1X1 1
168 17 35529100080 ctel ) H J/aGHAH T=0.05 1
168 19 |[36839060520 A EH(ZITYM) 1
168 | 24 35529100090 ot 2 /2 d T=0.05 1
168 | 26 |[36839080510 A = = (LHITYM) 1
168 | 27 |[35919080520 2 L & E(RH/955) 1
168 | 35 [36579010110 2HHE(ZZ2EE &F0) T=0.05 1
168 | 37 |[36579010150 HE S F7) T=0.05 1
168 | 47 35529100100 ot F /=293 T=0.05 1
168 | 48 |[35919020550 2@ L S E(LH/955) 1
168 | 50 |[T0019010090 JSEEHEMEE 1
168 | 51 |[36509080070 QHEE =902 T=0.075 1
168 | 52 |[35529100110 el =2 T=0.05 1
168 | 53 |[35919020410 ol &I H EHATNVI4FHT-WKTC) 1
168 | 54 35529100120 el AE/FE T=0.05 2
168 | 58 |[35529200080 e, F S/ 8 E X T=0.05 1
168 | 78 |[34549010010 cHE(F=2/01 0 2) T=0.05 1 CX955GC
168 | 79 35809080030 (AL XA 1X1X1 1 1
168 | 81 |[35919020140 2 HE(Q1J]/955) 1 1
168 | 84 (35919100270 chél  2E 1 1
168 | 87 |36809020061 SE(2H) 2
168 | 88 |[36809030020 AP X EE =2 1X1X1 1
168 | 89 (36802715120 ch&(Z 2/ON) 1X1X1 1
168 | 90 (38249030010 cHel, =o/A g 1X1X1 1
168 | 91 |36802715111 cHel (e d/==2l) 1X1X1 1
168 | 92 (38179030470 el QIDBIs 1X1X1 1
168 | 93 |[36809010450 GE(F==FIX) 1X1X1 1
168 | 94 36809030410 cHdl Mg E 1X1X1 1
168 | 95 (38179030533 e MeleE 1X1X1 1
168 | 96 (36809030280 cHE(HE) 1
168 | 97 |[36809030630 el JtBtE 3/2Z 1
168 | 98 |[36839030620 ot 9= 1
168 | 99 (38219030410 cHel, MHSE 1X1X1 1
168 | 100 [36839020420 ot HHE 2l ARIXI 1
168 | 101 [36839020440 cte | DPF/AH A4 2H 1
168 | 102 [36839020430 cHEl, R4 9| 1
168 | 103 14101201100 ot EMREHE 1
168 | 104 [19129041130 cHE | TYM(75) 1X1X1 1
168 | 105 [36839020450 cte (DPF M & A2 XI) 1
168 | 106 |36889100010 ct #(GOOD DESIGN) 1 CX955GC
168 | 107 [36839030840 el @HASEE 1
NOTE

- 427 -




==

|F

FIG 181M

e &= E}(% ElHE éoﬂ) Year/Month
2021-06

CX955

NOTE

- 428 -




==
FIG 181M LYY &STHEEIHEHE) Year/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
181M] 1 |36801112003DG | & & 2/ COMP 1
181M| 2 (V4011600060 ALE2LA M6 5
181M| 3 |[39051112601DG I+ HH(IN) COMP 1X1X1 1
181M| 5 (V3042600060 L2EFAHEES2S M6 5
181M| 6 (V4111600060 HetAM M6 5
181M| 7 [39051110130 5(QE) D=10 1
181M| 9 (V4111600100 HetAM M10 1
181M| 10 |V5001925015 =g 2.5X15 1
181M| 18 (V2183608020 L2EFUAEEES(SP) M8X20 3
181M| 21 |[39055550160 2/ (10X10X500) 1X1X1 1
181M| 22 |[36805550170 21 (10X10X140) 1X1X1 1
181M| 23 |[39001212300DG Jt& & 0l ComP 1X1X1 1
181M| 24 [39011200110 A I 2I(HT042)(4)) D=4 1
181M| 25 (V4111600240 HetAM M24 1
181M| 26 (V5001940040 =g 4X40 1
181M| 27 |[13377210020 2k M (11X24X3) T=3.2 1
181M| 28 |V2173610020 L2EEASEEF(S) M10X20 1
181M| 29 |[35821112500DG Jtdt coMP 1X1X1 1
181M| 30 ([35821110184DG IHH(H) 1
181M| 31 (V2193606012 2= E(SPL) M6X12 6
181M| 32 |[36805550160 A (10X10X340) 1
181M| 33 |[39055510020DG etoloi Z 0l 1
181M| 34 (V2183608030 L2EFUAEEES(SP) M8X30 1
181M| 35 (V3042600080 L2EFAHEES2S M8 1
NOTE

- 429 -




==

Year/Month

2021-06

HMS(EEHHE)

=

I

x
e

FIG 182M

CX955

NOTE

- 430 -



==
FIG 182M FEMS(HEIAHHE) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
182M| 1 [39052112500DG = 2l(VC177)COMP 1
182M| 2 [39052150110 AT 23(16) 1
182M| 3 [39053112000 8l & ASSY 1
182M| 4 |[39002110111DG H&EZc 1
182M| 5 |V6001506004 St 6004DD 2
182M| 6 [V7051400420 CEEEZE(HHEE) ¢ 42 1
182M| 7 [V7041400200 CEzE(EE) ¢20 1
182M| 8 [39059540010 Z 2H(25X38X28) 1
182M| 9 (11014110510 £ Al(25X28X20) 2
182M| 12 (V4111600160 HetAM M16 1
182M| 13 (V4011600160 ALE LA M16 1
182M| 14 (V3352600160 L2EFAHEII=3S M16 2
182M| 15 |[39052122400DG Zd Xl 2 COMP 1
182M| 16 (V2013608016 LEFUHEEES) M8X16 1
182M| 17 |[36106310020 ghx 2 el A 1
182M| 18 (V3042600080 L2EFAHEES2SE M8 1
182M| 19 (89350560250 2 (20) 1
182M| 20 (V2173608020 L2EFUAEEEF(S) M8X20 1
182M| 27 |35543410070 Mol & 2 E(100) 1
182M| 28 (V3042600080 L2EFAHEES2S M8 2
182M| 29 (39002110141 A I E(HE94) 1
182M| 30 (39052212001 J| 01(66) COMP 1
182M| 31 (39002200110 2F M (11X40X5) 1
182M| 32 (V4011600100 LALLM M10 1
182M| 33 |V2013610020 L2EFASEES) M10X20 1
182M| 34 (41759360250 i 5128 1
182M| 35 (V4011600080 ALE LA M8 1
182M| 36 (V4111600080 HetAM M8 1
182M| 38 (39052222000 J| 01 (22)comMmP 1
182M| 39 (V6001506004 SHAHE 6004DD 2
182M| 40 (V7051400420 CEEEZE(EE) ¢ 42 1
182M| 41 |[13377210020 2F M (11X24X3) 1
182M| 42 (V2173610020 L2EFUAEEEF(S) M10X20 1
182M| 43 (39052240011 M 21(2 = H/428HX39) 1
182M| 44 (39002200110 2F M (11X40X5) 1
182M| 45 (V2173610020 L2EFUAEEEF(S) M10X20 1
NOTE

- 431 -




FIG 183M

CX955

x
e

=
-/

=(ZEEIAHAHE)

==
Year/Month

2021-06

NOTE

- 432 -




S
FIG 183M FEH(ZEIHHE) YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
183M| 2 [39003110110DG |F=0IE(L) M I 1
183M| 3 |V6001506206 SE AL e 0 2
183M| 4 |V2183608025 AL EEES(SP) BOLT , HEX/SP 0 3
183M| 5 [39053112100 = COMP R 1
183M| 6 [39053110120M = el XI(LH) FLANGE , LH 0 1
183M| 9 [39003110130 3| ™ 2(190X26) A 0 11
183M| 11 39053122200 2t 21(76X58) COMP comp gexss | O 16
183M| 17 [39053112200 £ E(RH) COMP iy oM 0 1
183M| 18 [39051730110 TAUHE TISHTENING 0 1
183M| 19 [89351730120 23 U E (M20X1.5) P 1
183M| 20 |39050612700 Ol € (31 6l )COMP Sorer 0 1
183M| 21 V6001506206 SE AL e 0 1
183M| 22 |V7051400620 cggsz(#y¥s) C-RING , HOLE 0 1
183M | 23 [V2183608020 LAHFAZEDS(SP) BOLT HEXSP | 0 3
183M| 24 [39053110140 3| & £ (220X26) it 0 5
NOTE

- 433 -




<
5|8
H__lr
8| &
>
—
00
[2E)
-
m
w
all
N~

=
==
-

24

FIG 184M

CX955

NOTE

- 434 -



==
FIG 184M ZE FZEHHE) Year/Montn
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
184M| 1 [39053212000 ZH = COMP 1
184M| 2 [39053110121M = el XI(LH) 1
184M| 3 [39003200120 2 & & (160X26) 16
184M| 4 |[36857800030 Z & & 2H(76X26) 1
184M| 5 |[39053212100 Z 2 (76X57) COMP 15
184M| 6 |[36577800010 ELD| 2 S 2 H(190X26) 7
184M| 7 [39002200110 2F M (11X40X5) 2
184M| 8 |[36577800060 0l & 2 B4(180X26) 8
184M| 10 (39053210100 Z 2H(76X71X156)COMP 1
184M| 11 [39053202020 £ Al(20X23X30) 2
184M| 13 |[39053112200 % E(RH) COMP 1
184M| 14 |[39051730110 ZHHE 1
184M| 15 (89351730120 £ 3 U E (M20X1.5) 1
184M| 16 |[39053202000 0l (2 &) ASSY 2
184M| 17 |V6001506206 St 6206DD 2
184M| 18 (V2173610020 L2EFUAEEEF(S) M10X20 2
184M| 23 |[39053212300 & & Xl EcomP 1
184M| 24 |39053202700 2 (&2 &) comp 1
184M| 25 (V3042600080 L2EFAHEES2S M8 1
184M| 26 (V2013608025 LEFUHEEES) M8X25 1
184M| 27 (V4111600120 HetAM M12 1
184M| 28 (V5001930020 g 3X20 1
184M| 29 (39053210260 2 £(105) 1
184M| 30 (V5001925015 =g 2.5X15 4
184M| 31 |[39053210090 HEE3) 1
184M| 32 (36522850010 E=EEEXNE) 1
184M| 33 (V3042600080 L2EFAHEES2S M8 1
184M| 34 (17995060150 AE 2
184M| 35 (39053202200 tl Ol 2 (9t 01 E)COMP 2
184M| 36 (V2183608025 L2EFUHEEES(SP) M8X25 2
184M| 37 (V4111600140 HetAM M14 2
184M| 38 (V7041400140 CEEETH(FE) ¢ 14 2
184M| 39 ([39053202300DG 210l E)compP 2
184M| 40 (39051212301 = (2 El)comP 2
184M| 41 |[39052110240 A T E(HT026) 2
184M| 42 (39051210310 = dll 0l £(38X26) 2
184M| 43 (V4111600100 HetAM M10 2
184M| 44 (V4011600100 ALE2LA M10 2
184M| 45 (V3042600100 L2EFAHEES2S M10 2
184M| 46 (V5001930015 =g 3X15 1
184M| 47 (V7051400620 CEEEZE(HEE) ¢ 62 2
NOTE

- 435 -




FIG 185M

CX955

=& S(ZEIFEE)

E/3
Year/Month

2021-06

&,

|
|
|
|

FIG. 186811

o

i 101

FIG.186M-08

@), =57

NOTE

- 436 -




==

FIG 185M SHoE(ZEIAHEY) YearMonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
185M| 2 |[36833410010DG = dl 0l E(160X160) 1
185M| 6 (V2183608020 L2EFUHEEES(SP) M8X20 4
185M| 7 [35603452200DG 0l £(RH) COMP 1
185M| 10 (V4111600080 HetAM M8 3
185M| 11 (V4011600080 LALLM M8 3
185M| 12 (V3042600080 L2EFAHEES2SE M8 3
185M| 42 |[35625511300DG Jt0lECcomP 2
185M| 43 |[35625511400DG Jt0lECcomP 1
185M| 44 (V3612600080 SANAZEE0IHE2S M8 2
185M| 45 (V2183608020 L2EFUHEEES(SP) M8X20 3
NOTE

- 437 -




==
FIG 185M-2 SHAFS(HEIHEHE (S H) Year/Month
CX955 2021-06

FIG.182M-04

- 438 -

NOTE




S
EIG 185M-2 i!' A _:;c_(%_' El 9_| E_I ?‘é)(%ﬁ) Year/Month
s 2021-06
KEYNO | PARTNO DESCRIPTION SPEC | QTY [Repar|ETFECTVE! REMARKS
°, | 1 |36833412000DG | = 4= COMP 1
°>"'| 2 |36833412100DG |0l Z(LH) cCOMP 1
oo 3 |ve001506203 Z4012 62030D !
5| 4 [v7051400400 CHYUEY (L) 40 2
" 6 [ V2183608020 AEFAEEES(SP) M8X20 4
5| 7 |39053452202DG | Bl 2 (RH) COMP 1X1x1 1
" 9 |ve001506203 ENE 62030D 1
o7 10 [v4111600080 EEL Me 3
OV 11 [v4011600080 ATYRA M8 3
OV 12 |v3042600080 AYRAHERE2E M8 3
OOMT13 13377210020 2k M (11X24X3) T=32 !
> 14 |v4011600100 ATEQHA M10 1
5| 15 |Vv3343600100 AEKAHEIN =28 M10 1
516 |39053410110DG | Z 2I(VB112) XXt !
OOV 17 13377210020 2k M (11X24X3) T=32 !
5| 18 |v4011600100 AT QA M10 1
5| 19 [Vv3343600100 ABRAHEII=2E M10 1
°5"| 20 [39053412400DG | EHAHEIE COMP 1X1x1 1
OV 22 [v4111600120 = 9l A M12 !
5|23 | V7041400450 CEYEY(E8) 45 !
0" | 24 41203062000 EEEET TPB-70TG 1
5| 25 |89350050540 elEl AT D=23 !
5| 26 [35547030030 Mol Bl & 2 E(125) XXt !
5| 27 V3042600080 L~2EFAHEES2S e 2
0| 28 [89352220110 INEEE !
OOV 31 V7041400150 CEHEY(E8) 15 !
5| 32 [36837200020 V& E(LB45) !
5| 33 [34504720020 oS a 1
oo 36 [va111600160 EEL M16 2
5|39 |V7041400150 CEYEY(E8) 15 !
%5 | 40 [32564010080 REPICEI 1X1x1 1
NOTE

- 439 -




==

Year/Month

2021-06

HH(ZEEIAHE)

FIG 186M

CX955

FIG.181N-01

FIG.181N-01

NOTE

- 440 -



==
FIG 186M HH(EEIHEHE) Year/Month
X955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
186M| 1 [39055212000DG JtH(Z) COMP 1
186M| 2 (V2183608016 L2EFUHEEES(SP) M8X16 4
186M| 3 (V2183608016 L2EFUEEE S (SP) M8X16 3
186M| 4 |[36835512000DG ot Jtdk(LH) COMP 1
186M| 5 (V2183608020 L2EFUEEES(SP) M8X20 3
186M| 6 [39055550151 oI'& 2 0] £ (455) 1X1X1 1
186M| 8 |[36835512200DG Gt J+B1(RH) COMP 1
186M| 9 (V2183608020 L2EFUAEEES(SP) M8X20 3
186M| 10 |39055550151 ol & 2 0] £ (455) 1X1X1 1
186M| 11 |35625510031 It Hi (£ /51) 1
186M| 18 [39005512602DG JIIHAEH COMP 38X6 1
186M| 19 (V2183608020 L2EFUAEEES(SP) M8X20 2
186M| 20 (89350560250 2 (20) T=2.3 2
186M| 39 [35625511200DG Jtdh(=/&H)CcOoMP 1
186M| 41 |[39055510011DG ZdI0IE(tH) T=2.3 1
186M| 45 (39055514510 AHON(2 R/E) T=1.2 2
186M| 46 |[39055514600 DRE(ET T=0.78 2
186M| 47 |[39055514700 J2AH O0l(E)comp 2
186M| 50 (V2193606020 2= E(SPL) M6X20 6
186M| 52 (V1212806016 & XS EHI &2 LEAKS) M6X16 6
186M| 53 (16997013020 M (E/NVILHEE) T=16 6
186M| 54 (V3612600060 BANAZEHEOHE2S M6 5
186M| 64 (V3802600060 SdXE0IS2LHE M6 6
186M| 65 (36106310020 ghx 2 el A T=0.8 1
186M| 66 (V2183608016 L2EFUAEEES(SP) M8X16 1
186M| 67 |[37371736021 O ClotLI AS S E (&) 1
NOTE

- 441 -




==
FIG 187M HESIHZEEIHEHE) Year/Month

CX955 2021-06

NOTE

- 442 -




FIG 187M

CX955

ZEEH(EEHHE)

==
Year/Month

2021-06

KEY NO

PART NO

DESCRIPTION

SPEC

QTY

REPAIR

EFFECTIVE

DATE

REMARKS

187M

2

V4111600180

M18

187M

3

V5001930025

3X25

187M

5

39055312200DG

187M

23

39055310190

V| o 8]z
<|in

of A

n| o
(@]
o
=
0

187M

25

V1222606012

0
(=
2
r1o
cC
>
(%)
I

M6X12

187M

32

39055410111

187M

36

39055310210

I
=
S
%
- |
o

187M

37

37373410060

rx
| >
H
I

[

m| £of o] o o
T
_|
o
w

187M

48

39055312700

=
x
o
O
<
T

187M

49

V4111600080

M8

187M

50

V4011600080

M8

187M

51

V3042600080

M8

187M

52

21445422200

187M

53

35825312800

o rof B-| I>-| 0| M| 2| K| 1| =] || ue| M| og
O | oef 16| & |m| re| Hof 1k| >3] 1| 2| no| &

|| I>~| Ho| 0% z=

alalalalalalalnlal22
ol o

NOTE

- 443 -




FIG 188 0=

CX955

==
Year/Month

2021-06

NOTE

- 444 -




==

FIG 188 Year/Month
2021-06
CX955
KEY NO PART NO DESCRIPTION REMARKS
188 1 35529100060 pe ot &/ E 22X 1
188 2 (36839010080 =dl 2/ H Ol I 2
188 3 (35529100170 cHEl, =ol/d|at= 1
188 4 135529100160 et B /e MY 2

NOTE




/2
FIG 189 N Year/Month

2021-06

CX955

NOTE

- 446 -




==
FIG 1 89 /5' 3 E Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
189 1 |[36807100020DG 2 I Z I 0 A0l A(RH) 1
189 2 |36807103500 2 S =COoMP 1
189 3 |36001712050 Y AH (17) 1
189 4 [V7441254708 <2 2 A(D) 1
189 5 |V6001506303 SHOE 1
189 6 36807100030 Z 2H(17X20X12) 1
189 7 |V7051400470 CEEEZE(#EE) 1
189 8 36807100040 E d Xl 2/(36)COMP 1
189 9 |36807100050 JH01E 1
189 10 (36807103600 Jt2H=COoMP 1
189 11 [Vv6001506202 SHAHE 3
189 12 36807100070 =(125) 1
189 13 36807100080 J10 1
189 14 (V6001506004 SHHE 2
189 15 (36807100120 Z 2H20X27X5) 1
189 16 V7441304208 <2 2 A(D) 1
189 17 37401240030 2 & M H(20) 1
189 18 [36007020030 =4101210I 1
189 19 (V7051400420 CEEEZE(EE) 1
189 | 20 |[V7041400170 CEEZTH(FE) 1
189 | 21 |36807100061DG 2 I Z I 0 A0l A(LH) 1
189 | 22 |V2183608035 L2EFUHEEES(SP) 6
189 | 23 |36807100110DG = cl(VB94) 1
189 | 24 V2173608020 L2EFUAEEEF(S) 1
189 | 25 [41011020380 BIOIEE2AAM 1
189 | 27 |V2183608020 L2EFUEEE S (SP) 2
189 | 28 |[V3612600060 BANAZEHEOHE2S 2
189 | 29 36807103911 =dI0lE 1
189 | 30 |36807100161 JEEMN 1
189 | 31 |[36807100180 H E(VB29) 1
189 | 32 |[36501060060 £ Al(15X17X15) 2
189 | 34 |36807103802DG 2 (8l &)compP 1
189 | 36 (41203062000 H&EZc 1
189 | 37 |V7041400150 CEEZTH(FE) 2
189 | 38 |[37473420020 SO A M 1
189 | 39 35824200021 A X 2(HE080) 1
189 | 40 |36542330060 Mol d 2 E5(102) 1
189 | 41 |V3042600080 L2EFAHEES2SE 2
189 | 42 |36807103701DG = cll Ol E(Hil 0l &)CcomP 1
189 | 43 |36807103201DG JH0IE(A A =Z)coMP 1
189 | 44 |V2183608035 L2EFUAEEES(SP) 4
189 | 45 |36807103300DG St (Ed)CcomMP 1
189 | 46 |[36807109030 = E(12X97) 1
189 | 52 |V3042600120 L2EFAHEES2S 1
189 | 53 |W2002612100 FEA=SEES) 1
NOTE

- 447 -




==
FIG 1 89 /5' 3 E Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
189 | 54 36807109050 £1(10X64) 1
189 | 55 |[36807109040 HEATE 1
189 | 56 |[36807109020 tM(E ) 2
189 | 57 |V3612600080 BANAZEHEOHE2S 1
189 | 58 |[36807109010DG EEIR) 1
189 | 59 |V6001506201 SHOE 2
189 | 60 |[V7051400320 CEEEZE(#EE) 2
189 | 61 |[V7041400500 CEEZFH(FE) 1
189 | 66 |36807103102DG dl (& 3 2/1 E)ComP 1
189 | 67 |V2183608016 L2EFUHEEES(SP) 6
189 | 68 |[V2183608020 L2EFUEEES(SP) 1
189 | 69 |[V4111600080 HetAM 1
189 | 70 |[V4011600080 ALE LA 1
189 | 71 |V3042600080 L2EFAHEES2S 1
189 | 72 |V2183610020 L2EFUHEEES(SP) 2
189 | 79 |36807100191 Ml o1&l 2 233X30) ASSY 1
189 | 82 |36807100130DG AT Z23(7) 1
189 | 83 |[V2173608020 L2EFUAEEEF(S) 1
189 | 84 |37403140170 SZEIE A 1
189 | 85 |V6001506202 SHAHE 1
189 | 90 (36323602300 MEBS L=(1) 2 1
189 | 91 |36805810110 = 7S 2A(200) 1
189 | 92 |V1202606016 & S EHI A Z2LEAKP) 1
189 | 93 |[V3802600060 SdXE0ISZLHE 1
189 | 94 36805190090 X &h1.0) 2
189 | 95 |[36323600080 s A Z2E(D=8) 1
NOTE

- 448 -




==

FIG 189-2 A2 Year/Month
CX955 2021-06
72
NOTE

- 449 -




S/
FIG 189-2 /5| 3 E Year/Month
CX955 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
189-2 1 36807100020DG A 32 I H Ol A(RH) 1X1X1 1
189-2| 2 36807103500 2l & =COMP 1X1X1 1
189-2| 3 36001712050 Y HAH (17) 1
189-2| 4 |V7441254708 LA 4(D) 1
189-2| 5 |Vv6001506303 S 6303DD 1
189-2| 6 |36807100030 ZH 2H(17X20X12) 1X1X1 1
189-2| 7 |V7051400470 cCadsad(y¥E) 47 1
189-2| 8 36807100040 £ 2 Ml 2!(36)COMP 1X1X1 1
189-2| 9 |36807100050 JI0IE 1X1X1 1
189-2 10 |36807103600 Jt 2 & =COMP 1X1X1 1
189-2| 11 |V6001506202 S 6202DD 3
189-2 12 |36807100070 =(125) 1X1X1 1
189-2 13 |36807100080 Il 1X1X1 1
189-2| 14 |Vv6001506004 S 6004DD 2
189-2 15 |36807100120 2 2H(20X27X5) 1X1X1 1
189-2 16 |V7441304208 LA 4(D) 1
189-2 17 |37401240030 22 A E(20) 1
189-2 18 |36007020030 =031 0] 1
189-2 19 |V7051400420 cadsad(Y¥E) 42 1
189-2 20 |V7041400170 CEHEl(EE) 17 1
189-2( 21 |36807100061DG A 3AZ I H Ol 2(LH) 1
189-2 22 |V2183608035 AESLUZEEES(SP) M8X35 6
189-2( 23 |36807100110DG = 2l(VB94) 1X1X1 1
189-2 24 |V2173608020 LAESUZEEE(S) M8X20 1
189-2| 25 (41011020380 HOISE A 24X9X3.2 1
189-2 27 |V2183608020 AL EEES(SP) M8X20 2
189-2 28 |V3612600060 SANAZSEZ20IHE2S M6 2
189-2( 29 |36807103911 ZdI0IE 1
189-2( 30 |36807100161 mES=Y) 1X1X1 1
189-2 31 |36807100180 8l E(vB29) 1X1X1 1
189-2 32 |36501060060 £ Al(15X17X15) 2
189-2( 34 |36807103802DG 2 (El &)compP 1X1X1 1
189-2| 36 (41203062000 H&ZC TPB-70TG 1
189-2 37 |V7041400150 CEHEl(EE) 15 2
189-2| 38 |37473420020 A HAE AN T=1.6 1
189-2( 39 |35824200021 A I 2 (HE080) 1X1X1 1
189-2| 40 |36542330060 MOl EE 2 =(102) D=8 1
189-2 41 |V3042600080 AESLHEES2E M8 2
189-2( 42 |36807103701DG ZdI 0l E(HIl 0l A)comP 1X1X1 1
189-2( 43 |36807103201DG IOl & (& 3 2)CoMP 1
189-2| 44 |V2183608035 LAESUZEEES(SP) M8X35 4
189-2( 45 |36807103300DG 82t 3(Z 2{)COMP 1X1X1 1
189-2| 46 |36807109030 = E(12X97) 1X1X1 1
189-2 52 |V3042600120 AESLHEES2E M12 1
189-2( 53 |W2002612100 SUA=SEREE) 1
NOTE

- 450 -




==
FIG 189_2 /5' 3 E Year/Month
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
189-2| 54 |36807109050 El(10X64 1X1X1 1
189-2| 55 |36807109040 HEATE 1X1X1 1
189-2| 56 |36807109020 tM(E ) 1X1X1 2
189-2| 57 |V3612600080 BANAZEHEOHE2S M8 1
189-2| 58 |36807109010DG EEIR) 1X1X1 1
189-2| 59 |V6001506201 SHIHE 6201DD 2
189-2| 60 |V7051400320 CEEEZE(#EE) 32 2
189-2| 61 |V7041400500 CEEZFH(FE) 50 1
189-2| 66 |36807103102DG dl (& 3 2/1 E)ComP 1
189-2| 67 |V2183608016 L2EFUHEEES(SP) M8X16 6
189-2| 68 |V2183608020 L2EFUEEES(SP) M8X20 1
189-2| 69 |V4111600080 HetAM M8 1
189-2| 70 |V4011600080 ALE LA M8 1
189-2 71 |V3042600080 L2EFAHEES2S M8 1
189-2| 72 |V2183610020 L2EFUHEEES(SP) M10X20 2
189-2| 79 |36807100191 Ml o1&l 2 233X30) ASSY 1X1X1 1
189-2| 82 |36807100130DG AT Z23(7) 1X1X1 1
189-2| 83 |V2173608020 L2EFUAEEEF(S) M8X20 1
189-2| 84 |37403140170 SZEIE A T=3.2 1
189-2| 85 |V6001506202 SHHE 6202DD 1
189-2| 90 |36323602300 MEBS L=(1) 2 1
189-2| 91 |36805810110 =5 = 2(200) 1X1X1 1
189-2| 92 |V1202606016 & S EHI A Z2LEAKP) M6X16 1
189-2| 93 |V3802600060 SdXE0ISZLHE M6 1
189-2| 94 |36805190090 X &h1.0) 2
189-2| 95 |36323600080 s A Z2E(D=8) 1
NOTE

- 451 -




5. B2 PART NO. C5

FIG 191A B!l T &(CH) 453
FIG 191B B! & &H(CH) 456
FIG 191C Bl O {24(CH) 458

- 452 -



==

FIG 191A Year/Month

é_U:
x
I=
o
00
[
02!

2021-06

CX955

NOTE

- 453 -




==
FIG 191A el Zel &(CcH) Year/ilonth
X055 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
191A 36881919300 JH Bl SET 1
191A| 1 |36881910010 el =4 1
191A| 2 |36881910020 dE=%=cl 1
191A | 4 |13347024300 SE2E4HA 2
191A | 5 |13347023290 S2uB 2
191A| 7 |36881910060 EU=2 dE=C 1
191A| 8 [36881910070 W DR(EU2AR) 1
191A| 9 |36881910080 ==L 1
191A | 10 |36881910090 s Aad DR 3
191A] 11 |36881910110 EY2 otEnel 1
191A | 13 |36881910131 & F X 3B OUTER 1
191A | 14 |36881910140 HED WP 1
191A | 15 |36881910150 & ZIH 1B INNER 1
191A | 17 |34541910180 A2EEO 2
191A | 20 |36881910870 pAATY 2
191A | 21 |36881910210 Xl S(2017E~/CXE) 1
191A | 22 |36881910220 ASAEWE 1
191A | 23 |36881910250 S, 1
191A | 24 |36851910340 AolZ(ELE) 1
191A | 25 |36851910350 SdAl20 1
191A | 28 |36881910370 sA2odE () 1
191A | 29 |36881910380 EUA2/E IR 1
191A | 30 [36881910300 oly o o=uiESE 1
191A| 31 36881910310 Zo 22 X(R) 1
191A | 32 |36881910320 s =2&80I 1
191A | 33 [36881911500 HAATE(EYL L) 1
191A | 34 |36881910430 il (L =) 1 1153-06110
191A | 35 |36881910440 g0l 2 E(2017~) 1
191A | 36 |V2183608025 L2EFUAEEES(SP) M8X25 2
191A| 40 |36881910810 SAHH(CEH) 1
191A | 41 |36881910710 SHIAHH 1
191A | 42 |36881910720 StH RS HH 1
191A | 43 |36851910730 E=EHO0IZE 4
191A | 44 |36881915011 NETES) 1
191A | 46 |36881915030 M (&) 1
191A | 48 |36881910410 OHEcY Bt &) 1
191A | 52 |36881910680 EUZ2 AR &&E0 1
191A | 53 |36851910690 = EE2EE0 2
191A| 55 |36881910740 HHTZ2E)17H) 1
191A | 56 |34541910190 e HEetA 1
191A | 57 |36851910760 pAATY 1
191A | 58 |36881910770 ZHUMHAHEZSHED) 1
191A | 59 |36881910780 = 2 1€ (340.07.077) 1
191A | 60 |36881910260 ooz e 4
191A | 61 |36881910610 A ARl 1
NOTE

- 454 -




FIG 191A

CX955

Il €l

o pe

(CE)

==
Year/Month

2021-06

KEY NO

PART NO

DESCRIPTION

SPEC

QTY

REPAIR

EFFECTIVE

ae | REMARKS

191A | 62

36881910620

e
40

I

191A| 63

36851910630

—
N
N
X
-

191A | 64

36851910640

0

191A| 65

36851910650

ol o>
N N

191A | 66

36881910660

e = =

> ronf ron

on
w
~

191A | 67

36881910830

B> Ho| Ho|

191A | 70

36881910861

F2C[ Oh] | | | TELf
[ py| MO| HO| MO

4] Ho| 1| 1| @

&
ae

191A | 72

36881910750

U
-4
o &
—_
=
>
=

191A | 73

36881910730

I

| S| 1e| 0| 2| 01 0| | 0

Ev

m
30{ In

191A | 74

36881910910

1 4o

It
o
NI}
X
cC
o

ol

alalalalalalalaln]—~

191A | 75

36851910920

.|

toll

N
By

191A | 76

36881910930

K
Y
Hu
In

191A | 77

36881910940

191A | 78

36881910790

=z |
= O
5=
*
N
()]

191A | 79

V4111600080

191A | 80

36881910950

191A | 81

36881910960

>| M

191A | 82

36881910970

0
ol ©
>
¥

191A| 83

36881910980

191A | 84

36851910840

T
8
4

191A| 85

36881910850

Wi m
| Im

191A | 86

36881910860

10
o

AVARE
Q3800

191A | 87

36881910870

STUITT=
03760AQ0

191A | 88

36881910880

191A | 89

36881910891

duaef || 4n| 1| & x| | rof | k| Ll >| zo| I>-| 41| 1
[E HOf 1] e oinf 1| o K| Aol | 2| re| M) Mol &

2| W) 2| x| J2| 2| HU[ 30| M| Ho| 05 HU| S2 M
EA[ B 1E

o o o
]
o

alalalalalalwlwlalalalalal -~

NOTE

- 455 -




==
Year/Month

2021-06

70
K0
K

nJ
m

FIG 191B

CX955

NOTE

- 456 -



==
FIG 191B el & ZHCEH) vear/Month
— 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
191B] 1 |36881910580 LED & E X8 4
191B| 2 [34541910230 OFF| Lt 1
191B| 3 [36881910601 bif & = &F ASSY 1
191B| 4 |36881910700 I XA ASSY 1 O051A
191B| 5 [13347025300 ALHS Z AITYPE 1 1156-00030
191B| 6 |[36851910800 AT 3 ASSY 2
191B| 7 [17817024804 AHA 2 ASSY, CD 1
191B| 8 |[36881910270 ASIx T 1
191B| 9 [36881910280 N 1
191B| 10 [34541910290 ISP 2
191B| 11 [34541910310 QLOIH AR X 1
191B | 12 [34541911300 910 T 2 £ ASSY 1
191B| 13 [36851910450 QIOITH2H AZbi 1
191B| 14 [36881910330 HH (AR 1
191B| 15 [36881915401 ZEESARX| ASSY 1 v
191B| 16 [36851910101 St LI A (31 BHASSY 1
191B| 18 [13018013540 S 1
191B| 20 [36881910340 I A2 1 19980
NOTE

- 457 -




==

Year/Month

2021-06

HEI K1 =24(CE)

.\.r

FIG 191C

CX955

A
\ %;V

NOTE

- 458 -



==
FIG 191C SHEl ol 01 24 (CE) Year/Month
- 2021-06
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
191C| 1 [36881913100DG |= ol A ST COMP 1
191c| 2 [36833330030 A TH 0] A (14X22X36) 1
191C| 3 [Vv2013608100 ABESAEEES) 1
191c| 4 [v4011600080 AT2IQtA 2
191c| 5 [v4111600080 H oL A 2
191C| 6 [V3042600080 AESAUEES2E 1
191c| 7 [v2183608045 A SAZSETE(SP) 1
191C| 8 [36881911000 O == 2l A ASSY 1
191C| 11 [36881915121 ERE 1
191C| 12 |36881915101 2l A 2 LI EASSY 1 01080
191C| 13 [36881915220 CESAB 2
191C| 14 [36881915210 HESAA 2
191C| 15 |36881915200 22RLIE 1 01040
191C| 19 [36881915311 2|7 S & AAASSY 1
191C| 21 [36881911200 A3 A(A)ASSY 1
191C| 27 [3688191080 =g 8
191C| 30 [36881911301 CIA XX 3 AB) 1
191Cc| 31 [36881911400 A &3 A(B)ASSY 1
191c| 33 [Vv4111600080 H oL A 1
191Cc| 34 [w2013608120 ABESASEES) 1
191C| 35 [Vv2183608020 A SAZELTE(SP) 4
191C| 36 [36811913150 W EA-29 1
191Cc| 37 EETEIES) 1 01080
191Cc| 38 EETEIES) 1 03750
NOTE

- 459 -




